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Copyright 1990 A.B.Dick Company

All rights reserved. This publication may not be duplicated, reproduced, or transmitted (in
whole or in part) in any form or by any means, electronic or mechanical, {including, without
limitation, photocopy, facsimile, recording, or any information storage and retrieval sys-
tem) without prior written consent of A.B.Dick Company.

Disclaimer of Warranties (Express and implied)

While due care has been taken in the preparation of this manual, A.B.Dick Company makes
no representation or warranties with respect to the adequacy or accuracy hereof and
specifically disclaims any implied warranties of merchantibility or fitness for any particuiar
purpose. Further, A.B.Dick Company reserves the right to revise this publication and to
make changes (both substantial and insubstantial in nature) in the contents hereof from
time to time hereafter without obligation of A.B.Dick Company to notify any person or
organization of such revisions or changes.

Safety Warning

Safety devices have been installed as original equipment for your protection and safety.
The removal, disconnection, or alteration of any safety guard, protective cover, safety
interlock, or other safety or protective device comprising part of the equipment described
herein poses an undue safety hazard and the same is strictly prohibited.

Disclaimer of Liabilily

A.B.Dick Company disclaims any responsibility or liability for personal injury, death, or
property damage caused by or arising out of (i) the removal, disconnection, or alteration of
any safety guard, protective cover, safety interiock, or other safety or protective device
comprising part of the equipment described herein, or {(ii) the failure of the person or per-
sons operating the equipment described herein or servicing or repairing the same to
observe all operating and safety procedures and warnings contained herein.

Trademarks
Itek Graphix is a licensed trademark of ltek Graphix Corp.

FCC Warning (FCC Rules apply to U.S.A. only.)

This equipment generates, uses, and can radiate radio frequency energy and if notinstalled
and used in accordance with the instructions manual, may cause interference to radio
communications. It has been tested and found to comply with the limits for a Class A
Computing Device pursuant to subpart J of part 15 of FCC Rules, which are designed
to provide reasonable protection against such interference when operated in a commercial
environment. Operation of this equipment in a residential area is likely to cause
interference in which case the user at his own expense will be required to take whatever
measures may be required to correct the interference.
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PREFACE

Thank you for purchasing our small offset press.
Please use this parts list when ordering any parts or consulting
a service technician.

{Reference)  For the “ink, Water section”, the part quantities shown in the parts list are
the numbersof the parts to be used on one printing unit.
So, the actual part quantities for one machine are twice the number shown.
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How to use the parts list

1. Section number

This parts list is divided into machine sections and each section has a number.

{Example) Section number

53407 230

— ‘L———/ The section number
—L/ The machine model number
* This number includes bath the machine model number and

the section number.

2. How to use the parts list

1) To find the part number(when ordering the part)

Find the section number needed
Part to replace on this iltustration of the machine.

510 535 210 240

230 260 360 170 355

w R W L / SECTION INDEX

2} To find the section number and the position identificaiton number
of the part in the illustration when knowing the part number

To find the section number and
the-position identification number
use the part number index at the
end of this manual.
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-- - At SECTION NUMBER [ 22%Yuw 11U |
BED FRAME SEC:LOa[)“gmumﬁﬂxs;g LTEEHADT, £y PESTEXLTFAL,
Note: When ordering items marked # ,indicate the set number because they are available only as a set.
No. S R . sanm /POIE enT PARTS NO. PART NAME {gtﬁ;
1 5300 61 124=-1 Hn“- COVER 1
1 5340 61 461 NS - COVER 1
- 3-0YUN° LYy FOR EUROPE
"2 9642061414 FANIZIY MEX14 SCREW M6X14 4
3 9710060008 NSRENNNR M6 SPRING WASHER M6 8
L 9716060014 ES¥ ANz M6 PLAIN WASHER M6 4
5 97974 F33R TRANSFORMER 1
3-0YN° LY FOR EUROPE
5 97975 F532 TRANSFORMER 1
6 5330 13 111 PAVLUL BRACKET 8
7 9670102008 YFYMES L M10X20 SOCKET BOLT M10X20 32
8 5290 14 120 SR PYFE-N -3 JACK BASE
9 9660100014 FYr M10 NUT M10 20
10 5340 11 110 HIENNY P BED
11 95101001 £-2- 1.5KW 3PH MOTOR 1.5KW 3PH 1
FAUN, hERN LY FOR USA,CANADA
11 97038 -2~ 1.5KW 3PH 200V  MOTOR 1.5KW 3PH 200V 1
12 9716080014 ES54%h%% M8 PLAIN WASHER M8 4
13 9710080008 NYRHNAYR M8 SPRING WASHER M8 4
4 9672081214 oYhZEN b M8X12 HEXAGON BOLT M8X12 4
15 5340 15 111 AT PULLEY 1
16 90072 VANE 3V 670 V-BELT 3V 670 1
17 9684060608 FARIYS M6X6 SET SCREW M6X6 2
18 5340 15 112 E-2-HNN- MOTOR COVER 1
19 9710050014 NYRYSHNZ M5 SPRING WASHER M5 5
19 9710050014 NYRENHD 2 M5 SPRING WASHER M5 7
R A P EL) WITH GERMAN SAFETY FEATURES
20 9642051014 FANIRI™ M5X10 SCREW M5X10 7
20 9642051014 FANIZIY M5X10 SCREW M5X10 9
AT AL ED) WITH GERMAN SAFETY FEATURES
21 9672104514 QUhIts b M10X45 HEXAGON BOLT M10X45 6
22 9710100008 NS 24V ANR M10 SPRING WASHER M10 14
23 9672102514 oYhIHE bh M10X25 HEXAGON BOLT M10X25 8
24 5330 11 181 Jop-b PLATE 4
25 5340 11 170 TA=AN =ANY RN FEEDER BED 1
26 5340 11 151 ANS - COVER 1
7 5340 61 151 TONN=F=T"55Yp INVERTER BRACKET 1
28 95103002 1IN =T INVERTER 1

PAYR,RTEINLY

FOR USA,CANADA




BED FRAME

SECTION
K DBREHLKTREFELTEEIHANT, €y PEFTEXLTFAL,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

L P VRV
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SECTION NUMBER

No. S S JERAER o BREH /e ONENT PARTS NO. PART NAME gﬂ?‘;
28 96051 1oNY-3- FR-2120-1.5K INVERTER FR-2120-1.5K 1
29 5340 61 154 TONN=-F-hnv - INVERTER COVER 1
30 9670061208 YEYbRBECIbE M6X12 SOCKET BOLT M6X12
31 9670061608 YEYrENILE M6X16 SOCKET BOLT M6X16 4
33 9660060014 TYb M6 NUT Mé 4
34 99953 7P FAN 1
35 9710030008 NS zrYvhvzr M3 SPRING WASHER M3 4
36 9642031414 FANI2IN M3X14 SCREW M3X14 4
37 9710050008 NS z¥NpNR M5 SPRING WASHER M5 2
38 5340 61 423 PARD AN BRACKET 1
39 5340 11 113 AL A BRACKET 1
PAUR,NTANLY FOR USA,CANADA

39 5340 11 114 IVS5Yh BRACKET 1
YU PLLYD30 WITH GERMAN SAFETY FEATURES

40 95147 INUZLIN SR-7W-2 BUSHING SR-7W-2 1
PANR,RTANLY FOR USA,CANADA

40 98899 %Yy SR~-6P3-5 BUSHING SR-6P3-5 1
PN YPOENDD3D WITH GERMAN SAFETY FEATURES

41 9670051008 VEUPEMLE M5X10 SOCKET BOLT M5X10 2
PAURN,NFANLY FOR USA,CANADA

42 99776 713~ BKO=-C1947HO1 NOISE FILTER BKO-C1947HO01 1

43 9642042014 FATIzI™ M4X20 SCREW M&4x20 1

44 9710040008 NN RYSHNz M4 SPRING WASHER M4 1

45 9660040014 TYF M4 NUT M4 1

46 5340 76 001 TN OIL PAN 2
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PUMP PIPING

SECTION NUmMBER | 53407 170 |

SECTION
AINBRBEHBTEBRELTEIYADT, € FESTEILTFaw,

Note: When ordering items marked % ,indicate the set number because they are available only as a set.

NO. géyTrni#b% FiB/:%REf%NO. ELEES ggiwi#b%NENT PARTS NO. PART NAME g%
5290 16 200-3 #°37° ASSY PUMP ASSY 1
3,7,12,21-27,29-37,52-57,59-62
91100-1 Hweo7° PUMP 1
29,61,62 . .
1 5340 17 127 -2 10X17X670 HOSE 10X17X670 1
2 91211 H-ANSTEY 16 HOSE BAND 16 5
3 5290 34 152 UL NIPPLE 2
4 9670052008 YEYERES L E M5X20 SOCKET BOLT M5X20 2
5 5290 17 120 IP-3-2F1 AIR TERMINAL 1
6 97034 £-2- 200V 7504 MOTOR 200V 750W 1
¥V THREE PHASE
6 97054 -2~ SCL-KR 550w MOTOR SCL-KR 550% } 1
3594 200vV,208V,220V SINGLE PHASE 200v,208v,220V
7 5290 16 311 TN BOTTLE 2
8 90904 ANNJE- 5X5X28 KEY 5X5X28 1
AYH3Y SINGLE PHASE
8 90906 ANNE— 6X6X36 KEY 6X6X36 1
49539 THREE PHASE ‘
9 9710050008 NS 2YNHN2 M5 SPRING WASHER M5 7
‘D 9642051014 FANIZZS M5X10 SCREW M5X10 1
11 9672051214 oWhIHENbE M5X12 HEXAGON BOLT M5X12 4
12 9664050014 FA5FYE M5 WING NUT M5 2
13 9710060008 NSRESANR M6 SPRING WASHER M6 4
14 9716060014 ES9 %2 M6 PLAIN WASHER M6 4
15 5290 17 113 INPA VALVE 1
16 9684060608 FA2IY M6X6 SET SCREW M6X6 1
17 9660060014 Y M6 NUT M6 1
18 5330 16 112 70 -1~ PULLEY 1
2599 60HIZ SINGLE PHASE 60HZ
18 5340 16 111 70 -1~ (60HZ) PULLEY (60HZ) 1
, MYy THREE PHASE
18 5340 16 112 7° -y~ (50HZ) PULLEY (50HZ) 1
YoV THREE PHASE
18 5340 16 113 7° -1y~ (50H2) PULLEY (50H2) 1
299 SINGLE PHASE
19.90101 VASIE A-35 V-BELT A-35 1
2595 /49949 (60HZ) SINGLE PHASE/THREE PHASE 60HZ
19 90102 VANLE A-36 V-BELT A-36 1

BuYo/¥oY5 (50HZ)

SINGLE PHASE/THREE PHASE 50HZ

13
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PUMP PIPING

73

SECTION

SECTION NUMBER

55407 170

A _DWBREBBETESBELTEIHADT, €Y FPHEITEXLTFa L,
Note: When ordering items marked % ,indicate the set number because they are available only asa set.

No. S e /A No. BREH [ COMPONENT PARTS NO. PART NAME {c;ﬁﬁ
20 5340 17 113 ANC =H -~ SPACER 2
21 5290 16 315 yWnnz WASHER p
22 5290 16 313 J1L3A- FILTER 7
23 91240 20-ANZY7°I 3/4 NIPPLE 3/4
24 91233 45 xlbk™ 3/4 ELBOW 3/4
25 5290 16 316 Fivh SCREW
26 5290 16 314 VAR Wi/ SPRING
27 5290 16 312 nev+s PACKING
28 9672101514 oYho2at b M10X15 HEXAGON BOLT M10X15
29 5290 16 215 heou7° PUMP
30 91237 U7° 1/8 NIPPLE 1/8
31 91236 k™ 1/8 ELBOW 1/8
32 5290 16 411 nesze PIPE
33 91241-1 YEYE 1/8X1/4 SOCKET 1/8X1/4
34 5290 16 415-2  JA“b NOZZLE
35 91234 Tibt™ 3/4 ELBOW 3/4
36 5290 16 212 Fpyye CAP
37 91231 YW1 3/4X3/8 BUSHING 3/4X3/8

38 5340 17 123

Fi-A 9X15X580

HOSE 9X15X580

39 9410301608

AZ2%YoovE®n 3X16

SPRING PIN 3X16

40 5340 17 114

AECTRYIL

SPINDLE

41 5340 16 421

F-2 15X22X1000

HOSE 15X22X1000

42 9642055014

FANIRIN MSX50

SCREW M5X50

43 9650052014

Rb¥S53x0% M5X20

SCREW M5X20

44 5300 12 224

7oL~}

PLATE

45 5300 17 117

Uz (PAEHENU-)

KNOB (IVORY)

45 5310 17 117 Uz (J0) KNOB (BLACK)
46 5300 17 116 ANN~ COVER

47 5290 17 115 P AR WA SPRING

48 5340 17 112 AE°I MM SPINDLE

49 91212 w=ANNOb® 25 HOSE CLAMP 25
50 5290 17 111 NI VALVE

51 5290 17 119 7527° CLAMP

52 91251 IRIFFLWAYIC 6 OIL CUP 6

53 5290 16 412-1 #PyJ° CAP

54 90502 0-4oo% pP-46 O-RING P-46
55 91150 -0 WICK

56 5290 16 414 [N BOTTLE

57 5290 16 413 FYb NUT

Ll Bl T T B T SR VU L S O I SR T I A 2 B AG 20 I A O B I A I I O 2 BN A0 e N R et A AN 2 2 IR A C 0 I A G (S I N S RO IPL Y P N B N B o O I o C 0 I MO T I A G I I R o

14



— - =

T IVNDY 27 av SECTION NUMBER | 53407 170

PUMP PIPING SECTION . ‘
A IDBREFHUBTEHRELTEILADT, £ PBFTELLTCFT a0,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

no. SRS ?ER#;'%NOA gg“““%*’5/ﬁ:"c’g%vﬁ;‘«%awENT PARTS NO. PART NAME {‘?ﬁ'
58 5340 16 423 -2 10X17X800 HOSE 10X17X800 1
59 91232 TANATILES 3/4 ELBOW 3/4 1
0 91200 H-RZWIN PT3/4 HOSE NIPPLE PT3/4 1
61 5290 16 226 70 -1~ PULLEY 1
62 9670081608 YHYREN L M8X16 SOCKET BOLT M8X16 1
63 5340 17 125 -2 9X15X370 HOSE 9X15X370 2
64 5330 16 422 -2 10X17X1000 HOSE 10X17X1000 1

15
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o SECTION NUMBER [ Zonue ey
SECTION
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18T CYLINDER PRESSURE

(e e - 1d

SECTION

SECTION NUMBER

| 53402 210 |

X IOBRBRETEIBELTEILADNT, v M ESTEXLTTF &L, .
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

ey b ES

No. SR /R RAES . BB/ Eorb ONENT PARTS‘NO. PART NAME g%
5340 21 1202 hLbNY- ASSY CAM LEVER ASSY 1
24,28
5340 21 130 Fast(1E°> ASSY PIN ASSY 2
14,18,27
5340 21 14012 FINMLLAN~ ASSY LEVER ASSY 1
75,78
5340 21 180 F35L1INT ASSY SHAFT ASSY 1
5-9,13
5340 21 52012 hLbn™=- ASSY CAM LEVER ASSY 1
28,74
5340 21 5501-1 FI™pbNA™- ASSY LEVER ASSY 1
| 78,87
5340 21 560 F39eT1E°D ASSY PIN ASSY 1
14,18,102
5340 21 570 IN7 ASSY SHAFT ASSY 1
94,95,105,106
5340 21 630 I%7 ASSY SHAFT ASSY 1
7,13,114-116 '
1 5340 21 191 Ay=lv SCALE 1
2 5290 22 318 *I™ SCREW 1
3 5300 22 317 7°u-b PLATE 1
4 5300 22 313 AYIPI (PORNY-) DIAL (IVORY) 1
4 5310 22 313 AY1PIL (70) DIAL (BLACK) 1
5 5340 21 182 hb CAM 1
6 9410302008 A7°Uypovtey 3X20 SPRING PIN 3X20 1
7 9410301608 A7°HDI%E°Dy 3X16 SPRING PIN 3X16 3
8 5340 21 181 %72 SHAFT 1
9 9410302508 A7°YyoonEey 3X25 SPRING PIN 3X25 1
10 9642040414 FANIRIN M4LX4 SCREW M&4X4 2 -
11 9710040008 NHRYNHN2R M4 SPRING WASHER Mé& 6
12 5340 21 175 TANN 2 LEAF SPRING 2
13 5340 21 183 >5Fz9h RATCHET 2
14 9660080014 TYh M8 NUT M8 10 -
15 5321 22 121 i BOLT 2
16 9684040408 FAZDY M4X4 SET SCREW M4X4 1
17 5290 37 433 PR WA 14 SPRING STUD 1
3 9410301208 A7°0sa%Ee Dy 3X12 SPRING PIN 3X12 5
19 9710080008 ' N 24whHnz M8 SPRING WASHER M8 5
20 5340 21 131 RS THRUSTER 1

17
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1ST CYLINDER PRESSURE

SECTION NUMBER [ -“24vL <1y

SECTION
AIOBREBBTEBELTEIILADT, £y FHSTEIXLTTa G,

Note: When ordering items marked % ,indicate the set number because they are available only as a set.

e sann /BEES &

NO. COMPONENT PARTS NO. Q'ty

21 9684050508 FAZI™ M5X5 SET SCREW M5X5 10
22 5330 52 492 FADS- LOCK COLLAR 4
23 9721100008 E-1Y2% E-10 E-RING E~10 o
24 5340 21 120 hLLNS - CAM LEVER 1
25 9670062508 YSYRES LR M6X25 SOCKET BOLT M6X25 2
26 5340 21 174 ACL OIS BRACKET 1
27 5340 21 132 tey PIN 2
28 5290 21 612 AR BUSHING 2
29 9670052008 YEYRANbE M5X20 SOCKET BOLT M5X20 6
30 5340 21 112 AW PN STUD 1
31 9410502008 A7°4y59%EeD 5X20 SPRING PIN 5X20 4
32 9721120008 E-Uoo% E-12 E-RING E~-12 2
33 5340 21 173 ?-4 ARM 1
34 5340 21 172 E°> PIN 1
35 5290 33 451-1 A7°u9% SPRING 2
36 5290 21 161 SANRVAYL; SPRING STUD 2
37 5340 21 171 AFY P STUD 1
38 9710120008 NSRENANR M12 SPRING WASHER M12 2
39 9660120014 TYr M12 NUT M12 2
40 5300 59 565 27O YN SPRING [
41 5290 41 114-1 R7°yI2%h4 SPRING STUD 1
42 9721040008 E-YI2% E-4 E-RING E~4 6
43 5300 56 088 AL TA SPRING 4
44 5340 21 111 Ny LINK 1
45 5310 52 293 R BOSS 1
46 9721070008 E-Y37Y E-7 E-RING E~7 11
47 5340 21 210 Y LINK 1
48 90628 AFYIOE°Y SSP-4 SNAP PIN SSP-4 2
49 5300 33 561-1 t°u PIN 1
50 5300 33 562 n3- COLLAR 2
52 5340 21 133 YOTENA BOSS 2
53 5310 52 292 AR p STUD 1
54 5340 21 144 NO2H A BOSS 1
55 5340 21 145 Ry, LINK 1
56 9670041208 YEYRMEN R M4X12 SOCKET BOLT M4X12 4
57 97632 YUJTFY AS-05N AC115V SOLENOID AS-O5N AC115V 1
58 5330 57 151 INSHYE BRACKET ;
59 9660040014 FUb M4 NUT M4 ‘

60

9670061208

YEYLESILE M6X12

SOCKET BOLT Mé6X12




1ST CYLINDER PRESSURE

T3S

SECTION
A IDOBREHEITEBELTEZILANT. £y FHSTEXLTTFaL,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

SECTION NUMBER

| 5340z 210 |

No. gg#n?o% ﬁgf?ir%wo. BB ggﬁ/ﬁ%oNENT PARTS NO. PART NAME ' gﬂi&y
61 5340 21 154 Y, LINK 3
62 90692 $50%2 L10 SPRING L10 4
53 5340 21 152 £eo PIN 2
64 9670103008 YEYRESILE M10X30 SOCKET BOLT M10X30 1
65 5340 21 160 P OTUP =4 ARM _ 1
66 9670061008 YEYMES I E M6X10 SOCKET BOLT M6X10 2
67 5340 21 143 YEPANS - THRUSTER COVER 1
68 5290 29 412 nLo-3-31Y2 CAM ROLLER WASHER 4
69 5340 21 148 IV, LINK 1
70 5340 21 151 Y, LINK 3
71 9670065508 YEYEESILE M6X55 SOCKET BOLT M6X55 2
72 5340 21 147 FSO1UUNS =R FYN° - STOPPER 1
73 5340 21 540 WEP THRUSTER 1
74 5340 21 520 NLUNS - CAM LEVER 1
75 5340 21 140 AN R LEVER 1
76 5340 21 511 ARY bW STUD 1
77 5340 21 146 AbRYNo - STOPPER 1
78 5290 26 112 A2l BUSHING 2
79 9670063508 VEYRESILE M6X35 SOCKET BOLT M6X35 4
30 5330 21 664 AbYno - STOPPER 1
81 5340 21 134-1 ARYRY STUD 1
82 9710100008 NS 2YSHN 2 M1D SPRING WASHER M10 4
83 9660100014 b M10 NUT M10 4
84 5290 52 244 ySLUMAYY SPRING STUD 2
85 9670061608 YEYREM UL M6X16 SOCKET BOLT M6X16 2
86 5330 21 662 BNS - COVER 1
87 5340 21 550-1 bFI“LLAY- LEVER 1
88 5340 21 562-2 AAYPS STUD 1
89 5340 21 563 AbUne - STOPPER 1
90 5340 21 820-1 A1A-I ALULNS- LEVER 1
91 5340 21 842 ARYRS STUD 1
92 5340 21 564 Y, LINK 1
94 5340 21 580 FY91L P-4 (OPS) ARM (OPS) 1
95 9411503600 F-N°-E°3 5X36 TAPER PIN 5X36 2
97 5290 54 325 RTC YIS SPRING 1
98 5340 21 830-1 47 LINK 1
Y0 5340 21 850-1 47 ARM 1
101 5340 21 841 ARY P STUD 1
102 5340 21 561 te PIN 1
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Y o1TL
1ST CYLINDER PRESSURE

Ty ras

SECTION

SECTION NUMBER

L

>254UL dWU!

A ZOBBIWMBITRBBELTIZILANT, BV FESTEILTFaL,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

No. St /B A wo. BEBH/ CAMGONENT PARTS r\;o_ PART NAME giﬁy
103 5340 21 572 ANPUINE ST BEARING COVER 2
104 90319 S =bANPyooN 620322 BALL BEARING 6203212 2
105 5340 21 571 SAL/) » SHAFT 1
106 5340 21 590 FYSIL P-4 (NOPS)| ARM (NOPS) 1
107 5290 33 454 ATOHDONRAYPW SPRING STUD 1
108 5290 21 142 ATCHUDIWRAYPW SPRING STUD 1
109 5340 21 610 P-4 ARM 1
110 5340 21 621 ARYP® STUD 1
111 5340 21 633 A=l SCALE 1
112 5340 21 640 J°L-} PLATE 1
113 5340 21 622 DAL AN BRACKET 1
114 5340 21 631-1 3Iv7+h SHAFT 1
115 9410303008 A7°yyonEey 3X30 SPRING PIN 3X30 1
116 5340 21 632-1 hb CAM 1
117 5300 54 152 A3 BUSHING 1
118 5290 37 123 A3 BUSHING 1
119 5340 21 220 P-4 ARM 1
120 5340 21 891 an®- COVER 1
122 9716040014 E39shvzx M4 PLAIN WASHER M4 2

20
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534012 220 |

l

SECTION NUMBER

e7rar

an12 PofU

SECTION

2ND CYLINDER PRESSURE

22
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2ND CYLINDER PRESSURE

toiar
SECTION

[ e ]

SECTION NUMBER

L

53407 220

XIDMWRIBZTEIBELTEICADT. Y FEBSTEXLTFa L,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

No. S D /BAER . B ak ggzl‘l;#P%NENT PARTS NO. PART NAME {Jﬂ'ﬁ
5340 21 130 FI9L{E®Y ASSY PIN ASSY 2
11,37,93
5340 21 180 FI39R1INT ASSY SHAFT ASSY 1
24,25,50-53
5340 21 5202  hLLNS- ASSY CAM LEVER ASSY 1
95,99
5340 21 5302  HLLNS- ASSY CAM LEVER ASSY 1
94,95
5340 21 560 F35L1E°D ASSY PIN ASSY 1
11,37,39
5340 21 630 N7 ASSY SHAFT ASSY 1
24-27,33
5340 21 730Z  LA“- ASSY LEVER ASSY 1
76,77
5340 21 760Z-1 LN = ASSY LEVER ASSY 1
77,89
5340 21 770 INJ ASSY SHAFT ASSY 1
28,32,38,91
1 9721070008 E-U39% E-7 E-RING E-7 11
2 5340 21 151 B LINK 3
3 5290 33 451-1 RA7°UIo™ SPRING 2
4 5290 21 142 RTOUITNRRAYLS SPRING STUD 1
5 5290 33 454 RTOUDISRAYRN SPRING STUD 1
6 9721120008 E-YI7% E-12 E-RING E~12 2
7 5340 21 790 P-b ARM 1
8 5340 21 621 ARY R STUD 1
9 9710120008 NNRISHS R M12 SPRING WASHER M12 2
10 9660120014 FYr m12 NUT M12 2
11 9660080014 F9F M8 NUT M8 10
12 9710080008 IREVAVRES'T: SPRING WASHER M8 5
13 5340 21 564 IR LINK 1
14 90692 $5n%2 L10 SPRING L10 4
15 5340 21 152 Eey PIN 2
16 5340 21 633 Ar-lb SCALE 1
17 5340 21 640 7oL} PLATE 1
18 9684050508 PA23Y M5X5 SET SCREW M5X5 10
9 9642040414 FANIRDN MLX4 SCREW M&X4 2
20 9710040008 NS RHSRN R M4 SPRING WASHER M4 3
21 5340 21 175 AN 2 LEAF SPRING 2

27?
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ZND CYLINDER PRESSURE

iy

SECTION
A IDBRIBETRHEELTEILADT. LY FHBSTEXLTFT &,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

- - = - e s

SECTION NUMBER

I

53401 zng

NO. gékar\iﬁo% iﬁi’Rﬁ%No. RLEES ?§M§P%NENT PARTS NO. PART NAME gii&;«
22 534D 21 622 INSHYp BRACKET 1
23 9670063508 YEYRASIE MEX35 SOCKET BOLT M6X35 4
24 5340 21 183 571yt RATCHET 2
25 9410301608 AT°UIINESD 3X16 SPRING PIN 3X16 3
26 5340 21 631-1 Pt SHAFT 1
27 5340 21 632-1 hi CAM 1
28 9411503600 F-N°-£°y 5X36 TAPER PIN 5X36 2
29 9670061208 YEYEESIE MEX12 SOCKET BOLT M6X12 8
30 5340 21 572 ASPYZINAYT BEARING COVER 2
31 90319 KS-ASPYT2Y 620327  BALL BEARING 620311 2
32 5340 21 771 5v SHAFT 1
33 9410303008 R7°y7%E0s 3X30 SPRING PIN 3X30 1
35 5340 21 154 EL, LINK 3
36 9721100008 E-ys7% E-10 E-RING E-10 5
37 9410301208 R7°YoINESD 3X12 SPRING PIN 3X12 5
38 5340 21 780 P-4 ARM 1
39 5340 21 561 koo PIN 1
40 5340 21 148 Ry LINK ‘ d
41 9670103008 YEYRES LR M10X30 SOCKET BOLT M10X30 1
42 5340 21 740 P-4 ARM 1
43 5340 21 830-1 Y37 LINK 1
44 5340 21 860-1 ULN“- LEVER 1
45 5340 21 871 ARY P STUD 1
46 5340 21 191 R =l SCALE 1
47 5290 22 318  23® SCREW 1
48 5300 22 317 J0 - PLATE 1
49 5300 22 313 AN Ll (PARN =) DIAL C(IVORY) 1
49 5310 22 313 A“PL (7DD DIAL (BLACK) 1
50 5340 21 182 e CAM 1
51 9410302008 A7°UIINEST 3X20 SPRING PIN 3X20 1
52 5340 21 181 57 SHAFT 1
53 9410302508 RT°UIINESD 3X25 SPRING PIN 3X25 1
54 9670062508 YFYEESWE M6X25 SOCKET BOLT M6X25 2
55 5340 21 174 7359t BRACKET 1
56 5340 21 172 koo PIN 1
57 5340 21 173 P-0 ARM 1
58 9684040408 FAZIY M4X4 SET SCREW M4X4 1
59 5321 22 121 b BOLT 2
60 5340 21 171 ARG STUD 1

24
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. SECTION NUMBER | 5340z 220
2ND CYLINDER PRESSURE o SECTION ;

A IOBREFBUATEBBELTEZLANT. £y PESTELLTTFa L,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

P Y-S MR e N ¥ C7irar

No. gg;l\?o% EBE:R%'%NO. ggﬁ‘%m/ggghﬁ’%NENT PARTS NO. PART NAME gﬁ
61 5300 59 565 Y SLURTA SPRING 4
62 5290 52 244 A7 YZTN Nk SPRING STUD >
'3 5290 54 325 AT YBIN SPRING 1
64 9721040008 E-J27% E-4 E-RING E-4 6
65 5330 21 664 ARYN® - STOPPER 1
66 5340 21 880-1 7-L ARM 1
67 5340 21 841 ARY PN STUD 1
68 9710100008 N RSN M10 SPRING WASHER M10 3
69 9660100014 $9r M10 NUT M10 | 3
70 9670062008 YEYFEN L M6X20 SOCKET BOLT M6X20 2
71 5340 21 143 YEPHNS - THRUSTER COVER 1
72 5290 29 412 hto-5-F142 CAM ROLLER WASHER 4
73 9410502008 A7°YI7NECD  5X20 SPRING PIN 5X20 4
74 5290 37 433 A7°U2%hY SPRING STUD 1
75 5290 21 161 LY RTAYT: SPRING STUD 2
76 5340 21 730 LIS - LEVER 1
77 5290 26 112 A3 BUSHING 2
78 9670065508 YYYEES UL MEX55 SOCKET BOLT M6X55 2
79 5340 21 147 PN OLLUNS =R PYNO - STOPPER 1
0 5340 21 134-1 RAYPS STUD 1
81 9670061608 UEYRES LR M6X16 SOCKET BOLT M6X16 2
82 5330 21 662 ANS - COVER 1
83 5340 21 563 Abwno - STOPPER 1
84 5340 21 144 YIRS A BOSS 1
85 5340 21 145 Ry LINK 1
86 5330 52 492 b ABS- LOCK COLLAR 4
87 5300 56 088 ATO Yo SPRING 4
88 5340 21 562-2 AAWES STUD 1
89 5340 21 760-1 ULN“- LEVER 1
90 5340 21 133 YIOHS A BOSS 2
91 5340 21 590 FNOLL P=L (NOPS) ARM (NOPS) 1
92 5340 21 146 ARYNO - STOPPER 1
93 5340 21 132 £° PIN 2
94 5340 21 530 ALUN® - CAM LEVER 1
95 5290 21 612 231 BUSHING 2
96 9670051608 YEYRESUE M5X16 SOCKET BOLT M5X16 3
7 534D 21 751 AZY P STUD 1
98 5340 21 131 Y THRUSTER 1
99 5340 21 520 hsunt- CAM LEVER 1




ANA2 PNATL

2ND CYLINDER PRESSURE

rvr7var

SECTION

SECTION NUMBER

L

23407 2%9J

AZOBIFHBZTRPELTEILADT, £y PESTEIXLTTFaw,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

no.  EP RS /EEER. BB gﬁﬁ%NENTPARTSNO. PART NAME gﬁ
100 9670052008 Ysybts b M5X20 SOCKET BOLT M5X20 3
101 5340 21 112 ARYRY STUD 1
102 5290 41 114=1 R7°Yoo%hy SPRING STUD ‘
103 9670041008 YhUhEN b M4X10 SOCKET BOLT M4X10 4
104 97632 YLJ{PY AS-O5N AC115V SOLENOID AS-O5N AC115V 1
105 90628 AFYWIOLESL SSP-4 SNAP PIN SSP-4 2
106 5300 33 562 n3- COLLAR 2
107 5340 21 721 VES BN/ THRUSTER LINK 1
108 5300 33 561-1 Lt°3 PIN 1
109 5340 21 210 IRy LINK 1
110 5340 21 540 PESY THRUSTER 1
111 9660040014 Y M4 NUT M4 4
112 5330 57 151 PAVL A BRACKET 1
113 5310 52 293 N A BOSS 1
114 5340 21 710 YUY P-4 SOLENOID ARM 1
115 5310 52 292 ARY P STUD 1
116 5290 37 123 AR BUSHING 1
117 5300 54 152 B BUSHING 1

26
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IMPRESSION CYLINDER

woo=s SECTION NUMBER | J28uUL £ouU |

28
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IMPRESSION CYLINDER

zIv3r

SECTION

X ZOBHRRBETRBELTEICADT.

- e s

SECTION NUMBER

|

5340z 230

€y P EETEXLTF &,

Note: When ordering items marked % ,indicate the set number because they are available only as a set,

NO. JscéyTbr?o% %PB/‘?’Rﬁ%No. gﬁﬁ%%/??m%%msmr PARTS NO. PART NAME ?fﬁy
5340 23 110-2 7PYF“%9 ASSY IMPRESSION CYLINDER ASSY. 1
23,63
5340 23 110z-2 PYF“9 ASSY IMPRESSION CYLINDER ASSY 1
5,23,63
5340 23 210 IP7+ ASSY SHAFT ASSY . 2
28,32,33
5340 23 23127  A7°UTINANARY SPRING GUIDE 2
30,31
5340 23 2327  7%ay”s BLOCK 2
38,39
5340 23 2341 PARL LN BRACKET 4
5,16
1 9648030614 #3329 M3X6 SCREW M3Xé 12
2 5340 23 240 PYRNHYL GRIPPER 12
3 5480 23 221 HibAN - HOLDER 12
4L 90699 UFYwh M5 © U-NUT M5 12
5 91631 ANPYLON HK1516LL BEARING HK1516LL 8
6 91630 ANS -%- IR12X15X16.5 SPACER IR12X15X16.5 8
7 5290 29 311 LAVIRE WASHER 4
‘8 5340 23 237 APYNS - STOPPER 4
9 9670061608 VYRR LN M6X16 SOCKET BOLT M6X16 15
10 5480 23 222 £ey PIN 12
11 5480 23 223 Y SARNUA SPRING 12
12 9410501208 A7°YuI%E°y 5X12 SPRING PIN 5X12 12
13 90179 QUNIPTYEPARIS M5X8 SET SCREW M5X8 12
14 9670051608 YEYEESLE M5X16 SOCKET BOLT M5X16 14
15 5480 23 224-1 #Hilb3“- HOLDER 12
16 5340 23 234 78559 BRACKET 4
17 9670062008 JYEYbE“IbE M6X20 SOCKET BOLT M6X20 8
18 9648040614 5329 M4X6 SCREW M4X6 8
19 5340 75 811 VAUPJILES FIRE COVER 2
20 5290 24 127 ek BOLT 8
21 5330 23 113 VAFIRE WASHER 8
22 5340 23 112 Fhp- GEAR 1
23 5340 23 111-2 PYb“9 IMPRESSION CYLINDER 1
25 5340 23 236 7°u-+ PLATE 4
6 9660080014 TYr M8 NUT M8 1
27 9686082508 FAZDY MBX25 SET SCREW M8X25 1
28 5340 23 211 997 SHAFT 2

29



PYLNY

IMPRESSION CYLINDER

T7var

SECTION

SECTION NUMBER

] 53407 230 ]

A _DBRHBHBTEEELTEILADNT, v P EBSTEXLTTa L,

Note: When ordering items marked % ,indicate the set number because they are available only as a set.

NO.

t ‘ES /BSES

SET NO. / PART NO.

BEES
H%%W/C()M;:QNENT PARTS NO.

PART NAME

B
Q'ty

29 9721070008 E-Y29% E=7 E-RING E=-7 2
30 5300 45 243 A% BUSHING 2
31 5340 23 231 WASNUAS RE SN SPRING GUIDE 2
32 9411502500 F-N°-t°y 5X25 TAPER PIN 5X25 2
33 5340 23 220 INYYN°~-P-4L ASSY GRIPPER ARM ASSY 2
34 5290 29 412 nLo=-5-319> CAM ROLLER WASHER 2
35 5290 29 411 nLo-5- CAM ROLLER 2
36 5340 23 212 £e PIN 2
37 5340 23 233 VAN PV SPRING 2
38 5340 23 232 ALP Y BLOCK 2
39 90441 78951 0812 BUSHING 0812 2
40 9660060014 FYE M6 NUT M6 2
41 9710060008 NS RYVHANR M6 SPRING WASHER M6 2
42 9670064508 YEYRES I E M6X45 SOCKET BOLT M6X45 3
43 5340 23 136 rv ] LT PLATE 1
44 5340 23 133 he CAM 1
45 5340 23 132 ANO — 4 - SPACER 2
46 5340 23 134 he CAM 1
47 5340 23 135 he CAM 1
48 5340 23 131 1A BOSS 1
49 5340 23 114 IPI b SHAFT 1
50 9670068008 YEYRENLE M6X80 SOCKET BOLT M6X80 2
51 5340 23 115 PYRS ST BUSHING 1
52 91621 N -LANPYLIN 6207ZZCM BALL BEARING 6207ZZCM 2
53 5340 23 118 PYURSHANPYLINHNS = BEARING COVER 2
54 9670051001 YsYRHEN L M5X10 SOCKET BOLT M5X10 6
56 5340 23 116-1 PYF“OYFARL (NOPS) BUSHING (NOPS) 1
57 9716060014 ESH“ ANz M6 PLAIN WASHER M6 6
58 5340 23 117 AR 'BUSHING 1
59 5340 23 311 PYRNONL CAM 1
60 5340 23 312 ANC =~ SPACER 2
61 5340 23 238 AbWIOL-FIL SPACER 8
62 90181 0YhIPFYESS12I MLX8 SCREW M4X8 8
63 5340 23 113-1 It7h SHAFT 1
64 9670063508 YEYPES L M6X35. SOCKET BOLT M6X35 4
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1ST BLANKET CYLINDER SECTION
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AT ANLEND o> SECTION NUMBER | 534027 240
1 ST BLANKET CYLINDER SECI"‘_OOE\J%B;ﬁ;lX-‘i&T’@?SKLTé FHADT, Yy FESTEXLTTFaL,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.
No. s /Ao, Baukh/EOES eNT PARTS NO. PART NAME ‘ gﬁ?}
5322 24 230 2557° ASSY CLAMP ASSY 1
100-103
5340 24 220 I{YILYFINSIEYRELAY -  QUICK SET BLANKET HOLDER ASSY 1
9,10,27,95
5340 24 550 129%5-3~ IpJF ASSY  INDICATOR SHAFT ASSY 1
45,46,50
5340 75 820-1 ANS- ASSY COVER ASSY 1
54,104-111
1 5290 24 253 Typ NUT 1
2 5340 24 213 WL A BRACKET 2
3 5310 24 211 57 b SHAFT 2
4 5430 24 125 $Yb NUT 4
5 5430 24 124~1 #“wh BOLT 4
6 9670063508 YEYEESIE M6X35 SOCKET BOLT M6X35 4
7 9684060608 FARIN M6X6 SET SCREW M6X6 9
8 5341 24 214 PAPTALS BRACKET 2
9 5340 24 215 ntov BRACKET 4
10 9670051001 YEYEES b M5X10 SOCKET BOLT M5X10 6
11 5320 24 240 W3 KNOB 1
2 5290 24 251 270 Yo" SPRING 3
13 5290 29 313 VAE AT WASHER 2
14 9710040008 NSRHSAN R M4 SPRING WASHER Mé& 2
15 9642040814 FANI2IY M4XS SCREW M4X8 2
16 9686082008 FAzZY M8X20 SET SCREW M8X20 4
17 9660080014 +Yb M8 NUT M8 4
18 9670084008 VSRR ILE M8X4D SOCKET BOLT M8X4D 4
19 9410503208 A7° 2N EC D 5X32 SPRING PIN 5X32 4
20 5340 24 164 31FEA IN5HYE BRACKET 4
21 9642030614 FANI2IY M3X6 SCREW M3X6 8
22 9710030008 NSRS RN 2 M3 SPRING WASHER M3 8
23 5340 24 161 331F 412 PLATE 4
24 5340 24 140 VAR TINPELRYA BUSHING 1
25 91622 HN-ANPYDIY 69052ZCM BALL BEARING 6905ZZCM 4
26 5340 24 162 ANPYDIN AN - COVER 2
27 9648051014 $5323% M5X10 SCREW M5X10 6
28 91629 ASAF 9YLP~ FTRA-6590 THRUST WASHER FTRA-6590 4
9 91628 AFAPANPUIINENTA-6590 THRUST BEARING FNTA-6590 2
30 9648051614 #5329% M5X16 SCREW M5X16 6
31 5340 24 163 ANPYIINBNS - COVER 2




B\\‘{" 3\\[,!\\\17

1ST BLANKET CYLINDER

s

SECTION

SECTION NUMBER

53407 240

K _DBRBIBRTRBEBELTEIRADT, Yy FBESTEXLTFa G,

Note: When ordering items marked ¥ ,indicate the set number because they are available only as a set.

BaES
PART NO.

ey P ES
NO.  sET NO

wazwy BRES

PART NAME

COMPONENT PARTS NO.

blick=d
Q'ty

59 90730

nNe-h-t*3av 1.6X%5

RIVET 1.6X5

60 5322 24 271

243359 PUN-AMZR

BLANKET PUN TYPE

61 5340 24 124 7YsP- (OPS) WASHER (OPS)
62 5330 24 311 Fhp- GEAR
63 5330 24 319-2  #“P-#i1-Ib GEAR WHEEL

64 9672051214

oYhoE N IbEF M5X12

HEXAGON BOLT M5X12

65 5330 24 321

PAN Y2

BLOCK

32 91624 BN-ANPYDZY 691327 BALL BEARING 6913121 >
33 9670052008 YYYRESILE M5X20 SOCKET BOLT M5X20 13
34 5340 24 131 VLN NN HOUSING 1
35 9642031614 FANIRIY M3X16 SCREW M3X16 2
36 5340 24 564 ACTLI BRACKET 1
37 97303 ATWF V-1C2 SWITCH V-1¢€2 1
38 97380 PIFI-8- VAM21 ACTUATOR VAM21 1
39 5300 21 424 7oL} PLATE 1
40 98501 AN - 360010-1 COVER 360010-1 1
42 5340 24 541 INSHY BRACKET 1
44 5330 24 341 ICEAPTA HOUSING 1
45 5340 24 344 £ =4 F N P PINION GEAR 1
46 9410301608 AT°YIIVESD 3X16 SPRING PIN 3X16 1
47 5330 24 351 st DIAL 1
48 9684050508 FAZIY M5X5 SET SCREW M5X5 2
49 5330 24 349-1 WIZ (1) KNOB (BLACK) 1
49 5336 24 349=1 WIZ (PAHNY-) KNOB (IVORY) 1
50 5340 24 560 1295 -2-3%7F ASSY INDICATOR SHAFT ASSY 1
51 5290 35 131-1 A7°yuo® SPRING 1
52 9721070008 E-Y22% E-7 E-RING E-7 1
53 5300 33 538 WIS (PAHNY-) KNOB (IVORY) 1
53 5310 33 538 YIZ (70) KNOB (BLACK) 1
54 9648041014 45325 M4X10 SCREW M4X10 6
55 5340 24 570 ASTRS NN SLIDE PLATE 1
56 9670061208 YEYRESIE M6X12 SOCKET BOLT M6X12 5
57 5340 24 580 AR BRACKET 1
58 5340 24 112-1 ATNh“D NAME PLATE 1

2

1

3

1

1

1

1

2

1

66 9648040814 $5323% M4X8 SCREW M4X8

67 5330 24 322 19% -3~ INDICATOR

68 91298 gV -2ZYI° Ch“3 NIPPLE C-TYPE

69 90900 - 5X5X16 KEY 5X5X16 1
70 5330 24 314-1 Vb= GEAR 1

34
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1ST BLANKET CYLINDER

SECTION NUMBER | 53407 240 |

SECTION
AZOBRHEBRAITRBFLTIZIVANT. Ey PESTEILTF &L,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

TR JEERE wasn /PR3 PART NAME aty

NO. COMPONENT PARTS NO, Q'ty

71 90477 AIARANPUIIY T8-16 THRUST BEARING T8-16 1
72 5330 24 317 FNP- GEAR 1
3 9410301608 AZ°YDI2%E®D 3X16 SPRING PIN 3X16 1
74 90700 UFTYE M8 U-NUT M8 1
75 5330 24 316-1 7%559h BRACKET 1
76 5330 24 315 FNP- GEAR 2
77 9410301208 A7°4oo%E°y 3X12 SPRING PIN 3X12 2
78 5330 24 318 I+ SHAFT 1
79 5330 24 313 PAFLAN BRACKET 1
81 5330 23 113 VADAE WASHER 3
82 5322 24 112-1 #“P- GEAR : 1
83 90688 Y5042 L8 CONED DISC SPRING L8 4
84 5340 24 121 INL PNUNg SHAFT 1
85 91623 FN-bANPILZY 6909ZZCM BALL BEARING 690977¢M 1
86 5340 24 111=1 795259t av- BLANKET CYLINDER 1
87 5290 23 112 FNp- GEAR 1
88 5290 24 127 wN b BOLT 3
89 91620 KN -ANPYLOY 600822CM BALL BEARING 60087ZCM 1
90 5340 23 118 PYRNOANPYZINANN - BEARING COVER 1
1 5340 24 123 h5- (NOPS) COLLAR (NOPS) 1
92 9670082008 YEYMEN LR M8X20 SOCKET BOLT M8X20 1
93 5340 24 150 INLINONDTTARN BUSHING 1
94 5340 24 122 IYLP- WASHER 1
95 5340 24 221 AgIhIon BRACKET 2
96 5340 24 262 INS35YE (PUNAMR) BLANKET (PUN TYPE) 1
97 5340 24 263 PIAN =Y~} UNDER SHEET 1
98 5340 24 266 PA LA BLANKET (T=1.9MM) 1
99 5340 24 267 PIRN=Y-b UNDER SHEET 1
100 5322 24 231 2527° CLAMP ASSY 2
101 5322 24 232 7537° CLAMP 2
102 5290 24 233 INSIHY P ARDD BLANKET FIXING SCREW 2
103 5290 24 234 INSOHYREARDN BLANKET FIXING SCREW 8
104 5340 75 830-1 7%0%Y2 (OPS) BLOCK (OPS) 1
105 5340 75 833-1 7%0Y7 (NOPS) BLOCK (NOPS) 1
106 5340 75 834-1 Lt°u PIN 1
107 5290 38 235 WAL WUA SPRING 1
8 5340 75 821-1 hne- COVER 1
109 9410201008 A7°YuyovE®y 2X10 SPRING PIN 2X10 2
110 5340 74 125 ATNND ‘ NAME PLATE 1
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R R R Trvas SECTION NumBer | 23407 240 |

1ST BLANKET CYLINDER SECTION
X OBHEHKETRIBELTEEILADT, v FBEZSTEXLTTFa L
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

NO. ;céy*r}r\i#o% gF'K;f};?a?r.%-No. BBEBH ?gngi’%NENT F’ARTS‘NO. PART NAME gﬂ?y
1711 9716060014 E39“h 2 M6 PLAIN WASHER Mé 1
112 5290 24 252 FUb NUT . 1
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SECTION NUMBER

s/ 3

J

A1 ITLrto

2ND BLANKET CYLINDER

SECTION
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2 e sievy Tyl SECTION NumBer | 23407 245
liN D BLANKET CYLINDER SECIlOa';lgmuﬁaru BELTAICADT, €5 FESTELLTFaw,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.
NO. ;céyTbh?o% gg/fﬁ'%No. gﬁﬁ%m/?c?hﬁ%NENT PARTS NO. PART NAME fQﬁﬁl
5322 24 230 7527° ASSY CLAMP ASSY 1
100-103
5340 24 220 JAYILYPINSOEYMELAY~-  QUICK SET BLANKET HOLDER ASSY 1
9,10,27,95 .
5340 24 550 {29%5-2- 3p7F ASSY  INDICATOR SHAFT ASSY 1
45,46,50
5340 75 820~1 hn“- ASSY COVER ASSY 1
54,106-111
1 5290 24 253 FUb NUT
2 5340 24 213 FywEhton BRACKET 2
3 5310 24 211 Ay SHAFT 2
4L 5430 24 125 TYUk NUT 4
5 5430 24 124~-1 w2 b BOLT 4
6 9670063508 yEwbETILE M6X35 SOCKET BOLT M6X35 4
7 9684060608 PARI™ M6X6 SET SCREW M6X6 9
8 5341 24 214 INS559b BRACKET 2
9 5340 24 215 hron BRACKET 4
10 9670051001 yEYRES L M5X10 SOCKET BOLT MS5X10 16
11 5320 24 240 U3z KNOB 1
2 5290 24 251 Y WAL WI/AY SPRING 3
13 5290 29 313 2 A WASHER 2
14 9710040008 NN Y™z M4 SPRING WASHER M4 2
15 9642040814 FTANIRIN M4LXE SCREW M4X8 2
16 9686082008 FARIY M8X20 SET SCREW M8X20 4
17 9660080014 TYF M8 NUT M8 4
18 9670084008 VYyYra“ bk M8X40 SOCKET BOLT M8X40 4
19 9410503208 A7°UugvNEey 5X32 SPRING PIN 5X32 4
20 5340 24 164 AI1FEA V359 BRACKET 4
21 9642030614 FAvI2IN M3X6 SCREW M3Xé 8
22 9710030008 NN z¥Nhvzr M3 SPRING WASHER M3 ]
23 5340 24 161 A31FEATR PLATE 4
24 5340 24 150 INLENSADLDDARN BUSHING 1
25 91622 FN-bANPHLIOY 6905Z27ZCM BALL BEARING 69057ICM 4
26 5340 24 162 ANPYLIINVHANS = COVER 2
27 96438051014 #3329 MS5X10 SCREW M5X10 8
28 91629 ASAP DWIP- FTRA-6590 THRUST WASHER FTRA-6590 A
9 91628 ASAFANPYLINENTA-6590 THRUST BEARING FNTA-6590 2
30 9648051614 539" M5X16 SCREW M5X16 6
31 5340 24 163 NS PYDTNHNS - COVER 2




XL AT LrTY Trvas

2ND BLANKET CYLINDER

SECTION NUMBER | 23407 245 |

SECTION
) IDBRZBRSITRBEELTEIHLADT, LY FESTEXLTF &,
Note: When ordering items marked ¥ ,indicate the set number because they are available only as a set.

No. S e /B No. BREH/ COMPONENT PARTS NO, PART NAME ?‘ﬁ
32 91624 F=-bASPYDOY 6913112 BALL BEARING 691321 P
33 9670052008 YrIbhc bk M5X20 SOCKET BOLT M5X20 13
34 5340 24 611 ICLEY oINS oo HOUSING
35 9642031614 FAN329N M3X16 SCREW M3X16 2
36 5340 24 565 PAL AN BRACKET 1
37 97303 ATYF v=-1c¢C2 SWITCH vV-1c¢2 1
38 97380 PI9FI-2- VAMZ21 ACTUATOR vaAaMZ21 1
39 5300 21 424 7°b~F PLATE 1
40 98501 hAnt- 360010-1 COVER 360010-1 1
42 5340 24 541 PAFY LN BRACKET 1
44 5330 24 341 N EAWEAS HOUSING 1
45 5340 24 344 Eo=A4o#v v~ PINION GEAR 1
46 9410301608 AJ2°yuIgnEey 3X16 SPRING PIN 3X16 1
47 5330 24 351 ANLP DIAL 1
48 9684050508 FAZI™ M5X5 SET SCREW M5X5 2
49 5330 24 349-1 Yz (70) KNOB (BLACK) 1
49 5336 24 349-1 YIZ (PAHNY-) KNOB (IVORY) 1
50 5340 24 560 139%5=-3-9P7b ASSY INDICATOR SHAFT ASSY 1
51 5290 35 131-1 RA7°yoo™ SPRING 1
52 9721070008 E-YooY E-T7 E-RING E-7 1
53 5300 33 538 Uz (PARNY=) KNOB (IVORY) 1
53 5310 33 538 Uz (7)) KNOB (BLACK) 1
54 9648041014 ¥35323% M4X10 SCREW M4X10 6
55 5340 24 620 A3TEMn™y SLIDE PLATE 1
56 9670061208 YEYrECIE M6X12 SOCKET BOLT M6X12 5
57 5340 24 580 INSH5Yb BRACKET 1
58 5340 24 112-1  A1n“o NAME PLATE 1
59 90730 ne-a-t%39% 1.6X5 RIVET 1.6X5 2
60 5322 24 271 7%3359F PUN-H“3 BLANKET PUN TYPE 1
61 5340 24 124 9YIP- (OPS) WASHER (OPS) 3
62 5330 24 311 Fhp- GEAR 1
63 5330 24 319-2 #“P-k1-l GEAR WHEEL 1
64 9672051214 a¥haticph M5X12 HEXAGON BOLT M5X12 1
65 5330 24 321 7%0Y27 BLOCK 1
66 9648040814 ¥5322% M4X8 SCREW M4X8 2
67 5330 24 322 129Ny -5- INDICATOR 1
68 91298 7N -RAZY7° Ch“ 3R NIPPLE C-TYPE 1
69 90900 F- 5X5Xx16 KEY 5X5X16 1
70 5330 24 314-1  F%v- GEAR 1

40



O R -

wo¥ax SECTION NUMBER

ANA2 INLENY
2ND BLANKET CYLINDER

| 53407 245 |

SECTION
A_OBRKIRBTRBBELTEILAOT, £y FESTEXLTFE WL,
Note: When ordering items marked ¥ ,indicate the set number because they are available only as a set.

No. ST /RRER e %a’gﬁ/ggzﬁ%NENT PARTS NO. PART NAME gﬁ
71 90477 ASAPATPYIIY T8-16 THRUST BEARING T8-16 1
72 5330 24 317 FVpa GEAR 1
'3 9410301608 A7°YIIVECT 3X16 SPRING PIN 3X16 1
74 90700 urvr M8 U-NUT M8 1
75 5330 24 316=-1 7%359b BRACKET 1
76 5330 24 315 £ P GEAR 2
77 9410301208 A7°HIINECD 3X12 SPRING PIN 3X12 2
78 5330 24 318 917+ SHAFT 1
79 5330 24 313 IS5 BRACKET 1
81 5330 23 113 VAYRE WASHER 3
82 5322 24 112-1 #“¢- GEAR 1
83 90688 450%% L8 CONED DISC SPRING L8 4
84 5340 24 121 s RV ELY SHAFT 1
85 91623 BN AN PYDON 69092ZCM BALL BEARING 6909ZZCM 1
86 5340 24 111-1 7%5259F34sa% - BLANKET CYLINDER 1
87 5290 23 112 N p- GEAR 1
88 5290 24 127 TRy BOLT 3
89 91620 KN -ANPYIPY 6008Z2ZCM BALL BEARING 60082ZCM 1
90 5340 23 118 PYRSHANPYSINHNS - BEARING COVER 1
1 5340 24 123 n3- (NOPS) COLLAR (NOPS) 1
92 9670082008 UEYRES LR M8X20 SOCKET BOLT M8X20 1
93 5340 24 140 ASLENG NHINDON BUSHING 1
94 5340 24 122 Y P- WASHER 1
95 5340 24 221 19ThIon BRACKET 2
96 5340 24 262 INS5YR (PUNDSR) BLANKET (PUN TYPE) 1
97 5340 24 263 POAN =~} UNDER SHEET 1
98 5340 24 266 PAERLLT BLANKET (T=1.9MM) 1
99 5340 24 267 POAN -3 UNDER SHEET 1
100 5322 24 231 7537° CLAMP ASSY 2
101 5322 24 232 95u7° CLAMP 2
102 5290 24 233 PAPFLPIIS L BLANKET FIXING SCREW 2
103 5290 24 234 . 7 55YbbAzd® BLANKET FIXING SCREW 8
104 5340 75 830-1 7™a¥%2 (OPS) BLOCK (OPS) 1
105 5340 75 833-1 7“gYZ (NOPS) BLOCK (NOPS) 1
106 5340 75 834-1 t°3 PIN 1
107 5290 38 235 A7°Uygn SPRING 1
8 5340 75 821-1 hn“- COVER 1
109 9410201008 A7°YI7%E°D 2X10 SPRING PIN 2X10 2
110 5340 74 125 AN NAME PLATE 1

a1



A% VLN el SECTION NUmBErR | 53407 245

2ND BLANKET CYLINDER SECTION
A IDBZEHETEBELTEIILANT, v FESTEILTFa L,
Note: When ordering items marked X ,indicate the set number because they are available only as a set.

No. ST JERES o Bath /O NENT PARTS NO. PART NAME ’53
111 9716060014 ESHZpnhr M6 PLAIN WASHER M6 1
112 5290 24 252 FTYPp NUT 1
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orey ey s SECTION NUMBER | 23407 250 |
DRIVE SECTION




TN D toax SECTION NUMBER | 53407 250
DRIVE SECTION

K IDMBMRIBEIETEERLTEILADT, £ PESTEXLTF& L,

Note: When ordering items marked % ,indicate the set number because they are available only as a set.

no. S TES EBAD%R#EF%I\IO. sawk/INEE Nt PARTS NO. PART NAME ?‘ﬁ

5340 25 110-1  5%2b“93%7 ASSY DRIVE SHAFT ASSY 1
14-16

1 9660080014 FTUr M8 NUT M8 1
2 9710080008 Ner¥% N2 M8 SPRING WASHER M8 1
3 5340 25 213 Hih0 -2~ SUPPORTER 1
4 5340 25 215 ANG — 4~ SPACER 1
5 5340 25 212 70 ~i) - PULLEY 1
6 90211 AV =ANPYLoN 620221 BALL BEARING 6202712 1
7 9723350008 C-juo™ ¢-35 C~RING €-35 1
8 5340 25 214 AAY STUD 1
9 90072 VAL lLh 3V 670 V~-BELT 3V 670 1
10 5290 23 113 UAFILF WASHER 2
11 9670061208 YEYREN L M6X12 SOCKET BOLT Mé6X12 4
12 5290 25 114 ANPYDTVHNS - BEARING COVER 2
13 90207 ANPYDIY  6203LLB BEARING 6203LLB 2
14 9411602500 F-N°~E°T 6X25 TAPER PIN 6X25 1
15 5330 25 118 CAFTALERE GEAR 1
16 5340 25 111-1 50> 93%9 DRIVE SHAFT 1
17 90900 - 5X5X16 KEY 5X5X16 1
8 5290 25 113 ANPYITSHILAS - BEARING HOLDER 1
19 9670063008 YIYEESLE M6X30 SOCKET BOLT M6X30 3
20 5340 25 211 v 7°=-1- V PULLEY 1
21 5430 11 219 UASIRF WASHER 1
22 9670081608 YIYLES I M8X16 SOCKET BOLT M8X16 1
23 9642061014 SFANIRIY M6X10 SCREW M6X10 3

24 9710060008 NYRYNAN 2 M6 SPRING WASHER M6 3
25 9642031614 TAN22IY M3X16 SCREW M3X16 2
26 5340 25 150 7359t ASSY BRACKET ASSY 1
27 97380 ?7F1-3~ VAM21 ACTUATOR VAM21 1
28 97303 ATYF v-1cCe SWITCH v-1c2 ]
29 5300 21 424 PARVES PLATE 1
30 5340 25 160 hn“- ASSY COVER ASSY 1

31 97210706008 E-YuoY E-7 E-RING E-7 1
32 9410402508 A7°UuoNE%y 4X25 SPRING PIN 4X25 1
‘33 5340 25 216 ans - COVER 1
.34 9710050008 nWzrY¥whvr M5 SPRING WASHER M5 2
5 9642051014 FAYI2IN M5X10 SCREW M5X10 2
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CAM SHAFT SECTION
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s s ST

nLI™7 wr¥ax secTioN NUMBER | 53407 260 ]
CAM SHAFT SECI:':OO!)\;&%(ifﬂ:ﬁ-’C‘liﬁf}fL’('é3'&/\.(7)'(\ 45 l‘&%T'iiILT"Fé\.\O
Note: When ordering items marked % ,indicate the set number because they are available only as a set,
NO. ;eéyTrN#b% g;%RS}%;\JO. gﬁﬁ%w/@?ﬂ/ﬁ%NENT PARTS NO. PART NAME g’?y
1 9670063508 Y5y h M6X35 SOCKET BOLT M6X35 3
2 5330 35 234 PALL A/ BRACKET 1
3 5330 35 233 INSH5YE BRACKET 1
4 9716060014 E34“ ANz M6 PLAIN WASHER M6 3
5 9670065508 Y5YbKE“ b M6X55 SOCKET BOLT M6X55 6
6 9660060014 TYF M6 NUT Mé 1
7 9710060008 NY 23N A™2 M6 SPRING WASHER M6 7
10 5330 35 232-1 #H1-Wb WHEEL 1
11 5330 35 231 t°o PIN 1
12 9660100014 TYF M10 NUT M10 1
13 9710100008 nezgvhvzr M10 SPRING WASHER M10 1
14 5330 26 223-3 hé CAM (
15 5290 26 222 h>- COLLAR 1
16 5330 26 224-3 hé CAM 1
17 5330 26 221 AN - HOLDER 1
18 5330 26 225-2 hé CAM 1
19 9642051014 FANI2LN M5X10 SCREW M5X10 3
20 5290 25 115 ANPHDINANN - BEARING COVER 1
21 90207 AZWpPYyuon 6203LLB BEARING 6203LLB 2
2 5330 26 121 IPIh SHAFT 1
23 5340 26 230-1 #ht CAM 1
24 9684060608 PARIN MEXE SET SCREW Mé6Xé 2
25 5330 25 113 KA - HOLDER 1
26 5290 25 114 ANPUDIINANN - BEARING COVER 3
27 9670064508 VHYRPKNMLE M6X45 SOCKET BOLT M6X45 1
28 5330 24 522 A7°oyYh SPROCKET 1
29 5330 26 211 WA - HOLDER 1
30 5330 26 216 hs CAM 1
31 5290 26 213 A3 BUSHING 1
32 90690 NS 2YVANZ M10 E3NY SPRING WASHER M10 (LEFT) 1
33 90710 ayhoivyb M10 £33N HEXAGON NUT M10 (LEFT) 1
34 9710050008 NY2YSHvR M5 SPRING WASHER M5 3
35 90842 0-2-FI-J RS37-1 CHAIN RS37-1 1
36 90856 IN31ybYr2 RS37-1 JOINT LINK RS37-1 1
37 5330 35 235 ho- COLLAR 1
38 5290 23 113 Al A WASHER 2
9 9670066008 YEYERSIE M6X60 SOCKET BOLT M6X60 2
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MAIN FRAME

secTioN NumBer |___23407 290 |

SECTION
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R T T - ]

FIF V-0 toZar SECTION NUMBER

SECTION
AIOBREHRQGTRIBELTEILADOT, £y FEBTEXLTFauw,

| 5340z 290

MAIN FRAME

Note: When ordering items marked ¥ ,indicate the set number because they are available only as a set.

NO. pEAR ﬁgﬁqgéﬁuo. BB goﬁgwi#;%NENT PARTS NO. PART NAME gﬁ
1 5340 29 112-4 #3%7U-4 (NOPS) FRAME (NOPS) 1
2 9670052008 YEYRES LR M5X20 SOCKET BOLT M5X20 12
3 9670081608 YEYRES VL MBX16 SOCKET BOLT M8X16 10
4 9670051608 YEYRESILE M5X16 SOCKET BOLT M5X16 4
5 9670082008 YEYREN L M8X20 SOCKET BOLT M8X20 8
6 5340 29 236 AT- STAY 2
7 5340 29 111-3  #2%7U-4 (OPS) FRAME (OPS) 1
8 99959 Hb3 - NZ30120 HOLDER Nz30120 2
9 9660030014 FUb M3 NUT M3 2
10 99960 541-327° 154 FLUORESCENT LAMP 154 1
11 5340 61 161 5139 N4 LAMP COVER 1
12 9710040008 NSRZISANE M4 SPRING WASHER M4 2
13 9642041514 FANIRDY M4X15 SCREW M4X15 2
14 9710050008 NS 24NHNE M5 SPRING WASHER M5 6
15 9642050814 FANIRIY M5X8 SCREW M5X8 2
16 9648030614 #5329 M3X6 SCREW M3X6 2
17 5340 61 163 FLA9FIINS b BRACKET 1
18 5340 61 162 AT~ STAY 1
19 9642053014 FAYIZHN M5X30 SCREW M5X30 2
20 9642051014 FANI2ZY M5X10 SCREW M5X10 2
21 5340 29 238  HNS- COVER 1
23 97825 Y- SENSOR 2
24 9710030008 NNRESHANE M3 SPRING WASHER M3 4
25 9642031414 FANIZIY M3X14 SCREW M3X14 4
26 5340 61 164 INSHY b BRACKET 1
27 5340 29 .235-1 AF- STAY 1
28 5340 29 237 AT~ STAY 1
29 5340 29 241 INShYh BRACKET 2
30 5310 29 232 AF- STAY 1
31 9648040614 #5329 M4X6 SCREW M4X6 20
32 5340 87 562 AN AP GUIDE 5
33 5340 36 561-1 AF- STAY 2°
34 5340 36 562 AN AR  GUIDE 5
36 9670054008 YFYRESUE M5X40 SOCKET BOLT M5X40 4
37 5340 36 563-1 BU#-I%559h SENSOR BRACKET 17
38 5340 61 612 By~ SENSOR ‘ _ "1
9 9670051001 YFYRESLE M5X10 SOCKET BOLT M5X10 2
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R T -]

J1=P =W kovay secTion NUmser | 53402 310
FEED TABLE SEC:I:OUDN‘éﬁﬁlIﬁﬂnT@ BELTI3ICEANDT, By P BBTEXXLTCTFa Uy
Note: When ordering items marked % ,indicate the set number because they are available only as a set.
No. s e [ B w0, BREK [ BOCONENT PARTS NO. PART NAME {gﬁ
5310 31 120 F-7MIYE (Do) TABLE FOOT ASSY (BLACK) 4
24~28
5330 31 130 29F ASSY LATCH ASSY 2
36,39-41
5330 31 160 bnv- ASSY LEVER ASSY 2
L1,42,45,46
5330 31 220-1 Fz-2 CHAIN 2
13-16
1 9660080014 TYr M8 NUT M8 12
2 9710080008 NHzg™NpHrz M8 SPRING WASHER M8 12
3 5330 31 212 AFypw STUD 4
6 5330 35 232-1 &M1-W WHEEL 6
7 5290 29 312 BWh™z WASHER 4
8 9722100008 c=-Y4oo™ ¢-10 C~-RING C-10 4
9 5330 31 218 ho- COLLAR 12
10 5330 31 211-1 L= RAIL 4
11 9670064508 VEYPKR®IEF M6X45 SOCKET BOLT M6X45 12
13 5330 31 221 YENFYDI JOINT LINK 12
14 9414100614 ayE®T 1X6 SPLIT PIN 1X6 26
5 90111002 FIi-o CHAIN 2
16 5330 31 232 Eey PIN 12
17 90318 fiv-pAvPYIIY 60821 BALL BEARING 608112 14
18 90654 GS-Yv7" 6S5-8 GS-RING GS-8 6
19 9684050508 FAZI™ M5X5 SET SCREW M5X5 2
20 5330 31 268 A3 BUSHING 2
21 5310 31 215 IP7F SHAFT 1
22 9648061214 5329 M6X12 SCREW MéX12 4
23 5330 31 111-1  F=-7%Ib TABLE 2
24 5310 31 121 F=2%LI0YL (20) . TABLE FOOT (BLACK) 4
25 9642030614 FANIRIN M3X6 SCREW M3X6 8
26 5290 31 122 IFIHFON FIXING PLATE /A
27 9710030008 Nhzyvprz M3 SPRING WASHER M3 8
28 9660030014 TYF M3 NUT M3 8
29 9670062008 Viybrsa“Ibh M6X20 SOCKET BOLT Mé6X20 4
30 5330 31 216 ANV BLOCK 2
31 9660060014 FTYb M6 NUT Mé 6
) 9672065014 gYhohNbh M6X50 HEXAGON BOLT M6X50 2
33 9670061201 YEYMENILE M6X12 SOCKET BOLT MéX12 8
34 5330 31 112~1  2%5459b BRACKET 2
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T1=P¥57=7™0 ' o av

FEED TABLE SECTION
* OBREBZTREIBELTEICANT, By FESTEXLTTFAL,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

SECTIoN NUMBER | 53407 310 |

NO. ;GE?TPN#O% EB;?R&%'%NOA gﬂ'ﬁ'%%/gggﬁ%NENT PARTS NO. PART NAME fgﬁ
35 9710060008 NYRY“ANR M6 SPRING WASHER M6 8
36 5330 31 116 AT - STAY 4
37 5330 31 113-1 27%359p BRACKET H
39 5330 31 140 2YF LATCH 2
40 5330 31 150 2YF LATCH 2
41 9410301608 A7°yuonEey 3X16 SPRING PIN 3X16 3
42 5330 31 180 P-4 ARM 2
43 5330 31 181 Ui LINK 2
44 90626 G-UoI% G-8 G-RING G-8 8
45 5330 31 161 FAE) SHAFT 2
46 5330 31 170 L™ - LEVER 2
47 5300 59 132 AT INRILAN - SPRING HOLDER 2
48 5300 59 133 AR VIZA SPRING 2
49 9721040008 E-YoIY E-4 E-RING E-4 4
50 5300 59 331 Eey : PIN 2
51 5330 31 118 ARYp™ STUD 8
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SECTION
AZDWPRURBTREFL TEITADT, £y FESTEILTFaL,

NN2J0F1033%1
MULTI-SIZE PAPER PILE BOARD

L B " l

SECTION NUMBER 53407 312 J

Note: When ordering items marked ¥ ,indicate the set number because they are available only as a set.

NO. gE/TbN%O% ?Z%R%Er%;vo, BaR ?SEM#;%NENT PARTS NO. PART NAME g‘ﬁ
5341 31 510 NNOJO0F1933%T PAPER TABLE : 2

_ 1-14
1 9648042514 J32RI™ M4LX25 SCREW M4&4X25 10
2 91319007 T723%4.1X16 WOOD SCREW 4.1X16 4
3 5341 31 512 PASVESY PLATE 2
4 5341 31 514 7°bL-} PLATE 2
5 5341 31 515 2°u-F PLATE 2
6 5341 31 513 PASTESY PLATE 2
7 5341 31 311 A BOARD 2
8 9710040014 NUgYHNR M4 SPRING WASHER M4 10
9 9660040014 TUE M4 NUT M4 10
10 9660030014 Yk M3 NUT M3 8
11 9710030014 nhzr#vprr M3 SPRING WASHER M3 8
12 5290 31 122 IFThron FIXING PLATE 4
13 9642030614 FANIRIY M3X6 SCREW M3X6 8
14 5341 31 516 PR FOOT 2
15 5341 32 140 SEPALE S Aok 4 MICRO SIDE WAY 1
16 5341 32 171 AP NNYIINGgP - BLOWER 1
17 5341 32 172 YLENNANYIINOP - BLOWER 1
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|

SECTION NUMBER

C7rar

R AR PIVESA

SECTION

FEEDER FRAME
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Ln—a“—/v—b 72ar SECTION NUMBER | 53402 315

FEEDER FRAME SECTION
R_OBHRASZTRBELTIZICADOT. LYy FESTEXLTFa W,
Note: When ordering items marked %,indicate the set number because they are available only as a set,

no. ST e [ EA o, BEEH [ CANCONENT PARTS NO, PART NAME gﬁﬁ
1 5340 31 001 L-4 FRAME 1
2 9670052008 YEWhESLE M5X20 SOCKET BOLT M5X20 4
3 9670081608 YEWrENBE M8X16 SOCKET BOLT M8X16 8
4 5310 32 410 A5 - STAY _ 1
5 5310 29 232 AT - STAY 1
6 5330 29 234 AT = STAY 2
7 5310 55 315 AT = . » STAY 1
8 5340 31 002-2 7JbL=-4 FRAME 1
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NTEpNTE=RTIrE”
PAPER GUIDE

©g7v3r

SECTION
AZOBREMBTRSELTEIIEANT, v FESTERXLTF2L,

SECTION NUMBER

L

5340z 320 |

Note: When ordering items marked % ,indicate the set number because they are available only as a set.

Ty b EBE /BRES

NO.  seT No. /PART NoO. B2EH [ BONEONENT PARTS NO. PART NAME gtﬁ;
5300 58 1432 HR -~ HOLDER 4
11,12
5330 32 560 ANTIN o)™ ASSY GUIDE MOVING SCREW ASSY 2
13,20,21 ‘
5330 32 570 AP Foy29% ASSY GUIDE MOVING SCREW ASSY 2
13,20,21,26,27
5330 32 580-1 AMANENP-TFSHINY DRIVE SHAFT ASSY 2
21,26,33
1 9642040414 FTANIIN MLX4 SCREW M4X4 10
2 9716040014 E29MhHN 2 M4 PLAIN WASHER M4 12
3 5290 32 451 y=-beN°L-32-~ SHEET SEPARATOR 4
4 5290 32 420 PAFLAN BRACKET 1
5 5290 32 452 Yz KNOB 6
6 5290 32 440 PALA R BRACKET 2
7 5290 32 430 PALLAVE Y BRACKET 1
8 5290 32 533-2 HA4b“I“oP- SIDE BLOWER 2
9 9642051014 Favgaa™ M5X10 SCREW M5X10 27
10 9710050014 NN AM M5 SPRING WASHER M5 33
11 5300 58 143 iy 7 A HOLDER
2 5300 58 144 A3y BUSHING
13 5330 32 566 2% SCREW
14 9721120008 E-YoI% E-12 E-RING E=-12
15 5290 32 532-1 27%g¥2 BLOCK
16 9642051614 FAYIROY M5X16 SCREW M5X16
17 5330 32 563 e GUIDE

18 9716050014

ES%“hn 2 M5

PLAIN WASHER M5

19 5290 38 121 A2 BUSHING

20 5300 32 571 A2°ayvt SPROCKET

21 9410302008 A7°0zo%E?y 3X20 SPRING PIN 3X20

22 5300 32 569 2% 359F BRACKET

23 9642040814 FANIRIN M4X8 SCREW M4XS8 1
24 5290 32 531 2 GUIDE

25 9648041014 #5329 M4X10 SCREW M4X10

26 5300 32 574 FhP- GEAR

27 9410301608

A7°0ooNE°Y 3X16

SPRING PIN 3X16

28 90804

" FI-o RS25 83P

CHAIN RS25 83p

9 90852

IN31obYD2 RS25

JOINT LINK RSZ25

30 9642053014

FAY229% M5X30

SCREW M5X30

31 5330 32 575

AR/

BLOCK

400 1M M IR0 T I I IR IS N0 S [ R N N B R
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PAPER GUIDE

SECTION NUMBER | 23407 320 |

SECTION
X ZDBRZBBERKATEBELTEICADT, £ FBESTEXLTFa L,
Note: When ordering items marked ¥ ,indicate the set number because they are available only as a set.

no. ST ES 0. BRBH *C!gihﬁ?%oNENT PARTS.NO. PART NAME gn'?;
32 9721070008 E-Yoo™ E-7 E-RING E~-7 2
33 5330 32 576-1 WAV SHAFT 4
34 5300 12 220-1 NoFMY (PAEHENY-) HANDLE (IVORY)
34 5310 12 220 NoF™L (70 HANDLE (BLACK?

aMYY7° (PAHEMY-)
7%Y9y72°e (79)
IVYS5329* M5X20

GRIP (IVORY)
GRIP (BLACK)D
SCREW M5X20

35 5300 12 223
35 5310 12 223
36 9650052014

37 5300 12 224 7°L=t PLATE

38 5330 32 510-1 AVTRS GUIDE

39 5300 32 550 AN b GUIDE

40 5330 32 520-1 ASTRS GUIDE

41 9670081608 YEYRES LR M8X16 SOCKET BOLT M8X16
42 5290 32 112 h3- COLLAR

43 5290 32 115 P-L ARM

44 5310 32 111 25~ STAY

45 5290 32 126 SA%) LABEL

46 5290 32 125 251 SCALE

47 5290 32 123-1 Y3% KNOB

48 5290 32 141 w3z KNOB

49 5290 32 211-1 #lLA“- HOLDER

50 5290 32 117 Abwpe - STOPPER

51 5290 32 113 n3- COLLAR

52 90603 CE-Yoo™ CE-12 CE~RING CE-12
53 5290 32 122 ANS - COVER

54 5290 32 121 270N SPRING

55 5290 32 114 P-4 . ARM

NN RYNA™R ML
FANIRI™ M4LX10

56 9710040008
57 9642041014

SPRING WASHER M4
SCREW M4X10

58 5310 32 118 IvIb SHAFT

59 5310 32 116 WY TPN AT~ GUIDE STAY

60 5340 32 130 17091t o11 MICRO SIDE WAY
61 5290 32 215 WLk ‘ BOLT '
62 5290 32 212-2 7J°L-} PLATE

64 5340 32 713 7%avz BLOCK

65 5290 32 216 Yz KNOB

66 5290 32 213 PA BLOCK

67 5290 32 214 AR WA SPRING

SIDE BLOWER (NOPS)
HOSE 10X17X2400

68 5340 32 711 Y1t I%g?- (NOPS)
69 5340 32 719 fi-A 10X17X2400

60



R ]

BIav SECTION NUMBER

AO -\ WA pN
PAPER GUIDE

| 53407 320

SECTION
K DBRBRBGTEBELTEILADT, By FEFTEXLTT AL,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

NO. | gE.yTrl\i#f gﬁnﬁ%wo. ga‘?“%“/ggzwﬁ:%NENT PARTS NO. PART NAME I‘?t&y
70 5340 32 716 Hi-A9k ; HOSE HOLDER 4
71 5340 32 173 Hi-2 8X13.5X1000 HOSE 8X13.5X1000 1
2 5340 32 712 #4bY 7%0P- (OPS) SIDE BLOWER (OPS) 1
73 5290 32 310 YAR W/ AR A ¢ SPRING BASE 2
74 91324 3293~ CONNECTOR 1
75 5290 32 313 A7° 039N SPRING 2
76 5340 32 714 AN =4 = SPACER 1
77 5340 32 715 3% 1 BASE 1
78 5340 32 717  NSWIY ISSy9b BRACKET 1
79 5290 17 113 P VALVE 1
80 5340 17 114 AEC TR SPINDLE 1
81 5290 17 115 PAURTA SPRING 1
82 5300 17 116  hn“- COVER 1
83 5300 17 117 YIZ (PN KNOB (IVORY) 1
83 5310 17 117 YIZ (70) KNOB (BLACK) 1
87 5340 32 718 #i-2 10X17x200 HOSE 10X17X200 1
88 91211 H-ANSTFY 16 HOSE BAND 16 2
89 5290 17 127 #-A 10X17X580 HSOE 10X17X580 1
90 9648041514 ¥5125% M4X15 SCREW M4X15 2
15290 32 217 s KNOB 2
92 5340 32 174 HOSE 8X13.5X820 1

-2 8X13.5X820
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SUCTION DRIVE

SECTION NUmMBER | ~340Z 330 |

SECTION
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VAL YA
SUCTION DRIVE

worarv

SECTION

SECTION NUMBER

L

53407 330 | .

*ZOBRAGHATESRLTEIZLAOT, £y b BSTEXLTFau,

Note: When ordering items marked % indicate the set number because they are available only as a set,

NO. -;zéyT’r\j#o% égfogir%No. BB ?gzwﬁ%N'ENT PARTS NO. PART NAME {g%
5290 33 2132-1 7-4 ARM 1
20,28
5290 33 215Z-1 ?-4 ARM 7
20,31
5330 33 110Z-1 LA“- LEVER 1
3,55 .
5330 33 210-1 ¥23357-L3PJTF ASSY SUCTION ARM SHAFT ASSY 1
20,26-28,31,66
5330 33 4107  LA“- LEVER 1
3,54
5330 33 440Z-1 LA“- LEVER 1
3,6
5330 37 1102  N{3IJhLLAS- HEIGHT CONTROL CAM LEVER 1
3,56
5341 33 200-1 ¥93327Yb ASSY SUCTION FOOT ASSY 1
16-20,25-28,31,66
1 5290 35 136-1 R&7°yu7™ SPRING 1
2 9721100008 E-Y>7% E-10 E-RING E-10 - 2
3 5290 37 123 AR BUSHING 4
‘4 9642051004 FANI2IY M5X10 SCREW M5X10 3
5 9710050014 NSRYSHS R M5 SPRING WASHER M5 8
6 5330 33 440-1 LN“- LEVER 1
7 5330 33 453 ne CAM 1
8 5290 33 455 WWANFTA SPRING 1
9 5340 33 452 AAYP. STUD 2
10 9710100008 NS FHS SR M0 SPRING WASHER M10 2
11 9660100014 Wk M10 NUT M10 1
12 5290 33 142-1 A7°UDISAAYES SPRING STUD 1
13 5290 33 431 £ PIN 1
14 9710060008 NS 2YSHNR M6 SPRING WASHER M6 2
15 9660060014 FTYF M6 NUT Mé 2
16 9411503200 F-N°-£E°D 5X32 TAPER PIN 5X32 1
17 5290 33 230-2 7?-4 ARM 1
18 9684050508 FA29% M5X5 SET SCREW M5X5 2
19 5290 29 314 PARS- LOCK COLLAR 1
20 5290 33 214 AR BUSHING 2
2 5341 33 317 Js KNOB 12
23 90514 0yIIN pP-12 0-RING P-12 24
25 5341 33 221-1 #$933379b317b SUCTION FOOT SHAFT 1
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SUCTION DRIVE

SECTION NUMBER | 23407 330 |

SECTION
A ZDBREBBTRIBBELTEILANT, £ PESTEILTTFa WL,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

no. SRS EBAQ%Rﬁir%No. gﬁ“""%*""/‘ggﬁimswr PARTS NO. PART NAME {‘E%’
26 5310 33 211-1 P72} SHAFT 1
27 9411503600 F-N°-£°> 5X36 TAPER PIN 5X36 3
28 5290 33 213-1 7-4 ARM 1
29 5290 33 314 $Yn- ~ SUCKER 12
30 5341 33 316-1 %733779h SUCTION FOOT 12
31 5290 33 215-1 7-4 ARM 1
32 5290 29 210 AR BUSHING 2
33 9642051614 FAN229Y M5X16 SCREW M5X16 4
34 9660080014 FYF M8 NUT M8 1
35 9710080008 N 24N N2 M8 SPRING WASHER M8 1
36 5290 34 142 ARY RS STUD 1
37 9660050014 3YE M5 NUT M5 3
38 5330 34 110 UAN - LEVER 1
39 5290 21 123 £os PIN 1
40 5290 29 312 PATEE WASHER 1
41 9721070008 E-U20Y E-7 E-RING E-7 10
42 5300 57 052 PV LINK 1
43 5290 37 434-1 R7°yTow SPRING 1
44 5290 21 161 ATCHUTINhY SPRING STUD 1
45 91211 F-ANNTEY 16 HOSE BAND 16 1
46 5290 34 151 INPA VALVE 1
47 9670062008 YEYRES L M6X20 SOCKET BOLT M6X20 2
48 5290 34 153 H-A 7.8X18X310 RUBBER HOSE 7.8X18X310 1
49 5290 34 130 VNS - LEVER 1
50 5290 34 141-1 N°9%o PACKING 1
51 9716050014 ES#%A%2 M5 PLAIN WASHER M5 2
52 5330 33 420 Y LINK 1
53 91213 T=ANSTEY 19 HOSE CLAMP 19 2
54 5330 33 410 UNS - LEVER 1
55 5330 33 110-1 ULn“- LEVER 2
56 5330 37 110 UNS - LEVER 1
57 5340 33 121-1 ARYP" STUD 1
58 5290 38 141-1 RA7°U7" SPRING 1
59 5290 29 313 AV AL WASHER 1
60 5330 38 130 Y LINK 1
61 5330 38 142 259FEO Y PIN 1
62 5290 21 643 A7° Yoo SPRING z
63 5290 21 641 yPLUPVAYE-DIN SPRING STUD 1
64 5330 33 130 N LINK 1
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PLIVILLN T wrar SECTION NUMBER L 53402 330 l

SUCTION DRIVE SECTION
*IOBREABETEEBLTEICANOT, £y FESTEILTFA L,

Note: When ordering items marked % ,indicate the set number because they are available only as a set.

v P ES /HAES

NO.  seT NO. /PART NO. BaEH/BOES eNT PARTS NO. PART NAME gﬁ
65 5290 33 141 Eeo PIN 1
66 5330 33 240-1 7-4 ARM 1

7 5290 34 152 VWA ] NIPPLE 2
68 5300 54 161-1 ATCHUIINRAYPS SPRING STUD 1
69 9721050008 E-Y2I% E-5 E-RING E~5 1
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FEED ROLLER

i SECTION NUMBER | 234Ul 35U |
SECTION
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FEED ROLLER

o g
SECTION

R T I - |

SECTION NUMBER

| 5340z 350 |

A IOBHKBHESITUBELTEIRADT, LYy FBFTEXLTFaL,

Note: When ordering items marked % indicate the set number because they are available only as a set.

nO. S ES ?ﬁnﬁio_ g“*‘%“/ggiw?p%NENT PARTS NO. PART NAME fgi&y

5330 35 310 J1-bYa~5-~ ASSY FEED ROLLER ASSY 1
82,83,102,104

5330 35 330Z-1 g->~ ROLLER 8
61,62

5330 35 370 ANA2 DAM=-PVg=-5- ZND FEED ROLLER 1
82,83,86

5330 35 460 23152FY9F ASSY DOUBLE SHEET DETECTOR ASSY 1

3,11-20,31-33,36-41,43-46,58,108,111,112

1 9670061208 YEYRES LR MEX12 SOCKET BOLT M6X12 2
2 9716060014 ES#Y A2 M6 PLAIN WASHER M6 2
3 95117 RIIANN- AP~-B TERMINAL COVER AP-B 1
4 5330 35 231 e PIN 1
5 5330 35 464 2y SCREW 1
6 5330 35 232-1 #fi1~b WHEEL 1
7 9710120008 NSRESHNE M2 SPRING WASHER M12 2
8 90214 wY~pAvryoo™ 60002z BALL BEARING 6000zz 4

10 5330 35 233 7N549b BRACKET 1

11 9710060008 NS RESANE M6 SPRING WASHER M6 2

12 9660060014 Fuk M6 NUT M6 3

'3 5330 35 465  #% SCREMW 1

14 9670061608 YEYRESILE M6X16 SOCKET BOLT M6X16 5

15 5430 35 314  AN°-4- SPACER 1

16 9716030014 ES#%hvz M3 PLAIN WASHER M3 2

17 9642032514 FANIZDY M3X25 SCREW M3X25 3

18 5430 35 324  J7° KNOB 1

19 5430 35 322  t°u PIN 1

20 5430 35 323 A7°0uo° SPRING 1

21 5330 35 461 A% - STAY 1

22 9672123514 QUATESILE M12X35 HEXAGON BOLT M12X35 1

23 5330 35 361-1 WIZ KNOB 2

24 5330 35 351-1 RAYRY STUD 2

25 9710080008 AN RHSHN2 M8 SPRING WASHER M8 4

26 9660080014 Fur Mg NUT M8 4

27 9721050008 E-U30Y E-5 E-RING E-5 1

28 5430 35 224  A7I°UIo SPRING 2

29 5330 35 362  t°3 PIN 2

D 9684050508 FA23Y M5X5 SET SCREW M5X5 2

31 9660040014 Fub M4 NUT M4 7

32 5430 35 312 130 % LEAF SPRING 1
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-pvg-3-

FEED ROLLER

woiav
SECTION

SECTION NUMBER

L

53402 350 |

AZDBLSBHBETEHSELTEILADT, €2 FESTEILTFaLL,

Note: When ordering items marked % ,indicate the set number because they are available only as a set.

5340 35 353

no. ST ES [ERER .. ggﬁ%%/?giNﬁ%NENT PARTS NO. PART NAME fgﬁ
33 5430 35 332 E°y PIN 2
34 9670051008 YrYRRSIbF M5X10 SOCKET BOLT M5X10 1
35 5340 35 391 Un - LEVER :
36 5330 35 467-2 7°L-t PLATE 1
37 5330 35 463-1 hS5- COLLAR 2
38 5430 35 321-1 #b3A“- HOLDER 1
39 9660030014 F9b M3 NUT M3 1
40 9642040614 FANIRDY M4X6 SCREW M4X6 1
41 9710040008 NS RYNHSR M4 SPRING WASHER M4 7
42 9642051014 FANIZIY M5X10 SCREW M5X10 17
43 9710050014 NS RYNHAN2 M5 SPRING WASHER M5 15
L4 5330 35 466 LI - LEVER 1
45 5330 35 462-1 Lt°J PIN 1
46 90307 BN-ANPYBIS 60521 BALL BEARING 605177 1
47 5330 35 352 ARY P STUD 2
48 5330 35 354-2 LN“- LEVER 2
49 9721100008 E-Y37% E-10 E-RING E-10 2
50 5340 35 381 SP7b SHAFT 1
51 9642030614 FASIRIY M3X6 SCREW M3X6 6
52 9710030014 NSRYSHNR M3 SPRING WASHER M3 6
53 5340 35 554 yF-1- RETAINER 3
54 5330 35 551-1 UF~-+-797 RETAINER HOOK 3
55 5290 32 452 Y= KNOB 3
56 5330 35 552 J°U-+ PLATE 3
57 9670052008 YEYRESILE M5X20 SOCKET BOLT M5X20 2
58 5430 35 311-1 #lbA“- HOLDER 1
59 5340 35 455 INS5yp BRACKET 1
60 5330 35 341-1 TAN“z SPRING 8
61 90204 N -bANPYI2Y 600127  BALL BEARING 600172 10
62 5330 35 330-1 o0-5- ROLLER 8
63 9710050008 NS 2¥SHv2 M5 SPRING WASHER M5 4
64 5340 35 722 NS zhy SPRING STUD 1
65 5290 21 316 A7° Yoo SPRING 1
66 9660100014 Y+ M10 NUT M10 1
67 9710100014 NSRYSAN2Z M10 SPRING WASHER M10 1
68 5330 35 225 ARYES STUD 1
69 9723280008 C-Yuo% ¢-28 C-RING €-28 ¢
70 5330 35 222 h35- COLLAR 1
71 27+ SHAFT 2
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1= u=o- w7a SECTION NUMBER | 53407 350
FEED ROLLER ' SECIioo)N%muﬂmfcmﬁ LTERLADT, ¥y FBSTEXLTFa s,
Note: When ordering items marked % ,indicate the set number because they are available anly as a set,

No. ot ES E’B/'?R#T%rvo. BB *ngzr\?;?%NENT PARTS NO. PART NAME gﬂt&y
72 5340 35 451-1 LT TRAY 1
73 9642040614 FANIRTY M4X4 SCREW M4&X4 2
4 9410301008 A7°YI7°E°T 3X10 SPRING PIN 3X10 2
75 5330 35 323-2 Q7-NC-N°-ASTFS LOWER PAPER GUIDE 1
76 5330 35 322 INSyp BRACKET 1
77 5290 21 521 A7°4y7s SPRING 1
78 5290 37 434-1 A7°4yu0" SPRING 1
79 5290 36 351 A7°9u7%hY SPRING STUD 1
80 90840 FI-7 RS25 48P CHAIN RS25 48P 1
81 90852 5v31ubyy2 RS25 JOINT LINK RS25 1
82 5300 58 145 A7°asyh SPROCKET 2
83 9410301608 A7°YI2%ES S 3X16 SPRING PIN 3X16 3
84 5330 35 312 ANPYZIS NN - BEARING COVER 3
85 5330 35 410 5pYR- SHUTTER 1
86 5330 35 371 0-35- ROLLER 1
87 5340 35 321 INSHyh BRACKET 1
88 9721070008 E-YyooY E-7 E-RING E~7 1
89 5330 35 430 59F LATCH 1
90 90200 FN-LANPYSIS 60721 BALL BEARING 607122 4
1 5330 35 441 A2Y P STUD 1
92 9670051608 YEYRHES LR M5X16 SOCKET BOLT M5X16 4
93 5330 35 223 £8P GEAR 1
94 5330 35 221 FLAS - HOLDER 1
95 5330 35 224 A7° 0 Yh SPROCKET 1
96 9670041008 YEYRHESHE M4X10 SOCKET BOLT M4X10 4
97 9722120008 C-y39% ¢-12 C-RING C-12 1
98 9642042514 $ANIRIY M4X25 SCREW M&4X25 4
99 5330 35 422 o> PIN 1
100 5330 35 424 Y39 LINK 1
101 9721040008 E-937% E-4 E-RING E-4 2
102 5330 35 311 5v7h SHAFT 1
103 5330 35 421 E° PIN 1
104 5290 36 214 $8 b GEAR 1
105 97603 YUJTFS MS-354 AC115V SOLENOID MS-35J AC115V 1
106 9410401408 ATOUDINEC D 4X14 SPRING PIN 4X14 1
107 5430 35 212 13NN 2 LEAF SPRING 2
3 95119 A1YF 71-15GS-B SWITCH 2-15GS-B 1
109 5340 35 456  7%559b BRACKET 1
110 5330 35 235 h5- COLLAR 1




Z1-p0=-2- wrvar

FEED ROLLER SECTION ‘
A ZDBREHRTEBELTEIZLANT, Y FFEBTEXLTTFa L,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

SECTION NUMBER | 23407 350 |

NO. ;CéyTrl\?o% EB;%R#ET%NO. BamBIR ?gznﬁ%NENT PARTS NO. PART NAME gﬁ
111 5330 35 468 pARVES PLATE 1
112 9642051614 FANI2RIN MEX16 SCREW M5X16 2
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SECTION
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o ekt il r7ay SECTION NUMBER | 53407 355
FEEDER BOARD JSECIi%Ngmum&ru BELTESCADT, £y bBESTEXLTFS [
: Note: When ordering items marked ¥ indicate the set number because they are available only as a set.
NO. gE‘yTFI\;%O% ligAn%Rgir%NO. BB ESSQM&;:(?_)NENT PARTS NO. PART NAME fzﬂg
5340 35 310 J{-FV0-5- ASSY FEED ROLLER ASSY 9
64,113,118
5340 35 610 ANLEY C(OPS) ASSY GUIDE (OPS) ASSY 1
36,41-43,52,57,58,73,169,175,184
5340 35 620 ANTEY (NOPS) ASSY GUIDE (NOPS) ASSY 1
35,36,41-43,53,57,73,169,175,184
5340 35 650  RJ°UIINALAN- ASSY  SPRING HOLDER ASSY 1
34,45,46,79,88,143,158,170
5340 35 670 F33325P7F ASSY TENTION SHAFT ASSY 1
145,146,174
5340 35 680 AN {FN(OPS) ASSY GUIDE (OPS) ASSY 1
36,58
5340 35 690 ANTRY (NOPS) ASSY GUIDE (NOPS) ASSY 1
_ 35,36
5340 35 7207  BLUN - ASSY LEVER ASSY 1
24,40
5340 35 740 Y22 ASSY LINK ASSY 1
18,70,144 ’
5340 35 7407 Y7 ASSY LINK ASSY 1
18,23,70,144
5340 35 910 AW 0-5(0PS) ASSY  SKID ROLLER (OPS) ASSY 1
1-5,8-13,130
5340 35 920 A£YF“0-5(NOPS) ASSY SKID ROLLER (NOPS) ASSY 1
1-5,8-13,131
5430 36 620-1 Lt°> ASSY PIN ASSY 2
' 116,117
5430 36 640-1 E° ASSY PIN ASSY 6
3,4
5430 36 650-1 A%Yh“g-5- ASSY SKID ROLLER ASSY 2
1,2,5,8-13,116,117
5430 36 660-1 A%Yh%o-5- ASSY SKID ROLLER ASSY 4
1-5,8-13
1 9662060014 Fuh M6 NUT M6 8
2 9710060008 NN2YNHNZ M6 SPRING WASHER M6 9
3 90218 N -ANPYSIY 6002 BALL BEARING 6002 6
4 5430 36 641-1 Et°o PIN 6
5 90741 JINEMLE M5X10 KNOB BOLT M5X10 8
6 9642051014 FANIZIY M5X10 SCREW M5X10 16
7 5340 35 572 0-35-N%- ’ BAR 2
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FL=AN =N = b w7var SECTION NUMBER | 2340Z 355 |

SECTION
HIDBRGBATEBELTEZILADNT, Y FHESFTEIXLTTFA L,
* Note: When ordering items marked ¥ indicate the set number because they are available only as a set.

FEEDER BOARD

9721070014

NO. stéyTbr\j#o% ing#in’%No. gB“n"%‘*"‘“/j’g():i&‘lvﬁ%NENT PARTS‘NO. PART NAME fomﬁ
8 5430 36 622-1 #lbA - HOLDER 8
9 5430 36 624-1 P-4 ARM 8
10 5430 36 623-1 ARYN°- STOPPER ¢

11 9716050014 ESH“h%z M5 PLAIN WASHER M5 8
12 9710050008 NS RYSAN R M5 SPRING WASHER M5 2

13 9672051014 gYh7H M bE M5X10 HEXAGON BOLT M5X10 8
14 5330 35 573 TN A BOSS 2
15 9684060608 FARIY M6X6 SET SCREW M6X6 5
16 5290 32 141 Y33 KNOB 2
17 5341 35 761-1  2“3n -htb CAM 1

18 5340 35 662 Y LINK 1

20 9710050014 NS RYNHN R M5 SPRING WASHER M5 5
21 5290 89 324 ATOYDINARY P SPRING STUD 1

22 5330 35 571 IP7F SHAFT 1

23 5340 52 606 A3 BUSHING 1

24 5340 35 720 DLLN - LEVER 1

25 5340 35 711 AR P STUD 1
26 9710080008 IRETAVEEIN'E: SPRING WASHER M3 i

27 9660080014 TYUh M8 NUT M8 1

28 5330 35 536 F-7°0~5- TAPE ROLLER 1

29 5340 35 534-1 IJF“ULAF-7° 1tWh=5%3. ENDLESS TAPE (1SET=5PCS) 1
30 9721100014 E-U37% E-10 E-RING E=10 2
31 5341 35 791 ASTES NS - BAR 1

34 5341 35 882 A7°UDIN (PYNSEIY) SPRING (FOR THICK PAPER) 1

35 5340 35 640 NSRS (NOPS) ASSY GUIDE (NOPS) ASSY 1

36 5340 35 613 A=1 SCALE 2
37 5341 35 795 FA BOLT 2
38 5330 35 797 UnS - LEVER 3
39 9684050508 FARJS M5X5 SET SCREW M5X5 7
40 5290 31 214 AR BUSHING 1

41 5290 54 338 Y PADRYA SPRING 2
42 9716060014 E54%h%2 M6 PLAIN WASHER M6 2
43 9721050008 E-Y22% E-5 E-RING E-5 5
44 5341 35 539 SRS - GUIDE BAR 1

45 9642030314 FANIRIY M3X3 SCREW M3X3 3
46 5341 35 883 A7°YDI% (HAHNIIY) SPRING (FOR THIN PAPER) 1

47 90200 EN-pANPYLZY 607122 BALL BEARING 60722 .

50 5430 39 614 HIpAS - HOLDER 1

51 E-Y29% E-7 E-RING E-7 6
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FEEDER BOARD

SECTION NUMBER | 53407 355

SECTION
KHIDBREIBRBTREBELTEILADT, £ FBIZTEILTCFa L,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

No. StéyTbl\i#O? FiBAu%R%%NO. BRI ?gzwi#;?%NENT PARTS NO. PART NAME gﬁ:
52 5341 35 793 HIbRS - HOLDER 1
53 5341 35 851 fipAs - HOLDER 1
% 9710040014 NYRENHNE M4 SPRING WASHER M4 4
57 5430 39 118 Y33 KNOB 4
58 5340 35 630 ANTEY (OPS) ASSY GUIDE (OPS) ASSY 1
59 5341 35 844 B0 -3~ SUPPORTER 5
60 5341 35 843 AN TENFPYF GUIDE CATCH 5
61 5340 35 842-1 A TS GUIDE 5
62 9648031014 #5329% M3X10 SCREW M3X10 10
63 5341 35 821 IHTNS - BAR 1
64 9410301608 ATYTINESY 3X16 SPRING PIN 3X16 2
65 5341 35 784 PAHS~- LOCK COLLAR 1
66 5341 35 782 9Fu7%av7 BLOCK 1
67 5300 58 513 n>- LOCK COLLAR 1
68 5330 35 783 ANC =¥ - SPACER 1
69 5341 35 770 Pl ARM 1
70 9670051208 YEYRESILE M5X12 SOCKET BOLT M5X12 2
72 5340 35 511-2 7U-4 (OPS) FRAME (OPS) 1
73 90652 6S=-Yuo% 6S-5 GS-RING GS=-5 2
4 5290 32 452 EH KNOB 4
75 5341 35 781 PONPARRIYL- SCREW 1
76 5330 35 551-1 Y5-3-797 RETAINER HOOK 4
77 5330 35 552 JoL-b PLATE 4
78 5340 35 555 JF-F- (HAANE3H) RETAINER (FOR THIN PAPER) 4
78 5340 35 556  UF-F- (Pun“235) "CWWP ppraAINER (FOR THICK PAPER) 2
78 5340 35 557 JF-F- (PYANIIH) RETAINER (FOR THICK PAPER) 2
79 9710030014 CNNREVANZ M3 SPRING WASHER M3 12
80 9642030614 FANIRIN M3X6 SCREW M3X6 8
81 5341 35 562 g-5-N"-9% SHAFT 1
82 5341 35 822 INSHYp BRACKET 1
84 5341 35 823 NP DIAL 1
85 9670051001 VYA L M5X10 SOCKET BOLT M5X10 17
88 9721040008 E-127% E-4 E-RING E-4 1
89 9721070008 E=-N27% E-7 E-RING E-7 1
90 5290 29 312 LAY AT WASHER 3
91 5330 35 792 AFEA SPRING* 1
2 5330 35 561 J°u-t PLATE 2
94 9642050514 FAN2RDY M5X5 SCREW M5X5 1
97 5341 35 750-1 1

FINNNINS59F ASSY

BRACKET ASSY
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FEEDER BOARD

73

SECTION

SECTION NUMBER

| 53407 355 |

K IOMAFHBATESELTEIHADNT, £y PESTEIXLTT2 L,

Note: When ordering items marked % ,indicate the set number because they are available only as a set.

NO. géyTbn\;#o% o, %&%W/?(?Nﬁ%NENT PARTS NO. PART NAME gﬁ
98 5290 21 641 ATOYDINRAYN SPRING STUD 1
99 5290 54 542-1 A7°4DIM SPRING 1

100 5330 54 521 S EAL S B INDICATOR 1
101 5330 24 349-1 W93z (90) KNOB (BLACK) 1
101 5336 24 349-1 WIZ (P1h%“Y-) KNOB (IVORY) 1
103 5341 35 538 AN AN RS GUIDE 5
104 5300 59 126-1 A7°yuo™ SPRING 5
105 9670103008 ysybrET L M10X30 SOCKET BOLT M10X30 2
106 5340 35 454 78559} BRACKET 1
107 97823 oY - SENSOR 1
108 9710030008 NREMANR M3 SPRING WASHER M3 2
109 9642031414 FANTIRIY M3X14 SCREW M3X14 2
110 5341 35 534-1 AF~- STAY 2
111 5340 35 533-2 71=3 - -} FEEDER BOARD 1
112 5340 35 521-2 7U-4 (NOPS) FRAME (NOPS) 1
113 5300 58 145 A7°asyt SPROCKET 1
114 5330 35 312 NSPYIINANS - BEARING COVER 2
115 90214 fY-ANPYIIY 600022  BALL BEARING 600022 6
116 90212 TN =WANPYDIY 629 BALL BEARING 629 2
117 5430 36 621-1 t°o PIN 2
118 5330 35 311 997t SHAFT 1
119 5341 35 812 tew PIN 2
130 NBH -624S FHIAI° Yo" SPRING 1
131 5340 35 921 AL WA SPRING 1
142 5340 35 512 78559t BRACKET 2
143 5340 35 651 AT YDON KRS ~ SPRING HOLDER 1
144 5340 35 760 oo J°u-+h LINK PLATE 1
145 5340 35 671 né CAM 2
146 5340 35 672 2Pk SHAFT 1
147 5340 35 673 F29357-4 (OPS) TENTION ARM (OPS) 1
148 5340 35 674 F935P-4 (NOPS) TENTION ARM (NOPS) 1
149 5340 35 675 F3930P-L350E° PIN 2
150 5340 35 676 F330hH5- TENTION COLLAR 2
151 5341 35 532 PALY Y BLOCK 2
152 5341 35 742 ARYNO - STOPPER 2
153 5341 35 753 ARY W STUD 1
154 5341 35 754 ARYPS STUD 1
155 5341 35 762 FEN BOLT 1
156 5290 89 219 PRI BUSHING 1
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FEEDER BOARD

o ar

SECTION

[ - - )

SECTION NUMBER

| 5340z 355

K IDOBRBHBTEBRLTEZILANT, v FHESTEILTTF &,

Note: When ordering items marked % ,indicate the set number because they are available only as a set.

No. S AR . LSS YAy - PARTS NO. PART NAME gﬁ
157 5341 35 785 ANC =¥ SPACER 1
158 5341 35 892 F A BOLT 1

9 5344 35 921 Fo23vg-5-~ ROLLER 1
160 5341 35 824 FHINNR SPRING 1
161 5341 35 924 AT - STAY 1
162 5321 43 117 ANO =4~ SPACER 2
163 5430 35 314 ANC -4 - SPACER 1
164 5640 23 136 APYNO - STOPPER 1
166 90308 wN=ANPHLIN 60671 BALL BEARING 6061272 1
167 90692 510z L10 SPRING L10 1
168 91609 FW=pANPYLIN 6900212 BALL BEARING 690022 .2
169 91929 A7°DI ST-6 SPRING ST-6 2
170 9642031014 FAanarIN M3X10 SCREW M3X10 1
171 9670053508 VEYMKNILE M5X35 SOCKET BOLT M5X35 10
172 9670051608 YHYbE®ILE M5X16 SOCKET BOLT M5X16 6
173 9670052008 VYRt M5X20 SOCKET BOLT M5X20 9
174 9410402008 AJ7°UnonE®D 4X20 SPRING PIN 4X20 2
175 9710020014 NS RYSA™2R M2 SPRING WASHER M2 4
177 9670061408 VHEYrENILE M6X14 SOCKET BOLT M6X14 2

8 9642040614 FTANIRIY M4LX6 SCREW M&X6 4
179 9660060014 TYEF M6 NUT M6 1
180 9410503208 A7°yugvnkey 5X32 SPRING PIN 5X32 4
181 9670081208 YEYPENILE M8X12 SOCKET BOLT M8X12 1
182 9670051008 YEYbstibh M5X10 SOCKET BOLT M5X10 2
184 9642020514 FANIRI™ M2Z2X5 SCREW MZX5 4
185 9660050014 TYk M5 NUT M5 2
186 9721100008 E-427% E-10 E-RING E-10 2
187 5341 35 536 AN TR GUIDE 1
188 9670063508 Y5IPEME M6X35 SOCKET BOLT M6X35 4
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PAPER INSERTION

Ty 3s

SECTION

SECTION NUMBER

| 53407 360 |

H_OBRZIHBKTEBELTEILANT, v FESTEXLTTFEL,

Note: When ordering items marked % ,indicate the set number because they are available only as a set.

NO. ';Gs.yT*r\j#o% o, gs‘ﬁ'%ﬁ/?g%ﬁ%NENT PARTS NO. PART NAME {Qmi%
5290 43 11271  # - GEAR 2
34,35
5330 36 5312-1 PYN°-71-t%g-35- UPPER FEED ROLLER 1
3,4 ,
5340 36 210 oP-71-t%g-5- ASSY LOWER FEED ROLLER ASSY 1
41-43
5340 36 310 PYNC-71-t0=-5-P-4 UPPER FEED ROLLER ARM ASSY 1
7,17,18,24
5340 36 380 AbYU2°71hN~ ASSY STOP FINGER ASSY 1
50-53,56
1 5340 36 414 AR GUIDE 1
2 9670052008 YEYRESILE M5X20 SOCKET BOLT M5X20 5
3 90202 N -LANPYZIN 62421 BALL BEARING 62411 2
4 5330 36 531-1 PYNC-71-F g-5- UPPER FEED ROLLER 1
5 5290 36 354 2N SCREW 1
6 9684050508 FA2YY M5X5 SET SCREW M5X5 5
7 9411403200 F-N°-t° 4X32 TAPER PIN 4X32 2
8 5290 36 321 Eeo PIN 2
9 5290 52 244 A7 YSTNhY SPRING STUD 1
05290 51 123-1 A7°yso™ SPRING 1
11 9648051614 #5323% M5X16 SCREW M5X16 4
12 5330 36 314-1 A3 BUSHING 2
13 5340 36 340-1 71-b“UN“- FEED LEVER 1
14 90200 KN =pArpPyogn 607212 BALL BEARING 6071212 1
15 9721050008 E-YJ7% E-5 E-RING E-5 1
16 5290 29 314 FANS- LOCK COLLAR 1
17 5330 36 312 7-14 ARM 1
18 5340 36 311 P 7h SHAFT 1
19 5340 36 315 NF-F- RETAINER 2
20 9670041008 YEYRENMLE MAX10 SOCKET BOLT M&4X10 8
21 9642051014 FASIZHY M5X10 SCREW M5X10 4
23 5290 36 353 1ANN2 LEAF SPRING 1
24 5330 36 313 P-4 ARM 1
25 5330 36 370 1A CAM 1
26 5290 36 355-1 AJ°YLI™ SPRING 1
27 5340 36 344-1 FUb NUT 1
8 96700463508 YEYEES L M4X35 SOCKET BOLT M&4X35 1
29 5300 36 352 w3z KNOB 1
30 91250 FIWHYI° 174" OIL CUP 1/4" 2
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. SECTION NUMBER |
PAPER INSERTION

53407 360

SECTION
A IDBRUERBTRBBELTEILADT, v FPFEFTEXLTTF &L,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

v FES /BEES

NO.  seT no. /PART NO. BAEH [ COMPONENT PARTS.NO. PART NAME gﬁ
‘31 9660100008 Tyb M10 NUT M10 2
32 9710100008 M zyvpavz2 M10 SPRING WASHER M10 2
33 5290 36 112 AZYp™ STUD ‘
34 5290 37 123 A3 BUSHING
35 5290 43 112 Frp- GEAR
36 5290 29 311 A A WASHER
37 9721100008 E-YuI9% E-10 E-RING E-10
38 9670051608 VYyYRR“ILE M5X16 SOCKET BOLT M5X16
39 5330 36 211 ANPYIINRILAN - HOUSING
40 90352 AN =AM TPYIIY 69811 BALL BEARING 698171
41 5290 36 214 FhP- GEAR
4?2 9410301608 A7°UoovE°y 3X16 SPRING PIN 3X16
43 5340 36 220 o-5- ROLLER
44 5310 36 215 FARS - LOCK COLLAR
45 9716050014 E39“nvz M5 PLAIN WASHER M5
46 90813 NS oY 329 M5X10 SCREW M5X10
47 5290 36 212 ANPYIINENAN - HOUSING
48 9721070008 E~Yoo% E~7 E~-RING E~-7
49 5330 36 392 AR BUSHING
50 5330 36 381-1 o¥I+F SHAFT

51 9410303008 A7°Y9NE°D 3X30 SPRING PIN 3X30
52 5340 36 382 I1ohN - FINGER

53 9410251608 A7°YTINEC D 2.5X16 SPRING PIN 2.5X16
54 9648051014 #3325% M5X10 SCREW M5X10

55 5340 36 413-2 HSN(® GUIDE

56 5330 36 383 A CAM

57 5330 36 391 A7° Yoo SPRING

58 5290 37 433 ySLUPVAYL: SPRING STUD

50 5340 36 411-1 A5~ STAY

60 97606-1 YULJ1bY AS-03A AC115V SOLENOID AS-03A AC115V
61 9710040008 NS2ESANZ M4 SPRING WASHER M4
63 9660050014 FWh M5 NUT M5

64 5340 36 431 INSHYb BRACKET

65 5340 36 417 NS zhy SPRING STUD

66 5300 59 565 A7° 4N SPRING

67 9721040008 E-U07% E-4 E-RING E-4

68 5340 36 433 Y LINK

69 5300 33 562 n3- COLLAR

70 90628 2FYI°L°D SSP-4 SNAP PIN SSP-4
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SECTION NUMBER

| 5340z 360 |

X IDBREBB[TREFLTEICANT, £y FESTEILTTF2u,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

No. S e R o saak /BNES enT PARTS NoO. PART NAME {gﬁr
71 5300 54 332 h5- COLLAR 1
72 5330 36 384 AZYpW STUD 1
© 35290 21 164 INLARYNC - RUBBER STOPPER 1
74 9642050814 FANIRIN M5X8 SCREW MSX8 2
75 5340 36 432 cey PIN _ 1
76 5340 36 420 ARYIOTALHN - STOP FINGER 1
77 5300 59 566 Eoo PIN 1
78 9670061208 VEYRENILE M6X12 SOCKET BOLT MéX12 2
79 9660040014 TYh M4 NUT M4 4
80 5340 36 434 AL BRACKET 1
81 9710050014 N“RY"p™NR M5 SPRING WASHER M5 7
82 5340 36 435~1 VYULJIMMHANN=~ COVER 1
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FEEDER DRUM

©wIvar

SECTION

SECTION NUMBER | 5340Z 365

AZDBRBBRBTRBRLTEERANT, v FESTERLTTa WL,

Note: When ordering items marked % indicate the set number because they are available only as a set.

No. stéyT}ﬁ#o% gBZB“R#;‘%No. Ban /B NeNT PARTS NO. PART NAME gﬁ
5340 23 2312 A7 UITSASAES SPRING GUIDE ' 1
33,34
5340 23 2321 7% aYo BLOCK 1
45,46 '
5340 36 510 T1=AN=F"5( ASSY. PAPER FEED DRUM ASSY 1
20,35,36,40,42,60
5340 36 5102  71-8%-F%34 ASSY  PAPER FEED DRUM ASSY 1
15,20,35,36,40,42,60
5340 36 530 JP7F ASSY SHAFT ASSY 1
21,24,25
5340 52 60471  ObHYDo LINK 1
55,64,65
1 9670051608 YEYREN LR M5X16 SOCKET BOLT M5X16 L % npfd-A4A3
2 90643 NYEHNANR BS TOOTHED LOCK WASHER B5 i
3 5340 36 515 FLAN - HOLDER 1
4 5340 36 516-3 OJNYWAO-AN_3 GRIPPER BASE 1
5 9670051001 YEYRES LM M5X10 SOCKET BOLT M5X10 12
6 5480 23 223 27° 57 SPRING 7
7 5480 23 222 £° PIN 7
8 5480 23 221 Y A HOLDER 7
9 90699 Uty M5 U-NUT M5 7
10 5340 36 550 IJNYYnNe ~ ASSY GRIPPER ASSY 7
11 5340 36 555 ARYN© - _ STOPPER 7
12 9670031008 YEYPHESE M3X10 SOCKET BOLT M3X10 {4y -2 HH7
13 5290 29 315 b AR - LOCK COLLAR ‘ 1
14 9684050508 bARIS M5X5 SET SCREW M5X5 1
15 5300 54 152 231 BUSHING 2
16 5340 23 237 Abyne - STOPPER 2
17 9670061608 YIYRES LT M6X16 SOCKET BOLT M6X16 WNUE ) B4/ 2
18 5290 29 311 AR WASHER 2
19 91630 AN°-%- IR12X15X16.5 SPACER IR12X15X16.5 2
20 91631 ANPYZTY HK1516LL BEARING HK1516LL 2
21 5340 23 211 IP7H SHAFT 1
22 9660060014 FYb M6 NUT M6 4
23 9710060008 NRFN AR M6 SPRING WASHER M6 4
24 9411502500 F-N°-£°Y 5X25 TAPER PIN 5X25 1
5 5340 36 540 P-4 ARM 1
26 5290 29 411 hto-5- CAM ROLLER 1
27 5290 29 412 hLo-5-F1Y2 CAM ROLLER WASHER 1
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SECTION
A IDBREIMRBITRBELTEILADT, £ FESTEIXLTTFaw,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

FEEDER DRUM

No. S S SRR, g‘gﬁ%yﬁ/ggﬁiwem PARTS ;uo. PART NAME gﬁ/
28 5340 23 212 £°o PIN 1
29 5480 23 224-1 #HbAS- HOLDER 7
30 9410501008 A7 YIZYESY 5X10 SPRING PIN 5X10 7
31 90179 OYNIPTYEEARIY M5X8  SET SCREW M5X8 7
32 9721070008 E-YJI% E-~7 E-RING E-7 1
33 5340 23 231 ATOYTINAN AP SPRING GUIDE 1
34 5300 45 243 AR BUSHING 1
35 5340 36 512 1~ (OPS) WHEEL (OPS) 1
36 9411504500 F-N°-E°Y 5X45 TAPER PIN 5X45 4
37 5340 36 517 RS RS ET-1 GUIDE WHEEL 4
38 5340 36 518 A BOSS 4
39 9684060608 FAZIS M6X6 SET SCREW M6X6 4
40 5340 36 514 Hf-1b ty3- WHEEL CENTER 2
42 5340 36 513 1=l (NOPS) WHEEL (NOPS) 1
43 5330 23 113 AR WASHER 7
44 5290 24 127 Ny b BOLT 7
45 90441 %951 0812 BUSHING 0812 1
46 5340 23 232 ALY BLOCK 1
47 5340 23 233 yPLURTA SPRING 1
48 9670061208 YEYRHENLE M6X12 SOCKET BOLT M6X12 6
49 5290 25 114 ANPYDIN BN - BEARING COVER 2
50 90319 wN=ANPYIN 6203212 BALL BEARING 62037212 2
51 5340 36 523-1 hé CAM 1
52 5340 36 521 AN - SPACER 2
53 9670063508 YEYREN LR M6X35 SOCKET BOLT M6X35 4
54 90904 ANN Y- 5X5X28 KEY 5X5X28 1
55 5340 52 606 231 BUSHING 1
56 9670081208 YEYRES L M8X12 SOCKET BOLT M8X12 1
57 5340 87 116 7YyP- WASHER 1
58 5290 23 112 NP GEAR 1
59 5340 36 522-1 791hL CLAMPING CAM 1
60 5340 36 511 JPIb SHAFT 1
61 5330 24 522 27°05Yh SPROCKET 1
62 5340 36 571 HLR™ - HOLDER 1
63 9648061414 $5323% M6X14 SCREW M6X14 3
64 5300 32 568 PALES! BUSHING 1
65 5340 52 604 TENY 27 LINK 1
66 5340 52 603 7537E°Y PIN 1
67 5340 36 524 he CAM 1
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PAPER FEED TABLE LIFTING
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SECTION
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SECTION NUMBER

| 53406 370 |

AZDOBREHBTEBELTEIZIELADNT, Y PESTEXLTFaw,

Note: When ordering items marked %,indicate the set number because they are available only as a set.

NO. géyTrr\j#o% iﬁ,ﬁfrﬁvo. gsﬁ'%%/’ggiwﬁ%NENT PARTS NO. PART NAME Eéﬁ;
5290 37 310-1 3SFIYh ASSY RATCHET ASSY 1
' 51,53,54,66
5290 37 310z-1 5FIYh ASSY RATCHET ASSY 7
51,53,54,65,66
5290 37 610 BE-LENP- ASSY WORM GEAR ASSY 1
1-6
5300 37 810 NIRSI (PARNY-) HANDLE (IVORY) 1
67-70
5310 37 510 NP GEAR 1
2,12,28-30
5310 37 510Z  ASANbE“P- BEVEL GEAR 1
2,12,28-31
5310 37 710 N{PENRIO0YYE ASSY  TABLE MOUNTING SPROCKET ASSY 1
16,18,50
5310 37 720  #“P- ASSY GEAR ASSY 1
11-13
5310 37 7207  NIPSLISYF HANDLE CLUTCH 1
10-13
5310 37 730 AN{PHSAI°ayYP ASSY  TABLE MOUNTING SPROCKET ASSY 1
15,16,18,50
5310 37 810 NIES L (20) HANDLE (BLACK) 1
67-70
5330 37 230 ITENHP~-4LWA ASSY DRIVE ARM PAWL ASSY 1
57,58
5330 37 2307  2bNHP-LYA DRIVE ARM PAWL 1
52,57,58
1 5290 37 612 b7+ SHAFT 1
2 9410302008 A7°YuoNEos 3X20 SPRING PIN 3X20 3
3 5290 37 614 FNp- GEAR 1
4 5290 37 611 AETLL BRACKET 1
5 9410302508 ATOUIINEC Y 3X25 SPRING PIN 3X25 1
6 5290 37 613 N - GEAR 1
7 9670063008 YEYRANLE M6X30 SOCKET BOLT M6X30 2
9 5290 37 814 270 Yoon SPRING 1
10 5290 21 612 A3 BUSHING 1
% 11 5310 37 723 TAV BOSS 1
2 5290 37 313 EAPSLAVINUELL GEAR 2
13 9410301608 RTOYTIINEC T 3X16 SPRING PIN 3X16 1
14 5310 37 724 nS5- COLLAR 1
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PAPER FEED TABLE LIFTING

o ar

SECTION

B

SECTION NUMBER

53406 370

A ZIDBREHB[ITRBELTEILADT, v FESTEILTTFE L,
Note: When ordering items marked # ,indicate the set number because they are available only as a set.

NO.

Yt ES /BRES

wagmy [BRES

PART NAME

A%

SET NO. / PART NO. COMPONENT PARTS NO. Q'ty
15 5290 37 722 FWp- GEAR 1
16 9410503208 A7°U9%E®Y 5X32 SPRING PIN 5X32 3
17 5290 37 721 n5- COLLAR 1
18 5310 37 711 997 b SHAFT 1
19 9722120008 C-yuo% c-12 C~RING C-12 1
20 5290 29 210 AR BUSHING 2
21 9710050008 NS RYMHAS R M5 SPRING WASHER M5 4
22 9642051614 FANIRIY M5X16 SCREW M5X16 4
23 9642050514 FANIRIY M5X5 SCREW M5X5 1
24 9648041014 $35323% M4X10 SCREW M4X10 1
25 5290 33 534 A7°U30N SPRING 1
26 9721100008 E-Y29% E-10 E-RING E-10 2
27 5290 37 314 VAT A WASHER 2
28 5310 37 516 fiv A BOSS 1
29 5290 37 515 NP GEAR 1
30 5290 37 512 N p- GEAR 1
31 5290 26 112 A3 BUSHING 1
32 5310 37 511 RAYPS STUD 1
33 9710100008 NN RYSAN 2 M10 SPRING WASHER M10 2
34 9660100014 Y+ M1D NUT M10 2
35 5300 33 538 YIE (PIENY=) KNOB (IVORY) 1
35 5310 33 538 YIZ (70) KNOB (BLACK) 1
36 9721070008 E-UD9% E-7 E-RING E-7 9
37 5290 29 313 VAFAF WASHER 7
38 5330 37 320 nL CAM 1
39 5300 37 411 ARYEN STUD 3
40 5340 37 130 VY LINK 1
41 5290 37 432 59F LATCH 1
42 5290 37 431 AZYRS STUD 1
43 5290 37 151-1 A7°4Yuo™ SPRING 1
44 5290 21 641 A7°UDINARYES SPRING STUD 2
45 9721040008 E-o7% E-4 E-RING E-4 1
46 9410402008 CA7°YIINECY 4X20 SPRING PIN 4X20 1
47 5290 37 434-1 A7°yoM SPRING 1
48 5290 37 433 LR VALY SPRING STUD 1
49 91250 A1IbhYI° 174" OIL CUP 1/4" 1
50 5290 37 712 - A7°abub SPROCKET 2
51 5290 37 313-1 #%p- GEAR 1
52 5290 37 232 AR BUSHING 1
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PAPER FEED TABLE LIFTING

I73r

SECTION

SECTION NUMBER

L

53406 370

KA IDWBRIHATRBEELTEZIHLADNT, £V FESTERXLTFaL,

Note: When ordering items marked % ,indicate the set number because they are available only as a set.

No. SRS gﬁfnggr%r\:o. BRBIR *ngzM#;:‘gNENT PARTS NO. PART NAME gﬁﬁ/
53 5290 37 311 A BOSS 1
54 5290 37 312 SFIYMRT=I RATCHET WHEEL 1

5 5290 37 240-1 9i PAWL 1
56 5290 37 251 VAL FUE SPRING 1
57 5290 37 220 LIS - LEVER 1
58 5290 37 231 259F CLUTCH 1
59 5290 37 211 AR b STUD 1
60 5290 37 233-1 A7°4yo™ SPRING 1
61 5290 21 164 IMLARYNC - RUBBER STOPPER 1
62 5290 37 421-1 ARVES STUD 1
63 9710080008 NS 2PN M8 SPRING WASHER M8 1
64 9660080014 FYk M8 NUT M8 1
65 5290 37 123 AR BUSHING 1
66 9410301808 ATOUDINESD 3X18 SPRING PIN 3X18 1
67 5300 37 811 NIRSLEZRT (PAEYU-)  HANDLE BODY (IVORY) 1
67 5310 37 811 NP LEDRS (20) HANDLE BODY (BLACK) 1
68 5300 37 815 JoU-F (PAHNY-) PLATE (IVORY) 1
68 5310 37 815 7oU-F (Z70) PLATE (BLACK) 1
69 5300 37 820 NIENL (PAHNY=) HANDLE (IVORY) 1
9 5310 37 820 MR (7)) HANDLE (BLACK) 1
70 9648051014 ¥5325% M5X10 SCREW M5X10 2
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HEIGHT CONTROL BAR.FEED LEVER
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SECTION NUMBER | 53407 380
HEIGHT CONTROL BAR.FEED LEVER SECTION n
K ZOBBIHETESELTEILANOT, £y FBESTELLTFa,

Note: When ordering:items marked % ,indicate the set number because they are available only as a set.

NG LU ES /BRES
. SET NO. / PART NO.

ma e /BRES

PART NAME

COMPONENT PARTS NO.

R
Q'ty

5330 38 21012

NIV o7P =4

HEIGHT CONTROL DRIVE ARM

1

19,20
1 5290 32 452 vz KNOB
2 5310 38 351 N - BAR
3 9660060014 FYr M6 NUT M6 ,
4L 9710060008 NSRINAN R M6 SPRING WASHER M6
5 5290 38 321 AAYRS STUD
6 5290 38 310-1 ULNA“- LEVER
7 9721040008 E-107% E-4 E-RING E-4
8 5310 44 314 A=l SCALE
9 5290 38 330 un- LEVER
10 5290 38 341  ARYES STUD

11 9670061208

YEYEHRt It M6X12

SOCKET BOLT Mé6X12

12 9716060014

B39 h 2 M6

PLAIN WASHER M6

13 5330 38 240  7S359b BRACKET

14 9721070008 E-Yo2% E-7 E-RING E-7
15 5290 29 313 #%pvz WASHER

16 5290 38 232 I 3{ob JOINT

17 5330 38 220-1 Au9%y-3- INDICATOR
8 5290 38 322-2 A7°Uuo SPRING

19 5330 38 210 bAS - LEVER

20 5290 38 121 ARl BUSHING

21 5290 29 312  #%pvz WASHER

22 9642050514 FANIZLY M5X5 SCREW M5X5

23 9710050008

Nhayvpvz M5

SPRING WASHER M5

24 5290 38 238

1AM 2R

LEAF SPRING

25 5290 38 233

PR

BLOCK

27 9410201008

AZ2°Yyyonkey 2X10

SPRING PIN 2X10

28 9410301608

A7°UDI™E°y 3X16

SPRING PIN 3X16

29 5300 38 234-1

29"

SCREW

30 5290 38 236

PRE

KNOB

31 9650051614

2L¥5329% M5X16

SCREW M5X16

32 9670041008

UUbET b M4X10

SOCKET BOLT M4X10

33 9710040008

NSRESANR M4

SPRING WASHER M4

34 97630

Jyu/J1b™ AS-05N AC115V

SOLENOID AS-05N AC115v

35 5300 33 561-1 Lt°3 PIN

v6 90628 ATYI°E®D SSP-4 SNAP PIN SSP-4
37 9660040014 FUb M4 NUT M4

38 5290 35 113 n3- COLLAR

NIVl alW]lm |2l lala |l W[ [amla|olw =N N- N




NEIDrO-W.71-F DN - toar

SECTION NUmBer | 5340z 380
HEIGHT CONTROL BAR.FEED LEVER [SECTION
KIDBREHBTEIHSELTEIELADT, v PESTEXLTFE W,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

NO. StE‘yTrl\;#O% ?’EAD%R#;E’;\IO. %ﬁ%ﬁ/??ﬁ%NENT PARTS NO. PART NAME ?g
39 5330 57 151 PAFL A BRACKET 1
40 5300 33 562 h5- COLLAR 2
41 5340 52 632 INY LINK 1
42 9721100008 E-oo™ E-10 E-RING E-10 1
43 5290 21 521 Y OLR WAL SPRING 1
44 5290 29 311 gWhN 2 WASHER 1
45 9642041014 FANIZIN M4X10 SCREW M4X10 2
46 9710040014 NY2YNANR M4 SPRING WASHER M4 2
47 5330 33 620 P-4 ARM 1
48 5290 84 991 LoBYP-4 ARM 1
49 5290 33 512 ANC =1~ SPACER 1
50 5290 33 515 59F LATCH 1
51 5290 33 511 ARYPS STUD 1
52 9710100008 AMZYM Y2 M10 SPRING WASHER M10 1
53 9660100014 FYr M10 NUT M10 1
54 9660050014 FYh M5 NUT M5 1
55 9672052514 ayhos bk M5X25 HEXAGON BOLT M5X25 1
56 9670062008 YyYRRIbE M6X20 SOCKET BOLT M6X20 4
57 5340 61 436 PAVL AN BRACKET 1
58 96589 ATYF AJL534 SWITCH AJ4534 1
60 9642051014 FARI2IN M5X10 SCREW M5X10 2
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SECTION NUMBER

Ty ras

12%Jb~-46

SECTION

INK FRAME
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TotTIVUTL
LINK FRAME

z7s37

SECTION

SECTION NUMBER

|

53406 510 |

KX IOBBEHRSTEBELTEICAOT, €Yy PESTEXLTFaw,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

No. ser e /B, BAEH / COMBONENT PARTS NO. PART NAME gﬁ
1 5340 55 112~4 7Jb-4 (NOPS) FRAME (NOPS) 1
2 9670082008 Jrybsthh M8X20 SOCKET BOLT M8X20 6 -
_3 9670062008 JY5Yrhcilk M6X20 SOCKET BOLT M6X20 4
4 9670082508 YrYRENILE M8X25 SOCKET BOLT M8X25 16
5 5340 55 117 7°L-F PLATE _ 2
7 9670051608 Yyubttibh M5X16 SOCKET BOLT M5X16 2
8 5340 55 118 F- KEY 2
9 5340 55 116 7°L-t PLATE 2 -
10 5340 55 111-4 A2%7L-4 (OPS) INK FRAME (QPS) 1
11 5340 55 113-1 AF- STAY 1
12 5340 55 114 AT - STAY 1
13 5340 55 119 AT= (AN112Z9h) STAY (FIRST UNIT) . 1
14 5340 55 115 AT~ STAY 1
A Bl Bl SECOND UNIT
15 5340 55 121 ™ - COVER
16 9670051008 JyEYbEC L M5X10 SOCKET BOLT M5X10 3

17 9670041008

YEURENLE M4X10

SOCKET BOLT M4X10
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INK FOUNTAIN

—_— v e m -3

eriax secTioN NUmMBer | 53406 511

SECTION
A IOWRFHJTESRELTEIILADT, v FESTEXLTFa L,

Note: When ordering items marked % ,indicate the set number because they are available only as a set.

NO. BRAN N ?’BA“%R#EF%\JO. %&%W/ggEM%%NENT PARTS NO. PART NAME gﬁ
5322 51 300 19%77-Ata-5- ASSY INK FIRST ROLLER ASSY 1
82-84
5340 51 000-5 AY%Y#",742F50-5-ASSY INK FOUNTAIN, FOUNTAIN ROLLER 1
3-5,13-15,44,85,93,94
5340 51 010-4 {o%9H“ ASSY . INK FOUNTAIN ASSY 1
3-5,13-15,85,93,94
5340 51 0412 %295 (0PS) ~ BUSHING (OPS) 1
42,46
5340 51 042Z-3 %255 (NOPS) BUSHING (NOPS) 1
, 45,46
5340 51 050 13%F3081 Yo RING 1
40,124,125
5340 51 060Z . #7YP-L ASSY ARM ASSY 1
23,27
5340 51 030 UMY - ASSY (20) LEVER ASSY (BLACK) 1
25,26
5340 51 090Z-1 SFIYMPNIPNIL ASSY RATCHET HANDLE ASSY 1
23,24
5340 51 110 N9A-7F%93pTF ASSY  SHAFT ASSY 1
57,72,73,80,81
5340 51 1407  3“7%-0-5- DUCTOR ROLLER 1
62,64
5340 51 2327  IFv9yD2 LINK 1
. 38,39 |
5340 51 830-1 TI%YH“,742720-3-ASSY INK FOUNTAIN,FOUNTAIN ROLLER 1
1D%ATYICUADY FOR STEPLESS INK FEED CONTROL
3-5,13-15,85,93,94,96
5340 51 8327  I%7%% (OPS) BUSHING (OPS) 1
10%ATY7°LA3Y FOR STEPLESS INK FEED CONTROL
46,97
5340 51 840-1 (%7405 P-4b ASSY INK FOUNTAIN ARM ASSY 1
{>%ATYIOLADY FOR STEPLESS INK FEED CONTROL
101,102
5340 51 860 P-4 ASSY ARM ASSY 1
{D$ATYIOLATY FOR STEPLESS INK FEED CONTROL
108,109
5340 51 870 N2 ASSY BOSS ASSY 1
{DEATYIOLAIY FOR STEPLESS INK FEED CONTROL
99,100 ' '

Qa7
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TOFIAITD
INK FOUNTAIN

woar SECTION NUMBER | >3%UG 511

SECTION
@ X ZOBREBHATEBELTEIHADOT, £y FEBTEXLTFaL, .
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

NO. ;(ZE/TF:\;#O%l E’BfR#%’%I\IO. gs‘?“%”/?gMEP%NENT PARTS NO. PART NAME ‘{Eg
5346 51 080 UNY= ASSY (PTHENY=-) LEVER ASSY (IVORY) 1
25,26
1 90510 0~-4Yu2% P-6 0-RING P-6 117
2 5340 51 017 Y= KNOB 18
3 5340 51 070 74U-F" SUB ASSY BLADE SUB ASSY 1
4 5340 51 012-2 AUFYK“N132 (OPS) PLATE (OPS) 1
5 5340 51 013-2 AYYE“13 (NOPS) PLATE (NOPS) 1
6 9670052008 YyYrRS bk M5X20 SOCKET BOLT M5x20 4
7 5340 51 043-2 7%359F (OPS) BRACKET (OPS) 1
8 9660080014 TYk M8 NUT M8 4
8 9660080014 TYF M8 NUT M8 2
12%AFYIOLAIY FOR STEPLESS INK FEED CONTROL
9 5340 51 040-1 2%7F SHAFT 2
10 5340 51 047-1 AZYE™ STUD 2
11 9721070008 E-NooN E-7 E-RING E-7 5
11 9721070008 E-U20% E-7 E-RING E-7 4
1IFRATYTOLRIY FOR STEPLESS INK FEED CONTROL
12 5340 51 016 JuNEC D PIN 2
13 9642051814 FANIRIN M5X18 SCREW M5X18 5
14 9710050008 NY2¥VHN 2R M5 SPRING WASHER M5 1¢
14 9710050008 NN RV NN R M5 SPRING WASHER M5 13
1IFRATYI°LATY FOR STEPLESS INK FEED CONTROL
15 5340 51 011-2 A2FYk“3%( BASE 1
16 5340 51 044=~2 7 359YF (NOPS) BRACKET (NOPS) 1
17 5290 51 083 Y VAR WUA SPRING 1
18 5290 51 082 YA PAWL 1
19 5340 51 081 ATYTOHILEN - HOLDER 1
20 9710080008 NNRYNAN R M3 SPRING WASHER M8 2
21 9642051014 FAYIRYN M5X10 SCREW M5X10 9
21 9642051014 FATIZIY M5X10 SCREW M5X10 7
' 12¥ATYI°VRIY FOR STEPLESS INK FEED CONTROL
22 5340 51 054 ARt - COVER 1
23 5290 33 214 AR BUSHING 2
24 5340 51 090-1 SFIVENUESL RATCHET HANDLE 1
25 5340 51 093-1 un“- LEVER 1
26 5300 57 133 ZFNY (PARNY-) GRIP (IVORY) 1
26 5340 51 094 —F¥% (709) GRIP (BLACK)
27 5340 51 060 120P-b ARM 1
28 5290 51 064 WAL PYA SPRING 2
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INK FOUNTAIN

T/ IS

SECTION

SECTION NUMBER

| 53406 511

AZDBREBBEKTRBELTEILAOT. Y FESTEIXLTTaL,
Note: When ordering items marked ¥ ,indicate the set number because they are available only as a set.

No. gg;r?o% E’BAQ%R#;'%I:\JO. BB ?ggﬁMS;D%NENT PARTS NO. PART NAME {dﬁﬁ
29 5290 51 070 YA PAWL 1

30 5290 51 063-1 t°u PIN 1
M 5340 51 053 SFIUb wT-b RATCHET WHEEL 1
32 9684060608 Prz9Y M6X6 SET SCREW M6X6 2
33 9660050014 TYb M5 NUT M5 4
33 9660050014 Y+ M5 NUT M5 3

1U$ATYI°LAIY FOR STEPLESS INK FEED CONTROL
34 9648041014 #5329 M4X10 SCREW M4X10 1
35 5300 33 538 YIT (PAHNY-) KNOB (IVORY) 1
35 5310 33 538 YIZ (70) KNOB (BLACK) 1
36 5340 51 095 AZY STUD 1
37 5340 51 096 171y YA FEEDING GRIPPER 1
38 5290 21 212 AZ BUSHING 2
39 5340 51 232 ANV LINK 1
40 5340 51 051-1 A2%F3ob Yo" RING 1
41 9648051614 ¥5329% M5X16 SCREW M5X16 12
42 5340 51 041 %095 (OPS) BUSHING (OPS) 1
44 5340 51 031-3 J4Fv0-5- FOUNTAIN ROLLER 1
45 5340 51 042-3 %095 (NOPS) BUSHING (NOPS) 1
6 5290 51 D43 A3 BUSHING 2
47 5290 51 090-1 I537° CLAMP 1
48 9670051608 YEYEHEMLE M5X16 SOCKET BOLT M5X16 (.
48 9670051608 YSYRHESLE M5X16 SOCKET BOLT M5X16 3
1IFRTYI°LAIY FOR STEPLESS INK FEED CONTROL

" 49 5300 51 180-1 #3%37uL-4 BRACKET 1
50 9716050014 ES#vnvz M5 PLAIN WASHER M5 3
51 5290 21 316 A7°Yg™ SPRING 1
52 5300 51 160  259F CLUTCH 1
53 9721040008 E-Y9% E-4 E-RING E-4 3
54 5300 51 170 VY LINK 1
55 5300 58 364 Y WARIVEAS SPRING 1
56 97628 YU TR SOLENOID 1
57 9411402500 F-N°-t°y 4X25 TAPER PIN 4X25 1
58 5290 51 135 h5- COLLAR 2
59 5290 51 133 VAL PVA SPRING 1
60 5330 51 132 5YF LATCH 2
1 90627 G-4o™ G6-7 G-RING G-7 2
62 90331 fiv=-pANPyzoY 6070DU BALL BEARING 607DbDU 2
63 5340 51 142 IP7+ SHAFT 1
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INK FOUNTAIN

T/ v3s

SECTION

SECTION NUMBER

L 554UG 511

A ZDBRBHB/TREEELTEEIHLANT, Ty FBHBTEZLLTFS L,

Note: When ordering items marked % ,indicate the set number because they are available only as a set.

NO. ;;céy‘rbbjgo% éBEIRﬁiO. g“‘*’“*‘*"/??ﬁ%NENT PARTS NO. PART NAME gi&y
64 5340 51 140 3%y R-g-5- DUCTOR ROLLER 1
65 9710030008 NSRYNANR M3 SPRING WASHER M3 2
66 9642031014 FANIRIY M3X10 SCREW M3X10 o
67 5290 37 433 A7° 4TI By SPRING STUD 1
68 5290 51 123=1 RJ°UII® SPRING 1
70 5290 51 122 Ee o PIN 1
71 90200 S =ASPYDIY 60721 BALL BEARING 60771 1
72 5290 51 120-1 ULN“= LEVER 1
73 5330 51 111 v+ SHAFT 1
74 5330 51 131 P-4 ARM 2
75 5330 29 314 FAnS- LOCK COLLAR 2
76 9684050508 FAZI™ M5X5 SET SCREW M5X5 4
76 9684050508 FARYY M5X5 SET SCREW M5X5 6

1oFATY7° LAY FOR STEPLESS INK FEEDP CONTROL

77 9670062008 JEYRES L E M6X20 SOCKET BOLT M6X20 2
77 9670062008 VEYREN LR M6X20 SOCKET BOLT M6X20 4

12%AFYI°LA3Y FOR STEPLESS INK FEED CONTROL

78 5330 51 112-2 7P-b ARM 2
80 5340 51 150 959F P-4, ARM 1
81 9410402008 A7°429%EC Y 4X20 SPRING PIN 4X20 1
82 5322 51 310 1$77-Ata-5- INK FIRST ROLLER 1
83 5290 51 312 FN - GEAR 1
84 9410302508 A7°USIVEC T 3X25 SPRING PIN 3X25 1
85 9670082008 VEWREN L M8X20 SOCKET BOLT M8X20 6
86 9680051208 FARDS M5X12 SET SCREW M5X12 2
87 9660060014 TUE M6 NUT M6 1
88 9670061608 YEYRENLE M6X16 SOCKET BOLT M6X16 1
89 9410301608 AT UDINES T 3X16 SPRING PIN 3X16 1
90 9721120008 E-U9% E-12 E-RING E-12 1
91 5340 51 136 AT~ STAY 1
92 5340 51 313-1 A2 BUSHING A
93 90730 Ne=h-E"3 1.6X5 RIVET 1.6X5 3
94 5340 75 621 J°U-b PLATE 1
95 5340 51 D48 ANC -4 - SPACER 1
96 5340 51 831 I4370-5- FOUNTAIN ROLLER 1

1IFRATY7° LAY FOR STEPLESS INK FEED CONTROL

97 5340 51 832 V795 (OPS) BUSHING (OPS) .

TO%¥ATYT°LAIY FOR STEPLESS INK FEED CONTROL
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INK FOUNTAIN

SECTION NUMBER | 53406 511 |

SECTION
A ZOBREEKTRBELTEILANT, £ FESTEXLTFa L,
Note: When ordering items marked ¥ ,indicate the set number because they are available only as a set.

no. St S AN, x"‘ﬁ‘?"%%/*cgclik;\nﬁljc;_)NENT PARTS NO. PART NAME 1(??:;
98 9648051014 45325% M5X10 SCREW M5X10 4
i 12FATYI°LA3Y FOR STEPLESS INK FEED CONTROL
9 5340 51 871 HN A BOSS 1
1¥RFYIOLRIY FOR STEPLESS INK FEED CONTROL
100 91706 9911959F HF1616 ONE WAY CLUTCH HF1616 1
19$AFYI°LAIY FOR STEPLESS INK FEED CONTROL
101 5340 51 841 P-4 ARM 1
13%R7YI° LAY FOR STEPLESS INK FEED CONTROL
102 90355011 929I1959F HFL 1626  ONE WAY CLUTCH HFL 1626 1
12FATYI°ULA3IY FOR STEPLESS INK FEED CONTROL
103 5340 51 842 AN ~ 4 - SPACER 1
{$ATYIOLADS FOR STEPLESS INK FEED CONTROL
104 9722160008 C-Uu2% €¢-16 C-RING C-16 1
o 1I%ATY7°URIY FOR STEPLESS INK FEED CONTROL
105 9710060008 NS RESAN R M6 SPRING WASHER M6 1
12%RFY7°LAIY FOR STEPLESS INK FEED CONTROL
106 5521 55 142 AN b BOLT 1
12¥RTY7° UAIY FOR STEPLESS INK FEED CONTROL
107 5521 55 143 A3y BUSHING 1
) 1¥A7Y7°UA3Y FOR STEPLESS INK FEED CONTROL
108 5340 51 850 P-4 ARM 1
19%ATY7°LAIY FOR STEPLESS INK FEED CONTROL
109 5300 58 144 A3 BUSHING 1
1$A7Y7°UA3Y FOR STEPLESS INK FEED CONTROL
110 5290 29 312 VAV AT WASHER | 1
12¥AFYI°LAID FOR STEPLESS INK FEED CONTROL
111 5340 51 891 AEUN D SCALE PLATE 1
1$A7Y7°0A3Y FOR STEPLESS INK FEED CONTROL
112 9670083008 YrYbES L M8X30 SOCKET BOLT M8X30 2
12¥AFY7°LA3Y FOR STEPLESS INK FEED CONTROL
113 5340 51 875 KA - HOLDER 1
_ 12¥ATY7°LA3 FOR STEPLESS INK FEED CONTROL
114 9670051208 YEYRES LS M5X12 SOCKET BOLT M5X12 4
‘ 7 12%R5Y7°LA3% FOR STEPLESS INK FEED CONTROL
115 5340 51 873 RPE VIR GUIDE BAR ‘ 2
\ {2%¥AFYIOURID FOR STEPLESS INK FEED CONTROL
% 5340 51 876  Agu1- SCREW 1
| CAD¥RTYIOLATY FOR STEPLESS INK FEED CONTROL
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INK FOUNTAIN

Tyr3~s I

SECTION NUMBER 554U6 5117 |

SECTION
KX DHBREBHBTESELTEILADT, By FBSTEXLTF& L,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

NO. géyTrl\i#O% EBE‘REEF%NOA BB ?(?M%’%NENT PARTS NO. PART NAME {g%ﬁ;
117 5340 51 880 HAS - HOLDER 1
1%ATY7° LRI FOR STEPLESS INK FEED CONTROL
118 90688 452 L8 CONED DISC SPRING L8
1OFATYI°LRA3Y - FOR STEPLESS INK FEED CONTROL
119 5340 51 872 INSHY b BRACKET 1
" 1DFATYIOLRIS FOR STEPLESS INK FEED CONTROL
121 9670082508 YEYRESIbE M8X25 SOCKET BOLT M8X25 2
12%AFYI°LA3Y FOR STEPLESS INK FEED CONTROL
122 5340 51 874 A5~ STAY 1
1%AFYI° LRI FOR STEPLESS INK FEED CONTROL
123 5322 53 331 koo PIN 1
1%AFYTIO LRI FOR STEPLESS INK FEED CONTROL
124 5340 51 052-1 LA“- LEVER
125 9648040514 #5329% M4X5 SCREW M4X5 - 3
126 5290 51 134 yPANFUA SPRING
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OSCILLATING ROLLER

SECTION NUMBER | 254UG 512 |

SECTION
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OSCILLATING ROLLER

R 47 V4

SECTION

T I I|ms

SECTION NUMBER L 53406 512

AZDOBREFBRBTREBELTEICANT, £V PESTEILTFaL,

Note: When ordering items marked % ,indicate the set number because they are available only as a set.

No. seT o / B0, sanh/BoEE venT PARTS NO. PART NAME gﬁr
5290 51 640-2 FTL°PRINFSYIAL ASSY  DOG & CAM 1
22,23
5300 51 6311-2 AAMKLRS - BUSHING HOUSING 1
17,25
5300 51 6417  AZWHLAN - BUSHING HOLDER 1
17,19
5322 51 630-2 #JU-F129%0-5- ASSY  OSCILLATING ROLLER ASSY 1
14,17-20,24-26,77
5322 51 900-2 FY7°43L-F17%0-5- TOP OSCILLATING ROLLER ASSY 1
146,17-26,51,77
5322 51 920-2 #yL-F{u2%0-3-3p7t RIDER OSCILLATING SHAFT ASSY 1
21-23,51
5340 51 210-1 hLItIF ASSY CAM SHAFT ASSY 1
32,33,57
5340 51 530 15E°Y ASSY SET PIN ASSY 2
64,65,69,70
5340 51 540 13E°Y ASSY SET PIN ASSY 2
64,70,74
5340 51 820 hLIPIE ASSY CAM SHAFT ASSY 1
/ {3%ATYIOLRAIS FOR STEPLESS INK FEED CONTROL
57,8081
1 9660060014 YR M6 NUT M6 4
2 9670061608 YEYEESLE M6X16 SOCKET BOLT M6X16 4
3 5290 88 170 29N SCREW 2
4L 9410301008 A7OUTINEC T 3X10 SPRING PIN 3X10 2
5 5290 52 535 Eo PIN 2
6 5340 51 522-1 7 55YphAnS- BRACKET COVER 2
7 5340 51 521-1 7 359h BRACKET 2
9 90318 KN =ANPYDIY 60811 BALL BEARING 60811 6
10 9670062008 YEYMEN LR M6X20 - SOCKET BOLT M6X20 15
12 5340 51 550 1D%P1F bo=-3- INK IDLE ROLLER 1
13 5340 53 175 F1-7% TUBE 2
' 3N 12179 h SECOND UNIT
14 5322 51 610-1 3513“-1YL-F7122%0-5- RIDER OSCILLATING ROLLER 1
15 5290 29 315 PANS- LOCK COLLAR 2
16 5322 51 931 LTS "BRACKET 2
45290 51 642-2 AW BUSHING 2
18 5300 51 644 FARS- LOCK COLLAR 2
19 5300 51 641 ARELRS - HOUSING 1
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Fob-F409 -5~ toav ST L 53406 512

SECTION NUMBER
OSCILLATING ROLLER SECTION
AIDBRBEBBTEBELTEIILADT, LY FESTEILTFaL,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

NO. géyT}l\iﬁo% gPBR%Rgér%No. gB%gm/??N?P%NENT PARTS NO. PART NAME {gﬁ
20 5322 51 643 IPI : SHAFT 2
21 5322 51 921 p7b SHAFT 1
22 5290 51 622-2 hi CAM

23 5290 51 632-2 Wi PAWL 1
24 5300 51 633-2 7°L-b PLATE 1
25 5300 51 631-2 ARLKLAS- HOUSING 1
26 91254 g% y-RZYWI°l NIP-B6 NIPPLE NIP-B6 1
28 5290 51 521 A3 ' BUSHING ' 2
29 5340 51 523-1 7%55YF BRACKET 1
30 5340 51 524-1 793559 BRACKET 1
31 5290 51 231-1 ARYES STUD 1
32 5290 51 212-2 #“t- GEAR 1
33 5340 51 211-1 3I¢7b SHAFT 1
34 5340 51 214-1 A3 BUSHING 2
35 5340 51 213 he CAM 1
36 5340 51 219 ns- COLLAR 1
37 9723370008 c-y7™ €-37 , C-RING C-37 1
38 90576 BN -ASPYDZY 690477  BALL BEARING 690472 2
39 5340 51 217 AN — 4= SPACER 1
40 5340 51 216 NP GEAR 4
41 5340 51 435-3 A3 . BUSHING 1
42 5290 51 433 It7h SHAFT 1
43 5290 51 432 AR BUSHING 1
44 5340 51 431-2 P-b ARM ' 1
45 5290 51 437-1 h5- COLLAR 1
46 90230 F4y2 IR 10X13X12.5  INNER RACE IR 10X13X12.5 1
47 5340 51 436-2 E°3 PIN 1
48 5340 51 434 INSHwh : BRACKET 1
49 9684050508 - bAZIY M5X5 SET SCREW M5X5 6
50 9670063508 YEYRES LR M6X35 SOCKET BOLT M6X35 1
51 9410302008 A7°YONEO D 3X20 SPRING PIN 3X20 1
52 9642051614 FANIZIY M5X16 SCREW M5X16 4
53 9684060608 FA2IY M6X6 SET SCREW M6X6 4
54 9710060008 NNRENANR M6 SPRING WASHER Mé 1
55 9710050008 NY24MHnv2 M5 SPRING WASHER M5 5
56 9660050014 Yk M5 NUT M5 1
57 9410403208 ATUSINES S 4X32 SPRING PIN 4X32 :
58 9721070008 E-UJ7Y E-7 E-RING E-7 1

59 9410303008 A7°YI%Eey 3X30 SPRING PIN 3X30 1
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A9L-F127%0-5- o SEcTIoN NUMBErR | 53406 512 |

OSCILLATING ROLLER SECTION
X ZDWRBERKTRBEELTEITADT, v FESTEZXLTFX L,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

NO. ;GéyTrl\i%o% inBf‘Rﬁir%NO. gﬁ":{'%m/*cggtM#;%NENT PARTS NO. PART NAME gﬁ
60 5330 51 622 F1-7% TUBE 1
3% f2229h SECOND UNIT
1 5340 51 560-1 Ao¥P1F ho-5- INK IDLE ROLLER 1
62 5340 51 510-1 A2%P1F“lo-5- INK IDLE ROLLER 1
63 5340 51 527 INSHYb . BRACKET _ ' 1
64 9410201008 A7°1u2%EC Y 2X10 SPRING PIN 2X10 6
65 5340 51 532 %@y .~ BLOCK 2
66 90703 Urwr M6 U-NUT Mé 2
67 5290 38 235 270N SPRING 2
68 5321 51 564 DY, LINK 2
69 5340 51 531 13ty PIN 2
70 5300 56 091 W33 KNOB 4
71 5330 51 563 20 SCREW 4
72 5330 51 564 P-4 ARM 2
73 5290 54 338 270 Yo SPRING 2
74 5340 51 541 A3t PIN 2
75 5340 51 526 PAGLET BRACKET 1
77 9648040814 $5029% M4XB SCREW M4X8 2
78 9670051608 YEYRES LR M5X16 SOCKET BOLT M5X16 2
A 1O%ATYI°LARIY FOR STEPLESS INK FEED CONTROL
79 5340 51 823 E°o PIN 1
1OFATYI°URIY FOR STEPLESS INK FEED CONTROL
80 5340 51 822 N GEAR 1
1o%¥ATYI° LRI FOR STEPLESS INK FEED CONTROL
81 5340 51 821 97+ SHAFT 1
TO%ATYIOLAIY FOR STEPLESS INK FEED CONTROL
82 5340 51 570 1o%P1hSbO-5- INK IDLE ROLLER 1

83 9662060014 Yt M6 NUT M6 1
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INK OSCILLATING ROLLER

v7>a¥ SECTION NUMBER | 53406 513 |
SECTION

108



VSTAVT I TUTT = ge7wvar

INK OSCILLATING ROLLER

SECTION NUMBER | 53406 513

SECTION
AZDOBREHRBRTREELTEICAOT, £y FESTEXLTFaL,

Note: When ordering items marked % ,indicate the set number because they are available only as a set.

NO. RAAR 4 ?R%R&%'%NO. B&RBER ?ggﬁhﬁ’%NENT PARTS NO. PART NAME ?ﬁ
5340 51 300  #43L-F122%0-5- ASSY  OSCILLATING ROLLER ASSY 1
20-22
5340 51 400 #3U~F122%a-5- ASSY  OSCILLATING ROLLER ASSY 1
20-22,46,47 ,
5340 52 500 1o%F“032- ASSY INK CLEANING TRAY ASSY 1
8,54-58,61-63
5340 52 520 12%F 92-397F ASSY SHAFT ASSY 1
66-69
2 9660060014 FUb M6 NUT M6 4
3 5290 52 535 £ew PIN 2
4 5340 51 522-1 7%SHYRANS- BRACKET COVER 2
5 5290 88 170 FOL SCREW 2
6 9410301008 A7°UDI%E° D 3X10 SPRING PIN 3X10 2
7 5340 51 521-1 7“549} BRACKET 2
8 9670062008 YEYREN LR M6X20 SOCKET BOLT Mé6X20 20
9 90318 R =AvrPyoon 608171 BALL BEARING 608712 2
10 5340 51 510-1 12%P1F bo-5~- INK IDLE ROLLER 1
11 5340 53 175 F1-7% TUBE 3
} IN122129h SECOND UNIT
2 5290 51 521 A3 BUSHING 4
13 5340 51 550 1o%P1b M ba-5- INK IDLE ROLLER 2
14 5340 51 525-1  7%3549¢ BRACKET 4
15 5290 51 427 W WALFUVAVE DI SPRING STUD 4
16 5290 51 043 A3 BUSHING 4
17 5340 51 423 AR KRS - BUSHING HOLDER 2
18 5290 51 423 Ane - COVER 4
19 9648051014 #5329% M5X10 SCREW M5X10 18
20 5322 51 410-1 1o¥¥5L-F17%0-5- INK OSCILLATING ROLLER 2
21 5330 51 412 8o GEAR 2
22 9411405000 F-Ne-t°y 4Xx50 TAPER PIN 4X50 2
23 5290 24 275 VAYRE] WASHER 4
24 5340 51 422 7°p-} PLATE 1
25 9670061208 YIYRES L M6X12 SOCKET BOLT M6X12 6
26 5290 51 414 B = WHEEL 2
27 9710100008 NN2HN A2 M10 SPRING WASHER M10 2
28 90701 uFYEk M10 U-NUT M10 2
) 90610 BE-9>2% BE-60 BE-RING BE-60 8
30 9716080014 ES4%hv2 M8 PLAIN WASHER M8 8
31 5290 51 424 FEA SCREW 8
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1I+A2p=T 10/ U

INK OSCILLATING ROLLER

R ar g i

SECTION

SECTION NUMBER

L

55406 513 ]

A OBEEHRATEISELTSIELANT, Y FESTEXLTTF &L, .
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

NO. S AT /R e, BREH [ COMBONENT PARTS NO. PART NAME {gﬁ
32 5290 51 426 Y ovg BLOCK

33 9660080014 Tyb M8 NUT M8 2
34 9710080008 Y z¥vhAvx M8 SPRING WASHER M8 R
35 5322 53 431-1 7%avy” BLOCK 2
36 9670062508 YSYRRTIbE M6X25 SOCKET BOLT M6X25 3
37 5322 53 433-2 t°u PIN 4
38 90230 19y IR 10X13X12.5 INNER RACE IR 10X13X12.5 4
39 5290 51 437-1 h5- COLLAR 4
40 9710050008 NV zr¥vhvzr M5 SPRING WASHER M5 11
41 9660050014 FTYF M5 NUT M5 4
42 5340 51 440 ?-4 ARM 1
43 5290 37 123 AR BUSHING 2
44 5340 51 442 oo PIN 1
45 5340 51 425 2% avyo BLOCK 4
46 5340 51 413 Y- GEAR 1
47 9411402500 F-N°~-E°D 4X25 TAPER PIN 4X25 1
48 5340 51 421 PARVES PLATE 1
49 5340 51 451 ARKILEN - BUSHING HOLDER 2
50 5330 55 631 PARTERY PLATE 2
51 9642051014 FAavaza™ M5X10 SCREW M5X10 [N
52 5340 52 517 IVSH5Yb BRACKET 1
53 9670051001 VHYMEN LS M5X10 SOCKET BOLT M5X10 4
54 9410302508 AJ°yyonEey  3X25 SPRING PIN 3X25 2
55 5340 52 516 te PIN 2
56 5340 52 519 ATCYDg™ SPRING 2
57 5310 52 521 ASVES BLADE 1
58 5310 52 522 PASVASY PLATE 1
59 9648041014 #5323 M4X10 SCREW M&X10 1
60 5300 33 538 U (PAEHENY=D KNOB (IVORY) 1
60 5310 33 538 YIZ (70) KNOB (BLACK) 1
61 5340 52 510 HIVE 3 /A B INK CLEANING TRAY" 1
62 9710040008 NHRYNBNR M4 SPRING WASHER M4 6
63 9642041014 FTANIRI™ M4X10 SCREW M4X10 6
64 5340 52 518 IN3559t BRACKET 1
65 9684050508 FARIY M5X5 SET SCREW M5X5 1
66 5340 52 530 LNS- LEVER 1
67 9410302008 A7°Y7%E°o 3X20 SPRING PIN 3X20 |
68 5340 52 522 hé CAM 2
69 5340 52 521 IP7b SHAFT 1
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1OFIIV-TADI9N0~0- , 2oiav S—!.-‘:C—’FIE)I"\JT\JGMBER L 53406 513
INK OSCILLATING ROLLER SECTION

*ZOBRKBBURITRBELTEILADOT, Ly FESTEILTTFE L,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

NO. .JscéyTrhj%o% gﬁﬁ%\:o. gs"n“%ﬁr‘/?g:ﬁ%NENT PARTS NO. PART NAME gs%z/
70 5330 24 341 NoINSI» HOUSING 1
71 9721070008 E-U2I9% E-7 E-RING E-7 1
2 9716050014 ESY™h¥z M5 PLAIN WASHER M5 1
73 5330 82 201 UN®=RJoYon LEVER SPRING 1
74 5300 59 132 ATCYI IV RRHIN = : SPRING HOLDER 1
75 90601 CE-YoI» CE-8 CE-RING CE-8 4

1

76 5340 53 420 ?-4  ARM

111



JA=60=7= Tyvas

FORM ROLLER

SECTION NUMBER | 23406 514 |

SECTION
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SECTION NUMBER | 53406 514 |

/A-bo-7- w7ax

FORM ROLLER

SECTION
AIDBRIHBATRIEELTEIVANT, £y FHESTEXLTFa L,

Note: When ordering items marked ¥ ,indicate the set number because they are available only as a set.

No. ;eéyrkr\i#o% gxﬁnﬁio. BB ?ggniiwswr PARTS NO. PART NAME gﬁ
5290 51 730-1 23" SCREW 3
60-62
5290 52 130 73-4L0-5=-ANPYLIONP-4 FORM ROLLER BEARING'ARM (L) 4.
16,17,28 '
5322 51 7007  PYN°~74-Lo-5- UPPER FORM ROLLER 1
‘ 3.4
5322 51 8107 @P-74-LO-5- LOWER FORM ROLLER 1
3,54
5340 51 7007  bY7°74-LO-5- ASSY TOP FORM ROLLER ASSY 1
3,45
5340 51 720 SPIh ASSY SHAFT ASSY 3
_ 12,15
5340 52 130 P-L ASSY ARM ASSY 2
16,17,28
1 5290 51 736 PARS- LOCK COLLAR 6
2 9684060608 PARI™ M6EX6 SET SCREW M6X6 20
3 90205 wv=-pAvpYyog™ 6001LLB BALL BEARING 6001LLB 6
4 5322 51 700 PYNC -T4-LO-5- UPPER FORM ROLLER 1
5 5330 51 712 F1-7% TUBE 3
! avqz21zvb SECOND UNIT
6 5290 51 742 KA = HOLDER 3
7 5290 51 830 INShyp BRACKET 2.
8 5290 51 822 ATOUDISRRYES SPRING STUD 4
9 5300 51 842 A7OUIN SPRING 2
10 9660060014 Y+ M6 NUT M6 3
11 9684061608 FA2IY M6X16 SET SCREW M6X16 3
12 5290 51 722 S KNOB 3
13 5290 51 735 Eey PIN 3
14 5290 51 821-1 7559 BRACKET 2
15 5340 51 721 a-5-b7t ROLLER SHAFT 3
16 9410302508 A7°UDINEC T 3X25 SPRING PIN 3X25 6
17 5290 52 115 IR LINK 6
18 5290 52 112 hARS- LOCK COLLAR 4
19 9684051208 FAZDIY M5X12 SET SCREW M5X12 8
20 5300 52 122-1 ULNS- (PAENU-) LEVER (IVORY) 2
20 5310 52 122-1 LMY= (20) LEVER (BLACK) 2
1 5300 12 224 7°L-h PLATE 2
23 5340 52 161 Jy-ns CAM 2
24 9660080014 $9b M8 NUT M8 6
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7A-60-2- wervar SECTION NUMBER | 23406 514 |
LF ORM ROLLER SECIl:Oa';jgmugi.ﬁrm BELTEEHADT, £ FHBSTETLTFau,

Note: When ordering items marked % ,indicate the set number because they are available only s a set.

NO. géyrrr\j#o% EBER#EF%NO. gﬁ"n"%w/*gghﬁ%NENT PARTS VNO. PART NAME gn'?;
25 9710080008 NNRISHN R MB SPRING WASHER M8 6
26 5290 51 738 PACERTA BUSHING 4
27 90204 FN=LASPYUDZY 600127 BALL BEARING 600121 ¢
28 5290 51 737 oo PIN 6
39 5340 52 141 2Y-he CAM 2
32 5340 52 111 Sv7+ SHAFT 2
33 5290 51 732 Y PAURTAVE LIS SPRING STUD 8
34 5290 51 744 INYyHon BUSHING 2
35 5290 52 119-1 A7°4o7" SPRING 3
36 9410302008 27°yuo%Ees 3X20 SPRING PIN 3X20 2
37 9723280008 C-yuo™ ¢-28 C-RING C-28 4
38 90364 FN-ANPUSIY 690227  BALL BEARING 6902272 4
39 5340 52 132 ANO — 4 - SPACER 2
40 5340 52 131 PARSD #%p- GEAR 2
41 5340 52 117 ANO — 4 - SPACER 2
42 9410502508 A7°YINEOL 5X25 SPRING PIN 5X25 4
43 5290 51 123-1 A7° 459" SPRING 5
44 5290 51 731-1 7 359b BRACKET 1
45 5340 51 700 FYT° It-La-~5- TOP FORM ROLLER 1
50 9650052014 IWY5323% M5X20 SCREW M5X20 2
52 5290 51 740  7%549b BRACKET 1
54 5322 51 810 0P~7%-40-5- LOWER FORM ROLLER 1
60 5290 51 083 270 yHon SPRING 3
* 61 5290 51 733-1 2o SCREW 3
* 62 90401 AF-WHS-1b 3/16 STEEL BALL 3/16 3
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53406 520 |

L

SECTION NUMBER

Ty 3l

|
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SECTION

OPERATION LEVER
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susUn- Ty secTion NumBer | 53406 520 |

SECTION
K, OBKFHETEEELTIIVADT, ¥y FESTEXLTFa L,

OPERATION LEVER

Note: When ordering items marked % ,indicate the set number because they are available only as a set.

NO. S B /ERER manh /O eNT PARTS NO. PART NAME gi&y
5340 52 200 YO¥yNg ASSY SHAFT ASSY 1
38-40,49-51,63,64
5340 52 6101 P-4 ASSY ARM ASSY 1
42,53

1 5340 52 631 RRYPS STUD 1
2 9670051008 YEYRES I M5X10 SOCKET BOLT M5X10 2
3 5340 52 635 PAPLET BRACKET 1
4 9670061001 JEYEESE M6X10 SOCKET BOLT M6X10 1
5 9721070008 E-UYo7% E-7 E-RING E~7 3
6 5340 52 650 Uns - LEVER 1
7 5340 52 640 LnS - LEVER 1
8 5486 44 174 IRE SPRING 1
10 5340 52 634 ANO -4~ SPACER 2
11 5340 52 620 ATYF IU=b SWITCH FRAME 1
12 5330 61 321 ANCL-33DRATYF OPERATION SWITCH 1
13 9642040814 FANIZYY M4XS SCREW M4X8 2
14 5340 52 632 P LINK 2
15 5300 33 562 h5- COLLAR 4
16 90628 AFYIOECS SSP-4 SNAP PIN SSP-4 4
7 5300 59 566 Eo > PIN 2
18 9670041008 YEYEEMLE M4X10 SOCKET BOLT M&4X10 8
19 97606-1 YLJAFY AS-03A AC115V SOLENOID AS-03A ACT15V 2
20 5340 52 652 INSHYp BRACKET 2
21 9660040014 FUr M4 NUT M4 8
22 9710040008 NN2RYNANZ M4 SPRING WASHER M4 8
23 9670061208 YEYRENLE M6X12 SOCKET BOLT Mé6X12 4
24 5290 53 121  VAUPVAY:V: SPRING STUD 1
25 5290 52 119-1 A7°yuo™ SPRING 1
26 9710080014 NS RYSHNZ MB SPRING WASHER M8 1
27 5340 52 271-1 ARAYPS STUD 1
28 90200 BN =ANPYSIY 60712 BALL BEARING 60722 1
29 5340 52 260 P-b ARM 1
30 9660080014 TUr M8 NUT M3 1
31 9670051608 YEYRES IR M5X16 SOCKET BOLT M5X16 1
32 '9710050008 NS RYSANR M5 SPRING WASHER M5 1
33 9660050014 FWh M5 NUT M5 1
} 9650063014 IWHS32I% M6X30 SCREW M6X30 1
35 5340 52 212 wN A BOSS 1
36 5340 52 301 Y7 LINK 2
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VA7 A V2 ) Rl
OPERATION LEVER

T/ IS

SECTION

SECTION NUMBER

L

55406 520 |

A ZOBREFHKTRBFELTEILADT, €Y FBFSTEILTFI L,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

no. SRS JEeER e, %%%W/?grﬁimam PARTS NO. PART NAME g!i?;
37 90447 JvYs1 MB1612D0U BUSHING MB16120U 2
38 5340 52 220 hét (OPS) CAM (OPS) 1
329 9410502508 A7°4oongEeL 5X25 SPRING PIN 5X25
40 5340 52 240 BL (NOPS) CAM (NOPS) 1
41 5330 52 660-1 wi PAWL 1
42 5290 33 214 AR BUSHING 1
43 5330 52 671 FUAR WA SPRING 1
L4 9642020514 FTANIRIN M2X5 SCREW M2X5 2
45 9710020014 ANMRY™ ™R M2 SPRING WASHER M2 2
46 97501 I9% %YL RS-9M MAGNET RS-9M 1
47 5330 52 634 PAML A BRACKET 1
48 9684060608 FARI™ M6E6X6 SET SCREW M6X6 1
49 5340 52 250-1 SFrVYbkT-W RACHET WHEEL 1
50 9410503208 A7°4sgvE®D 5X32 SPRING PIN 5X32 2
51 5340 52 211 AR SHAFT 1
52 5290 37 251 P VAR Wi/ SPRING 1
53 5340 52 610 7-4 ARM 1
55 5310 52 214 19Ny =3~ INDICATOR 1
56 5310 52 660 F2UIA RACHET 1
57 5296 33 525-~1 ZFM4ANI (7%392) BALL GRIP (BROWN) 4
57 90758 W =-po™YyY7° 32 (27a) BALL GRIP 32 (BLACK) 1
58 5340 52 605 Yo7 LINK 1
59 5340 52 606 AR BUSHING 1
60 9710030008 NS r¥vpv2 M3 SPRING WASHER M3 2
61 9642030614 FAvIRIY M3X6 SCREW M3Xé6 2
62 5290 52 213 Ly - LEVER 1
63 5321 43 118 ANO =4 SPACER 1
64 9411503600 F-N°-E°>y 5X36 TAPER PIN 5X36 2
65 5340 21 810 hé CAM 1
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t7var SECTION NUMBER

SAT)ADTOAQ-D0

WATER FOUNTAIN ROLLER

| 53406 530

SECTION
*ZDBHEMAETESELTEIHADT, &y P ESTELLTF &,

Note: When ordering items marked % ,indicate the set number because they are available only as a set.

No. Ser e /s, sank /TR Nt PARTS NO. PART NAME gg
5300 53 250-3 ZASK“FLEPYI° ASSY.  WATER BOTTLE CAP ASSY 1
59-64
5322 52 3111 VD E Ak £ GEAR 1
10,11
5327 52 410-1 P-4 ASSY ARM ASSY 1
119,123
5327 53 009 P-L ASSY ARM ASSY 1
18,19
5340 51 080 LAM- ASSY (Z@) LEVER ASSY (BLACK) 1
122,133
5340 52 3207  hLLNS- ASSY CAM LEVER ASSY 1
70,77
5340 52 330 P-4 ASSY ARM ASSY 1
78-81
5340 52 3711-1 U39 ASSY LINK ASSY 1
67,74
5340 53 12071-1 Y29 ASSY LINK ASSY 1
6,7
5340 53 130 St =LkT-Il ASSY WORM WHEEL ASSY 1
J 124-126,151
5340 53 170Z-1 0-3- ASSY ROLLER ASSY 1.
93,94
5346 51 080 UNS= ASSY (PT#H“"=-)  LEVER ASSY (IVORY) 1
132,133
1 9721100008 E-Y2% E-10 E~RING E-10 3
2 5290 29 311 PAS IR WASHER 2
3 9670061208 YyUbht it M6X12 SOCKET BOLT M6X12 1
4 9721070008 E-YI7% E-7 E-RING E-7 6
5 5290 29 313 VAL RE WASHER 4
6 5300 45 243 AR BUSHING 2
7 5340 53 120-1 Yu7 LINK 1
8 5322 52 314-1 E°u PIN 1
9 5340 52 313 ht CAM 1
10 5322 52 311 Vb GEAR 1
11 5290 37 123 ARl BUSHING 1
12 5340 52 312 AAYPW STUD 1
} 9710100008 NN 2N YR M10 SPRING WASHER M10 1
14 9660100014 FYb M10 NUT M10 1
15 5290 29 312 AL WASHER 1
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ZANI40To0-5-

WATER FOUNTAIN ROLLER

73

SECTION

SECTION NUMBER

L

53406 530

A ZDBREIHBTRBEBELTEICLADNDT, v FHFSTEILTFa U,

Note: When ordering items marked %, indicate the set number because they are available only as a set.

NO. géyTbN#o% ?ﬁnﬁgﬁwo. R ??N?ﬁ%NENT PARTS NO. PART NAME gfi
17 9710050008 NSRESANZ M5 SPRING WASHER M5 9

18 5327 53 110 P-4 ARM 1

19 5290 37 514 A2 BUSHING -

26 9710080008 NSRYNANE M8 SPRING WASHER M8 1

27 9660080014 FYb M8 NUT M8 1

34 9648051614 45129% M5X16 SCREW M5X16 7

38 5290 29 222-1 A3l BUSHING 3

39 90679 50 % L12 SPRING L12 3

48 9642053014 FAYI2IY M5X30 SCREW M5X30 4

49 5340 53 211 INS55YE (OPS) BRACKET (OPS) 1

50 9684050508 FARI™ M5X5 SET SCREW M5X5 10

51 5340 53 190-2 ANV ASSY WATER FOUNTAIN ASSY 1

52 5340 53 212-1 7“359F (NOPS) BRACKET (NOPS) 1

53 5322 53 217 Abyne - STOPPER 1

54 5300 82 520-1 74559k BRACKET 1

55 9642051014 AN IR M5X10 SCREW M5X10 5

56 5300 53 216 H-ANS RN HOSE CLAMP 1

57 5330 53 195 H-2 7X10X410 HOSE 7X10X41D 1

58 5330 53 251-1 ZANHNR BOTTLE 1

59 5300 53 256-2 N°WiD PACKING 1

60 9721030050 E-Uo% E-3 E-RING E-3 3

61 5300 53 254-2 INLN°WED RUBBER PACKING 1

62 5290 53 255 27°Yyzgn - SPRING 1

63 5300 53 253 £e PIN 1

64 5300 53 252-1 $pw7e CAP 1

65 5300 53 214-1 LE°3- PIN 2

66 5300 53 213 Vi &S KNOB 2

67 5340 52 606 A3 , BUSHING 2
69 5290 24 311 FSYIRKLAS = HOUSING 1

70 5340 52 320 hLUNS - CAM LEVER 1

71 90200 AN =ANPYII™ 60711 BALL BEARING 60722 1

72 9721050008 - E-Y27% E-5 E-RING E-5 1

73 5290 52 322 ARY B STUD 1

74 5340 52 371-1 Yo7 LINK 1

75 5290 21 161 A7°UDIN Ny SPRING STUD 2

76 5322 52 357-1 A7°Yuo™ SPRING 1

77 5290 37 513-1 A3h BUSHING o
78 5340 52 360  7-b ARM 1
79 350 ARM 1

5340 52

?-4
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[ ]

TIax SECTION NUMBER

ZANIATTOO-5-

WATER FOUNTAIN ROLLER

| 53406 530

SECTION
AZOBRIMEHBTESELTEILANOT, v FHESTEXLTFa L,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

NO. ;céyTrbigo% ??R%'%NO. f"*“‘m""‘g‘%/z:ﬂomr\?;;%c;NENT PARTS NO. PART NAME gﬁ
80 9410402008 A7 YDIVEC T 4X20 SPRING PIN 4X20 2
81 5340 52 341 SP7h SHAFT 1

2 9721040008 E-U9N E-4 E-RING E-4 3
83 5290 51 135 n5- COLLAR 2
84 5290 51 133 ATOYTIN SPRING 1
85 5290 51 132-1 597 LATCH 2
86 5340 52 342 A ARM 2
87 5290 29 315 FANS- LOCK COLLAR 2
88 9670062008 YEYRESIE M6X20 SOCKET BOLT M6X20 2
89 5322 52 353-3 P-4 ARM 1
90 5340 52 354-1 3P7h SHAFT 1
91 5290 51 134  A7°yuo™ SPRING 1
93 91627 BN =Py 606HZIMC BALL BEARING 606HZZIMC3 2
94 5340 53 170-1 0-3- ROLLER 1
95 5340 53 175 F1-7° TUBE 1

aAvr1azvt FIRST UNIT

95 5340 53 176 F1-7% (V) TUBE (BLUE) 1

avq2izvt SECOND UNIT

96 5340 53 174 JTIh SHAFT 1
17 9410201850 A7°Yo0%ESD 2X18 SPRING PIN 2X18 1
98 5290 24 118 n35- COLLAR 3
99 5340 52 380 -t FRAME 1
100 97602 JUJ{FY MS-10J AC115V SOLENOID MS-10J4 AC115V 1
101 9410301608 A7ONONECS 3X16 SPRING PIN 3X16 1
102 9642031014 FAY 229N M3X10 SCREW M3X10 2
103 5330 55 550 ?-L ARM 1
104 5290 21 316 270 YN SPRING 1.
105 5300 51 170 Ry LINK 1
106 5300 58 364 ATO Yo SPRING 1
107 9716050014 E5%%h%2 M5 PLAIN WASHER M5 3
109 5340 53 182 AT - STAY 1
110 9670052008 YEYMESILE M5X20 SOCKET BOLT M5X20 : 1
111 5322 53 163-1 =1-E-L(30003Y-A I35) NEWMOL (DAMPENING ROLLER COVER) 1
112 9684051608 PRI M5X16 SET SCREW M5X16 1
113 5322 52 355 Eeo PIN _ 1
114 9684060608 FARIS M6X6 SET SCREW M6X6 1
5 9721050050 EVDTS E-5 E-RING E-5 2
116 5290 37 314 AV AT N WASHER 1
119 90355010 9991I1759F HFL 1226  ONE WAY CLUTCH HFL 1226 1
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2ANIATFI0-5-

WATER FOUNTAIN ROLLER

t7a SEcTioN Numeer | 53406 530 |

SECTION

A IDBRBBRITEBELTSEIELAOT, Ty FPESTEXLTTFa L,

Note: When ordering items marked % ,indicate the set number because they are available only as a set.

NO. gg#r?o% igf’nﬁér%uo BB BIR ?gzhﬁ%NENT PARTS NO. PART NAME gg
120 5330 35 423 AFYES STUD 1
121 5290 37 233-1 A7°yyo™ SPRING 1
122 5480 53 222 teo PIN 1
123 5327 52 411 ?-L ARM 1
124 90241 %951 MB1220DU BUSHING MB1220DU 1
125 5340 53 131 oF =Lt f =1l WORM WHEEL 1
126 9410401608 ATOUDINECD 4X16 SPRING PIN 4X16 1
127 5310 53 155-1 A%l BUSHING 1
128 5290 52 423-1 Lt°u PIN 1
129 90436 IU9I195YF HF1216 ONE WAY CLUTCH HF1216 1
130 5327 52 421 HN R BOSS 1
131 90371 ASAFIYDT AS1101 THRUST WASHER AS1101 1
132 5340 51 093-1 ULNM- LEVER 1
133 5300 57 133 SENY (PIENY-) GRIP (IVORY) 1
133 5340 51 094, —F¥% (20) GRIP (BLACK)- 1
134 5327 53 154 SPTh SHAFT 1
135 5340 53 160-3 0o-5- ROLLER 1
136 9670041608 YFYMESILE MLX16 SOCKET BOLT M4X16 1
137 5327 53 183 b NUT 6
138 5327 53 181-1 91n°- WIPER 6
139 5327 53 184-2 7%3459h BRACKET 6
140 9710030008 NS RHSANZE M3 SPRING WASHER M3 12
141 9642030814 FAN3I2SY M3X8 SCREW M3X8 12
142 5640 23 136 Abwne - STOPPER 1
143 5430 35 314 ANC - ¥~ SPACER 1
144 5327 52 374 %097 BLOCK 1
145 5327 52 373 F b=yt b GEAR SHAFT 1
146 5327 52 375 yAYLY, BLOCK 1
147 5327 52 371 A5 -l SCALE 1
148 9670040808 YHYEENILE M4AX8 SOCKET BOLT M4X8 4
149 5327 52 376 Akwne - STOPPER 2
150 9670052508 YEYRENLE M5X25 SOCKET BOLT M5X25 4
151 9410251608 ATOYIINECY 2.5X16 SPRING PIN 2.5X16 1
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L

SECTION NUMBER

Tyras

-5 -

AY74-40
WATER FORM ROLLER

SECTION
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ZIAT AL

WATER FORM ROLLER

hci i g P

SECTION

SECTION NUMBER

53406 535 |

A ZDBPRERRITREELTEIELAOT, £ FHESTEXIXLTFA L, .
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

N géyTrr\j#o? ?X%Ri%l\lo. BREHR *gggwﬁ’%NENT PARTS NO. PART NAME gﬁ
5290 51 730-1 #3% SCREW 1
45-47
5322 53 3507z-1 ZA%74-4Lp-5- ASSY WATER FORM ROLLER ASSY 1
36,37
5322 53 410-2 ZAMAIL-F1I7%0-5- WATER OSCILLATING ROLLER 1
3-5
5340 53 1707-1 0-3- ASSY ROLLER ASSY 1
49,50
5340 53 220-1 SAVTHNIZg-5- WATER OSCILLATION ROLLER 1
44,48-50,52
5340 53 270 F1F5YF IP7F ASSY SHAFT 1
8,56,63,64
5340 53 3407  7%359h ASSY BRACKET ASSY 1
39,40
1 9648051614 #5329% M5X16 SCREW M5X16 4
2 5340 53 413-1 3IVgo5 BUSHING 2
3 5322 53 411-2 ZAMAIL-FI1I7%0-5- WATER OSCILLATING ROLLER 1
4L 9410402508 AT YIINECT 4X25 SPRING PIN 4X25 1
5 5322 53 412 V- GEAR 1
6 9710100008 NS AYZ M0 SPRING WASHER M10 1
7 90701 Uwh M10 U-NUT M10 1
8 9410302008 A7°YII%EC 3X20 SPRING PIN 3X20 4
9 9662080014 TYr M8 NUT M3 1
11 5300 82 256 O SCREW 2
12 5290 38 235 Y YADRVA SPRING 2
13 5322 53 331 £es PIN 4
14 5340 53 311 AL T BRACKET 2
15 9650052014 VY5323 M5X20 SCREW M5X20 2
16 5300 12 224 JoU-F PLATE 2
17 5300 17 117 YIE (PR Y-) KNOB (IVORY) 1
17 5310 17 117 YT (70) KNOB (BLACK) 1
18 5340 53 344 7+ SHAFT 1
19 5290 51 735 Eew PIN 1
20 5290 53 132-1 2y SCREW 2
21 5340 53 341-1 7%359t BRACKET 1
22 9670052008 YEYRESILE M5X20 SOCKET BOLT M5X20 4
3 5322 53 334 VA YL BLOCK 2
24 5290 52 119-1  A7°ypon SPRING 2
25 5290 51 732 Y SLEUPTAVE LIS SPRING STUD 2
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LAY JA-L0-0~

WATER FORM ROLLER

Cyvas

SECTION

SECTION NUMBER

| 554UG 535 |

A IOBRIBBTESELTEZIHADT, €y FESTEILTTF &L,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

NO. gényN%o% EﬁAn%Rgr%NO. Bt nd ?gzﬁ%NENT PARTS NO. PART NAME g{ﬁ
26 90203 =AY PYDIY 62571 BALL BEARING 62511 2
27 5340 53 312 nS- COLLAR 2
28 5290 52 244 YA BUASL; SPRING STUD Z
29 9642050514 FANIZIY M5X5 SCREW M5X5 2
30 9710050008 NSRYSANR M5 SPRING WASHER M5 6
31 5290 38 238 1ANN R LEAF SPRING 2
32 5322 53 333-1 7%gv7 BLOCK 2
33 5322 53 332 VS KNOB 2
34 9684060608 PARIS M6X6 SET SCREW M6X6 4
35 5290 51 736 FANT- LOCK COLLAR 2
36 90461 S -IAYPY7Y 6001HDDU BALL BEARING 6001HDDU 2
37 5322 53 350-1 ZA“74-4Lo-3- WATER FORM ROLLER 1
38 5330 51 712 F1-7% TUBE 1

anA{12Yh FIRST UNIT

38 5340 53 361 F1-7" TUBE 1

AN{21z=9h SECOND UNIT

39 5290 51 742 KRS - HOLDER 1
40 5340 53 340 PARL LN BRACKET 1
41 9684061608 FAZIY M6X16 SET SCREW M6X16 1
42 9642053014 $A% 325 M5X30 SCREW M5X30 4
43 5290 51 414 He =1 WHEEL 1
L4 9684050508 PA2DY M5X5 SET SCREW M5X5 4
45 5290 51 083 A7°unon SPRING 1
46 5290 51 733-1 2 SCREW 1
47 90401 AF-bE - 3/16 STEEL BALL 3/16 1
48 5340 53 222 FAHS- LOCK COLLAR 2
49 91627 Y -IbANPYDIY 606HZZMC BALL BEARING 606HZZIMC3 2
50 5340 53 170-1 o0-5- ROLLER 1
51 5322 53 163-1 =1-E-1b(30009Y-A“33%9) NEWMOL(DAMPENING ROLLER COVER) 1
52 5340 53 221 Y7 b SHAFT 1
53 5322 53 352-1 =21-E-I(30009Y-A“2%7) NEWMOL(DAMPENING ROLLER COVER) 1
54 5340 53 175 F1-7% TUBE 1

ANL1229F  FIRST UNIT
54 5340 53 176 F1-7% (I%-) TUBE (BLUE) 1
AN{21=Wh SECOND UNIT

55 5300 52 122-1  ULNAS= (PAHvNY=) LEVER C(IVORY) 1

55 5310 52 122-1 ULN“- (70) LEVER (BLACK) .

56 5340 53 290

FT1FS5YFNhL (NOPS)

CAM (NOPS)

57 5340 53 272

YACEEZA

BUSHING
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2ncsamou=o- ervay SECTION NUmBer | 53406 535

WATER FORM ROLLER SECTION
A IDOBREBMBTRSELTEILADT, £ PESTEIXLTFa L, :
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

Tey L ES /BRES smony /PRES PART NAME T

NO.  seT No. /PART NO. COMPONENT PARTS NO. Qty
58 9723240008 C-Yoon ¢-24 C-RING C-24 2
59 5340 53 273 PLMML VP~ GEAR . 1

ﬁ 91625 HN=ANPYDIN 690122 BALL BEARING 690112 2
61 5340 53 274 ANC =% - SPACER 1
62 5340 53 275 A N5- COLLAR 1
63 5340 53 271 FAF3SYF IPTH SHAFT 1
64 5340 53 230 T1P3YFNL (OPS) CAM (OPS) 1
65 5290 89 422 2% ' SCREW 1
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PLATE CYLINDER

Al SECTION NUMBER | 234UG 54U |
SECTION
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NoE%o e SECTION NUMBER | 53406 540
PLATE CYLINDER SECI‘I:OOI;\J’&B&’:;@&D‘E‘C(: BELTEIHADOT, £y FESTEXLTFas,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.
NO. géyTrl\i#O% ?AQ%R%%NO. A BIR ?gﬁnyENT PARTS NO. PART NAME {éﬁ'ﬁ
5340 54 610 7527° ASSY CLAMP ASSY 1
9,16,22,25,26,28,30,33,35-43,47,53,115
5340 54 620-2 A“-A ASSY BASE ASSY 1
25,43
5340 54 640-2 A“-R ASSY BASE ASSY 1
25,31
5340 54 660-2 2537° ASSY CLAMP ASSY 1
9,16,18,22,25-34,36,37,50,51,114,115
5340 54 670 IA3-7-1b9527° ASSY PLATE TAIL EDGE CLAMP ASSY 1
1-3,6-12,14-17
5340 75 840-1 AN“- ASSY COVER ASSY 1
20,21,23,24,109,110,116-119
5340 75 850-1 AF- ASSY STAY ASSY 1
20,21
1 5290 54 669-1 A7°UITNRAYPS SPRING STUD 2
2 5290 35 131-1 RA7°yu9™ SPRING 2
3 5340 54 680 F-1I527° TAIL EDGE CLAMP 1
6 94146161014 I9E°D 1.6X10 SPLIT PIN 1.6X10 4
7 5290 54 413 A7C YD SPRING 2
'8 5340 54 674 Y3 KNOB 2
9 9670052008 VYRR P M5X20 SOCKET BOLT M5X20 18
10 5340 54 675 ECINS=AN PSR SCREW 1
11 9660060014 TYE M6 NUT M6 1
12 5340 54 677 Eeonv- avy PIN BAR BASE 1
14 9670051001 YIRS E M5X10 SOCKET BOLT M5X10 24
15 5340 54 673-1 h“{FS (OPS) GUIDE (OPS) 1
16 5290 54 338 I PALNYA SPRING 8
17 5340 54 678-1 h“TF* (NOPS) GUIDE (NOPS) 1
18 9648040814 Y5329 M4LXS SCREW M4X8 4
20 5340 75 851-1 A7~ STAY 1
21 5340 75 832-1 t°u PIN 2
22 5290 51 083 A7 Yo SPRING 8
23 9410201008 A7°UI%EeT 2X10 SPRING PIN 2X10 2
24 5340 75 834-1 Lt°u PIN 1
25 5340 54 628 3177 t° PIN , 4
26 9670051808 YEWRENLE M5X18 SOCKET BOLT M5X18 8
7 5340 54 623 7537°. CLAMP 1
28 5340 54 627 7% Y7 BLOCK 4
29 5340 54 664 9537° (NOPS) CLAMP (NOPS) 1




NoF™9
PLATE CYLINDER

k47074 Vg

SECTION

SECTION NUMBER L

53406 540 |

HIDBRIHRBTEBFELTEIRADT, £ PESTEILTTF AL,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

65 9670041008

YH5URRtIbE M4X10

SOCKET BOLT M4x10

—

66 9410301008

A2°0oo%E°y 3X10:

SPRING PIN 3X10

NO. ‘SEE?TFN#O% liﬂ;ﬁ?r%va BB ?ggﬁwﬁiNENT PARTS NO. PART NAME gmf;;
30 5340 54 629 avIEeIaY BRACKET 4
31 5340 54 641-2 A -3 BASE 1
32 5340 54 651-1 # Wk BOLT :
33 5340 54 633 ANC =¥~ SPACER 8
34 5340 54 663 7527° (OPS) CLAMP (OPS) 1
35 5340 54 661-1 2537° (OPS) CLAMP (OPS) 1
36 9410401408 A7°UIINEC D 4X14 SPRING PIN 4X14 20
37 5340 54 626-1 o9otE°> LOCK PIN 4
38 9648030414 $5329% M3X4 SCREW M3X4 z
39 5340 54 631 109N -2 INDICATOR 2
40 5340 54 622-1 23537° CLAMP 1
41 5340 54 662-1 9327° (NOPS) CLAMP (NOPS) 1
42 5340 54 632 1F%4 tO PIN 2
43 5340 54 621-2 AN-R BASE 1
44 5330 54 521 PEALE INDICATOR 1
45 90720 oYo3Yh ANO2 LOCK NUT AND?2 1
L6 90721 oYIIYLP AWD2 LOCK WASHER AWD2 1
47 9684050508 PA2ZIY M5X5 SET SCREW M5X5 4
48 9670063508 YEYRENLE M6X35 SOCKET BOLT M6X35 3
49 5340 54 516 AL BRACKET 1
50 5340 54 644=1 7°L-b (OPS) PLATE (OPS) 1
51 5340 54 652-1 F9b NUT 2
52 5330 55 121-1 A7°439% SPRING 2
53 5340 54 636 TR BOLT 2
54 90368 A25Ab0Y3P AS1102 THRUST WASHER AS1102 3
55 90480 ASAPANPYIIY AXK1102 THRUST BEARING AXK1102 2
56 5330 54 519-1 WYIZ (20) KNOB (BLACK) 1
56 5336 54 519-1 YIZ (PAHNY-) KNOB (IVORY) 1
57 90479 ASAPIYWIP- WS81102 THRUST WASHER WS81102 1
58 9642040814 FANIRIS MLX8 SCREW M&4X8 2
59 9710040008 NSRYSASR M4 SPRING WASHER M4 2
60 5330 54 518 A7°YogN SPRING 1
61 97812 ATYF TL-Q3 SWITCH TL-Q3 1
62 9710030008 NYRYSHN R M3 ' SPRING WASHER M3 2
63 9642032514 FA%I25Y M3X25 SCREW M3X25 2
64 5340 54 634 A=y SCALE 2

-
;
1

67 9670062508

Y5URENIVE M6X25

SOCKET BOLT M6X25
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nJr>so
PLATE CYLINDER

w73

SECTION

SECTION NUMBER

| 53406 540

HIOBHPIMUETRBELTEIIRADT, Ly FBSTERXLTTFS L,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

No. .gE‘kal\i#O% o, gﬁﬁ%%/@?ﬁ%NENT PARTS NO. PART NAME fgﬁ
68 5340 54 657-1 Ah“{F“ (NOPS) GUIDE (NOPS) 1
69 5340 54 655 pAY:L) BLOCK 2
D 5340 54 637-1 E°J (NOPS) PIN (NOPS) 2
71 5290 24 251 Y PLURTA SPRING 2
72 90599 Ivw51 MB1206DU BUSHING MB1206DU 2
73 5340 54 656-1 H“Tb™ (OPS) GUIDE (OPS) 1
74 5340 54 635 PAAVES) PLATE 2
75 9642030614 FANIZIN M3X6 SCREW M3X6 4
76 5340 54 646 A5 =1 SCALE 2
77 5340 54 654-1 h35~- COLLAR 1
78 5340 54 653-1 IPItH SHAFT 1
79 5340 54 523-1 7%359h BRACKET 1
80 9716040014 ES4Sh 2 M4 PLAIN WASHER M4 2
81 5340 54 521-1 7°UL-} PLATE 1
82 90603 CE-YI7% CE-12 CE-RING CE-12 1
83 5340 54 638-1 #H“ibk BOLT 2
84 5340 52 303 AR APAT D] GUIDE BUSHING 3
85 9721070008 E-4o7N E-7 E-RING E-7 2
86 5340 52 280 hé CAM 1
7 5290 33 214 AR BUSHING 2
88 5340 52 302-1 ARYE® STUD 4
91 5340 54 514 hne- COVER 1
92 5340 54 513-1 A3 BUSHING 2
10H1LY FOR JAPAN
92 5340. 54 513-2 A3l BUSHING 1
C1v29Ly FOR EXPORT
93 5290 23 115 ANPHIIN AN - COVER 2
94 91632 FN-ANPYIOY 6D072ZCM BALL BEARING 6007ZZcCM 1
95 5340 54 111-2 NP9 PLATE CYLINDER 1
96 5340 54 113 SUPEAEESY GEAR 1
97 5330 23 113 gnpez WASHER 3
98 9672061214 OYUhTEM L M6X12 HEXAGON BOLT M6X12 3
99 5340 54 112 P SHAFT 1
1231LY FOR JAPAN
99 5340 54 112-1 3IPIb SHAFT 1
191967 . FOR EXPORT
© ) 91633 Y =ANPYDIY 6206ZZCM BALL BEARING 6206ZICM 1
101 5340 54 114 ANPUDTINPARS - LOCK COLLAR 1
102 9684060608 PARI M6X6 SET SCREW M6X6 3
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R 77 e P N

Nob¥vo SECTION NUMBER

PLATE CYLINDER

| 53406 540

SECTION
KAIDBRBRHBBTEERELTEICANT, v FESTEIXLTFaL,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

no. ST ES JERES . gﬁ%g%/??m%%NENT PARTS NO. PART NAME zzm'?;
103 5340 52 633 h3- COLLAR 1
104 5340 52 290 A CAM 1
105 90693 SN2 L9 SPRING L9 A
106 5340 52 304-1 AS{FS7%w32 GUIDE BUSHING 1
109 5340 75 853-1 7°L-F PLATE 1
110 5340 75 852-1 AF- STAY 1
112 9716050014 ES4“H%2 M5 PLAIN WASHER M5 2
113 5340 54 639 JoU-b PLATE 1
114 5340 54 645 JoL-F (NOPS) PLATE (NOPS) 1
115 90178 PA235% M5X5 SET SCREW M5X5 8
116 5340 74 125 ALY NAME PLATE 1
117 9716060014 ESHN NV 2 M6 PLAIN WASHER M6 1
118 5290 38 235 Y VAL RUA SPRING 1
119 9648041014 $5129% M4X10 SCREW M4X10 4
120 9717120008 FEYSANZ M12 WAVE WASHER M12 1
121 5290 12 314 FANS- LOCK COLLAR 1
19F1LY FOR JAPAN
121 5290 29 314 FANHS- LOCK COLLAR 1
139190y FOR EXPORT
122 5340 54-515 AR BUSHING j
191965 FOR EXPORT
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254UG 611 |

L

SECTION NUMBER

R arg P

JIA

ErT+7dm™

SECTION

CONTROL BOX
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i am sun J“”ﬁ’ secTion NumBer | 53406 611 |

CONTROL BOX SECI':OJ)\‘&B&@&:H@:;&LTsiﬁ-/wnx €y PESTEXLTFaL, -
Note: When ordering items marked % ,indicate the set number because they are available only as a set.
NO. géyTrr\i%o% EBAH%Rgr%\JO, gg“n“%ﬁ/*cgggﬁ%NENT PART-S NO. PART NAME {gﬁ
5340 61 640-3 P-ROMYECPURS-b" CPU BOARD WITH P-ROM 1
5,6
5340 61 641-1 P-ROMYFCPURN -} CPU BOARD WITH P-ROM 1
D vl AvEE b WITH GERMAN SAFETY FEATURES
5,6 , ,
1 5340 61 110 BLENIHNYIR CONTROL BOX . 1
1 5340 61 120 BN IHNYIR  CONTROL BOX 1
I SN v AT 2= 1) WITH GERMAN SAFETY FEATURES
2 9642051014 $A%323% M5X10 SCREW M5X10 6
3 9710050008 NS 24N HY 2 M5 ' SPRING WASHER M5 6
4 5340 61 645-1 F“{R7°L-3oto-5 CONTROLLER 1
5 5330 61 641-1 #%~p BOARD 1
6 5340 61 801-2 P-ROM P-ROM 1
6 5340 61 802-1 P-ROM P-ROM 1
AR AN AWEELD WITH GERMAN SAFETY FEATURES
7 5330 61 646 NNYF 1) - BATTERY 1
8 5330 61 6442 PIIVCENND AMPLIFER CIRCUIT BOARD 1
9 5330 61 643-1 F U5 IFNYD POWER CIRCUIT BOARD 1 |
10 97722  E1-Z% 6.4X30 10A FUSE 6.4X30 10A 1
"1 97976 F5JR PT=19 TRANSFORMER PT-19 1
12 5340 61 123 14 PLATE , 1
13 5340 61 642-1 3I273=H =p CONNECTOR BOARD 1
14 97192 YU- G6A=274LP-DC24V  RELAY G6A-274P-DC24V 2
15 5340 61 647 1IN =-333b0~3 INVERTER CONTROLLER 1
590 16 97190 , U= DSP1-DC24V RELAY DSP1-DC24V 534D 97195 14
' 17 5340 61 121 BLENIHSYTANNS - COVER
17 5340 61 124 BTESIHNYIRAANS - COVER 1
Y 1YPIEN Y3 WITH GERMAN SAFETY FEATURES
18 5340 61 122 BIFN3RNYIRTIINS -3~  INDICATOR ‘ 1
19 99779 21V3~- 26B-2203-01 NOISE FILTER ZGB-2203-01 1
20 98810 ©B=bFNANTEY 50-1030 GUIDE 50-1030 2
21 5340 61 991 F522 (3uYY) ~ TRANSFORMER 1PH 1
230-260v/220V 230-260v/220V
21 5340 61 992 FSOA ($2YD) , TRANSFORMER 3PH 1
210-380v/200vV COMPOUND TYPE 210-380v/200V
21 5340 61 993 FS0R2 (HoV9) TRANSFORMER 3PH 1
" 220-380V/200V "~ 220-380Vv/200V
21 5340 61 994 F50R2 ($oY9) TRANSFORMER 3PH 1
360-460vV/200V 360~-460v/200V
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CONTROL BOX

AN (OIS 1d

SECTION NUMBER [ 224Ub o1 |

SECTION
A IDBMBUEBITEBELTEIICADNT, v FESTEXLTTa L,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

NO. S e /Ao, B22H [ COUPONENT PARTS NO. PART NAME gi&y
22 5340 74 111-1 PIIRATINAND (OUT 220V)Y NAME PLATE (0UT 220V) 1
22 5340 74 112-1 FOOURAINYD (OUT 200V) NAME PLATE (ouUT 200V) 1
23 9642031814 FANIRI™ M3X18 SCREW M3X18 ‘ ¢
24 9710030007 NN YAV R M3 SPRING WASHER M3 13
25 9716030014 Loy nvzr M3 PLAIN WASHER M3 13
26 9642030614 FTANIRIN M3X6 SCREW M3Xé6 6
27 9642041014 FANIRIY M4X10 SCREW M4X10 4
27 9642041014 FANI2IN M4X10 SCREW M&4X10 5

N N v AV = L WITH GERMAN SAFETY FEATURES
28 9642030814 FAv32I™ M3X8 SCREW M3X8 6
29 9642032014 FAvd2I™ M3x20 SCREW M3x20 8
31 9716050014 EZ8%hv % M5 PLAIN WASHER M5 2
32 9710040008 AR IV ANZR M4 SPRING WASHER M4 4
33 9716040014 E28%hvzx M4 PLAIN WASHER Mé 4
33 9716040014 ESHNhYz: M4 PLAIN WASHER M4 2
Y YPOENDDTY WITH GERMAN SAFETY FEATURES

34 9642040614 FARIRIN MLX6 SCREW Mé&X6 8
A B v A = L WITH GERMAN SAFETY FEATURES

35 5330 61 598 PAFL A BRACKET 1
PN YPEN 23D WITH GERMAN SAFETY FEATURES

36 5330 61 599 PARL A BRACKET 1
Y 1YUPOENDD3Y WITH GERMAN SAFETY FEATURES

37 5340 61 598 PASL LAY BRACKET : 1
PN rYPORNDD3D WITH GERMAN SAFETY FEATURES

38 5340 61 599 PAFL AL BRACKET 1
PY1YPOEN DI WITH GERMAN SAFETY FEATURES

39 5290 61 633 P-At> 300MM EARTH WIRE 300MM 1

) FYIYPOENDI3D WITH GERMAN SAFETY FEATURES

40 90643 NYFYS NN R BS TOOTHED LOCK WASHER BS 2
PYIYPOEN D3O WITH GERMAN SAFETY FEATURES

41 9660040014 TYb. M4 NUT M4 1
PYIYUPOENDITY WITH GERMAN SAFETY FEATURES
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SECTION NUMBER

SECTION

SUB CONTROL BOX (1)
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70 BIFTIFSYIA (1) wya> SECTION NUMBER | 53402 614
SUB CONTROL BOX (1) SECTION

XAIDBRKBMETREHELTEIHADT, £y FESTEXILTFa L,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

NO. ‘;céyTFl\ff PN, saew/ gdawt?%NENT PARTS NO. PART NAME gﬁ
1 5340 61 130 $IVLCESIHFNYIR SUB CONTROL BOX 1
2 9642051014 FANIZIY M5X10 SCREW M5X10 6
3 9710050008 NSZENRN2Z M5 SPRING WASHER M5 6
4L 98737 3298- 1-480703-0 4P CONNECTOR 1-480703-0 4P 1
5 98784 1273- CONNECTOR 2
6 98799 1272-FpY7° CONNECTOR CAP 2
7 97201 ATYF L€1-D093A60 SWITCH LC1-D093A60 1
10 98947 tn°L-2- BNL6 SEPARATOR BNL6 3
11 99307001 -5 33~ XEB12072 SURGE KILLER XEB1202 1
12 5340 61 141 #I% ezl ANWIR SUB PANEL BOX 1
15 5340 61 142 $I% Nzl SUB PANEL 1
16 99933 ysYh L-420 SOCKET L-420 1
17 99928 7%0-327° FG-1E GLOW LAMP FG-1E 1
18 97864 noyA- COUNTER 2
19 98982 3593%1 BA=211T TERMINAL BA-211T 4
20 534D 61 132 YINBIENIHENY2RANS - SUB CONTROL BOX COVER 1
21 96562 IJFN7°U-F DGNW-1-B  END PLATE DGNW-1-B 2
22 96594 YRS RIRAIYFIIHAHTS SWITCH A3SA-5805-N 1
23 98926 557° SLL-24EY LAMP SLL=-24EY 1
4 96550 ANES, AT-2076 BEZEL AT-2076 1
25 96564 AIENRDRTYFHIRA SWITCH BODY 2
26 96549 ATYF M-20124-26 SWITCH M-2012J-26 4
27 5340 61 251-1  N{IN° 2N DELIVERY PANEL 1
28 97729-1 A{YF PI-25/E/SVB SWITCH PI-25/E/SVB 1
30 99938 AT A BUZZER 1
31 9642041014 FANIZDY M4AX10 SCREW M4X10 5
32 9710040007 NS 2EN N2 M4 SPRING WASHER M4 9
33 9716040014 ES4%A%2 M4 PLAIN WASHER M4 4
34 9642041214 FANIRIY M4X12 SCREW M&4X12 4
35 9642030814 FANIRSY M3X8 SCREW M3X8 4
36 9652031207 F52323% M3X12 SCREW M3X12 4
37 9652040814 F52323% M4XS SCREW M4X8 2
38 9670061208 YEYRHENbE M6X12 SOCKET BOLT M6X12 2
40 9642031614 FANIZIY M3X16 SCREW M3X16 2
41 96561 FNYNRIYF DGAN-031-B DIGITAL SWITCH DGAN-031-B 1
42 95511001 POF1% 60HZ STABILIZER 60HZ 1
) PAYD, hTINLY FOR USA,CANADA ,
42 99963 ?>F71%+ 50HZ STABILIZER 50HZ L
43 9710030008 NY2YNH 2 M3 SPRING WASHER M3 2




$7% BTENIENWIR (1) wrvar sECTION numBer | 53407 614 |
SUB CONTROL BOX (1) SECTION

AZDBREBRBETEBELTEIVADT, £ FBEBTEXLTFa v, .
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

NO. ;céyTbN#o% gg;%rﬁ%vo. RIESECS ?gzlv?b%NENT PARTS .NOA PART NAME {gﬁ
44 9716030014 ES#%hvz M3 PLAIN WASHER M3 2
45 99308003 JTAN LA~ GT-215U NOISE FILTER GT-215U 1
PAUD,NFANLY FOR U.S.A.,CANADA c
46 97202 #-JbYb- LR1-009310 THERMAL RELAY LR1-D09310 : 1
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TN RTENITVVIR (2) rvay SECTION NUMBER | 53406 615
SUB CONTROL BOX (2) SECIL?%B%(:&.%T&&?}XL'E’é‘é'&/\,ﬂ)’[’s Ty PESTEIXLTTF &L,
Note: When ordering items marked & ,indicate the set number because they are available only as a set.
No. S e gpgf’nii'%wo. 5§%ﬁ/§§lﬁ%NENT PARTS NO. PART NAME {:ﬂ{&y
1 534D 61 130 PAREERET SUDF SUB CONTROL BOX | 1
1 5340 61 140 VPASSE AT AUTH SUB CONTROL BOX 1
. PN TYPIEN D93 WITH GERMAN SAFETY FEATURES
2 9642051014 FANIZTY M5X10 SCREW M5X10 6
3 9710050008 NSRHSHASR M5 SPRING WASHER M5 6
4 98737 14272~ 1-480703-0 4P CONNECTOR 1-480703-0 4p 1
5 98784 1%23-  CONNECTOR 2
6 98799 J2732-%PY7° CONNECTOR CAP 2
7 97165 A1YF S-K11 AC115V SWITCH S-K11 AC115V 1
10 98947 tneu-2-- BNL6 SEPARATOR BNL6 3
11 99307001 $-y%$5- XEB1202 SURGE KILLER XEB1202 1
12 5340 61 141 ZANNLEY A RO 'SUB PANEL BOX 1
15 5340 61 142 #I% pozpy SUB PANEL 1
16 99933 YEYE L-420 SOCKET L-420 1
17 99928 9%0-327° FG-1E GLOW LAMP FG-1E 1
18 97864 hoo3- COUNTER 2
19 98982 2593 BA-211T TERMINAL BA-211T 4
19 98982 AZYANY BA-211T TERMINAL BA-211T 6
PNAYPLEN LTI WITH GERMAN SAFETY FEATURES
0 5340 61 132 HINRAENTENYIRANS - SUB CONTROL BOX COVER 1
20 5340 61 134 HINBAENTENYTRANS - SUB CONTROL BOX COVER 1
PNfYPIEN D3 WITH GERMAN SAFETY FEATURES
21 96562 S IJMYJ°L-b DGNW-1-B  END PLATE DGNW-1-B 2
22 96594 AFHNFDATYFHIHAHIN SWITCH A3SA-5805-N 1
23 98926 537° SLL=24EY LAMP SLL=-24EY 1
24 96550 ANES L, AT-2076 BEZEL AT-2076G 1
25 96564 AIHESADRTYFHIRA SWITCH BODY 2
26 96549 ATYF M-2012J-26G SWITCH M-2012J-26G 4
27 5340 61 251-1 NIN° 2D DELIVERY PANEL 1
28 977291 A1YF P1-25/E/SVB SWITCH PI-25/E/SVB 1
30 99938 . B AL AT BUZZER 1
31 9642041014 AN IR M4X10 SCREW M4X10 2
31 9642041014 FAN 2RI M4X10 SCREW M4X10 3
FS1YPIRY DT WITH GERMAN SAFETY FEATURES
32 9710040007 NSRESDN R M4 SPRING WASHER M4 7
33 9716040014 ES4Nh%% M4 PLAIN WASHER M4
3 9716040014 ES4“h 2 M4 PLAIN WASHER M4 12
PR IYPIRN DI WITH GERMAN SAFETY FEATURES
34 9642041214 FANI2YY M4XT12 SCREW M4X12 ' 4
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#IN B{ENIENYIR (2) wray secTion NUmMBER | 53406 615 |
SUB CONTROL BOX (2) SE%E%&%@%&T@HXLT%&%A@T‘tvb#%fﬁiLTfévovv
Note: When ordering ilems marked % ,indicate the set number because they are available only as a set.

NO. gékal\?O% EBE,R#T%;\JO. g““""%*’“/?cﬁ)’zmﬁp%oNENT PARTS NO. PART NAME f?;ff,

35 9642030814 FANI23Y M3X8 SCREW M3X8 4

36 9652031207 F52323% M3X12 SCREW M3X12 4

37 9652040814 P5A32IY MLXS SCREW M4X8

38 9670061208 YFYRES I M6X12 SOCKET BOLT M6X12 2

39 9642040614 FANIZIY MLX6 SCREW M4X6 8
PY1YPIENDT3Y WITH GERMAN SAFETY FEATURES

40 9642031614 FA®I23Y M3X16 SCREW M3X16 2

41 96561 FTUUCATYF DGAN-031-B DIGITAL SWITCH DGAN-031-B 1

42 99962 POTT¥ 60HZ STABILIZER 60HZ 1

42 99963 PIT1% 50HZ STABILIZER 50HZ 1

43 9710030008 NNRISHANE M3 SPRING WASHER M3 2

44 9716030014 ESH A % M3 PLAIN WASHER M3 2

45 97703 7°0573- 374-204~101 CIRCUIT PROTECTOR 374-204-101 2

46 97702 . 7°03593- 375-207-101 CIRCUIT PROTECTOR 375-207-101 1
FY1YPOENDIIITHANT EXCEPT GERMAN SAFETY FEATURES

47 97207 Yu- BMP6-5-0-5-0-4  RELAY BMP6-5-0-5-0-4 1
A & va AV L WITH GERMAN SAFETY FEATURES

48 5340 61 260 RINA TERMINAL BLOCK 1
Y 1YPOENDI39 WITH GERMAN SAFETY FEATURES

49 5330 61 598 AT UL BRACKET
FrrYPoL Y039 WITH GERMAN SAFETY FEATURES

50 5330 61 599 VASLET BRACKET 1
FY1YPOEN DI WITH GERMAN SAFETY FEATURES"

51 5340 61 598 - 7%559p BRACKET 1
ROV AWVEEL I WITH GERMAN SAFETY FEATURES

52 5340 61 599 PACTOI BRACKET 1
PR LYPSENIIIY WITH GERMAN SAFETY FEATURES

53 5290 61 633 P-at 300MM EARTH WIRE 300MM 1
O AWVEEL! WITH GERMAN SAFETY FEATURES

54 90643 NYE4S N2 BS TOOTHED LOCK WASHER B5 2
A B N vl AW E L] WITH GERMAN SAFETY FEATURES

55 9660040014 F9b M4 NUT M4 ‘ 1
PSS AWEED) WITH GERMAN SAFETY FEATURES
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Y7 ETETARTIYA AS) €7var SECTION NUMBER | 5340Z 616

SUB CONTROL BOX (3 SECTION
AIDBRAIHIATEHELTEILADNT, £ FESTEXLTFA L,

Note: When ordering items marked % ,indicate the set number because they are available only as a set.

Ty FEE /BEES BB = PART NAME flaked

NO.  SET No. /PART No. BREH /[ COMPONENT PARTS NO. Qty
1 5340 61 130 FIVNEIENIRNYIR SUB CONTROL BOX
2 9642051014 FANIROY M5X10 SCREW M5X10
3 9710050008 NY2Y¥H™zx M5 i SPRING WASHER M5
4 98737 1273~ 1-480703-0 4P CONNECTOR 1-480703-0 4p
5 98784 Jz93- CONNECTOR
6 98799 JR9A-FPYDC CONNECTOR CAP
7 97165 AMYF S-K11 AC115V SWITCH S-K11 AC115V
10 98947 EN°L-5- BNL6 SEPARATOR BNL6

11 99307001 #-u%35- XEB1202 SURGE KILLER XEB1202

1

6

p

1

2

2

1

3

1

12 5340 61 147 §I% NORL ASWIR SUB PANEL BOX 1
15 5340 61 142 $I% ezl SUB PANEL 1
16 99933 YrYh L-420 SOCKET L-420 1
17 99928 J3Ng=337° FG-1E GLOW LAMP FG-1E 1
18 97864 neR- COUNTER 2
19 98982 2538%1 BA-211T TERMINAL BA-211T 4
20 5340 61 132 HINRLENTANYIRDNS - SUB CONTROL BOX COVER 1
21 96562 TP 7°U-F DGNW-1-B  END PLATE DGNW-1-B 2
22 96594 FIRS RIATYFIINTHT SWITCH A3SA-5805-N 1
23 98926 537° SLL-24EY LAMP SLL-24EY 1
4 96550 ASESY AT-2076 BEZEL AT-2076 1
25 96564 AIHS ATATYF AT SWITCH BODY 2
26 96549 ATYF M-20124-26 SWITCH M-2012J-26 4
27 5340 61 251-1 N{IN° 2 DELIVERY PANEL 1
28 97729-1 A{YF PI-25/E/SVB SWITCH PI-25/E/SVB 1
30 99938 AL AR BUZZER ‘ 1
31 9642041014 FAN32YY M4X10 SCREW M4X10 2
32 9710040007 NSRIS AR M4 SPRING WASHER M4 7
33 9716040014 ESHNA%2 M4 PLAIN WASHER M4 4
34 9642041214 FANIRDY M4X12 SCREW M4X12 4
35 9642030814 FANIRDN M3X8 SCREW M3X8 4
36 9652031207 F52225% M3X12 SCREW M3X12 4
37 9652040814 F523%5% M4X8 SCREW M4X8 2
38 9670061208 YEYRESLE MEX12 SOCKET BOLT MéX12 2
40 9642031614 FA%I2IY M3X16 SCREW M3X16 2
41 96561 7’“5“7\{‘9} DGAN-031-B DIGITAL SWITCH DGAN-031-B 1
42 99962 P351% 60HZ STABILIZER 60HZ 1
;'? 09963 P>71+ S50HZ STABILIZER 50HZ 1
43 9710030008 T Rk SPRING WASHER M3 2
L4 ES39%hn 2 M3 PLAIN WASHER M3 2

9716030014
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V27 T TOMTIUUA L)

SUB CONTROL BOX (4)

Al SECTION NUMBER | 2a28UL o1/ |
SECTION
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SECTION NUMBER | 5340z 617
SECTION -

X IDBRHBIUB[TABBELTEITADT, £ PBSTEXLTFa W, .
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

JIT BTFTIAMTVIA (L) vrar

SUB CONTROL BOX (4)

NO. géyTrx\j#o% lgDBAn%R#EF%NO. BB l)C”Cj)&MﬁFfEa)Nt—:N'r PARTS NO. PART NAME. gﬁﬁ
1 5340 61 130 HINETENTHNYIR SUB CONTROL BOX 1
2 9642051014 FAS22IY M5X10 SCREW M5X10 6
3 9710050008 NS RY“ A% 2 M5 SPRING WASHER M5 6
4 98737 1278- 1-480703-0 4P CONNECTOR 1-480703-0 4P 1
5 98784 1293 - CONNECTOR 2
6 98799 2r72=-FPY7° CONNECTOR CAP 2
7 97166 JU- MSO-A11RM 3.3A  RELAY MSO-AT1RM 3.3A 1
10 98947 tneu-2- BNL6 SEPARATOR BNL6 3
12 5340 61 141 4% NORI HNYIR SUB PANEL BOX 1
15 5340 61 142 PANILEY SUB PANEL 1
16 99933 YEYE L-420 SOCKET L-420 1
17 99928 7%a-527° FG-1E GLOW LAMP FG-1E 1
18 97864 BOOR- COUNTER 2
19 98982 2593% BA-211T TERMINAL BA-211T 4
20 5340 61 132 #INCLENIENYIRANS - SUB CONTROL BOX COVER 1
21 96562 IobY7°L-F DGNW-1-B  END PLATE DGNW-1-B 2
22 96594 DRV IDASYFHIDIHIN SWITCH A3SA-5805-N 1
23 98926 5D?° SLL-Z24EY LAMP SLL-24EY 1
24 96550 ANES I, AT-2076 BEZEL AT-2076 1
3 96564 FIRNAVRTYFHDAS SWITCH BODY 2
26 96549 A9F M-20124-26 SWITCH M-20124-26G 4
27 5340 61 251-1 NTIN°RI DELIVERY PANEL 1
28 97729-1 AMYF P1-25/E/SVB SWITCH PI~-25/E/SVB 1
30 99938 PAVAE BUZZER 1
31 9642041014 FANIZRIY M4X10 SCREW M4X10 2
32 9710040007 NSRYSANR M4 SPRING WASHER M4 8
33 9716040014 ES9Sn N2 M4 PLAIN WASHER M4 5
34 9642041214 FANIRIS M4XT2 SCREW M&4X12 4
35 9642030814 FANIRIY M3X8 SCREW M3X8 4
36 9652031207 F5R3%3% M3X12 SCREW M3X12 4
37 9652040814 F5RI2IY M4XS SCREW M4X8 2
38 9670061208 YIYRES I E M6X12 SOCKET BOLT M6X12 2
40 9642031614 FAYIRIY M3X16 SCREW M3X16 2
41 96561 FYINAIYF DGAN-031-B DIGITAL SWITCH DGAN-031-B 1
42 99962 7071+ 60HZ STABILIZER 60HZ 1
42 99963 FoT1¥ 50HZ STABILIZER 50HZ 1
3 9710030008 NSRHSHAN R M3 SPRING WASHER M3 2
b4 9716030014 E54%hvz M3 PLAIN WASHER M3 2
45 7°0598- 374-204-101 CIRCUIT PROTECTOR 374-204-101 2

97703
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77 BAFVIRTUIA (4) , w7ay sEcTion NumBer | 53407 617 |

SUB CONTROL BOX (4) SECTION
A IDNBHZEHMITREBELTIZILADT, Ev FBESTEXLTTFA W,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

NO. gg;fo% gpng#ir%No. g'ﬁ'%ﬁ/*csgzﬁ%NENT PARTS NO. PART NAME gﬂ'ﬁ
46 97702 7°0793~ 375-207-101 CIRCUIT PROTECTOR 375-207-101 2
47 99771 -2 %5- SURGE KILLER 1
48 9642031014 FAS333% M3X10 SCREW M3X10 :

152



153



€Tr7wras

IV BAENIRNUTA (5)
SUB CONTROL BOX (5)

SECTION NUMBER | >34UZ 618 |

SECTION
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TN BIFNIFNVIA (5) oAy SECTION NUMBER | 5340z 618

SUB CONTROL BOX (5) SECTION _
AZOWRABBTEHHELTEIELADT, £y FESTEXLTF A\,

Note: When ordering items marked % ,indicate the set number because they are available only as a set.

NO. ‘ StE'yT}.f\j#O% ﬁﬁAn%R#Er%NO. gﬁrﬁ‘%%/?g’zwﬁ’%NENT PARTS NO. PART NAME ?’ﬁ(
1 5340 61 130  $7%t(#£536N9IR SUB CONTROL BOX 1
2 9642051014 FANI2IY M5X10 SCREW M5X10 6
3 9710050008 NS4S ANE M5 SPRING WASHER M5 6
L 98737 329%- 1-480703-0 4P CONNECTOR 1-480703-0 4p 1
5 98784 1299~ CONNECTOR 2
6 98799 1272-£pW70 CONNECTOR CAP 2
7 97166 JU- MSO-AT1RM 3.3A  RELAY MSO-A11RM 3.3A 1
10 98947 tn°L-3- BNL6 SEPARATOR BNL6 3
12 5340 61 141 $IN ozl HNYIA SUB PANEL BOX 1
15 5340 61 142 $I% Noxlb SUB PANEL 1
16 99933 YEYh L-420 SOCKET L-420 1
17 99928 7%g-537° FG-1E GLOW LAMP FG-1E 1
18 97864 nooa- COUNTER 2
19 98982 255851 BA-211T TERMINAL BA-211T 4
20 5340 61 132 BINRLENIHENYIRAANS - SUB CONTROL BOX COVER 1
21 96562 IJFY7°L-F DGNW-1-B  END PLATE DGNW-1-B 2
22 96594 FIHSATRTYFIIHIHTS SWITCH A3SA-5805-N 1
23 98926 537° SLL-24EY LAMP SLL=24EY 1
24 96550 ANES I AT-2076 BEZEL AT-2076 1
.5 96564 FIRSRDIATYFHDRT SWITCH BODY 2
26 96549 A19F M-2012J-26 SWITCH M-2012J-26 4
27 5340 61 251-1 NTIN°2D DELIVERY PANEL 1
28 97729-1 A{YF P1-25/E/SVB SWITCH PI-25/E/SVB 1
30 99938 Jwan - BUZZER 1
31 9642041014 FANIRIN M4X10 SCREW M4X10 2
32 9710040007 NSRYSASZ M4 SPRING WASHER M4 8
33 9716040014 ES#%h%2 M4 PLAIN WASHER M4 5
34, 9642041214 FANIZDY MLX12 SCREW M4X12 4
35 9642030814 FANI2IY M3X8 SCREW M3X8 4
36 9652031207 F52323% M3X12 SCREW M3X12 4
37 9652040814 F52129% M4X8 SCREW M4X8 2
38 9670061208 YBURES LR MEX12 SOCKET BOLT M6X12 2
40 9642031614 FANIZIN M3X16 SCREW M3X16 2
41 96561 FNHNA{YF DGAN-031-B DIGITAL SWITCH DGAN-031-B 1
42 99962 PoT1% 60HZ STABILIZER 60HZ 1
42 99963 ?351% SO0HZ STABILIZER 50HZ 1
3 9710030008 ARV ANZ M3 SPRING WASHER M3 2
44 9716030014 ES#vavz M3 PLAIN WASHER M3 2
47 99771 AL e SURGE KILLER 1
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$7% BLESIFNYIR (5) ey secTion Numeer | 53407 618 |

SUB CONTROL BOX (5) SECTION .
X IOBBEHBTRBBELTEIVADOT. LY PBESTEXLTTFaG,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

NO. gg;r?o% EBA&R%"%QO. BB B ?gih?;%NENT PARTS NO. PART NAME fgi%&y
48 9642031014 FAvI23 M3X10 SCREW M3X10 1
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| 53401 620 |

SECTION NUMBER

©e7var

VOYNC

SECTION

OPERATION PANEL

1R



VITN® R oiay

OPERATION PANEL

SECTION NUMBER | 53407 620

SECTION
AZDBZBBATREBELTEIILANT, v FESTEXLTFa WL,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

31

NO. | Jses‘yT}r?b% éBR%R*EI’%NO. gﬁ‘ﬁ‘%*’r‘/?g%ﬁ%NENT PARTS NO. PART NAME gi&y
5340 61 230 AMIN° R ASSY MAIN PANEL ASSY 1
& 22,27-29
1 9642051014 FAY22IY M5X10 SCREW M5X10 10
2 9710050008 NSRESHSR M5 SPRING WASHER M5 10
3 5340 61 240 FLPSANS - SIDE COVER 1
3 5346 61 240 YIRS AN - (PAHSY-) SIDE COVER (IVORY) 1
4 5340 61 212 AN°L-337 FVYZA JU-4 OPERATION BOX FRAME 1
5 5340 61 244 AZYRS STUD 2
6 9642041014 FANIZIY M4X10 SCREW M4X10 5
7 9710040008 NSRYSHN2 M4 SPRING WASHER M4 5
8 5340 61 213 e - COVER 1
8 5340 61 214 NS - COVER 1
PN YPLEN DTS WITH GERMAN SAFETY FEATURES
9 9648040614 $5329% M4X6 SCREW M&4X6 4
10 91470 FIOND B-66-2 HINGE B-66-2 2
11 5340 61 243 AL UL BRACKET 2
12 96591 AIENFIRIYFIIHIHIN SWITCH BUTTON 2
13 98926 57° SLL-24EY LAMP SLL-24EY 2
14 96564 FIHNIDRTYF RS SWITCH BODY 6
J5 5340 61 224 AYFIONAN-FY INCHING GUARD 2
16 91314004 F5RAVECD2IN M3X12 SCREW M3X12 6
17 96559 A{YF C1420F-B SWITCH C1420F-B 4
18 96592 F9HNFIRIYFDIDIOTN SWITCH BUTTON 2
19 96593 FIRNAIATYFDIAOTIOON SWITCH BUTTON 2
20 96554 ; NP A3SA-4001 BARRIER A3SA-4001 2
21 534D 61 222 AN°L=-23T ¥ NeR OPERATION SUB PANEL 2
21 5340 61 226 AN°L=-930 HIN DOz OPERATION SUB PANEL 2
PY1YPIENDI3Y WITH GERMAN SAFETY FEATURES
22 90760 AYEC DRI 3X6 TAPPING SCREW 3X6 12
24 98925 527° LSHD-2R LAMP LSHD-2R 2
PYIYPIRNDIIVTHNT EXCEPT GERMAN SAFETY FEATURES
25 96522 ATYF AVW402-R SWITCH AVWA402-R 2
P rYPIENDITY WITH GERMAN SAFETY FEATURES
25 96590 aYIATYF AVLW32220D-R SWITCH AVLW32220D-R 2
26 5340 61 648 AT N ENVD MAIN PANEL BOARD 1
27 5340 61 231 ATINCRD 9513 MAIN PANEL REAR PLATE 1
8 5340 61 232 ATON° RN MAIN PANEL 1
29 5340 61 225  A{YFAS-bY GUARD 1
5340 61 211-1  #1°L-930%“Y7I3 OPERATION BOX 1




Vogne zl
OPERATION PANEL

woar

Rl R = N I

SECTION NUMBER 53407 620

SECTION
XZOBHBHEBTEESHELTEILANT, €£v FHESTEILTFa 0w,

Note: When ordering items marked ¥ ,indicate the set number because they are available only as a set.

no. SRS E’BE?‘R%%\JO: BREH [ COMDONENT PARTS NO. PART NAME {gﬁ/
31 5346 61 211=-1 #AN°L-I3IKNYTA (P44H“Y OPERATION BOX (IVORY) 1
32 98334002 AMYF A3BA-90D1-24EW SWITCH A3BA-90D1-24EW 2

S P APEED) WITH GERMAN SAFETY FEATURES |
33 5340 61 250 R AN SIDE COVER 1
33 5346 61 250 BLENANY - (PARNMY=) SIDE COVER (IVORYD 1

1RN
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EIFNOUN3¥3
STATIC ELIMINATOR

e7vas SECTION NUMBER | 234UG 630 |
SECTION

162



1T DU SF3 €7vay SECTION NUmBer | 53406 630 |

STATIC ELIMINATOR SECTION .
K IDBRKREEBTEBELTIZIEADOT, v FESTEILTTFau, :
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

NO. géyrbr?o% FESIE\%R%F%NOA gg“u"%%/?gznﬁ%NENT PARTS NO. PART NAME {‘?f&y
5340 61 895 ATy 3+F3 ASSY ELECTROSTATIC ELIMINATOR ASSY 1
PAVH,hTANLY FOR USA,CANADA
, 1,2,4=-11
5340 61 915~2 t‘f?A“'Jr'J“EI#‘B ASSY ELECTROSTATIC ELIMINATOR ASSY 1
‘ 1,2,4-11 ,
1 9642051214 FANI25Y M5X12 SCREW M5X12 2
2 9710050008 AN RHVANZ M5 SPRING WASHER M5 7
L 98191 . B{F“II%3#34341 200V STATIC ELIMINATOR 200V 1
4 99711001 R AREAEEE T P STATIC ELIMINATOR 1
PAUR,ATANLE FOR USA,CANADA
5 5290 61 916-2 7%3559h BRACKET 1
6 9660050014 tYr M5 NUT M5 7
7 9642053014 FANI29Y M5X30 SCREW M5X30 2
8 5340 61 891 21930 - BAR 1
PAUN,ATANLY FOR USA,CANADA
8 5340 61 911-1 $193)%- BAR
9 5340 61 914=-1 7559b BRACKET 2
10 5340 61 892 NTINS - BAR 1
PAYN,ATEINLY FOR USA,CANADA
0 5340 61 912 NN - BAR ~ 1
11 9670051508 YEYRESILE M5X15 SOCKET BOLT M5X15 2
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SECTION NUMBER | >340Z 650 |

s P4

ACCESSORIES

SECTION
AZDOBPHBYPRBRTRBBELTEZIYADT. £y FESTEXLTFAL, .
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

no. SRS JERER . Rk ?C?ﬁhﬁ%NENT PARTS NO. PART NAME gi&y
5340 25 120 NIES B =1 HANDWHEEL 1
9,34-37
5430 83 100-1 7°59%p-13 PLUNGER CAN ‘ 1
24-33 ,
5430 83 210-3 7°539“P-hI U A % ASSY PLUNGER CAN SHAFT ASSY 1
24-32 '
1 5310 31 154-1 23y%# PILE BOARD 2
2 5290 31 153-1 233%% PILE BOARD 2
3 5290 31 152-1 9433%% PILE BOARD 2
4 5290 31 151-1 229%# PILE BOARD 2
5 5340 65 412 NS - COVER 1
6 91430 FYSAAN-(+)100MM %139 DRIVER (+)100MM PLASTIC HANDLE 1
6 91452 PNS{AN- (+)100MM ¥  DRIVER (+)>100MM WOOD HANDLE 1
7 91431 PSS4NN = (=) 100MM DRIVER (->100MM 1
8 96010 A3 SPATULA 1
9 5340 25 116 N RS EL =1 HANDWHEEL 1
10 91531 IV Y- Rk 370 GREASE PUMP 1
11 5330 82 326 47 KNIFE 1
13 91420 gYNTENOLIF 5 HEXAGON KEY WRENCH 5 1
4 91421 QYNTENILIF 4 HEXAGON KEY WRENCH 4 1
15 91422 QUNIRNOLIF 3 HEXAGON KEY WRENCH 3 1
16 91423 OWRIHENILDF 2.5 HEXAGON KEY WRENCH 2.5 1
17 91400 AN°F 17X19 WRENCH 17X19 1
18 91401 AN°F 13X17 WRENCH 13X17 1
19 91456 AN°F 10X13 L140 WRENCH 10X13 L140 1
20 91402 AN°T 8X10 WRENCH 8X10 1.
22 91442 ATHS D OIL GUN 1
23 91532-2 #°37°394 11 0IL FOR PUMP 1
24 5430 83 218 $573 COVER 1
25 5430 83 213-2 AYpPS HEAD 1
26 5430 83 216-2 #pwy° CAP 1
27 5430 83 214-1 7%931 BUSHING 1
28 5430 83 217 YDIN b NUT 1
29 5430 83 215-1 A7°yuyo™ SPRING 1
30 90408 AF-IHS -l 3/8 STEEL BALL 3/8 2
31 5430 83 111-1 vart HOLDER 1
> 9723180008 c-Yy7% c-18 C-RING €-18 1
33 5430 83 115-1 #“hb BOTTLE 1
34 5340 25 121 N7 SHAFT 1
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~ o -

SECTION NUMBER

l

224UuL ODU l

ACCESSORIES SECTION
XIOWRAEHRTESEL TEELADT, £y FESTEXLTFa s,
Nate: When ordering items marked % ,indicate the set number because they are available only as a set.
P BE /BRES a 5 N
NO.  SET No. /PART No. BB B ?Oﬁgl\llgpgNENT PARTS NO. PART NAME ém%
35 5300 25 117 J°L=-} PLATE 1
36 9650063014 L5323 M6X30 SCREW M6X30 1

37 9410402508

A7°YyoonE° D

4X25

SPRING PIN 4X25
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v DU Trvas SECTION NumBer | 53406 652 |

WORK ORGANIZER SECTION ‘
X ZDOBHFBEIZTRBELTEILANT. £V FBSTEXLTFa L,
Note: When ordering items marked % ,indicate the set number because they are avaitable only as a set.

no. S e /Ao, BaaH /OO ONENT PARTs; NO. PART NAME gﬁf
5341 65 200 BEwgoang WORK ORGANIZER ASSY 1
1,2,4-9
5341 65 201 COBENIHANS (PARNY=) WORK ORGANIZER ASSY (IVORY) 1
1,2,4~9
1 9642050814 FTANI2IY M5X8 : SCREW M5X8 3
2 9710050008 N 2¥VHN R MS SPRING WASHER M5 " 10
3 5340 65 213 W 3oang WORK ORGANIZER 1
3 5346 65 213 $ENZHANSL (PAHNY-) WORK ORGANIZER (IVORY) 1
4 9642051014 FANI2I™ M5X10 SCREW M5X10 2
5 5320 65 212 INSH59b COVER 1
5 5346 65 214 INSHYL (PARENY-) BRACKET (IVORY) 1
6 5320 65 211-3 H+%393%1 WORK ORGANIZER 1
6 5346 65 211-2 ¥F™3232%1 (PTikE™MY~-) WORK ORGANIZER (IVORY) 1
7 9660050014 FYPF M5 NUT M5 4
8 5340 65 212 7o FOOT 2
8 5346 65 212 PY (PTHENY-) FOOT (IVORY) 2
9 9670061208 Y5YEETE M6X12 SOCKET BOLT M6X12 2
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LUBLICATION (OPS)

il SECTION NUMBER |__224Ub 03> |
SECTION
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tLJL \UPS)

LUBLICATION (OPS)

Tcrras

SECTION

SECTION NUMBER

| 53406 655 |

K IDBRBHUBTEBELTEILADT, Y FESTEXLTTFa L,

Note: When ordering items marked % ,indicate the set number because they are availeble only as a set.

No. StF;yTFl\i#O% gAn%R#Er%NO. g““““%*‘“/ggwﬁ%NENT PARTS NO. PART NAME {t?t&;'
1 91331 3-17°52% PG10ON SEAL PLUG PG1ON 3
2 5340 66 112 A A8 BRACKET p
393 1LY FOR JAPAN
2 5340 66 114 IVSH5Yb BRACKET 2
_ 131905 FOR EXPORT.
3 9710060008 NWxEVNHNR M6 SPRING WASHER M6
4L 9660060014 TYb M6 NUT Mé
5 9642062514 FANIRI™ M6X25 SCREW M6X25
6 91338 ¥=-4oN°47° 4X500 PIPE 4X500 23
19H1LY FOR JAPAN
6 91338 F-one47° 4X500 PIPE &4X500 25
131955 FOR EXPORT
7 91160 759N pA-4 PLUG PA-4 46
sUSEIN; FOR JAPAN
7 91160 7°59% PA-4 PLUG PA-4 50
191945 FOR EXPORT
8 91161 AU-7% PB-4 SLEEVE PB-4 46
173145 FOR JAPAN '
8 91161 AU=7% PB-4 SLEEVE PB-4 50
131945 FOR EXPORT
9 91066 FVA3-7°539%t- DPB15 PLUNGER DPB15 3
2741465 FOR JAPAN
9 91066 FNAZ-7°579%F- DPB15 PLUNGER DPB15 1
191965 FOR EXPORT
10 91172 AY-7% PB-6 SLEEVE PB-6 8
11 91173 7°39% pPA-6 PLUG PA-6 3
12 91061 F10UN°17° 6X3000 PIPE 6 8
13 9670061208 YEYRECILE M6X12 SOCKET BOLT M6X12 4
14 91180 NeA7°nNvob" PZ-16 PIPE BAND PZ-16 6
15 9670050808 VEYRFY I M5X8 SOCKET BOLT M5X8 19
16 91165 nNeL2°nv bt Pz-14 PIPE BAND PZ-14 5
17416 FOR JAPAN
16 91165 NCAD°NNOFY PZ-14 PIPE BAND PZ-14 7
192945 FOR EXPORT
17 91137 NYorY PZ~524 BAND PZ-524 5
18 91167 N°A7°NNDFY PZ-34 PIPE BAND PZ-34 2
Y 91062 N ADONNS MY PZ544 PIPE BAND PZ544 4
20 91063 NOA{IONNSIY PZ-184 PIPE BAND PZ-184 1
21 91162 ZWI°%W PD-4 NIPPLE PD-4 2
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F191 (OPS) T3 s

LUBLICATION (OPS)

SECTION NUMBER | 23406 655 |

SECTION
AIDBRIBBITREBBELTEZECANT, €Y PESTEXLTFEL,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

NO. :s&éyrklxj#o% gﬁﬁio. gﬁﬁ%*"/?gmiiwswr PARTS NO.- PART NAME {gﬁ

22 91169 ILES PEF-4 ELBOW PEF-4 10
A7F14LY FOR JAPAN

22 91169 ILES PEF-4 ELBOW PEF-4 1
13219L5 FOR EXPORT

23 91170 =Y7°N PFF-4 NIPPLE PFF-4 6

24 91203 CILAS PHD-4 ELBOW PHD-4 7

25 91186 F1- PKD-6 SEPARATOR PKD-6 2

27 9670062508 VEYRES b E M6X25 SOCKET BOLT M6X25 5

28 91060 1%78- pQ10T CONNECTOR PQ10T 2.

29 91065 F928-7°539%b- DPB16 PLUNGER DPB16 1
2F1LY FOR JAPAN

29 91065 FNAR-7°559% b~ DPB16 PLUNGER DPB16 3
191945 FOR EXPORT

31 91375 FTYAR-DO SN P~ DPB~12 DESTER PLUNGER DPB-12 1
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+4LJL ANUPF DY

LUBLICATION (NOPS)

wso=s SECTION NUMBER | 224Ub 050 |
SECTION

174



T LVL ANUFPD)

LUBLICATION (NOPS)

T3z

SECTION
AZOMABRTREFELTEILANT, £y FESTEXL

SECTION NUMBER

| 53406 656 |

Note: When ordering items marked ¥ ,indicate the set number because they are available only as a set.

kv b BB /RSB

o/ BRES

¥

NO. SET NO./PART NO. COMPONENT PARTS NO. PART NAME Q'ty
1 91331 J-bJ7°59 pG10ON SEAL PLUG PG10ON 2
91066 FNAR=-T°SL%P~- DPB1S PLUNGER DPB15 2
91161 AU=-7“ PB-4 SLEEVE PB-4 30
17F1L5 FOR JAPAN
3 91161 ZY=-7% PB-4 SLEEVE PB-4 34
13919LY FOR EXPORT
4 91160 7°57% pA-4 PLUG PA-4 30
273105 FOR JAPAN
4 91160 759N pA-4 PLUG PA-4 34
11945 FOR EXPORT
5 91338 Y-4yIN°17° 4X500 PIPE 4X500 15
' I7F1LY5 FOR JAPAN
5 91338 Y-ysn°17° 4X500 PIPE 4X500 17
2192905 FOR EXPORT
6 5340 66 112 ACTOL BRACKET 2
7 9670061208 JEYRESE M6X12 SOCKET BOLT M6X12 8
8 9710060008 NSRYSHNE M6 SPRING WASHER M6 10
9 9660060014 $9b M6 NUT M6 10
10 9642062514 FA%I2IY M6X25 SCREW M6X25 6
191172 2-7% pB-6 SLEEVE PB-6 14
12 91173 7050% pp-6 PLUG PA-6 14
14 91375 FNAR-7°555%p- DPB-12 DESTER PLUNGER DPB-12 2
39F1LY FOR JAPAN
14 91381 FRAR-JOS3% P~ DPB~13 DESTER PLUNGER DPB-13 2
) 131945 FOR EXPORT
15 91061 F1a3N°17° 6X3000 PIPE 6
16 5340 66 113 IS5k BRACKET
2793145 FOR JAPAN
16 5340 66 113-1 7%559h BRACKET 2
EFCIY FOR EXPORT
17 91162 =w7°l pp-4 NIPPLE PD-4
18 91169 ILES PEF-4 ELBOW PEF-4
32314y FOR JAPAN
18 91169 ILES PEF-4 ELBOW PEF-4 6
13196y FOR EXPORT
19 91203 ILHES PHD-4 ELBOW PHD-4
0 91180 NOTIONNIES PZ-16 PIPE BAND PZ-16
21 9670050808 YHYEENLE M5X8 SOCKET BOLT M5X8

39314465

FOR JAPAN
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+171 (NOPS) TTras

LUBLICATION (NOPS) SECTION
KX ZDOBREHITREBELTEICANT, €y FESTEXLTFa L,
Note: When ordering items marked %, indicate the set number because they are available only as a set.

SECTION NumBer | 23406 656 |

No. St ES [ERER. BREH [ EONE ONENT PARTS NO, PART NAME gﬁ'
21 9670050808 vyEYEH“ L MS5X8 SOCKET BOLT M5X8 7
1929LY FOR EXPORT
22 9670062008 YEURENLE MEX20 SOCKET BOLT Mé6X20 £
23 9670062508 VEURRNLEF M6X25 SOCKET BOLT Mé6X25 2
24 91067 FRRA-JOS559%p~- DPBI PLUNGERVDPB11 1
26 91171 zhiEY PHD6 ELBOW PHD6 1
27 5340 66 111 AL AV BRACKET 1
28 9670051001 VyEYbEMLE M5X10 SOCKET BOLT M5X10 2
29 91057 ¥192%°27° LA-W8D OIL PUMP LA-W&D 1
30 91186 F1- PKD~-6 SEPARATOR PKD-6 1
31 91060 Jx73%- PRI1OT CONNECTOR PQ1DT 1
32 91152 —YJ°l PD-6 NIPPLE PD-6 1
33 91058 I¥P7233AYEY JHD~306 HED JHD-306 1
34 91165 neqen™oyb™ Pz-14 PIPE BAND PZ-14 2

1319LY

FOR EXPORT
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SECTION NUMBER [ 234U 68U |

s

P RV i BV Rl

SECTION

TAPE INSERTER
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J

V2 NV Rl

TAPE INSERTER

Ty 3o

SECTION

SECTION NUMBER

| 53407 680 |

AIOBLHBHBZTRBELTEILANT, v PHEETEXLTFa W,

Note: When ordering items marked % ,indicate the set number because they are available only as a set

NO. S-bEinFI\;#OF...F iaf‘Rgir%;\JO. ggﬁ'%m/?gzhﬂ#;%NENT PARTS NO. PART NAME ({?g
5330 89 800-2 7F-7°1y%-3- TAPE INSERTER 1
1-11,19
. 5340 61 921-1 Zo1BYF15-7°10%-2~ TAPE INSERTER 1
1-19
5340 61 923-1 Zo1RYF{ISHTAYLIVE COUNTER 1
12-18 ,
1 5290 61 961 HoRf BODY 1
2 5290 61 964 F-O KRN = TAPE HOLDER 1
3 9642030614 FANI2IY M3X6 SCREW M3X6 6
L 5290 61 963 F-JO N TAPE GUIDE 1
5 9716030014 ES#YAN2 M3 PLAIN WASHER M3 2
6 5290 61 965 P-4 ARM 1
7 9670061208 YEYRESILE MEX12 SOCKET BOLT MéX12 2
8 5300 89 822-2 7“3459h BRACKET 1
9 9716100014 E3#%nvz M10 PLAIN WASHER M10 5
10 90630 AFWI°ES $SP-8 SNAP PIN SSP-8 4
11 9662100014 Wb M10 NUT M10 4
12 5486 61 933-1 I%55wp BRACKET 1
13 9642051014 FANI2IY M5X10 SCREW M5X10 2
, 9710050008 NS REVANZ M5 SPRING WASHER M5 2
15 5340 61 926 INSHYp BRACKET 1
16 9680050508 PARIY M5X5 SET SCREW M5X5 2
17 5340 61 925 AR B STAND 1
18 5290 61 941 AMIA- DC24V COUNTER DC24V 1
19 91551 I~h-5-7° TAPE FOR TAPE INSERTER (200M) 1
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SECTION NUMBER

v - T

SECTION

L2 N5 DR NV § w4

COVER (OPS)
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O
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BN= AUPDdY Twyvas

COVER (OPS)

SECTION NUMBER | 53406 710 |

SECTION
K IDBRBGMBTEISELTEILANT, v FESTEILTTFAL,
Note: When ordering items marked % indicate the set number because they are available only as a set.

NO. A o . B ggzﬁiNENT PARTS NO. PART NAME {g%
1 90813 NS TOPYIRI™ M5X10 SCREW M5X10 22
2 5340 73 010-1 BAS- (OPS) COVER (OPS) 2
2 5340 73 030-1 HN“- (OPS) COVER (OPS) 2
Pr1YPsENoI39 WITH GERMAN SAFETY FEATURéS
2 5346 73 010-1 AN~ (OPS) (PTH%Y-) COVER (OPS) (IVORY)
3 5300 72 021 AZYp STUD
4 9660060014 9F M6 NUT Mé 17
5 5340 89 510 AN - (OPS) COVER (OPS)
5 5340 89 520 NS = (OPS) COVER (OPS) 1
FYTYPOERNDDTY WITH GERMAN SAFETY FEATURES
5 5346 89 510 ANS= (OPS) (PTH“Y-) COVER (OPS) (IVORY) 1
6 90651 65-427% 65-6 6S-RING GS-6 6
7 5300 71 156 te PIN 9
8 5340 73 015-1 hn“- (OPS) COVER (OPS) 2
8 5346 73 015-1  hN“= (OPS) (PfH“Y=) COVER (OPS) (IVORY) 2
9 9710050008 N RHS AN R M5 SPRING WASHER M5 20
10 9642052514 FANI2IN M5X25 SCREW M5X25 4
12 9642051014 $AN32IY M5X10 SCREW M5X10 14
13 5340 72 020 ANN - COVER 1
3 5340 72 040  hnv- COVER 1
FY1YPLEY LYY WITH GERMAN SAFETY FEATURES
13 5346 72 020 ANY - (f1o-) COVER (YELLOW) 1
13 5346 72 040 AN = (DF-LT%597) COVER (WARM BLACK) 1
14 5300 73 031 LIFRNS =RFY P STUD 4
15 5340 71 111 AN = (OPS) COVER (OPS) 1
15 5340 71 112 ANY - (OPS) COVER (OPS) 1
PN YPORNDI39 WITH GERMAN SAFETY FEATURES
15 5346 71 111 NN~ (OPS) (PH“Y-) COVER (OPS) (IVORY) 1
16 5340 75 011 AR - COVER - 1
17 5300 71 155 INSHYp BRACKET 5
18 90164 UEE KNOB 1
19 5340 71 120 AN~ (OPS) (7 =) COVER (OPS) (BLUE) 1
19 5340 71 130 ANS = (OPS) COVER (OPS) 1
PYNTYPIENDI3D WITH GERMAN SAFETY FEATURES
19 5346 71 120 AN~ (OPS) (PTH“Y=) ~COVER (OPS) (IVORY) 1
20 9670051001 YEYRESILE M5X10 SOCKET BOLT M5X10 1
15310 71 157 AAYES STUD 2
22 9642040414 FANIRYS MEX4 SCREW M&4X4 4
23 5340 71 152 Ne &l  PANEL 1
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hin -

(OPS)

COVER (OPS)

€e7vars

SECTION NUMBER L

53406 710 |

SECTION
X ZOBRKEBHRBTEBELTEILADNT, By FBESTEZILTTaw,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

NO. géyTrl\j#O% Eﬁfﬁﬁvo. gﬁ%%%/ggﬁ%NENT PARTS NO. PART NAME gﬁ'
23 5346 71 152 NOzIL (IV3553) PANEL (BROWN) 1
23 5346 71 153 NORIL (T¥359D) PANEL (BROWN) 1
PrAYH,ATANLY FOR USA,CANADA
24 5340 71 150 AN - COVER 1
24 5340 71 160 AN - COVER 1
' FNYPSENDD3D WITH GERMAN SAFETY FEATURES
24 5346 71 150 AN - (fzO-) COVER (YELLOW) 1
24 5346 71 160 MY = (9%=LT%597) COVER (WARM BLACK) 1
25 5300 72 013 ARY Y STUD 4
26 9660050014 Ybh M5 NUT M5 1
28 5300 73 014 AT =IBNS = SCALE COVER 2
29 5310 73 013 AT-W7L-L SCALE FRAME 2
30 5290 61 135-1 37 LABEL 1
P 1YPOEN I3 WITH GERMAN SAFETY FEATURES
31 5290 61 633 7-At> 300MM EARTH WIRE 300MM 6
PN r19PoEN2239 WITH GERMAN SAFETY FEATURES
32 5486 61 643 P-Aty 150MM EARTH WIRE 150MM 5
, AR O v AWE E L) WITH GERMAN SAFETY FEATURES
33 90643 NYFF AN R BS TOOTHED LOCK WASHER B5 A
‘ N VN v AV k= L) WITH GERMAN SAFETY FEATURES i
34 9642041014 FANIZYS M4X10 SCREW M4X10 4
1OFATY2°LAAD FOR STEPLESS INK FEED CONTROL
34 9642041014 FANIRIY M4LX10 SCREW M4X10 16
AR SN VE AWEE D] WITH GERMAN SAFETY FEATURES
35 9660040014 FUb M4 NUT M4 16
PR LYPOEN DI WITH GERMAN SAFETY FEATURES
36 5290 74 087 A% LABEL 1
37 5290 74 083 SN LABEL
38 9710040014 NNRHNANR M4 SPRING WASHER M4
{3¥ATYIOLRIS " FOR STEPLESS INK FEED CONTROL
39 5340 73 052 12FhNY= (OPS) INK COVER (OPS) 2
12FAFYI°LATS FOR STEPLESS INK FEED CONTROL
39 5346 73 052 12%ANY=(OPS) (P1H =) INK COVER (OPS) (IVORY) 2
1OFAFYIOLAIY FOR STEPLESS INK FEED CONTROL
40 5340 73 050 AN - (OPS) COVER (OPS) 2
1IFRFYTO LRI FOR STEPLESS INK FEED CONTROL
40 5346 73 050 ANY = (OPS) (P1#“Y=)  COVER (OPS) (IVORY)
) 12FATYICLAIY FOR STEPLESS INK FEED CONTROL
41 5346 71 154 TN (ABDICK) NAME PLATE (ABDICK) 1
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HNT= LUPS). wria sEcTion NUmeer | 53406 710 |

COVER (OPS) SECTION _
X IDBRIBZTEBBELTEILANOT, LY FESTEXLTFa L,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

no.  EtES E’BAH%R#%"%NO. mann/BOES N PARTS NO. PART NAME gﬁr
42 5346 71 155 AN (ITEK)D NAME PLATE (ITEK) 1
43 5327 71 015 ARYPY STUD 1
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COVER (NOPS)

SECTION
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BNT= ANUP S Al SECTION NUMBER | __ 53406 720
COVER (NOPS) SEC:Bg\laBﬁt:;.&ﬁﬂzsiguréat/mv:x £y FEBSTEILTFaWL, ’
Note: When ordering items marked ¥ ,indicate the set number because they are available only as a set.
NO. gg#r?o% EBER#EF%NOV gﬁ&%ﬁ/égg%ﬁ%NENT PARTS.NO. PART NAME {gﬁ
1 9660050014 FYE M5 NUT M5 12
2 5300 72 021 AR b STUD 5
3 5300 71 156 E° PIN 9
"4 534D 73 020-1 hNS- (NOPS) COVER (NOPS) 2
4 5340 73 040-1 ANS- (NOPS) : COVER (NOPS) 2
A N avE A= b WITH GERMAN SAFETY FEATURES
4 5346 73 020~1 HN“- (NOPS) (P{H“U-) COVER (NOPS) (IVORY) 2
5 9642052514 FANI2IY M5X25 SCREW M5X25 4
6 9710050008 NN 2¥SHN R M5 SPRING WASHER M5 21
7 5340 73 025 NS - COVER
7 5340 73 045 e - COVER
FY1YPOENDD3D WITH GERMAN SAFETY FEATURES
7 5346 73 025 ANS = (PAANY-) COVER (IVORY) 2
9 5340 89 521 NS - COVER 1
9 5340 89 522 nne - COVER 1
A ANV AW L WITH GERMAN SAFETY FEATURES
9 5346 89 521 ANS = (PAENY-) COVER (IVORY) 1
10 90813 NS(YFY22IY M5X10 SCREW M5X10 19
11 5340 71 271-1  FI-uhns- COVER 1
2 9642051014 FANIZIN M5X10 SCREW M5X10 17
13 5340 72 032 ARY P STUD 3
14 5340 72 030 s - COVER 1
14 5340 72 050 BN - COVER 1
FY1YPSRNI3Y WITH GERMAN SAFETY FEATURES
14 5346 72 030 BN~ (1I0-) COVER (YELLOW) 1
14 5346 72 050 AN = (9F=L7%592) COVER (WARM BLACK) 1
15 5340 71 210-2 HAN = (NOPS) COVER (NOPS) 1
15 5340 71 230 NS = (NOPS) COVER (NOPS) 1
MY PoEN2939 WITH GERMAN SAFETY FEATURES
15 5346 71 210-2 HN“=- (NOPS) (P{#“Y=) COVER (NOPS) (IVORY) 1
16 5330 71 212 s - COVER 1
16 5336 71 212 AN = (PARNY=) COVER (IVORY) 1
17 5310 71 157 ARY RS STUD 2
18 5340 71 220-1 ANS- (NOPS) (7 =)  COVER (NOPS) (BLUE) 1
18 5340 71 240-1 AN“- (NOPS) COVER (NOPS) 1
FY1YPOENDITY WITH GERMAN SAFETY FEATURES
3 5346 71 220-1 hn“- (NOPS) (FP1#“Y-) COVER (NOPS) (IVORY) 1
19 5340 71 250 AN - COVER 1

185



AN™ -

(NOPS)

COVER (NOPS) -

CrZrar

SECTION

SECTION NUMBER

| 534UG 720 |

H_OBRBBBETESELTEIHADOT, £y FEHESTEXLTT L\;,

Note: When ordering items marked % ,indicate the set number because they are available only as a set.

no. SRS /BRER . BALH/ EOES NENT PARTS NO, PART NAME gﬁ
19 5340 71 260 pHAES COVER 1
FPYYPOEN D3 WITH GERMAN SAFETY FEATURES
19 5346 71 250 Ant=- (110-> COVER (YELLOW)
19 5346 71 260 AN = (DF=-LT2599) COVER (WARM BLACK) 1
20 5300 71 155 INSHYE BRACKET 5
23 99923 JPIhN =P PC-47 FAN GUARD PC-47 1
25 91314005 IYLe I 4X6 TAPPING SCREW 4X6 4
26 90651 GS-4UJI% GS-6 GS-RING GS-6 4
29 5300 73 D31 TIFANN-RRAYP® STUD 2
30 9642041614 FTANIRIN MLX16 SCREW M4X16 2
31 9716040014 E39%h2 2 M4 PLAIN WASHER M4 2
32 9710040008 NYRYNANE MG SPRING WASHER Mé& 2
33 9660040014 TYb M4 NUT Mé& 2
33 9660040014 FTYb M4 NUT Mé& 22
PN POEN D3 WITH GERMAN SAFETY FEATURES
34 5300 73 015 ASYUEY (0PS) STUD (OPS) 1
35 5340 71 211 hnv - COVER 1
37 5486 78 274-1 3AMbp (977%™ LABEL (JAPANESE) 1
37 5486 78 275-1 3A%b (217%) LABEL (ENGLISH)> 1
38 5290 61 633 P~Aty 300MM EARTH WIRE 300MM 1€
FYr9POEN I3 WITH GERMAN SAFETY FEATURES
39 5486 61 643 P-2to 150MM EARTH WIRE 150MM 5
FrrYrPoEY 023 WITH GERMAN SAFETY FEATURES
40 9642041014 FAvIRIN M4LX10 SCREW M4X10 20
FY1YPORY2239 WITH GERMAN SAFETY FEATURES
41 90643 nNYFENHN 2 B5S TOOTHED LOCK WASHER B5 60
: PYYPLEN D339 WITH GERMAN SAFETY FEATURES
42 5290 74 075 FCC 3% FCC LABEL 1
PAYB,KTENLY FOR U.S.A.,CANADA
43 5341 71 215 AZYp™ ‘STUD 1
44 5341 71 255 AAYPN STUD 1
45 5290 74 087 5% LABEL 1

186



187



L 534UG (5U |

1 d
w
a
=
2
z
e
Q
-
&}
i
v
Z
]
T
Q
L
n
o
15}
P>
O
= e
R
N >
FE
Pow
R
N <<
w
-
W
N

188



211 FIOCTIANT - w7rar SECTION NUMBER

1ST SAFETY COVER

| 53406 750

SECTION
X DOBBBHBTRBEFELTEICADT, €Y FESTEILTFS L,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

NO. S e gPBE‘R#iF%NO. RS gg’vﬁ’%NENT PARTS NO. PART NAME gﬁ
1 5290 52 423-1 t° PIN 4
2 9660030014 F9F M3 NUT M3 2
3 9710030008 NN 2ENHAYR M3 SPRING WASHER M3 22
4L 5340 75 411-2 PIESIAAS- SAFETY COVER 1
6 9716040014 E54%hv2 M4 PLAIN WASHER M4 4
8 9660040014 FUb M4 NUT M4 24
9 9710040008 NN2YN AR M4 SPRING WASHER M4 28
10 5290 76 022 A{YFTOL-b SWITCH PLATE 5
11 9648043014 $3323% MLX30 SCREW M4X30 10
12 97303 ATYF V-1C2 SWITCH V=-1C2 5
100V,115vV39 FOR 100V,115V
12 98303001 A1YF $845B20 SWITCH $845B20 5
PNfY53457H 1/230V3%  230V,EXCEPT GERMAN FEATURES
13 9716030014 LS9 ANz M3 PLAIN WASHER M3 12
14 9642031414 FANIZIY M3X14 SCREW M3X14 10
15 5340 75 211-3  PoeNuAN - SAFETY COVER 1
16 5340 75 220 A HINGE 1
17 9684050508 bAZIY M5X5 SET SCREW M5X5 11
18 5290 75 031 he CAM 4
9 5340 75 420-1 Loy HINGE 1
20 5340 75 430-1 £y HINGE 1
22 98501 hnv- 360010-1 COVER 360010-1 5
100V,115V39 FOR 100V,115V
23 5295 75 020-1 tEu HINGE 1
24 9642061614 FANI2YY M6X16 SCREW M6X16 4
25 9716060014 ES4% N % M6 PLAIN WASHER M6 4
26 5300 53 213 PRES KNOB 4
27 5330 75 031 A CAM 3
FYfYPOENDTTD WITH GERMAN SAFETY FEATURES
27 5330 75 031 his CAM 1
PNYSIHINN1I230V3  23DV,EXCEPT GERMAN FEATURES
28 95338 ATYF WK244XP-2U SWITCH WK244XP-2U 6
PN YRR DI3Y ‘WITH GERMAN SAFETY FEATURES
28 95338 A1YF WK244LXP-2U SWITCH WK244XP-2U 1
PNfYa9(H™1/230V3S  230V,EXCEPT GERMAN FEATURES
29 9642044014 FANI2ZIN MLX40 SCREW M4X40 10
‘ AP AWEED) WITH GERMAN SAFETY FEATURES
30 5340 75 323 BN HINGE 2
31 5340 75 441-3 PYFSOAAT-  COVER 1
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311 Py AN -
1ST SAFETY COVER

wv7wars

SECTION

SECTION NUMBER

| 53406 750 |

K IDBREBSTREFELTEIIEADNDT, v FEBTEILTFaL,

Note: When ordering items marked % ,indicate the set number because they are available only as a set.

NO. gg;r?o% ig?ng%r%No. gﬁﬁ%m/?gxnﬁ%NENT PARTS NO. PART NAME gﬁ/
33 5340 75 320 Evos HINGE

34 5295 75 031-1 A1YFhb SWITCH CAM

I ADED) WITH GERMAN SAFETY FEATURES
34 5295 75 031-1 A{YFhé SWITCH CAM 1
Feq9s391h“1/230V3%  230V,EXCEPT GERMAN FEATURES

35 9642031014 FANIRDY M3X10 SCREW M3X10 10
36 5340 75 111-2 PyeSyAnt- SAFETY COVER 1
37 5340 75 44322 PYPNHANN-ZRN COVER 1
38 5340 75 442 NS~ COVER 1
39 9642052514 FANIRIN M5X25 SCREW M5X25 4
40 9710050008 NN2RHNHN2 M5 SPRING WASHER M5 10
41 5340 75 340 INSEYE (OPS) BRACKET (OPS) 1
42 9642050814 FANIRIY M5X8 SCREW M5X8 4
43 5340 75 330 PYMNS AN~ COVER 1
44 9670052008 JEYRENLE M5X20 SOCKET BOLT M5X20 2
45 5340 75 324 INSHYb BRACKET 1
46 5340 75 311-2 P NIHNS- SAFETY COVER 1
47 5295 75 040 WA HINGE 1
48 5340 75 350 INSEYE (NOPS) BRACKET (NOPS) 1
49 5322 75 020 Eua HINGE

50 5330 75 491-2 AN~ COVER 1
51 9642041014 FANIZIY M4X10 SCREW M4X10 4
52 5330 75 492-1 £33 HINGE 1
53 9642034014 FANIZIY M3IX40 SCREW M3X4D 2
54 5300 75 112 teo PIN 2
55 5330 75 120-1 toy™ HINGE 1
56 9642040807 FANIRIY M4XB SCREW M&4X38 12
57 91321 IINRYLEPYF TL-148 MAGNET TL-148 2
58 9642051614 FAYIRIY M5X16 SCREW M5X16 2
60 9642040607 FANIRYY M4X6 SCREW M4X6 4
61 5340 75 444 14113 FIXING PLATE 1
62 5290 74 082 SA% Y LABEL 6
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XTre yoOoLTIOHNT = R A4 P

ZND SAFETY COVER SECTION ) .
XIOBIEMETESELTEELADT, £ FESTELLTF &,

SECTION NUMBER | 53402 751

Note: When ordering items marked % ,indicate the set number because they are available only as a set.

No. S /BB o, LISV - - PARTS. NO. PART NAME c‘?ﬁ
1 9642040814 $ASIZIN MLXB SCREW M4X8 10
2 9716040014 ES4%H 2 M4 PLAIN WASHER M4 10
3 5295 75 020-1 Ltoa™ HINGE 3
4 5340 75 220 Eyss HINGE 2
5 5290 75 031 ne CAM _ 3
6 9684050508 PAZIS M5X5 SET SCREW M5X5 6
7 5290 76 022 ATYFI°U-F SWITCH PLATE 3
8 97303 ATYF V-1C2 SWITCH V=1C2 3
100V,115v3% FOR 100V,115V
8 98303001 ATYF $845B20 SWITCH S$845B20 3
P1953497H%7/230V3%  230V,EXCEPT GERMAN FEATURES
9 9710030008 NSRS R M3 SPRING WASHER M3 0
10 9642031414 FANI2IY M3X14 SCREW M3X14 6
11 5340 75 611-3 Pyt “yhne- SAFETY COVER 1
12 9710040014 NNRYSANZ M4 SPRING WASHER M4 2
13 9642040807 FANIRIY MLXS SCREW M4X8 8
14 9642041014 FANIRDY M4LX10 SCREW M4X10 2
15 95338 A1YF WK244XP-2U SWITCH WK244XP-2U 3
PO PTARTED WITH GERMAN SAFETY FEATURES
6 9660040014 FYF M4 NUT M4 8
17 9710040008 NNRYSHS R M4 SPRING WASHER M4 14
18 5330 75 031 ne CAM 3
FNUPOBEN DTS WITH GERMAN SAFETY FEATURES
19 9642044014 FANI2DY MAX40 SCREW M4X40 4
. . PN YPSENDD30 WITH GERMAN SAFETY FEATURES
20 5290 52 423-1 LE°3 PIN 2
21 9642061614 FANIRTY M6X16 SCREW M6X16 1
22 9716060014 ES#Y A N2 M6 PLAIN WASHER M6 1
23 5340 75 211-3 Pue AN~ SAFETY COVER 1
24 5300 53 213 W33 KNOB 1
25 9648043014 #5323 M4LX30 SCREW M4X30 6
26 9716030014 ESY“hN2 M3 PLAIN WASHER M3 6
27 98501 ANS~- 360010-1 COVER 360010-1 3
100V,115v3" FOR 100V,115V
29 5310 32 119 g-3Y=-A7- ROTARY STAY 1
30 5340 75 612-2 CDANS-Ib™ COVER 1
3 9648051014 $53%23% M5X10 SCREW M5X10 2
34 9642031014 FAY329Y M3X10 SCREW M3X10 b4
35 5340 75 511-2 7PrE“yANN- SAFETY COVER 1
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9“'{2 7.7'[3“‘.)73)\“- w7ras SECTION NUMBER I_ 53402 751 l

2ND SAFETY COVER SECTION ‘ _
AZOBARBRETESHLTELILANT, €y FESTEILTF AL,

Note: When ordering items marked % ,indicate the set number because they are available only as a set.

NO. géyTrr\j#o% %ngR&r%No. gg‘ﬁ'%w/?(?hﬁ%NENT PARTS NO. PART NAME fgﬁ
36 5330 75 482-1 ANAN-FPYUF COVER CATCH
37 5295 76 013 Bho -2~ SUPPORTER 2
38 5295 75 040 toon HINGE :
39 9642041614 FANIRIN MLX1E SCREW M4X16 2
FNMYUPOENIS3D WITH GERMAN SAFETY FEATURES

40 5340 75 621 J°L-h PLATE 1
41 90730 Ne-n-t»39 1.6X5 RIVET 1.6X5 3
42 5340 75 615 o FIXING PLATE 4
43 5290 74 082 AN LABEL 3
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SAFETY BAR

wooas SECTION NUMBER | 224Ul (5> |
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sov wn = wyvar SECTION NUMBER | 53407 755
SAFETY BAR SECI.!?U?EB;%(I&:%T@H?ELT%i‘ﬂ'/vﬂ)'('\ T PESTEILTTFa W,
Note: When ordering items marked % indicate the set number because they are available only as a set.
No. pAAR AL i Y sanm /BN enT PARTS‘ NO. PART NAME fﬁ
1 9642041014 FASI2DY M4X10 SCREW M4X10 4
2 95338 ATYF WK244XP-2U SWITCH WK244XP-2U >
3 5340 75 734 INSryh BRACKET >
4 5340 75 732 ANO — ¥ - SPACER 4
5 9670064508 YEYRES LR M6X4AS SOCKET BOLT M6X45 4
6 9716060014 E54%A%2 M6 PLAIN WASHER M6 4
7 9684050508 FARDY M5X5 SET SCREW M5X5 4
8 5340 75 733 ALDFHL SWITCH CAM 2
9 5340 75 713 ARY STUD 2
10 9721040008 E-130% E-4 E-RING E-4 4
11 5340 75 710 P-4 (OPS) ARM (OPS) 2
12 5340 75 781 5p7 SHAFT 2
13 9670081208 YEWRESLE M8X12 SOCKET BOLT M8X12 2
14 9721070008 E-420% E-7 E~-RING E-7 14
15 5290 29 313 gupnz WASHER 10
16 5340 75 712 2AW P STUD 9
17 9670063008 YEYRASLE M6X30 SOCKET BOLT M6X30 8
18 5290 37 433 27° 4375 Ny SPRING STUD 4
19 5480 25 418 A7°U5TN SPRING 8
D 5340 75 723 E° PIN 6
21 5340 75 760 7o L=t PLATE 2
22 9716050014 ES4Sh%% M5 PLAIN WASHER M5 4
23 9670051608 YEYEESLE M5X16 SOCKET BOLT M5X16 8
24 5340 75 714 Yo7 LINK 4
25 5340 75 740 PUESINS = ASSY (D) BAR ASSY (D) 1
27 5340 75 780 P-4 ARM 2
28 5340 75 770 7°U-t PLATE 2
29 5340 75 718 e PIN 3
30 5340 75 741 Yo7 LINK 2
32 5340 75 750 PUESUAN~ ASSY (E) BAR ASSY (E) 1
33 5340 75 114 £5p AN -(OPS) COVER (OPS) 1
34 9710050014 NS4S nN2 M5 SPRING WASHER M5 4
35 9642051014 FANIRZY M5X10 SCREW M5X10 11
36 5340 75 115 £%b ANS = (NOPS) COVER (NOPS) 1
37 5340 75 720 PUESTAS- ASSY (B) BAR ASSY (B) 1
38 5340 75 717 oy PIN 1
) 9660060014 FYr M6 NUT M6 A
40 9710060008 NS RENANR M6 SPRING WASHER M6 4
41 5340 75 725 IPY  LINK ' 2

197



PUENINN - i SECTION NUMBER | 2364UZ 755 |

SAFETY BAR SECTION :
A IDHKBIRBTEBELTEILADT, Evy P ESTEILTTFaL,
Note: When ordering items marked % ,indicate the set number because they are available only as a set,

no. ST /BRER . saah /B NENT PARTS NO. PART NAME gg
42 5340 75 730 PotMoUNY~- ASSY (C) BAR ASSY (C) 1
43 5340 75 716 PoerohAnt - COVER 1
44 5340 75 112 FYP-ANN-(OPS) COVER (OPS) ‘
45 9710050008 NS RYNHAY R M5 SPRING WASHER M5 7
46 5340 75 113 FhP~-nnt- (NOPS) COVER (NOPS) 1
47 5340 75 724 ARYRS STUD 1
48 5340 75 116 Fhb-han® - V GEAR COVER 2
49 9670062008 VIYbE©IbE M6X20 SOCKET BOLT M6X20 2
50 5340 75 719 Eew PIN 2.
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CALREALPL LTS WEAE ) wovay SECTION NUMBER | 53406 820
L'] ST BLANKET CLEANING SECI;?]?%B&(J&&TM?:‘?ELT’% FHADT, By FEBSTIELLTFaL,
Note: When ordering items marked ¥ ,indicate the set number because they are available only as a set.
No. e B, Bank /O N PARTS NO. PART NAME gﬁ
5330 82 2407  tu¥“3%0-5- CLEANING ROLLER 1
12,13
5340 82 100 %5359 EsYMEY (20) BLANKET CLEANER (BLACK) 1
1-33,35-42,48-52,54~64,66,68=72 '
5340 82 190 SP7F ASSY STAY 1
38-40,42,52
5340 82 2661  ®IN ASSY SCREW ASSY 2
56,57
5340 82 7131  P-b ARM 1
| 3,10
5340 82 7141 P-4 ARM 1
1,10
5346 82 100 V5359 t09%39 PIH%Y- BLANKET CLEANER (IVORY) 1
1-33,35-42,48-52,54~64,66,68-72
1 5340 82 714 P-4 ARM 1
2 5310 82 181 AT STAY 2
3 5340 82 713 Pt ARM 1
4 90604 CE-YDTY CE-26 CE-RING CE-26 2
5 9660060014 9+ M6 NUT Mé 4
5 9670061208 YEYREN I E M6X12 SOCKET BOLT M6X12 6
7 9710060008 NERENANE M6 SPRING WASHER M6 6
8 5300 82 256 29N SCREW 2
9 5300 82 257 AL EVA SPRING 2
10 5300 82 282 A2l BUSHING 2
11 5310 82 281 FYa-5- ROLLER 1
12 5330 82 240  o-3- ROLLER 1
13 90675 ANPYLIY 6000DDU BEARING 6000DDU 2
14 5300 58 513 h3- LOCK COLLAR 2
15 9684050508 PAZIY M5X5 SET SCREW M5X5 7
16 5340 82 181 AT - STAY 1
17 5300 82 185-1 L°3 PIN 2
18 5300 82 187 A7°YLI% (OPS) SPRING (OPS) 1
19 5340 82 711 UNY= (OPS) LEVER (OPS) (
20 5340 82 230 JL=L (OPS) FRAME (OPS) 1
21 5340 82 301 U - LEVER 1
22 5330 82 720 397 SHAFT 1
3 5340 82 712 UN“= (OPS) LEVER (NOPS) 1
24 9648041014 $5329% M4X10 SCREW M4X10 9
25 5300 82 259 A7°UDIs SPRING 2
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211
187

PANVE VA S WA=
BLANKET CLEANING

worar

SECTION

SECTION NUMBER

| 53406 820

K’ IDOBBZEHEBTRIBBELTEICLADOT, £y PHESTEIXLTF2 L,
Note: When ordering items marked ¥ ,indicate the set number because they are available only as a set.

NO. StéyTrl\i#O% l’iﬁ:%Rﬁ%NO. ggnﬁ%%/?giﬁ%NENT PARTS NO. PART NAME gm?;'
26 5300 59 132 ATOYDINHILAN - SPRING HOLDER 1
27 5330 82 201 IR L PEA LEVER SPRING 1
28 5340 82 160 U4 FRAME

OPS OPS
29 9670051001 YEYRENLE M5X10 SOCKET BOLT M5X10 1
30 5340 82 267 Abyne - STOPPER 1
31 5340 82 264 E° PIN 2
32 5330 82 711 290 SCREW 2
33 5340 82 254 APV BLOCK 2.
35 5340 82 240 Ju-L (NOPS) FRAME (NOPS) 1
36 5340 82 170 Ju-1 FRAME 1

NOPS NOPS
37 5300 82 188 A7°Y27% (NOPS) SPRING (NOPS) 1
38 9410301608 A7°YLINECT 3X16 SPRING PIN 3X16 4
39 5340 82 260 P-4 ARM 2
40 5340 82 191 IPIF SHAFT 1
41 9721070014 E-29% E-7 E-RING E-7 2
42 5340 82 220 UN“= (NOPS) LEVER (NOPS) 1
43 5340 82 310 vy RESERVOIR 1
b4 9642040414 FANIRIY MLX4 SCREW M4X4
45 5330 82 321 1IN R SPRING 1
46 5310 82 323-2 Ak°uI“o-5- SPONGE ROLLER 1
47 5330 82 425 5F1Yh RACHET 1
48 5430 21 518-1 Fvt NUT 2
49 9670042008 YIRS M4X20 SOCKET BOLT M&4X20 2
50 5330 82 426 A7°YoN SPRING 1
51 5300 29 317 LAY WASHER 1
52 5340 82 210 UNY = (OPS) LEVER (OPS) 1
54 5300 33 538 YIZ (PIHNY-) KNOB (IVORY) 1
54 5310 33 538 YIZ (20) KNOB (BLACK) 1
55 9721040014 E-UD0N E-4 E-RING E-4 4
56 90890 A1VAPYSTAYE 0606 BUSHING 0606 2
57 5340 82 266 29N SCREW 2
58 90703 UFYWE M6 U-NUT M6 4
59 5340 82 265 LAPRF WASHER 2
60 5430 38 414 A70Yoon SPRING 2
61 5480 53 126 YL VUAS SPRING
62 5340 82 253 171172 PLATE 1
63 9642040814 FANIRIY MLXS SCREW M4X8 3
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A1 JUIVTYLRIINIY e SECTION NUMBER | 53406 820

1ST BLANKET CLEANING SECTION .
A OBHEEMATRBELTEILADT, Y PESTEXLTTFa W,
. Note: When ordering items marked % ,indicate the set number because they are available only as a set.

N Ser e /PN, BREH /PO NENT PARTS NO, PART NAME gﬂﬁ
64 9716060014 ES9 NNz M6 PLAIN WASHER M6 2
.66 5340 82 183 JTHANS - COVER 1

8 5340 82 263 N - BAR 1
69 5340 82 184 RN~ COVER 1
70 9642041014 FAva2IY MAX10 SCREW M4X10 3
71 9710040008 NhREVANR M4 SPRING WASHER M4 6
72 5340 82 250 AT - STAY 1
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53406 825 |

L

SECTION NUMBER

CYr3~rs

Avg2 IN235YreIIN30D

SECTION

2ZND BLANKET CLEANING
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2 le s oUsUTEIT Ty wyras SECTION NUMBER | 53406 825 |
ZND BLANKET CLEANING JSEC:L%I)\JEBW:;&.*\&T'(;:;;&LT#gﬁ/\,m‘cx vy PBSTELLTIF AL,
Note: When ordering items marked % indicate the set number because they are available only as a set,
NO. .géyTrr\i#o% igflpgir%r\:o. gﬁ‘g’%ﬁr‘/?gzM#;%NENT PARTS‘NO. PART NAME fgi&y
5300 53 250-3 ZAWh“MUFPYIC ASSY WATER BOTTLE CAP ASSY 1
78-83
5330 82 2401 toIN3vo-3- CLEANING ROLLER 2
68,69
5340 82 2661 2% ASSY SCREW ASSY 2
17,19
5340 82 600 7Y55YbeyINaY  (70) BLANKET CLEANER (BLACK) 1
1-9,15-27,29-33,35-72,74,75
5340 82 650 IP7F ASSY SHAFT ASSY 1
3-6,8
5340 82 713z P-4 ARM 1
71,72
5340 82 7141 P-b ARM 1
70,71
5340 82 720 P7F ASSY SHAFT ASSY 1
br74,75
5346 82 600 Y5059 E9%39 PA4%Y~ BLANKET CLEANER (IVORY)

1-9,15-27,29-33,35-72,74,75

1 9648041014 $5325% M4X10 SCREW M4X10 8
2 5300 33 538 W (PARNY-) KNOB (IVORY) 1
2 5310 33 538 YIZ (Do) KNOB (BLACK) 1
3 5340 82 660 LAY - LEVER 1
L 9410301608 27°UDONES T 3X16 SPRING PIN 3X16 4
5 5340 82 260 P-4 ARM 2
6 5340 82 191 57 b SHAFT 1
7 9721070014 E-Y39% E-T7 E-RING E-7 4
8 5340 82 670 DA = LEVER 1
9 5340 82 730 P-4 ARM 1
10 5330 82 425 S5FIYb RACHET 1
11 5330 82 321 LANN R SPRING 1
12 9642040414 FANIRIY M4X4 SCREW M4X4 1
13 5310 82 323-2 AH°Iy g-5- SPONGE ROLLER 1
15 5310 82 281 FYg-35- ROLLER 1
16 534D 82 181 A% - STAY 1
17 90890 TAVAFSSIAYE 0606 BUSHING 0606 2
18 9721040014 E-YDIN E-4 E-RING E-4 4
9 5340 82 266 29 SCREW 2
20 90703 Uyt M6 U-NUT M6 4
21 5340 82 265 AT WASHER 2
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ANqe JUIVITUFEIDNHD
2ND BLANKET CLEANING

w3

SECTION

SECTION NUMBER

| 534U6 825 |

A ZOBRBIBRTEBELTEIHEADT, Ev FHESTEIXLTFA W, .
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

NoO. géyTbr\i#o% EBAnnrrxfr%\ao. gg‘g’“%*"“/?gmsp"zwswr PARTS NO. PART NAME ?ﬁ
22 5430 38 414 yOLE VYA SPRING 2
23 5480 53 126 A7 oN SPRING 2
24 5300 58 513 n5- LOCK COLLAR
25 9642041014 $ANI23Y MLX10 SCREW M4X10 3
26 9670061208 YEYMENILE MEX12 SOCKET BOLT Mé6X12 5
27 9716060014 ESHY A% M6 PLAIN WASHER M6 2
28 5340 82 740 vy RESERVOIR 1
29 9710040008 NSRYMHNZ M4 SPRING WASHER M4 3
30 5340 82 184 IARNS - COVER 1.
31 5340 82 253 F9013 PLATE 1
32 5300 29 317 LAFIRE WASHER 1
33 5330 82 426 Y OALWUAS SPRING 1
35 9710040014 NSRYSANZR M4 SPRING WASHER M4 3
36 9716050014 ES4“nvz M5 PLAIN WASHER M5 2
37 9642040814 FANIRIY MLXS SCREW M4X8 3
38 5300 59 132 AT UDINHAN - SPRING HOLDER 1
39 9684050508 FARIY M5X5 SET SCREW M5X5 7
40 5330 82 201 P Rl WA v /A LEVER SPRING 1
41 9670051001 Y5YbECIbE M5X10 SOCKET BOLT M5X10 3
42 5340 82 170 U=t FRAME
' oPS oPS
43 5340 82 267 Abwne - STOPPER 1
44 5340 82 264 teo PIN 2
45 5300 82 259 AN NVA SPRING 2
46 5340 82 263 ne - BAR 1
47 5310 82 181 AT - STAY 2
48 5330 82 720 997t SHAFT 1
49 5340 82 301 L™ - LEVER 1
50 9670042008 YEYRES LR M4X20 SOCKET BOLT M4X20 2
51 5430 21 518-1 F9t NUT 2
52 5340 82 250 AT~ STAY 1
53 5340 82 183 STHhNS - COVER 1
54 9710060008 NS 2BV AN 2 M6 SPRING WASHER M6 5
55 5300 82 186 UNS- (NOPS) LEVER (NOPS) 1
56 5340 82 160 Ju=4 FRAME 1
NOPS NOPS
57 5340 82 690 JUu=L (NOPS) FRAME (NOPS) g
58 5300 82 256 PR SCREW 2
59 5300 82 257 Y VAR WA SPRING 2
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31 JUIITIPTIUNED w7vay SEcTiON NUMBerR | 53406 825

2ND BLANKET CLEANING SECTION _
KIDBREBBUBZTEBEELTEEICADNDT, Y FESTEIXLTFa L,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

NO. o e [ERER . BB ?gghn#;%NENT PARTS NO. PART NAME ig;&y
60 5330 82 711 FLA SCREW 2
61 5340 82 254 PAY Y BLOCK 2

2 5300 82 185~1 E°v PIN 2
63 5300 82 188 A7°Y29% (NOPS) " SPRING (NOPS) 2
64 5300 82 184-1 ULN“- (OPS) : LEVER (OPS) 1
65 90640 NYEHSHN R B6 TOOTHED LOCK WASHER B6 2
66 9660060014 FUr M6 NUT Mé 4
67 5340 82 680 JU-4 (0PS) FRAME (OPS) 1
68 90675 ANWPYLON 6000DDU BEARING 6000pDU 4
69 5330 82 240 g-35- ROLLER 2
70 5340 82 714 P-b ARM 1
71 5300 82 282 AR BUSHING 2
72 5340 82 713 Pl ARM 1
74 5330 82 740-1 7-L ARM 1
75 5340 82 721 3P7b SHAFT 1
76 5300 82 543 Nz=1 NAME PLATE 1
77 5330 53 251-1 ZANHSM BOTTLE 1
78 5300 53 256-2 N°UJ PACKING 1
79 5300 53 254=2 21“LN°UFD RUBBER PACKING 1
0 9721030050 E-YJ7% E-3 E-RING E-3 3
81 5290 53 255 AL NUAN ’ SPRING 1
82 5300 53 253 teu PIN 1
83 5300 53 252-1 #vy7° CAP 1
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BLANKET CLEANING DRIVE

il SECTION NUMBER [ 228UL 528 |
SECTION
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N 2IeIINAITPND w7 ar

BLANKET CLEANING DRIVE

SECTION NUMBER | 53402 828

SECTION
- AZOBBFHEBTREIERLTEILANT, £y FESTEXLTTa L,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

no. St ES Eﬂi’;r%mo. gﬁ““‘*’*/ggznﬁ%NENT PARTS NO. PART NAME {gf‘;

5340 82 340 Ybh“oP~-4L ASSY ARM ASSY 1
1,5,9,47

5340 82 530-1 NA%bIN ASSY VALVE ASSY 1

31,32,34,35

5340 82 750 YPNSP-L ASSY ARM ASSY 1
1,2+5,59
1 9410301608 A7°UI7%E°D 3X16 SPRING PIN 3X16
2 5340 82 760 ?-0 ' ARM '
3 5300 82 364 270 Y™ SPRING
4 5290 37 433 AR NVAY L4 SPRING STUD
5 5340 82 351 5p7b SHAFT
6 5330 59 566 231 BUSHING
7 9710050014 NNRSHANR M5 SPRING WASHER M5
8 9642051014 $ANI25% M5X10 SCREW M5X10 2
9 5340 82 350 Pl ARM
10 9710050008 NS RHSANR M5 SPRING WASHER M5 2
11 9660050014 $9b M5 NUT M5
12 5340 82 542 INSHYp BRACKET
13 9670061208 YEYRESL R M6X12 SOCKET BOLT M6X12

4 9716060014

ES9vahzr M6

PLAIN WASHER M6

15 90629

AFWIOLCT SSP-6 SNAP PIN SSP-6
16 5300 57 023-1 E°J PIN
17 97657 YUJIPY AS20N SOLENOID AS20N J708-0D15
18 9670051001 YEYRESILF M5X10 SOCKET BOLT M5X10 1
19 5340 82 780 PARL A} BRACKET
20 9716050014 ES#“A“R M5 PLAIN WASHER M5
21 5340 82 520 Abune - STOPPER
22 5340 82 511 PALAL BRACKET
23 5340 82 131 AL BRACKET
24 5340 82 140 PANL A BRACKET
25 5340 82 793 I3ANS- COVER
27 5300 82 520-1 7%559t BRACKET
29 9642061614 FANIRIS M6X16 SCREW M6X16
30 9710060008 NSRYNAS R M6 SPRING WASHER M6
31 5340 82 513-1 zZv7°I NIPPLE

* 32 5340 82 512-1

I\\\ u’7\\ m\\'j'-\\_

VALVE

3 9410302008

R7°WygvE°y 3X20

SPRING PIN 3X20

% 34 5340 82 514

N7

VALVE

* 35 5300 82 513

—yJ°l

 NIPPLE

= e (N[ N W W= N e e [ - [N NS IO S [ =N (NN NN =
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PARNIVEAE UL E

BLANKET CLEANING DRIVE

R 4574V

SECTION

SECTION NUMBER

l

53407 828 |

X ZDBRBHERBRTRIBEBELTEEHLANT, £ PESTERXLTFaL,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

NO. ey RS [HRES

oz /BRES

PART NAME

B

SET NO./ PART NO. COMPONENT PARTS NO. Q'ty
37 90512 047> P-10A 0-RING P-10A 4
38 90505 o0YI™ P-16 0-RING P-16 1
39 5300 52 121 DRSNS = (PAHESY=) LEVER (IVORY) a
39 5310 52 121 LAY = (70D LEVER (BLACK) 1
40 9650052014 Y5323 M5X20 SCREW M5X20 1
41 5340 82 797 Hi-2 10X13X220 HOSE 10X13X220 1
42 5300 82 517 g™ yy7e GRIP 3
43 5340 82 796 Hi-A 10X13X350 HOSE 10X13X350 1
44 9721070008 E-UD7Y E-7 E-RING E~7 2
45 5340 82 541 Yo7 LINK 2
46 5300 57 024 ANO =¥ - SPACER 4
47 5340 82 360 P-4 ARM 1
48 5340 82 523 AFLEL BRACKET 2
49 5340 82 791 Hi-A 10X13X110 HOSE 10X13X110 1
50 5340 82 524 ne{ye PIPE 1
51 5340 82 771 7855 L BRACKET 1
53 5340 82 120 AL BRACKET 2
54 9410502008 A7°Y7%E° s 5X20 SPRING PIN 5X20 8
55 9670083508 VYRR LE M8X35 SOCKET BOLT M8X35 8
56 5340 82 110 INSHYL BRACKET p
57 5340 82 794 78Sy BRACKET 4
58 9670051608 YEYRENLE M5X16 SOCKET BOLT M5X16 8
59 5340 82 770 P-4 ARM 1
60 5340 82 795 ANS - COVER 1
61 5340 82 792 Hi-2 10X13X120 HOSE 10X13X120 1
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we7vas

NeORAN=ATU=YIF
POWDER SPRAY UNIT

SECTION NUMBER | 5340z 830 |

SECTION
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1A TN TVTIOT

POWDER SPRAY UNIT

Ty wr3s

SECTION

SECTION NUMBER

| 5340z 830 |

XA INBRBUGKTEBRELTEIRANT, E Vv FEFSTEIXLTTa W,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

vo. 54 /ERER B85/ O oNENT PARTS o, &%
29 9716060014 ES9%h 2 M6 PLAIN WASHER M6 2
51 9670062508 YEYRENILE M6X25 SOCKET BOLT Mé6X25 4
6 5340 83 276 7°L-} PLATE 1
67 5340 83 275 PAGLUT BRACKET 1
68 9670052008 YIYRES LM M5X20 SOCKET BOLT M5X20 2
69 534D 61 931 Iobo-LHNYIR CONTROL BOX 1
70 5340 61 932 NOBAN—HW P~ POWDER JAR 1
71 9672062014 WAZENLE M6X20 HEXAGON BOLT M6X20 2
72 9710060014 NYRYSANZ M6 SPRING WASHER M6 2
73 5340 83 277 PASL UL BRACKET 2
74 5340 61 938 RS UASY LI NIPPLE 1
75 5340 61 934 IP-2327° LYY~ AIR COMPRESSOR 1
76 5340 61 935 ENZ-lhi=A VINYL HOSE 1
77 9670061208 YSYMEN L M6X12 SOCKET BOLT M6X12 2
78 5340 61 936 A7°L=-229F SPRAY UNIT 1
79 5340 61 937 NeHAN=F1-7%]2IA CONNECTOR 3
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VITAF=N"OF

REGISTER PUNCH

rI3»

SECTION

SECTION NUMBER

L

53407 840

X ZDWPRHREBRBTEBELTEZIELADT, v FPESTEILTT U,

Note: When ordering items marked % ,indicate the set number because they are available only as a set.

A

HEES
NO.  sET NO

PART NO.

waey /BRES

PART NAME

COMPONENT PARTS NO.

B
Q'ty

5110 10 010-4

LINRI-N°OFEYL

REGISTER PUNCH SET

1

1-20,23-29,31-45

5110 10 100-4 ULI“AZ-N°IF ASSY REGISTER PUNCH ASSY 1
1-20,23-29,31-40
5110 10 180-1 N°IFtYh A PUNCH SET A 1
16,19,29,31
5110 10 190-1 N°uFtYh B PUNCH SET B 1
16,19,20,23
5110 20 110-1 P-4 ASSY ARM ASSY 1
144,40
5340 54 690 LINAR-5- b REGISTER MARKING DEVICE 1
46-49
1 5110 20 131-1  A{NSD NAME PLATE 1
2 9721080008 E-yoo% E-8 E-RING E-8 8
3 5110 20 121 Eoo PIN 2
4 5110 20 111 P-4 ARM 1
5 5110 20 119 Ne 2 SPRING 2
6 5110 20 112 oy PIN 2
7 5110 10 121 PAPLEL BRACKET 2
8 5110 20 132-1  A{N D NAME PLATE 1
9 9710060008 NSRENANR M6 SPRING WASHER M6 4
10 9670061208 YEYRES L M6X12 SOCKET BOLT M6X12 4
11 90790 197523929 M3X10 SCREW M3X10 1
12 5110 10 141 nNe - COVER 1
13 9660030014 FYb M3 NUT M3 1
14 5110 10 110 700-b PLATE 1
15 9670052008 YEYREN P M5X20 SOCKET BOLT M5X20 4
16 9412501400 ATI9E°D 5X14 PARALLEL PIN 5X14 4
17 5110 20 115 RYN SCREW 4
18 5110 20 114-1 73459t BRACKET 1
* 19 5110 20 116-2 N°o¥ PUNCH - 2
% 20 5110 20 118-3 N°u¥ PUNCH 1
* 23 5110 10 143-2 3“{A DICE 1
24 5110 20 113-1  7%559t BRACKET 1
25 5110 10 171 B - p BOARD 1
26 5110 10 122 A5 - STAY 2
7 99948 IVYZHIN BU-692B BUSHING BU-692B 4
28 9642042014 FANIRIY M4X20 SCREW M4X20 4
* 29 5110 20 117 Ne ¥ PUNCH 1
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LINAIA-NF

REGISTER PUNCH

C7vas

SECTION

SECTION NUMBER

1

53407 840 |

X DBPHBEBTRBELTEICLADT, £y PEBSTERXLTTFA L, .
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

NO. ;CE‘YTF»?O% E’KER#ET%NO. Rk ?giwﬁ%NENT PARTS NO. PART NAME ?i&y
* 31 5110 10 142-1 A2“M1A DICE 1
32 9716050014 ES¥Sav2 M5 PLAIN WASHER M5 3
33 9710050008 NS 2ENANZR M5 SPRING WASHER M5 :
34 9642050814 FANIZYY M5X8 SCREW M5X8 3
35 9642041214 FANIRIS MLX12 SCREW M4X12 4
36 9710040008 NSRYSHN 2 M4 SPRING WASHER M4 4
37 90773 TIRIY 4.8X%20 WOOD SCREW 4.8X20 4
38 5110 10 123 7°U-b PLATE 1
39 5110 10 130 A=l SCALE 1
40 90730 Ne-h-£™39 1.6X%X5 RIVET 1.6X5 2
41 5110 20 150 LINAR-E2D (6MM) PIN (6MM) 1
42 5110 20 160 UYNRR-E°Y (6MM) PIN (6MM) 1
43 5110 20 170 LINAI-EOT (2MM) PIN (2MM) 1
44 5110 20 180 DIWRA-E°D (Z2MM) PIN (2MM) 1
45 5110 20 140 LISAZ-NS - (6MM) BAR (6MM) 1
46 5340 54 692 -t SHEET 1
47 5340 54 693 ke PIN 2
48 5340 54 691 o- b SHEET 1
49 9652030614 F5A323%M3X6 SCREW M3Xé 2
50 5110 20 190 LISAR-NY = (2MM) BAR (2MM) 1

216



217



53402 840 |

L

SECTION NUMBER

h g P

=L (CD)

SECTION

FRAME (CD)
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JU=6 (CD) oy secTion NUmBer | 53407 860
FRAME ( CD) SEC‘;rllomNgﬁ:%li-'ﬁ&'C‘(i?SffgL’C’Z‘ FHADT, £ fﬁ%T‘iiyLTTé\.\c
Note: When ordering items marked % ,indicate the set number because they are available only as a set.
NO. gE.yTbN%O—% iﬁfR#Er%No. gﬂa‘%ﬁ/’gg&;\/ﬁ’%NENT PARTS NO. PART NAME {gﬁ
1 5300 87 425-1 HSARS GUIDE 1
2 5200 87 421-1 AAWES STUD 2
3 5330 87 435-1 AN{RY GUIDE 1
4 5340 86 212 FIIT UTL-L (NOPS) FRAME (NOPS) 1
5 5200 52 422 E°3 PIN _ >
6 96519 X{YF AVWALDT-R SWITCH AVW401-R 1
6 96522 R1YF AVWGO2-R SWITCH AVW402-R 1
PYMYPOE D339 WITH GERMAN SAFETY FEATURES
7 5340 61 411 INSHYp BRACKET 1
8 9710050008 NSFYSANE M5 SPRING WASHER M5 12
9 9642051014 FAN 3RS M5X10 SCREW M5X10 4
10 5290 87 423-1 A AR GUIDE 1
11 5290 87 441 PINSOY OIL RECEIVER 1
12 5290 87 422-1 ABYFS STUD 1
13 9670041008 YEYRESIVE MAXT0 SOCKET BOLT M4X1D 12
14 5340 87 421-1 RBYY STUD 1
15 9710060008 NSRISHNE M6 SPRING WASHER M6 12
16 9660060014 $UE M6 NUT M6 12
17 9670083508 JEURESILE M8X35 SOCKET BOLT M8X35 4
8 5340 86 211-1 FITF U7IL-0 FRAME 1
19 5340 87 423-1 ARYFS STUD 1
20 5300 87 424-1 hH (F" GUIDE 1
21 5330 87 436-1 AN GUIDE 1
22 9670081608 YEYRES I E M8X16 SOCKET BOLT M8X16 2
23 9710080008 NN rgvhn2 M8 "SPRING WASHER M8 2
24 5290 24 126  9Yb- WASHER 2
25 5200 86 413  7%Unmon BUSHING 2
26 96589 A{YF AJLS34 SWITCH AJ4534 1
27 9716050014 ES4v A2 M5 PLAIN WASHER M5 8
28 5340 87 462  TV3Hub BRACKET 2
29 5290 87 431-1 P7%55% OIL RECEIVER 1
30 5310 87 423-1 AVAFS GUIDE 1
31 9642052014 FANIZIY M5X20 SCREW M5X20 4
32 5340 87 461 Iv 53 BRUSH 2
33 5340 87 422-1 ARURY STUD 1
34 5340 61 437 INSHYE BRACKET 1
5 9642050814 FANIZZY M5X8 SCREW M5X8 4
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DRIVE. DRIVEN SHAFTS (CD)

SECTION NumBer | 53407 870 |

SECTION
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YT LYTLITTIYNY
DRIVE. DRIVEN SHAFTS (CD)

(CDh)

cvvas

SECTION

SECTION NUMBER

| 5340z 870 |

K DBRIBBTREELTEILADT, v FESTEILTTF AW,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

No. stéyTbr\j#o% iﬁAn%R#ilﬁ‘JO. EB‘%%W/?ggl\ﬁ?%NENT PARTS NO. PART NAME fi’;
5300 8v 21212 A2°a59t SPROCKET 1
56,60
5300 87 213z A72°a5vt SPROCKET 1
, 56,57
5310 87 150-1 o-3Y-h 1™ ROTARY GUIDE 1
27-32,39-42

5340 87 110-2

AJ°ab9bh ASSY

SPROCKET ASSY

23,24,43-45

1 9642040814 FANIRDY M4LX8 SCREW M4X8 2
2 9710040008 NSRYVAS R M4 SPRING WASHER M4 2
3 5340 87 126 A=l SCALE 1
4 9670054008 YEYRHENLE M5X40 SOCKET BOLT M5X40D 3
5 5330 24 515 129 =3- ' INDICATOR 1
6 5340 87 127 ANO =t~ SPACER 1
7 5340 87 117 YR BOSS 2
8 9684060608 PAZIY MEX6 SET SCREW Mé6X6 8
9 9648040814 #5323 M4X8 SCREW M4X8 4
10 5340 87 124 ALLE] BRACKET 1
11 5340 87 123 PASLAT BRACKET 1
2 97837 ®I%- GXL-N12F SENSOR GXL=-N12F 2
13 9642030314 FANIRIS M3X3 SCREW M3X3 4
14 9670051001 YFYPESLE M5X10 SOCKET BOLT M5X10 2
15 5340 87 125 VAL AR BRACKET 1
16 5340 87 119 R{EYINIOU-b PLATE 1
17 5340 87 121 WU ADLIIEE PLATE- 1
18 9670061408 YEYEENLE M6X14 SOCKET BOLT M6X14 3
19 5340 87 115 A HOLDER 1
20 90207 ANYPYLoY  6203LLB BEARING 6203LLB 2
21 5290 25 114 ANPYIINANS - BEARING COVER 1
22 9670061208 YHYRESLE M6X12 SOCKET BOLT Mé6X12 3
23 9411603600 F-N°-E° 6X36 TAPER PIN 6X36 1
24 5340 87 113-1 A7°0%Yh (NOPS) SPROCKET (NOPS) 1
27 5522 45 126 hv{hvg-5- GUIDE ROLLER 24
28 5310 87 154 597+ SHAFT 8
29 5300 87 161-1 HA1F 7U-4 SIDE FRAME 2
30 9670061008 YEYRENLE M6X10 SOCKET BOLT M6X10 8
1 9660060014 FYb M6 NUT M6 A
32 9670062008 YrYRENLE M6X20 SOCKET BOLT Mé6X20 5
34 9670052008 YSYRHEN L M5X20 SOCKET BOLT M5X20 2
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FEND NI PNIINT (CD)D i T P SECTION NUMBER | 53407 870
DRIVE. DRIVEN SHAFTS (CD) SEiﬂ%;amaﬁrustfézﬁhmf\tvrﬁ%r&erTsug

Note: When ordering items marked % ,indicate the set number because they are available only as a set.
no. R E’BE:R%'%I\IO. gg“““‘@'*’“/?gzﬁ%r\u—:ﬁ“r PARTS NO. PART NAME 131_%
35 5340 87 512 PAE AN BRACKET 1
36 5340 87 511 o CAM 1
37 9716050014 ES49“ A%z M5 PLAIN WASHER M5 ;
38 9670051608 YEYRENWE M5X16 SOCKET BOLT M5X16 2
39 9642051014 FTAM32IY M5X10 SCREW M5X10 9
40 9710050008 nN“zx¥*p*z M5 SPRING WASHER M5 9
41 9686062008 FARDY M6X20 SET SCREW M6X20 2
42 5300 87 162 flba™ - HOLDER 2
43 5340 87 111-2 IP2h SHAFT 1.
44 5340 87 112-1  A72°0y9Yh (0PS) SPROCKET (OPS) 1
45 9411603200 F-N°-E°2 6X32 TAPER PIN 6X32 1
46 5300 87 121-1 #“t- GEAR 1
48 5340 21 572 NYPYDINEY T BEARING COVER 1
49 5340 87 116 Y- WASHER 1
50 9670081208 VYEIrENbE M8X12 SOCKET BOLT M8X12 1
51 9670064508 VYEWRENLE M6X45 SOCKET BOLT MéX4&5 4
52 5330 87 216 PARL L BRACKET 2
53 5330 87 218 AN - HOLDER 2
54 5340 87 214 RLAN - HOLDER 2
55 5330 87 217 h5- COLLAR A
56 90315 Fv-arpPyoon 600322 BALL BEARING 6003212 4
57 5300 87 213 A7°a59tb SPROCKET 1
58 5310 87 522 yiFA CAM 1
59 5340 87 213 ns- COLLAR 1
60 5300 87 212 A7°abvbk SPROCKET 2
61 9684050508 PARI™ M5X5 SET SCREW M5X5 2
62 5330 87 215 v avys BLOCK 2
63 5330 87 221 Y YAR MIA SPRING 2
64 5640 48 107 AFYNC - STOPPER 8
65 5340 87 220 AJ°asvt SPROCKET 1
66 9670061608 YEYPRENILE M6X16 SOCKET BOLT M6X16 6
67 5340 87 118 PARVESY PLATE 1
68 5340 87 215 INS5YE BRACKET 1
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bR R B AV I A 9 Y s s T SECTION NUMBER L D2o4UL B( 2 l
CHAIN GRIPPER (CD) SECTION
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triay SECTION NUMBER

FI=TUSYINY = (CD) | 53407 872

CHAIN GRIPPER (CD)

SECTION
A ZDOBRGHRATRISBELTEIICAOT, Y FESTELLTFa W,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

No. ;eéyTrr\j%o% EBX%R#?%NO. %ﬁ%%/ggM%P%NENT PARTS NO. PART NAME gg
5300 87 410 FI-J ASSY CHAIN ASSY 2
1,25
5310 87 301-2 I“yYpne-3a»1 ASSY GRIPPER BASE ASSY 3
2,3,6,10,11,15,16,22-24,26-28
5310 87 302-1 JSUYN°-3P7F ASSY GRIPPER SHAFT ASSY 3
6,16,28
5310 87 310-1 JSUYN°-3%1 ASSY GRIPPER BASE ASSY 3
3,10,11,23,24
5340 87 300-2 FIJT YI UYN®- ASSY  GRIPPER UNIT ASSY 3
2-11,15-19,21-24,26-28
1 5300 87 412 Fr-o CHAIN 6
2 5300 87 312-1 7%349t BRACKET 3
3 9684050508 FARI™ M5X5 SET SCREW M5X5 12
4 9721040008 E-Y2I2% E-4 E-RING E-4 3
5 90203 B =BANPYDIY 62572 BALL BEARING 62522 3
6 5290 87 316-1 P-4 ARM 3
7 5290 87 317 ARYEY STUD 3
8 9710050008 N“ ¥z M5 SPRING WASHER M5 3
9 9660050014 TYF M5 NUT M5 3
0 5310 87 314-1 297h SHAFT 3
11 5290 87 319-1 J%yuype-avng GRIPPER STUD 15
14 9670051001 VEYrENILE M5X10 SOCKET BOLT M5X10 12
15 5290 87 315-1 AANC-H- SPACER 3
16 5310 87 313-1 3$%2h SHAFT 3
17 5340 87 321 YA NFVA SPRING 6
18 5290 87 323-1 h>- COLLAR 6
19 5321 87 318-2 fow“yypo- _ GRIPPER 15
21 9670061608 YEYRENLE M6X16 SOCKET BOLT M6X16 15
22 5300 87 311-1 7I7%359h BRACKET 3
23 5290 87 322 ALUN BRACKET 3
24 9410301608 A7°USINESD 3X16 SPRING PIN 3X16 15
25 90853 %310 bYDo RF2040 JOINT LINK RF2040 6
26 9411301600 F-N°-E°T 3X16 TAPER PIN 3X16 3
27 9411302000 F-n°-t°z 3Xx20 TAPER PIN 3X20 3
28 9411302200 F=N°-£° 3X22 3

TAPER PIN 3X22
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55407 88U |

L

SECTION NUMBER

TCvw»ras

NMIF=7"b (CD)

SECTION

PAPER DELIVERY TABLE (CD)
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N1gr= (€D) h A2 D

PAPER DELIVERY TABLE (CD)

SECTION NUMBER | 5340z 880

SECTION
X IDOBRHEMBTREFELTIILANT, LY FPESTEXLTFa L,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

34

no. ST /EERR, Baam /CTIbONENT PARTS No. PART Name aty
5310 88 140 F-7NWIobENHDN2 ASSY SPROCKET AND GEAR ASSY 1
32-34
. 5340 88 240 NMIF=TV ASSY DELIVERY TABLE DOLLY ASSY 1
22-26

1 5340 32 719 Hi-A 10X17X2400 HOSE 10X17X2400 1
2 91211 F=ANNIFN 16 HOSE BAND 16 2
3 9410302008 AZeyzgvEes 3X20 SPRING PIN 3X20 1
4 5320 87 218 Fi-A2 10X17X220 HOSE 10X17X220 1
5 9670061208 VEUMEMLE M6X12 SOCKET BOLT MéX12 2
6 9710050014 NYYy™p 2 M5 SPRING WASHER M5 9
7 9642051014 FANJRIN M5X10 SCREW M5X10 7
8 5320 87 217-1 IJ%359b ' BRACKET 1
9 96600380014 TUb M8 NUT M8 2
10 5290 17 113 N o™ VALVE 1
11 5340 17 114 AECOPN SPINDLE 1
12 5290 17 115 AR FVA SPRING 1
13 5300 17 116 nne - COVER 1
14 5300 17 117 YIZ (PAENU-) KNOB (IVORY) 1
14 5310 17 117 Y (70) KNOB (BLACK) 1
5 5300 12 224 7°b~F PLATE 1
16 9650052014 VY3329 M5X20 SCREW M5X20 1
17 5330 88 236-1 h35- COLLAR 4
18 5340 88 234 b=l RAIL 2
19 9670051001 YyYRESIbh M5X10 SOCKET BOLT M5X10 6
20 5330 88.237-1 AZYE™ STUD 2
21 5290 88 250 b~ RAIL 2
22 5310 44 314 Ar-lb SCALE 1
23 5340 88 241 NOT=7% DELIVERY TABLE DOLLY 1
24 91350 ¥PAR- 4206-N-75 CASTER 4206-N-75 4
25 90770 229" 4.1X20 WOOD SCREW 4.1X20 16
26 9716060014 E34¥2hvz M6 PLAIN WASHER Mé 16
27 9648052014 ¥3320% M5X20 SCREW M5X20 2
28 9648051614 #5325 M5X16 SCREW M5X16 2
29 9648051014 $5329% M5X10 SCREW M5X10 2
30 5290 89 143 A3 BUSHING 2
32 5290 88 142 AJ2%a5Ut SPROCKET 2
3 9410402508 AU IVNEC D 4X25 SPRING PIN 4X25 2
5310 88 141 P77t SHAFT 1

35 90843 0-5-F1-7 RS37-1 50P CHAIN RS37-1 50P 1
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NIT=T™ (€D

PAPER DELIVERY TABLE (CD)

woiar

SECTION

SECTION NUMBER

| 53407 880 |

K’ IDPRHIHEBTEBRELTEEILADT, LY FPESTEXLTTFa L,

Note: When ordering items marked % ,indicate the set number because they are available only as a set.

NO. ;eéyTbﬁo% E’KAD%REET%NO. RSt ?gxn/ﬁ:%NENT PARTS NO. PART NAME {g%
36 5290 88 235 vEad WEIGHT 2
37 5310 88 146 7°u-t PLATE 1
38 9414202514 IYE° T 2X25 SPLIT PIN 2X25 ;
39 90856 yvarybYo7 RS37-1 JOINT LINK RS37-1 2
40 9670081608 YEYrEt b M8X16 SOCKET BOLT M8X16 2
41 9710080008 NSz¥NHAN R M8 SPRING WASHER M8 8
42 5310 88 233 AT~ STAY 1
43 5340 88 150 FI-> (OPS) CHAIN (OPS) 1
L4 5290 88 231 AZY RS STUD 2
45 90214 HY-pAYPYLIY 600027  BALL BEARING 600022 6
46 5340 88 232 ARY RN STUD 2
47 5290 88 220-1 7Ju-4 FRAME 1
48 9662080014 FYL M8 NUT M8 6
49 5290 88 210-1 7JbL-4 FRAME 1
50 5290 31 116 yuo LINK 1
51 9721070008 E-Yy37% E-7 E-RING E-7 2
52 9642032014 FANI2IY M3X20 SCREW M3X20 2
53 90644 NYEHS AN R A3 TOOTHED LOCK WASHER A3 2
54 5310 88 145-1 7%349h BRACKET 1
55 97313 AMYUF V=-1C244 SWITCH V-1C244 ‘
56 97381 POFI-8~ VAM22 ACTUATOR VAM22 1
57 98501 AN~ 360010-1 COVER 360010-1 1
58 5300 21 424 PASVEE PLATE 1
59 9642050814 FANIZIY M5X8 SCREW M5X8 2
60 5340 88 233 ARY RS STUD 4
61 5340 88 151 FI-u ANTRS GUIDE 2
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STAND LIFTING DRIVE (CD) SECTION

SECTION NUMBER L 254UL ¥YU |

7

e s e e it e e e e
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X

TrU YR

STAND LIFTING DRIVE (CD)

tLp)

ey ras

SECTION

SECTION NUMBER

| 53406 890

AIDBHREBERTREBHELTEEILADOT, VY FESTEILTTFa WL,

Note: When ordering items marked % ,indicate the set number because they are available only as a set.

no. S [ERER . Rkt #(?gz!\dﬁp%NENT PARTS NO. PART NAME {gﬁ
5290 88 1121  XRWKLAS- HOUSING 1
27,48
5290 88 1947  *“P- GEAR 1
1,2
5296 88 160 NI (PLRNY =) HANDLE (IVORY) 1
37,80,82,83
5300 89 210 7537°7b%93%2 ASSY CLAMP SHAFT ASSY 1
9,16,17
5310 88 160 NOFSL (20) HANDLE (BLACK) 1
37,80,82,83
5330 88 110 IN559F ASSY BRACKET ASSY 1
17,25,27-30,40-43,46,47
5330 88 1112  7“54wF BRACKET 1
25,27
5330 88 120z P-4 ARM 1
31,33
5330 89 130-1 NJF“LIPIF ASSY HANDLE SHAFT ASSY 1
58,60,78,81
5330 89 2171 Y7 LINK 1
2,6
5340 89 2187-1 hL ASSY CAM ASSY 1
2,5
1 5290 88 194 NP GEAR 1
2 5290 89 219 ARl BUSHING 3
3 5290 88 193 ARY P STUD 1
4L 5290 89 216 £e o PIN 1
5 5340 89 218-1 hb CAM 1
6 5330 89 217 DY LINK 1
7 5290 89 215 9539 CRANK 1
8 9684060608 FARIY M6X6 SET SCREW M6X6 6
9 5290 89 213 SEPAS SHAFT 1
10 9642051614 FANIZYY M5X16 SCREW M5X16 5
11 5290 89 211 ASPUIIN AN - BEARING HOLDER 1
12 9710050008 NSRYSASR M5 SPRING WASHER M5 6
13 90211 S -ANPYDIY 6202227  BALL BEARING 620271 2
14 5290 89 212 n3- COLLAR 1
5 9723350008 C-yu7™ €-35 C-RING C=35 1
16 5300 89 214 NP GEAR 1
17 9410302508 A7° YN Ee D 3X25 _ SPRING PIN 3X25 2

231



AP PTYUPTD (D)

STAND LIFTING DRIVE (CD)

Ty ras

SECTION

SECTION NUMBER

L 534UG 890 |

AZDOBRIPUBTREBELTEEILADOT, £V FEFTEXLTTF &L, .
Note: When ordering items marked ¥ ,indicate the set number because they are available only as a set.

NO. ;céyrbr\;#o% EBX%R#}%\JO. BB ??N?P%NENT PARTS NO. PART NAME gﬁ'
19 5290 88 170 29N SCREW 1
20 5290 37 814 27O YHon SPRING 1
21 5290 88 134 959F CLUTCH
22 9684050508 PAz3S M5X5 SET SCREW M5X5 6
23 9660060014 TUb M6 NUT M6 3
24 9710060008 NS RSS2 M6 SPRING WASHER M6 3
25 5330 88 111 INSHYp BRACKET 1
26 9721070008 E-U29% E=7 E-RING E-7 4
27 90242 J%W51 MB1210DU BUSHING MB1210pU 5
28 5290 88 180 Fop- GEAR 1
29 5310 88 113-1 3IPIb SHAFT 2
30 5290 88 183 - KEY 1
31 5290 88 131 230 BUSHING 1
32 9660050014 b M5 NUT M5 1
33 5330 88 120 70 ARM 1
34 5290 51 064 VAL EZA SPRING 1
35 5290 51 070 Y A PAWL 1
36 5290 51 063-1 t° PIN 1
37 9648051014 43329% M5X10 SCREW M5X10 5
38 9717120008 FIYnhvz M12 WAVE WASHER M12 4
39 5290 29 315 PAHS- LOCK COLLAR 1
40 5290 37 613 0P GEAR 1
41 5290 88 133 CARAS SHAFT 1
42 5290 37 614 $0p- GEAR 1
43 9410302008 A7°Y3INEC D 3X20 SPRING PIN 3X20 1
L4 9670062508 YEYRESILE M6X25 SOCKET BOLT M6X25 4
45 5340 88 122 429 LINK 1
46 5290 88 115 SFTYPAT-Ib RATCHET WHEEL 1
47 9410402808 A7 HINEO D 4X28 SPRING PIN 4X28 1
48 5200 88 112 ARWEILRS - HOUSING 2
49 5290 88 144 £V P GEAR 1
50 9410402508 ATOYTINEC T 4X25 SPRING PIN 4X25 1
51 5290 88 190 EX GEAR 1
52 5290 82 162 AR BUSHING 1
53 5310 89 134-1 WIZ (7a) KNOB (BLACK) 1
53 5316 89 134 WIZT (PAHRNY-) KNOB (IVORY) 1
54 5310 89 133-1 93T (70) KNOB- (BLACK)

54 5316 89 133-1 WIS (PAHNMY-) KNOB (IVORY) 1
55 5290 89 120 Uns - LEVER 1
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STAND LIFTING DRIVE (CD) SECTION
X _DBHBAHBTRBFELTEIILADT, LYy PESTEXILTFA L, i
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

PERY PR R RN Jt’/ya'/ SECTION NUMBER | 53406 890 |

No. S éngiEr%NO. BB ?§M§P%NENT PARTS NO. PART NAME g%
56 5290 89 148 h5- COLLAR 1
57 90603 CE-UI7% CE-12 CE-RING CE-12 1

3 5330 89 131-1 o+7h SHAFT 1
59 5290 89 112 Su g6k BUSHING 1
60 5290 89 135 A7° 05k SPROCKET 1
61 5340 88 260 L - LEVER 1
62 5330 88 262 ARY P STUD 1
63 5330 35 423 AW PN STUD 1
64 5290 35 131-1 A7°yso° SPRING 1
65 5340 88 270 Yo LINK 1
66 5290 21 521 A7° 4398 SPRING 1
67 9721040008 E-U30% E-4 E-RING E-4 1
68 5300 33 562 n5- COLLAR 2
69 90628 A1YIOLOT SSP-4 SNAP PIN SSP-4 2
70 9670041008 YEYREN L M4X10 SOCKET BOLT M4X10 4
71 97630 YUJ1bS AS-O5N AC115V SOLENOID AS-O5N AC115V 1
72 5300 33 561-1 Lt°3 PIN 1
73 5330 57 151 INSHYb BRACKET 1
74 9670061208 YEYRESLE M6X12 SOCKET BOLT M6X12 2

5 9710040008 NSRENAYR M4 SPRING WASHER M4 4
76 9660040014 TYL M4 NUT M4 4
77 5300 12 224 7oLt PLATE 1
78 9410403208 A7°UDINECD 4X32 SPRING PIN 4X32 1
79 5290 51 427 A7C YIS ARYPS SPRING STUD 1
80 5296 88 161  NIFSWAZAT (PAA%Y-)  HANDLE BODY (IVORY) 1
80 5310 88 161 NIESLEIRT (70) HANDLE BODY (BLACK) 1
81 5290 89 129  AAN°-¥%- SPACER 1
82 5300 37 815 20U-F (PAHENY-) PLATE (IVORY) 1
82 5310 37 815 7°0-F (270) PLATE (BLACK) 1
83 5300 37 820 NoFSIL (PAHNY-) HANDLE (IVORY) 1

1

83 5310 37 820 N (20) HANDLE (BLACK)
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JITTHTIPT AL

SIDE GUIDE (CD)

hiddd SECTION NUMBER | __ 234Ul 892 |
SECTION
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LTI

v7ra~ SECTION NUMBER

JIFTHTIPT LLUD)

SIDE GUIDE (CD)

| 5340z 892

SECTION
AZOBRIHEKTEHRLTEILAOT, €Y FESTEILTFaw,

Note: When ordering items marked & ,indicate the set number because they are available only as a set.

No. pAAS i isfn#;%wo. gﬂ‘%%yﬁ/ggﬁ/ﬁ’%NENT PARTS NO. PART NAME gﬁ
5340 89 225Z-1 $7P A TP (OPS)ASSY SIDE GUIDE (OPS) ASSY 1
8,32
5340 89 226721-1 H1b“hA*1FY(NOPS)ASSY SIDE GUIDE (NOPS) ASSY 1
7.8 '

1 9721100008 E-Y37% E-10 E-RING E-10 3
2 5290 29 311 PAYLT WASHER 3
3 5290 89 224 I VALFTA SPRING 1
L 9648051614 $5325% M5X16 SCREW M5X16 2
5 5321 29 220-1 A3 BUSHING 1
6 96531 A1YF €S—16-5N SWITCH €S=16-5N 1
7 5340 89 226-1 HAFSH{FY (NOPS) SIDE GUIDE (NOPS) 1
8 5290 37 513-1 Az BUSHING 4
9 5310 89 223 SP7H SHAFT 1
10 5330 89 370 o2 L INK 1
11 5290 89 324 Y YALFZAVEDIN SPRING STUD 1
12 9710060008 NN RESHN 2 M6 SPRING WASHER M6 1
13 9660060014 $wh M6 NUT M6 2
14 9670062508 YEYRES L MEX25 SOCKET BOLT MéX25 1
15 9642040814 FANIZDY M4XS SCREW M4X8 2
5 9710040008 ASRESAN R M4 SPRING WASHER M4 2
17 5486 42 517 INSHYh BRACKET 1
18 9648040814 $5225% M4XS SCREW M4X8 2
19 9721030008 E-U37% M3 E-RING M3 3
20 5330 89 374 Atwne - STOPPER 1
21 5330 89 376 AL RTA SPRING 1
22 5330 89 373 o2 LINK 1
23 5290 89 325-1 A&7°4Yy7% SPRING 1
24 5290 33 122 AICHYIINAIYP® SPRING STUD 1
25 5290 89 323-2 # A BOSS 1
26 5290 89 227-1 HAPSA T AR BUSHING 1
27 5290 32 141 933 KNOB 1
28 90607 CE-1J7% CE-18 CE-RING CE-18 1
29 9684050508 PA%IY M5X5 SET SCREW M5X5 9
30 5330 89 360 Pt ARM 1
31 5310 89 311 57t SHAFT 1
32 5340 89 225-1 HTFNANTES (OPS) SIDE GUIDE (OPS) 1
j 5290 29 315 FANS~ LOCK COLLAR 1
34 9642051614 FARI29Y M5X16 SCREW M5X16 3
35 9710050008 NSZYSANR M5 ' SPRING WASHER M5 11
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SLE™A™ ™ (CD)
SIDE GUIDE (CD)

R4 07" P

SECTION

SECTION NUMBER

| 53407 892 |

(X ZOBREBHEKATRBELTEICADT, v FPESTEIXLTFa O,

Note: When ordering items marked % ,indicate the set number because they are available only as a set.

No. St EE EBI;%R#EF%NO. BARH/ lPé’;c?zmgi;?ar\xerT PARTS NO. PART NAME fgﬁ
36 5290 89 222 A2l BUSHING 1
37 5330 89 221-1 A3l BUSHING 1
38 5340 89 320 Jas b AR FRONT GUIDE
39 9670061208 YSYRENLE M6X12 SOCKET BOLT M6X12 2
40 5330 89 351 INSHYb BRACKET 1
41 5340 89 411 AT- STAY 1
42 9642051014 FANIZIY M5X10 SCREW M5X10 8
43 5340 89 412 AR GUIDE 2
46 5340 89 413 REER GUIDE 2.
45 9648040614 #5323% M4X6 SCREW M4X6 4
46 5330 89 375 AN - COVER 1
47 5340 89 421 T{=5=-N - FEELER BAR 1
48 9410302508 A7°YTI%E° Y 3X25 SPRING PIN 3X25 3
49 90601 CE-Y27% CE-8 CE-RING CE-8 2
50 5300 75 112 Eey PIN 2
51 5290 89 422 2y SCREW 1
52 5300 59 134 FAHS - LOCK COLLAR 1
53 5290 89 423 WAL PPA SPRING 1
54 9642031614 FANIRIY M3X16 . SCREW M3X16 2
55 90644 NYFFSH R A3 TOOTHED LOCK WASHER A3 :
56 5330 61 434 INS5Y BRACKET 1
57 97332 A{YF D2MV~5L111-1€2 SWITCH D2MV-5L111-1¢€2 1
58 5300 21 424 o0~} PLATE 1
59 5290 89 228 70350n PLUG 1
60 5290 44 241 UEES KNOB 1
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n-2zn"r TLvrs [ SECTION NUMBER [ 234UL oOYD ]
BACK GUIDE (CD) SECTION
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[T PN \Luw Tyas

BACK GUIDE (CD) SECTION .
X IDBBEHBETRESEL TEEIHADT, £y PESTEXLTFa Ly,

SECTION NUmBER | 53407 895 |

Note: When ordering items marked % ,indicate the set number because they are available only as a set.

"y MBS /BRES

b

SOCKET BOLT M5X10

NO.  sgT NO. /PART No. ggﬁ’%%/?ggrﬁ?%NENT PARTS NO. PART NAME Q'ty
1 9648051014 ¥5322% M5X10 SCREW M5X10 4
2 5340 89 146 NMYIRNA RN BACK GUIDE 2
3 5340 89 147-1 NA“YIhWqb+Y BACK GUIDE 1
4 90630 AFYI°ECT $SP-8 SNAP PIN SSP-8 1
5 5340 89 145 PAFrAL BRACKET 1
6 9684050508 FAz3Y M5X5 SET SCREW M5X5- 5
9 5290 29 314 FARS- LOCK COLLAR 1
10 5290 29 210 AR BUSHING 2
11 9710050008 Mz¥$Ypv 2 M5 SPRING WASHER M5 4
12 9642051614 FANIRI™ M5X16 SCREW M5X16 4
13 5330 89 139-1 3SUgHpa™- RACK HOLDER 1
14 9684060608 PAZIN M6X6 SET SCREW M6X6 1
15 5330 89 144-1 397 RACK 1
16 9670081608 VUMM MBX16 SOCKET BOLT M8X16 2
17 90802 Fr-2 RS35-1 46P CHAIN RS35-1 46°P 1
18 5290 89 142 A7yt SPROCKET 1
19 5330 89 141 FOP=-IPT7b SHAFT 1
20 5310 29 232 A%~ STAY 1
21 5341 89 138-1 hH™1b“7°L-} GUIDE PLATE 1
2 9670051001 Jyybstcih M5X10 2
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PART NUMBER INDEX

B & B S s a BS No B & &S o avEBS No

PART NUMBER SECTION No. ’ PART NUMBER SECTION No. ’
NBH ~624S 5340z 3551130 5290 21 142 534027 220 4
5110 10 010-4 5340z 840 5290 21 161 53406 530 75
5110 10 100-4 (53402 840 5290 21 161 53402 210! 36
5110 10 110 5340z 8401 14 5290 21 161 53407 220! 75
5110 10 121 53407 840 7 5290 21 161 534071 330, 44
5110 10 122 53407 840 | 26 5290 21 164 53406 370 61
5110 10 123 53407 840 38 5290 21 164 53407 360 73
5110 10 130 53407 840 39 5290 21 212 53406 511 38
5110 10 141 53407 840 12 5290 21 316 53406 5111 51
5110 10 142-1 53407 84D 31 5290 21 316 53406 5301104
5110 10 143-2 53407 840 23 5290 21 316 53407 350| 65
5110 10 171 53407 840, 25 5290 21 521 53406 890} 66
5110 10 180-1 |53407 840 5290 21 521 53401 350 77
5110 10 190-1 [53407 840 5290 21 521 53407 380 43
5110 20 110-1 |53407 840 5290 21 612 53406 370} 10
5110 20 111 53407 840 4 5290 21 612 53407 210 28
5110 20 112 53407 840 6 5290 21 612 53407 220 95
5110 20 113-1 53407 840 24 5290 21 641 53406 370 44
5110 20 114-1 |5340Z 840 18 5290 21 641 53407 330! 63
5110 20 115 5340z 840 17 5290 21 641 53407 355| 98
5110 20 116-2 [5340z 840 19 5290 21 643 5340z 330 62
5110 20 117 5340z 840| 29 5290 22 318 5340z 210 2
5110 20 118-3 [5340z 840 20 5290 22 318 534071 220 47
5110 20 119 53407 840 5 5290 23 112 53407 240} 87
5110 20 121 53402 840 3 5290 23 112 53407 245 | 87
5110 20 131-1 15340z 840 1 | 5290 23 112 53407 365| 58
5110 20 132-1 |53407 840 8 5290 23 113 53407 250 10
5110 20 140 53407 840 45 5290 23 113 53407 260 38
5110 20 150 53407 840| 41 5290 23 115 53406 540| 93
5110 20 160 5340z 840 42 5290 24 118 53406 530 98
5110 20 170 5340z 840 43 5290 24 126 53407 860 24
5110 20 180 53407 840 44 5290 24 127 5340z 230 20
5110 20 190 5340z 840| 50 5290 24 127 53407 240 88
5290 12 314 53406 540121 5290 24 127 53407 245 88
5290 14 120 53406 110 8 5290 24 127 53407 365| 44
5290 16 200-3 5340z 170 5290 24 233 53407 240(102
5290 16 212 5340z 170 36 5290 24 233 5340z 245|102
5290 16 215 5340z 170 29 5290 24 234 53407 240103
5290 16 226 5340z 170 61 5290 24 234 5340z 245103
5290 16 311 53407 170 7 5290 24 251 53406 540 71
5290 16 312 5340z 170 27 5290 24 251 53407 240} 12
5290 16 313 53408z 170 22 5290 24 251 5340871 245) 12
5290 16 314 5340z 170 26 5290 24 252 53407 2401112
5290 16 315 53402 170 21 5290 24 252 53407 2451112
5290 16 316 5340z 170 25 5290 24 253 53407 240 1
5290 16 411 53407 170 32 5290 24 253 53407 245 1
5290 16 412-1 (53402 170| 53 5290 24 275 53406 513, 23
5290 16 413 5340z 170 57 5290 24 311 53406 530 69
5290 16 414 53402 170) 56 5290 25 113 53407 250} 18
5290 16 415-2 |5340Z 170| 34 5290 25 114 53407 2507 12
5290 17 111 53407 170 50 5290 25 114 53407 260 26
5290 17 113 53402 1701 15 5290 25 114 53407 365| 49
5290 17 113 5340z 320| 79 5290 25 114 5340z 870 21
5290 17 113 53407 880| 10 5290 25 115 53407 260, 20
5290 17 115 53402 170 47 5290 26 112 53406 370) 31
5290 17 115 53407 320 81 5290 26 112 53407 210 78
5290 17 115 5340z 880, 12 5290 26 112 534071 220 77
5290 17 119 53402 170] 51 5290 26 213 534071 260 31
5290 17 120 53407 170 5| 5290 26 222 53407 260 15
5290 17 127 53407 320, 89 5290 29 210 53406 370| 20
5290 21 123 534072 330 39 5290 29 210 53407 330} 32
5290 21 142 53407 2101108 5290 29 210 53407 895] 10




PART NUMBER INDEX

¥ a B 5 o a BT No. B & F S o BE No

PART NUMBER SECTION No. PART NUMBER SECTION No. '
5290 29 222-1 {53406 530 38 5290 32 310 5340z 320, 73
5290 29 311 53406 530 2 5290 32 313 53407 320 75
5290 29 311 534071 230 7 5290 32 420 5340z 320 4
5290 29 311 53407 360 36 5290 32 430 5340z 320 7
5290 29 311 53407 365 18 5290 32 440 53407 320 6
5290 29 311 5340z 380| 44 5290 32 451 5340z 320 3
5290 29 311 53407 892 2 5290 32 452 5340z 320 -5
5290 29 312 53406 511 (110 5290 32 452 5340z 350 55
5290 29 312 53406 538) 15 5290 32 452 53402 355 74
5290 29 312 5340z 310 7 5290 32 452 534Gz 380 1
5290 29 312 53407 330 40 5290 32 531 53407 320 24
5290 29 312 53407 355| 90 5290 32 532-1 |5340z 320 15
5290 29 312 53402 380 21 5290 32 533-2 |5340z 320 8
5290 29 313 53406 370 37 5290 33 122 53402 892 | 24
5290 29 313 53406 530 5 5290 33 141 53407 330 65
5290 29 313 53407 240} 13 5290 33 142-1 |5340Z 330 12
5290 29 313 534071 245| 13 5290 33 213-1 (53407 330 28
5290 29 313 53407 330 59 5290 33 2137-1|53407 330
5290 29 313 53407 380| 15 5290 33 214 53406 511 23
5290 29 313 53402 755) 15 5290 33 214 53406 520 42
5290 29 314 53406 540121 5290 33 214 53406 540 87
5290 29 314 53407 330 19 5290 33 214 5340z 330 | 20
5290 29 314 53407 360} 16 5290 33 215-1 534071 330} 31
5290 29 314 53407 895 9 5290 33 21571-1 (53407 330
5290 29 315 53406 512| 15 5290 33 230-2 5340z 330} 17
5290 29 315 53406 530 87 5290 33 314 53407 330 29
5290 29 315 53406 890| 39 5290 33 431 53407 330 13
5290 29 315 53407 365| 13 5290 33 451-1 |5340z 210/ 35
5290 29 315 53401 892 | 33 5290 33 451-1 15340z 220 3
5290 29 411 53407 230| 35 5290 33 454 534Gz 210|107
5290 29 411 53407 365] 26 5290 33 454 5340z 220 5
5290 29 412 53402 210 68 5290 33 455 53407 330 8
5290 29 412 53407 220 72 5290 33 511 53407 380 51
5290 29 412 53407 230 34 5290 33 512 5340z 380 | 49
5290 29 412 53407 365 27 5290 33 515 5340z 380 50
5290 31 116 53402 880 50 5290 33 534 53406 370 | 25
5290 31 122 53407 310 26 5290 34 130 5340z 330} 49
5290 31 122 53407 312 12 5290 34 141-1 5340z 330| 50
5290 31 151-1 5340z 650 4 5290 34 142 5340z 330 36
5290 31 152-1 |53407 650 3 5290 34 151 53407 330 46
5290 31 153-1 |53407 650 2 5290 34 152 5340z 170 3
5290 31 214 534071 355} 40 5290 34 152 5340z 330 67
5290 32 112 53407 320 42 5290 34 153 5340z 330 48
5290 32 113 53407 320 51 5290 35 113 5340z 380 38
5290 32 114 5340z 320 55 5290 35 131-1 |5340G 540 2
5290 32 115 53407 320 43 5290 35 131-1 |[53406 890 | 64
5290 32 117 5340z 320} 50 5290 35 131-1 |5340z 240 51
5290 32 121 5340z 320| 54 5290 35 131-1 |5340z 245 51
5290 32 122 5340z 320| 53 5290 35 136-1 5340z 330 1
5290 32 123-1 |[5340z 320/ 47 5290 36 112 5340z 360 33
5290 32 125 5340z 320 46 5290 36 212 53407 360 47
5290 32 126 53407 320 45 5290 36 214 153407 3501104
5290 32 141 5340z 320]| 48 5290 36 214 53407 360 41
5290 32 141 5340z 355| 16 5290 36 321 5340z 360 8
5290 32 141 53402 892, 27 5290 36 351 53407 3504 79
5290 32 211-1 |5340z 320| 49 5290 36 353 53407 360} 23
5290 32 212-2 {5340z 320| 62 5290 36 354 53402 360 5
5290 32 213 53407 320 66 5290 36 355-1 53407 360 26
5290 32 214 53407 320 67 5290 37 123 53406 370 65
5290 32 215 53407 320 61 5290 37 123 53406 513 | 43
5290 32 216 53407 320 65 ] 5290 37 123 53406 5305 11
5290 32 217 53407 3201 91 5290 37 123 5340z 2101118




PART NUMBER INDEX

B R B S ol alBgs No nH 5 & 5 triaBS No

PART NUMBER SECTION No. ’ PART NUMBER SECTION No. ’
5290 37 123 53407 2201116 5290 38 238 53406 535! 31
5290 37 123 53407 330 3 5290 38 238 53407 380 24
5290 37 123 53407 360 34 5290 38 310-1 5340z 380 6
5290 37 151-1 |53406 370 43 5290 38 321 53407 380 5
5290 37 211 53406 370 59 5290 38 322-2 53407 380} 18
5290 37 220 53406 370 57 5290 38 330 5340z 380 9
5290 37 231 53406 370! 58 5290 38 341 53407 380, 10
5290 37 232 53406 370} 52 5290 41 114-1 (53407 210 41
5290 37 233-1 53406 370 60 5290 41 114-1 (53407 220102
5290 37 233-1 (53406 530121 5290 43 112 5340z 3601 35
5290 37 240-1 |5340G6 370| 55 5290 43 1121 5340z 360
5290 37 251 53406 370 56 5290 44 241 5340z 892! 60
5290 37 251 53406 520 52 5290 51 043 53406 511 | 46
5290 37 310-1 53406 370 5290 51 043 53406 513 16
5290 37 3107-1 (53406 370 5290 51 063-1 53406 511 30
5290 37 311 53406 370| 53 5290 51 063-1 |[5340G6 890 36
5290 37 312 53406 370| 54 5290 51 064 53406 511 | 28
5290 37 313 53406 370 12 5290 51 064 53406 890 34
5290 37 313-1 53406 370 51 5290 51 070 53406 511} 29
5290 37 314 53406 370 | 27 5290 51 070 53406 890 | 35
5290 37 314 53406 530|116 5290 51 082 53406 511 | 18
5290 37 421-1 |53406 370} 62 5290 51 083 53406 511 17
5290 37 431 53406 370 42 5290 51 083 5340G 514 | 60
5290 37 432 53406 37080 41 5290 51 083 53406 535} 45
5290 37 433 53406 370 48 5290 51 083 53406 540 22
5290 37 433 53406 511 67 5290 51 090-1 |5340G6 511 | 47
5290 37 433 53407 210 17 5290 51 120-1 |5340G6 511 72
5290 37 433 53407 220 74 5290 51 122 53406 511 | 70
5290 37 433 53407 360 58 5290 51 123-1 53406 511 | 68
5290 37 433 53407 755 18 5290 51 123-1 |5340G 514 43
5290 37 433 53407 828 4 5290 51 123-1 |53407 360 10
5290 37 434-1 |5340G6 370 47 5290 51 132-1 |[5340G6 530) 85
5290 37 434-1 |53407 330 43 5290 51 133 53406 511 | 59
5290 37 434-1 53407 350 78 5290 51 133 53406 530 84
5290 37 512 53406 370| 30 5290 51 134 53406 511126
5290 37 513-1 |53406 530 77 5290 51 134 53406 530 91
5290 37 513-1 |53407 892 8 5290 51 135 53406 511 58
5290 37 514 53406 530} 19 5290 51 135 53406 530 83
5290 37 515 53406 370 29 5290 51 212-2 |53406 512 32
5290 37 610 53406 370 5290 51 231-1 53406 512 31
5290 37 611 53406 370 4 5290 51 312 53406 511 | 83
5290 37 612 53406 370 1 5290 51 414 5340G 513 | 26
5290 37 613 53406 370 6 5290 51 414 53406 535} 43
5290 37 613 53406 890 40 5290 51 423 53406 513| 18
5290 37 614 53406 370 3 5290 51 424 53406 513 31
5290 37 614 53406 890 42 5290 51 426 53406 513 32
5290 37 712 53406 370 50 5290 51 427 53406 513} 15
5290 37 721 53406 370 17 5290 51 427 53406 890 79
5290 37 722 53406 370 15 5290 51 432 53406 512 | 43
5290 37 814 5340G 370 9 5290 51 433 5340G 512 42
5290 37 814 53406 890 20 5290 51 437-1 |5340G 512 45
5290 38 121 53407 320 19 5290 51 437-1 |5340G 513 39
5290 38 121 53407 380 20 5290 51 521 53406 512 | 28
5290 38 141-1 |53407 330| 58 5290 51 521 53406 513 12
5290 38 232 53407 380 16 5290 51 622-2 53406 512 22
5290 38 233 5340z 380 25 5290 51 632-2 |53406 512 23
5290 38 235 53406 512 67 5290 51 640-2 |53406 512
5290 38 235 53406 535 12 5290 51 642-2 |53406G6 512 17
5290 38 235 53406 540118 5290 51 722 53406 514 12
5290 38 235 5340z 240107 5290 51 730-1 53406 514
5290 38 235 53407 245107 5290 51 730-1 (53406 535
5290 38 236 5340z 380| 30 5290 51 731-1 |5340G 514 44




PART NUMBER INDEX

;A B 5 o &S No ® & F 5 o aBS No

PART NUMBER SECTION No. ’ PART NUMBER SECTION No. ’
5290 51 732 53406 514} 33 5290 74 087 5340G 710 36
5290 51 732 5340G 535 25 5290 74 087 53406 7201 45
5290 51 733-1 5340G 514 61 5290 75 031 53406 750, 18
5290 51 733-1 5340G 535! 46 5290 75 031 53402 751 5
5290 51 735 5340G 514 13 5290 76 022 53406 750 10
5290 51 735 5340G6 535 19 5290 76 022 5340z 751 7
5290 51 736 5340G 514 1 5290 82 162 53406 890 52
5290 51 736 5340G6 535 | 35 5290 84 991 5340z 380 | 48
5290 51 737 53406 514 28 5290 86 413 53407 860 25
5290 51 738 5340G6 514 26 5290 87 315-1 53407 8721 15
5290 51 740 5340G 514} 52 5290 87 316-1 534071 872 6
5290 51 742 53406 514 6 5290 87 317 534027 872 7
5290 51 742 5340G 535 39 5290 87 319-1 5340z 872 11
5290 51 744 5340G 514 34 5290 87 322 53407 872} 23
5290 51 821-1 5340G6 514 | 14 5290 87 323-1 53407 872 18
5290 51 822 5340G 514 8 5290 87 421-1 53407 860 4
5290 51 830 5340G 514 7 5290 87 422-1 5340z 860 12
5290 52 112 53406 514 18 5290 87 423-1 53407 8601 10
5290 52 115 5340G 514 17 5290 87 431-1 53402 860 29
5290 52 119-1 5340G 514 | 35 5290 87 441 53402 860 | 11
5290 52 119-1 5340G6 520} 25 5290 88 112 53406 890 48
5290 52 119-1 5340G6 535 | 24 5290 88 11212 53406 890
5290 52 130 5340G 514 5290 88 115 5340G 890 46
5290 52 213 53406 520 62 5290 88 131 53406 890 | 31
5290 52 244 5340G 535| 28 5290 88 133 5340G6 890 41
5290 52 244 53407 210} 84 5290 88 134 53406 890 | 21
5290 52 244 5340z 220 62 5290 88 142 5340z 880 | 32
5290 52 244 5340z 360 9 5290 88 144 53406 890 | 49
5290 52 322 53406 5304 73 5290 88 170 53406 512 3
5290 52 422 53407 860 5 5290 88 170 53406 513 5
5290 52 423-1 53406 5301128 5290 88 170 53406 890} 19
5290 52 423-1 53406 750 1 5290 88 180 53406 890 28
5290 52 423-1 53407 751 20 5290 88 183 53406 890 30
5290 52 535 53406 512 5 5290 88 190 53406 890} 51
5290 52 535 - 53406 513 3 5290 88 193 53406 890 3
5290 53 121 53406 520 24 5290 88 194 5340G6 890 1
5290 53.132-1 53406 535 20 5290 88 1942 53406 890
5290 53 255 53406 530| 62 5290 88 210-1 53407 880 | 49
5290 53 255 53406 825! 381 5290 88 220-1 53407 880! 47
5290 54 325 53402 210 97 5290 88 231 53402 880 | 44
5290 54 325 53407 220 63 5290 88 235 53407 880 36
5290 54 338 53406 512! 73 5290 88 250 53407 880! 21
5290 54 338 5340G 540 16 5290 89 112 53406 890 59
5290 54 338 53407 355 41 5290 89 120 53406 890| 55
5290 54 413 53406 540 7 5290 89 129 5340G 890! 81
5290 54 542-1 53402 355 99 5290 89 135 53406 890 | 60
5290 54 669-1 53406 540 1 5290 89 142 53407 895| 18
5290 61 135-1 53406 710 30 5290 89 143 5340z 880 30
5290 61 633 53406 611 39 5290 89 148 5340G 890 56
5290 61 633 5340G 6151 53 5290 89 211 53406 890 11
5290 61 633 53406 710| 31 5290 89 212 53406 890 14
5290 61 633 53406 720 38 5290 89 213 53406 890 9
5290 61 916~2 |5340G 630 5 5290 89 215 53406 890 7
5290 61 941 53407 680 18 5290 89 216 5340G6 890 4
5290 61 961 53407 680 1 5290 89 219 53406 890 2
5290 61 963 53407 680 4 5290 89 219 53407 355|156
5290 61 964 53402 680 2 5290 89 222 53407 8921 36
5290 61 965 53407 680 6 5290 89 224 534071 892 3
5290 74 075 53406 720 42 5290 89 227-1 53407 892 | 26
5290 74 082 53406 750 62 5290 89 228 53407 892| 59
5290 74 082 5340272 751 43 5290 89 323-2 {5340z 892} 25
5290 74 083 53406 710 37 5290 89 324 5340z 355 21
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5290 89 324 53402 892 11 5300 33 562 5340z 380! 40
5290 89 325-1 {53407 892! 23 5300 36 352 53407 360 29
5290 89 422 53406 535| 65 5300 37 411 53406 370 39
5290 89 422 53407 892! 51 5300 37 810 53406 370
5290 89 423 53402 892 | 53 5300 37 811 53406 370 67
5295 75 020-1 !53406 750 23 5300 37 815 5340G 370! 68
5295 75 020-1 (53402 751 3 5300 37 815 53406 890 | 82
5295 75 031-1 153406 750 34 5300 37 820 53406 370 69
5295 75 040 53406 750 47 5300 37 820 53406 890 83
5295 75 040 53402 751 | 38 5300 38 234-1 |53407 380 29
5295 76 013 53402 7511 37 5300 45 243 52406 530 6
5296 33 525-1 |5340G 520 57 5300 45 243 53407 230 30
5296 88 160 53406 890 5300 45 243 53407 365 | 34
5296 88 161 53406 890| 80 5300 51 160 53406 511 52
5300 12 220-1 |5340z 320 34 5300 51 170 53406 511 | 54
5300 12 223 53407 320 35 5300 51 170 53406 530 (105
5300 12 224 53406 514 21 5300 51 180-1 (5340G 511 49
5300 12 224 53406 535| 16 5300 51 631-2 |53406 512 25
5300 12 224 53406 890 77 5300 51 6312-2 53406 512
5300 12 224 53407 170 44 5300 51 633-2 |5340G6 512 | 24
5300 12 224 53407 320! 37 5300 51 641 53406 512} 19
5300 12 224 53407 8801 15 5300 51 6411 53406 512
5300 17 116 53407 170! 46 5300 51 644 5340G 512 | 18
5300 17 116 53407 320 82 5300 51 842 53406 514 9
5300 17 116 53407 880| 13 5300 52 121 53407 828 39
5300 17 117 53406 535 17 5300 52 122~-1 [5340G 514 20
5300 17 117 5340z 170 45 5300 52 122-1 |53406 535| 55
5300 17 117 5340z 320/ 83 5300 53 213 53406 530 66
5300 17 117 53407 880 14 5300 53 213 53406 750 26
5300 21 424 53407 2401 39 5300 53 213 53407 751 24
5300 21 424 53407 245| 39 5300 53 214-1 53406 530 65
5300 21 424 53407 250| 29 5300 53 216 53406 530 56
5300 21 424 53407 880 58 5300 53 250-3 [5340G6 530
5300 21 424 53407 892 | 58 5300 53 250-3 |[5340G6 825
5300 22 313 53407 210 4 5300 53 252-1 |5340G 530 64
5300 22 313 53407 220 49 5300 53 252-1 (53406 825, 83
5300 22 317 53407 210 3 5300 53 253 53406 530 63
5300 22 317 53407 2201 48 5300 53 253 53406 825| 82
5300 25 117 53407 650 35 5300 53 254-2 {53406 530 61
5300 29 317 53406 820! 51 5300 53 254-2 |53406 825| 79
5300 29 317 53406 825 32 5300 53 256~-2 (53406 530 59
5300 32 550 53407 3201 39 5300 53 256-2 (53406 825 78
5300 32 568 53407 365| 64 5300 54 152 5340z 2101117
5300 32 569 5340z 320]| 22 5300 54 152 534027 2201117
5300 32 571 53407 320| 20 5300 54 152 53407 365| 15
5300 32 574 53407 320| 26 5300 54 161-1 |53407 330 68
5300 33 538 53406 370 35 5300 54 332 53407 3601 71
5300 33 538 53406 511 35 5300 56 088 53407 210 43
5300 33 538 53406 513 60 5300 56 088 53407 220| 87
5300 33 538 53406 820| 54 5300 56 091 53406 512 70
5300 33 538 53406 825 2 5300 57 023%-1 |5340z 828 16
5300 33 538 53407 2401 53 5300 57 024 53402 828| 46
5300 33 538 53407 245| 53 5300 57 052 534027 330| 42
5300 33 561-1 |53406 890| 72 5300 57 133 53406 511 26
5300 33 561-1 |53407 210]| 49 5300 57 133 53406 530|133
5300 33 561-1 (53407 220|108 5300 58 143 53407 320 11
5300 33 561-1 5340z 380 35 5300 58 1431 53402 320
5300 33 562 53406 520 15 5300 58 144 53406 5111[109
5300 33 562 53406 890! 68 5300 58 144 53407 320 12
5300 33 562 53407 210 50 5300 58 145 53407 350| 82
5300 33 562 53407 220106 5300 58 145 53407 3551113
5300 33 562 53407 360| 69 5300 58 364 53406 511| 55
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1 5300 58 364 53406 5301106 5300 87 410 53407 872
5300 58 513 53406 820 14 5300 87 412 53401 872 1
5300 58 513 53406 825| 24 5300 87 424-1 5340z 860 20
5300 58 513 53402 355 67 5300 87 425-1 53407 860 1
5300 59 126-1 |53407 3551104 5300 89 210 53406 890
5300 59 132 53406 513 | 74 5300 89 214 53406 890 16
5300 59 132 53406 820 26 5300 89 822-2 (53407 680 | .8
5300 59 132 53406 825 38 5310 12 220 53407 320 | 34
5300 59 132 53407 310 47 5310 12 223 53407 320, 35
5300 59 133 53407 310! 48 5310 17 117 53406 535} 17
5300 59 134 53407 892, 52 5310 17 117 53407 1701 45
5300 59 331 53407 310} 50 5310 17 117 53407 320 83
5300 59 565 53407 210| 40 5310 17 117 53407 880 14
53200 59 565 5340z 2201 61 5310 22 313 53407 210 A
5300 59 565 53407 360 66 5310 22 313 5340z 220 49
5300 59 566 53406 520 17 5310 24 211 534071 240 3
5300 59 566 53407 360 77 5310 24 211 534071 245 3
5300 61 124~1 |5340G6 110 1 5310 29 232 5340z 290 30
5300 71 155 53406 71010 17 5310 29 232 53407 315 5
5300 71 155 53406 720} 20 5310 29 232 53407 895 20
5300 71 156 53406 710 7 5310 31 120 53407 310
5300 71 156 53406 720 3 5310 31 121 534071 310 24
5300 72 013 53406 710 25 5310 31 154-1 53407 650 1
5300 72 021 53406 710 3 5310 31 215 53407 310} 21
5300 72 021 53406 720 2 5310 32 111 534071 320 | 44
5300 73 014 53406 710 28 5310 32 116 53407 320| 59
5300 73 015 53406 720| 34 5310 32 118 53407 320 | 58
5300 73 031 53406 710 14 5310 32 119 53407 7511 29
5300 73 031 53406 720} 29 5310 32 410 53407 315 4
5300 75 112 53406 750| 54 5310 33 211-1 53402 330 | 26
5300 75 112 534071 892 | 50 5310 33 538 53406 370 35
5300 82 184-1 (53406 825 64 5310 33 538 53406 5111 35
5300 82 185-1 |53406 820 17 5310 33 538 53406 513 | 60
5300 82 185-1 [53406G6 825 62 5310 33 538 53406 820 54
5300 82 186 53406 825| 55 5310 33 538 53406 825 2
5300 82 187 53406 820 18 5310 33 538 53407 240} 53
5300 82 188 53406 820 37 5310 33 538 53401 245 53
5300 82 188 53406 825 63 5310 36 215 53407 360| 44
5300 82 256 53406 535 11 5310 37 510 53406 370
5300 82 256 53406 820 8 5310 37 510z 53406 370
5300 82 256 53406 825 58 5310 37 511 53406 370} 32
5300 82 257 53406 820 9 5310 37 516 53406 370 28
5300 82 257 53406 825]| 59 5310 37 710 53406 370
5300 82 259 53406 820} 25 5310 37 711 53406 370 | 18
5300 82 259 5340G6 825| 45 5310 37 720 53406 370
5300 82 282 53406 820 10 5310 37 7201 53406 370
5300 82 282 53406 825| 71 5310 37 723 53406 370 11
5300 82 364 53407 828 3 5310 37 724 53406 370| 14
5300 82 513 53407 828 | 35 5310 37 730 53406 370
5300 82 517 53407 828 42 5310 37 810 53406 370
5300 82 520-1 (53406 530| 54 5310 37 811 53406 370 67
5300 82 520-1 |5340z 828| 27 5310 37 815 53406 370! 68
5300 82 543 53406 825 76 5310 37 815 53406 890 | 82
5300 87 121~-1 15340z 870 46 5310 37 820 53406 370 69
5300 87 161-1 |5340z 870! 29 5310 37 820 53406 890 83
5300 87 162 53407 870 42 5310 38 351 53407 380 2
5300 87 212 5340z 870} 60 5310 44 314 5340z 380 8
5300 87 2122 5340z 870 5310 44 314 5340z 880 22
5300 87.213 5340z 870| 57 5310 52 121 5340z 828 39
5300 87 2132 53407 870 5310 52 122-1 53406 514 20
5300 87 311-1 |5340z 872 22 5310 52 122-1 53406 535} 55
5300 87 312-1 |53407 872 2 5310 52 214 53406 520] 55
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5310 52 292 5340z 210 53 5322 24 271 53401 240 60
5310 52 292 5340z 220115 5322 24 271 53407 245 60
5310 52 293 5340z 210 45 5322 51 300 53406 511
5310 52 293 53407 2201113 5322 51 310 53406 5111 82
5310 52 521 53406 513| 57 5322 51 410-1 153406 513 20
5310 52 522 53406 513 58 5322 51 610-1 |[53406G6 512 14
5310 52 660 53406 5201 56 5322 51 630-2 |[5340G 512
5310 53 155-1 153406 530|127 5322 51 643 53406 512 | 20
5310 55 315 53407 315 7 5322 51 700 53406 514 4
5310 71 157 53406 710, 21 5322 51 700z 53406 514
5310 71 157 53406 720 17 5322 51 810 53406 514 54
5310 73 013 53406 710| 29 5322 51 81012 53406 514
5310 82 181 53406 820 2 5322 51 900-2 |53406 512
5310 82 181 53406 825 47 5322 51 920-2 53406 512
5310 82 281 53406 820 11 5322 51 921 53406 512 | 21
5310 82 281 53406 825| 15 5322 51 931 53406 512 | 16
5310 82 323-2 |5340G 820 46 5322 52 311 53406 530 10
5310 82 323-2 |53406 825| 13 5322 52 3111 53406 530
5310 87 150-1 |5340z 870 5322 52 314-1 53406 530 8
5310 87 154 534Dz 870 28 5322 52 353-3 |5340G6 530 89
5310 87 301-2 5340z 872 5322 52 355 53406 530|113
5310 87 302-1 |5340z 872 5322 52 357-1 {53406 530} 76
5310 87 310~1 |5340z 872 5322 53 163-1 |53406 530 {111
5310 87 313-1 |5340z 872| 16 5322 53 163-1 {53406 535 51
5310 87 314-1 |5340z 872| 10 5322 53 217 53406 530 53
5310 87 423-1 |53407 860| 30 5322 53 331 53406 511 [123
5310 87 522 53407 870 58 5322 53 331 53406 535 13
5310 88 113-1 {53406 890| 29 5322 53 332 53406 535 33
5310 88 140 5340z 880 5322 53 333-1 153406 535, 32
5310 88 141 53407 880 34 5322 53 334 53406 535, 23
5310 88 145-1 5340z 880} 54 5322 53 350-1 |53406 535| 37
5310 88 146 53407 880 37 5322 53 35071-1|53406 535
5310 88 160 53406 890 .| 5322 53 352-1 |53406 535 | 53
5310 88 161 53406 890 80 5322 53 410-2 |53406 535
5310 88 233 53407 880 42 5322 53 411-2 |53406 535 3
5310 89 133-1 |5340G6 890| 54 | 5322 53 412 53406 535 5
5310 89 134-1 |5340G6 890 53 5322 53 431-1 |53406G6 513 35
5310 89 223 534071 892 9 5322 53 433-2 53406 513 | 37
5310 89 311 53407 892| 31 5322 75 020 53406 750 49
5316 89 133-1 53406 890| 54 5327 52 371 53406 530|147
5316 89 134 53406 890 53 5327 52 373 53406 530|145
5320 24 240 53407 240 11 5327 52 374 53406 530 (144
5320 24 240 53407 245 11 5327 52 375 53406 530146
5320 65 211-3 |5340G6 652 6 5327 52 376 53406 530 (149
5320 65 212 53406 652 5 5327 52 410-1 |5340G 530
5320 87 217-1 |534071 8380 8 5327 52 411 53406 5301|123
5320 87 218 53407 880 4 5327 52 421 53406 530130
5321 22 121 5340z 210 15 5327 53 009 53406 530
5321 22 121 5340z 220 59 5327 53 110 53406 530 18
5321 29 220-1 (53401 892 5 5327 53 154 53406 530134
5321 43 117 53407 355|162 5327 53 181-1 |53406 530|138
5321 43 118 53406 520 63 5327 53 1383 53406 530{137
5321 51 564 53406 512 68 5327 53 184-2 |53406 530|139
5321 87 318-2 |53401 872 19 5327 71 015 53406 710 43
5322 24 112-1 |53407 240| 32 5330 11 181 53406 110| 24
5322 24 112-1 |53401 245| 82 5330 13 111 53406 110 6
5322 24 230 53407 240 5330 16 112 5340z 170, 18
5322 24 230 5340z 245 5330 16 422 53407 170 64
5322 24 231 53407 240|100 5330 21 662 5340z 210, 86
5322 24 231 53407 245|100 5330 21 662 5340z 220| 82
5322 24 232 5340z 240|101 5330 21 664 5340z 210 80
5322 24 232 53407 2451101 5330 21 664 5340z 220 65
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5330 23 113 53406 540| 97 5330 31 216 53407 310 30
5330 23 113 534Dz 230 21 1 5330 31 218 53407 310 9
5330 23 113 53407 240} 81 5330 31 220-1 |53407 310
5330 23 113 53407 245 81 5330 31 221 53407 3101 13
5330 23 113 53407 365 | 43 5330 31 232 53402 310 16
5330 24 311 53407 240 62 5330 31 268 53407 310 20
5330 24 311 53407 245| 62 5330 32 510-1 (53407 320 38
5330 24 313 53407 240 79 5330 32 520-1 |53401 320} 40
5330 24 313 53401 245 79 5330 32 560 5340z 320
5330 24 314-1 53407 240 70 5330 32 563 53407 320 17
5330 24 314-1 |534071 245| 70 5330 32 566 53407 320 13
5330 24 315 53407 240 76 5330 32 570 53407 320
5330 24 315 53407 245| 76 5330 32 575 53407 320 31
5330 24 316-1 |53407 240\ 75 5330 32 576-1 |5340z 320 33
5330 24 316-1 |53401 245 75 5330 32 580-1 |5340z 320
5330 24 317 53407 240 72 5330 33 110-1 |53407 330| 55
5330 24 317 53401 245 72 5330 33 1102-1(5340z7 330
5330 24 318 53407 240 78 5330 33 130 53407 330 64
5330 24 318 53407 245 78 5330 33 210-1 |53401 330
5330 24 319-2 (534071 240 63 5330 33 240-1 5340z 330, 66
5330 24 319-2 |534071 245 63 5330 33 410 53407 330! 54
5330 24 321 5340z 240 65 5330 33 41012 53407 330
5330 24 321 53401 245 65 5330 33 420 534071 330 | 52
5330 24 322 5340z 240 67 5330 33 440-1 |53407 330 6
5330 24 322 534071 245| 67 5330 33 4407-1|5340z 330
5330 24 341 53406 513 70 5330 33 453 53407 330 7
5330 24 341 53407 240 44 5330 33 620 53407 380 47
5330 24 341 53407 245 44 5330 34 110 5340z 330| 38
5330 24 349-1 53407 240 49 5330 35 221 53407 350 94
5330 24 349-1 (53407 245, 49 5330 35 222 5340z 350| 70
5330 24 349-1 {5340z 355101 5330 35 223 5340z 350 93
5330 24 351 5340z 240 47 5330 35 224 5340z 350 95
5330 24 351 5340z 245 47 5330 35 225 53402 350 68
5330 24 515 53402 870 5 5330 35 231 5340z 260 11
5330 24 522 53407 260 28 5330 35 231 5340z 350 4
5330 24 522 53402 365 61 5330 35 232-1 5340z 260 10
5330 25 113 534087 260 25 5330 35 232-1 |5340z 310 6
5330 25 118 53407 25041 15 5330 35 232-1 [5340z 350 6
5330 26 121 5340z 260} 22 5330 35 233 5340z 260 3
5330 26 211 53402 260 29 5330 35 233 5340z 350 10
5330 26 216 5340z 260 30 5330 35 234 53407 260 2
5330 26 221 53407 260 17 5330 35 235 53407 260 37
5330 26 223-3 |5340z 260 14 5330 35 235 5340z 350110
5330 26 224-3 |5340z 260 16 5330 35 310 53402 350
5330 26 225-2 |53407 260 18 5330 35 311 53407 350102
5330 29 234 53407 315 6 5330 35 311 53407 355|118
5330 29 314 53406 511 75 | 5330 35 312 53407 350| 84
5330 31 111-1 153407 310} 23 5330 35 312 53407 355|114
5330 31 112-1 |5340z 310} 34 5330 35 322 53407 350 76
5330 31 113-1 {5340z 310 37 5330 35 323-2 |[53407 350 75
5330 31 116 53407 310 36 5330 35 330-1 |5340z 350} 62
5330 31 118 53407 310 51 5330 35 330z-1(5340z 350
5330 31 130 53407 310 5330 35 341-1 |5340z 350 60
5330 31 140 53407 310 39 5330 35 351-1 53407 350)| 24
5330 31 150 53407 310| 40 5330 35 352 53407 350 47
5330 31 160 53407 310 5330 35 354-2 53401 350 48
5330 31 161 53407 310} 45 5330 35 361~ 53407 350 23
5330 31 170 534071 310 46 5330 35 362 53407 350 29
5330 31 180 53407 310 42 5330 35 370 53407 350| -
5330 31 181 53407 310, 43 5330 35 371 5340z 350 86
5330 31 211-1 |5340z 310{ 10 5330 35 410 53407 350 85
5330 31 212 53407 310 3 5330 35 421 5340z 350103
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5330 35 422 - 5340z 350 99 5330 52 660-1 |53406 520 41
5330 35 423 53406 530120 5330 52 671 53406 520 43
5330 35 423 53406 890 63 5330 53 195 53406 5301 57
5330 35 424 5340z 350100 5330 53 251-1 53406 5301 58
5330 35 430 53402 350 89 5330 53 251-1 53406 825 77
5330 35 441 53402 350 91 5330 54 518 53406 540 60
5330 35 460 5340z 350 5330 54 519-1 53406 540 56
5330 35 461 5340z 350 21 5330 54 521 53406 540| 44
5330 35 462-1 5340z 350 45 5330 54 521 5340z 355100
5330 35 463-1 |53407 350 37 5330 55 121-1 |53406 540 52
5330 35 464 5340z 350 5 5330 55 550 53406 530103
5330 35 465 5340z 350 13 5330 55 631 53406 513 50
5330 35 466 5340z 350 44 5330 57 151 53406 890 73
5330 35 467-2 153407 350| 36 5330 57 151 53407 210 58
5330 35 468 5340z 350|111 5330 57 151 53407 220|112
5330 35 536 53407 355, 28 5330 57 151 53407 380 39
5330 35 551-1 |5340Z 350 | 54 5330 59 566 53407 828 6
5330 35 551-1 |53407 355| 76 5330 61 321 53406 520 12
5330 35 552 53407 350 56 5330 61 434 53407 892 | 56
5330 35 552 53402 355 77 5330 61 598 53406 611 35
5330 35 561 5340z 355 92 5330 61 598 53406 615 | 49
5330 35 571 53407 355| 22 5330 61 599 53406 611 36
5330 35 573 53407 355} 14 5330 61 599 53406 615 50
5330 35 783 53407 355 68 5330 61 641-1 |5340G 611 5
5330 35 792 53407 355 91 5330 61 643-1 53406 611 9
5330 35 797 53407 355} 38 5330 61 644~2 |53406 611 8
5330 36 211 53407 3601 39 5330 61 646 53406 611 7
5330 36 312 53407 360 17 5330 71 212 53406 720 16
5330 36 313 53402 360 24 5330 75 031 53406 750 27
5330 36 314-1 |5340Z 360 12 5330 75 031 53487 751 18
5330 36 370 53407 360| 25 5330 75 120-1 |53406 750 55
5330 36 381-1 |[5340z 360 50 5330 75 482~1 |53407 751 36
5330 36 383 534Dz 360) 56 5330 75 491-~2 53406 750 50
5330 36 384 534071 360 72 5330 75 492-~1 |53406 750| 52
5330 36 391 53407 360 57 5330 82 201 53406 513| 73
5330 36 392 5340z 360 49 5330 8z 201 53406 820 27
5330 36 531-1 5340z 360 4 5330 82 201 53406 825 40
5330 36 53121-1|53407 360 5330 82 240 5340G 820 12
5330 37 110 53407 330 56 5330 82 240 53406 825| 69
5330 37 110z 53407 330 5330 82 240z 53406 820
5330 37 230 53406 370 5330 82 240z 53406 825
5330 37 23012 53406 370 5330 82 321 53406 820 45
5330 37 320 53406 370 38 5330 82 321 53406 825 11
5330 38 130 5340z 330| 60 5330 82 326 5340z 650 11
5330 38 142 5340z 330 61 5330 82 425 53406 820 47
5330 38 210 5340z 380 19 5330 82 425 53406 825 10
5330 38 210z 53407 380 5330 82 426 53406 820 50
5330 38 220-1 |5340z 380} 17 5330 82 426 53406 825| 33
5330 38 240 53407 380} 13 5330 82 711 53406 820 32
5330 51 111 53406 511 73 5330 82 711 53406 825 60
5330 51 112-2 |53406 511 78 5330 82 720 53406 820 | 22
5330 51 131 53406 511 74 5330 82 720 53406 825 48
5330 51 132 53406 511} 60 5330 82 740~-1 |53406 825, 74
5330 51 412 53406 513 21 5330 87 215 53402 870 62
5330 51 563 53406 512 71 5330 87 216 53407 870 52
5330 51 564 53406 512 72 5330 87 217 5340z 870 55
5330 51 622 53406 512 60 5330 87 218 53407 870 53
5330 51 712 53406 514 5 5330 87 221 53407 870 63
53380 51 712 53406 535 38 5330 87 435-1 |53407 860 3
5330 52 492 53407 210| 22 5330 87 436-1 |53407 860 21
5330 52 492 53407 220 86 5330 88 110 53406 890
5330 52 634 53406 5201 47 5330 88 111 53406 890! 25




PART NUMBER INDEX

B & EF S triargEsS No B & E S o arBS No
PART NUMBER SECTION No. ’ PART NUMBER SECTION No. :
1533088 1112 53406 890 5340 21 140 5340z 210 75
5330 88 120 53406 890 | 33 5340 21 1402 5340z 210
5330 88 120z 53406 890 5340 21 143 53407 210, 67
5330 88 236-1 |5340z 880! 17 5340 21 143 53407 220 71
5330 88 237-1 15340z 880 20 5340 21 144 53407 210, 54
5330 88 262 53406 890 62 5340 21 144 53407 220 84
5330 89 130-1 53406 890 5340 21 145 5340z 210 55
5330 89 131-1 (53406 890 58 5340 21 145 5340z 220 85
5330 89 139-1 53407 895 13 5340 21 146 5340z 210 77
5330 89 141 53407 895, 19 5340 21 146 53407 220 92
5330 89 144-1 53407 895| 15 5340 21 147 5340z 210 72
5330 89 217 - 53406 890 6 5340 21 147 5340z 220 79
5330 89 217z 53406 890 5340 21 148 5340z 210 69
5330 89 221-1 |53407 892 37 5340 21 148 53407 220! 40
5330 89 351 53402 892 40 5340 21 151 5340z 210 70
5330 89 360 5340z 892 | 30 5340 21 151 5340z 220 2
5330 89 370 5340z 892 10 5340 21 152 53407 210 63
5330 89 373 5340z 892 | 22 5340 21 152 53407 220 15
5330 89 374 5340z 892 20 5340 21 154 5340z 210 61
5330 89 375 53402 892 46 5340 21 154 53407 220 35
5330 89 376 5340z 892 | 21 5340 21 160 5340z 210 65
5330 89 800-2 |5340z 680 5340 21 171 53402 210 37
5336 24 349-1 153407 240 49 5340 21 171 5340z 220 60
5336 24 349-1 |53407 245 49 5340 21 172 5340z 210 34
5336 24 349-1 (53407 355101 5340 21 172 53402 220 56
5336 54 519-1 |53406 540} 56 5340 21 173 5340z 210 33
5336 71 212 53406 720| 16 5340 21 173 5340z 220 57
5340 11 110 53406 110 10 5340 21 174 53407 210 26
5340 11 113 53406 110 39 5340 21 174 53407 220 55
5340 11 114 53406 110 39 5340 21 175 53407 210 12
5340 11 151 53406 110 26 5340 21 175 53407 220 21
5340 11 170 53406 110 25 5340 21 180 5340z 210
5340 15 111 53406 110¢ 15 5340 21 180 53407 220
5340 15 112 53406 110 18 5340 21 181 53407 210 8
5340 16 111 5340z 170] 18 5340 21 181 53407 220 52
5340 16 112 53407 170 18 5340 21 182 53407 210 5
5340 16 113 53407 170 18 5340 21 182 5340z 220 50
5340 16 421 53407 170 41 5340 21 183 53407 210} 13
5340 16 423 5340z 170} 58 5340 21 183 53407 220 24
5340 17 112 53402 170 48 5340 21 191 53407 210 1
5340 17 113 5340z 170} 20 5340 21 191 53407 220 46
5340 17 114 5340z 170 40 5340 21 210 5340z 210} 47
5340 17 114 5340z 320 80 5340 21 210 5340z 220|109
5340 17 114 53407 880! 11 5340 21 220 53407 2101119
5340 17 123 53407 170 38 5340 21 511 53407 210 76
5340 17 125 5340z 170 63 5340 21 520 5340z 210 74
5340 17 127 5340z 170 1 5340 21 520 534071 220 99
5340 21 111 53407 210 44 5340 21 520z 5340z 210
5340 21 112 5340z 210} 30 5340 21 520z 53407 220
5340 21 112 5340z 220107 5340 21 530 534071 220 94
5340 21 120 53407 210 24 5340 21 530z 5340z 220
5340 21 1202 53407 210 5340 21 540 5340z 210 73
5340 21 130 5340z 210 5340 21 540 53407 220{110
5340 21 130 5340z 220 5340 21 550-1 |5340z 210| 87
5340 21 131 5340z 210/ 20 5340 21 550Z-1,5340z 210
5340 21 131 5340z 220 98 5340 21 560 5340z 210
5340 21 132 5340z 210 27 5340 21 560 53407 220
5340 21 132 5340z 220 93 5340 21 561 5340z 210102
5340 21 133 5340z 210| 52 5340 21 561 5340z 220| 39
5340 21 133 5340z 220 90 5340 21 562-2 5340z 210| 88
5340 21 134-1 |53407 210} 81 5340 21 562-2 [53407 220| 88
5340 21 134-1 53407 220] 80 5340 21 563 5340z 210] 89

an .




PART NUMBER INDEX

B & B S o arES No I NP EVE 2 No

PART NUMBER SECTION No. ’ PART NUMBER SECTION No. ’
5340 21 563 53407 220 83 5340 23 131 53407 230! 48
5340 21 564 5340z 210 92 5340 23 132 53407 230 45
5340 21 564 5340z 220 13 5340 23 133 53407 230! 44
5340 21 570 5340z 210 5340 23 134 53407 230! 46
5340 21 571 5340z 210105 5340 23 135 53407 230 47
5340 21 572 5340z 210{103 5340 23 136 53407 230 43
5340 21 572 53407 220 30 5340 23 210 53407 230
5340 21 572 53407 870 438 5340 23 211 53407 230| 28
5340 21 580 53407 2101 94 5340 23 211 53407 365, 21
5340 21 590 53407 210106 5340 23 212 53407 230 36
5340 21 590 534071 220 91 5340 23 212 53407 365 28
5340 21 610 5340z 210|109 5340 23 220 53401 230, 33
5340 21 621 53407 210|110 5340 23 231 53407 2301 31
5340 21 621 53407 220 8 5340 23 231 53407 365 33
5340 21 622 5340z 210|113 5340 23 23112 53407 230
5340 21 622 53407 220 22 5340 23 2311 53407 365
5340 21 630 5340z 210 5340 23 232 53407 230} 38
5340 21 630 5340z 220 5340 23 232 53401 365| 46
5340 21 631-1 [5340z 210|114 5340 23 2322 53407 230
5340 21 631-1 (53407 220 26 5340 23 23212 53407 365
5340 21 632-1 53407 2101116 5340 23 233 5340z 230| 37
5340 21 632-1 |53407 220 27 5340 23 233 53407 365 47
5340 21 633 5340z 210|111 5340 23 234 53407 230 16
5340 21 633 53407 220, 16 5340 23 2341 5340z 230
5340 21 640 5340z 210112 5340 23 236 5340z 230 25
5340 21 640 5340z 220 17 5340 23 237 53407 230 8
5340 21 710 53407 220114 5340 23 237 53407 365| 16
5340 21 721 5340z 220|107 5340 23 238 5340z 230 61
5340 21 730 53407 220 76 5340 23 240 5340z 230 2
5340 21 730z 5340z 220 5340 23 311 53407 230} 59
5340 21 740 53402 220 42 5340 23 312 53407 230 60
5340 21 751 5340z 220 97 5340 24 111-1 53407 240 86
5340 21 760-1 5340z 220 89 5340 24 111-1 |53407 245 86
5340 21 7602-115340z2 220 5340 24 112-1 |53407 240 58
5340 21 770 53407 220 5340 24 112-1 53407 245 58
5340 21 771 5340z 220} 32 5340 24 121 53407 240} 84
5340 21 780 53402 220, 38 5340 24 121 53402 245 84
5340 21 790 53407 220 7 5340 24 122 53407 240| 94
5340 21 810 53406 520 65 5340 24 122 53407 245| 94
5340 21 820-~1 |5340z 210} 90 5340 24 123 53407 240 91
5340 21 830-~1 |5340z 210 98 5340 24 123 53407 245 91
5340 21 830-~1 (53407 220 43 5340 24 124 53407 240 61
5340 21 841 5340z 210|101 5340 24 124 53402 245 61
5340 21 841 5340z 220 67 5340 24 131 53407 240 34
5340 21 842 5340z 210 91 5340 24 140 53407 240 24
5340 21 850-1 |5340z 210100 5340 24 140 53407 245, 93
5340 21 860~1 (53407 220 44 5340 24 150 53407 2401 93
5340 21 871 53407 220 45 5340 24 150 53407 245| 24
5340 21 880-1 |534071 220 66 5340 24 161 53401 240 23
5340 21 891 5340z 210|120 5340 24 161 53407 245 23
5340 23 110-2 (53407 230 5340 24 162 53407 240, 26
5340 23 1102-2 53407 230 5340 24 162 53407 245| 26
5340 23 111-2 [53407 230 23 5340 24 163 53407 240 31
5340 23 112 53407 230 22 5340 24 163 534071 245 31
5340 23 113-1 53407 230 63 5340 24 164 53407 240 20
5340 23 114 53407 230 49 5340 24 164 53407 245 20
5340 23 115 5340z 230 51 5340 24 213 53407 240 2
5340 23 116~1 153407 230 56 5340 24 213 53407 245 2
5340 23 117 5340z 230 58 5340 24 215 53401 240 9
5340 23 118 53407 230 53 5340 24 215 53401 245 9
5340 23 118 53401 240 90 5340 24 220 53407 240
5340 23 118 53407 245| 90 5340 24 220 53407 245




PART NUMBER INDEX

B & B S o e BT No B s B S trarBS No
PART NUMBER SECTION No. ’ _ PART NUMBER SECTION No. ’
| 5340 24 221 5340z 240 95 5340 33 452 53407 330 9

5340 24 221 5340z 245| 95 | 5340 35 310 53407 355
5340 24 262 53407 240 96 5340 35 321 5340z 350 87
5340 24 262 53407 245 96 5340 35 353 53407 350 71
5340 24 263 5340z 240 97 5340 35 381 53407 350 50
5340 24 263 53402 245 | 97 5340 35 391 53407 350 35
5340 24 266 5340z 240 98 5340 35 451-1 |53407 350 72
5340 24 266 53407 245| 98 5340 35 454 5340z 355|106
5340 24 267 53402 240 99 5340 35 455 5340z 350 59
5340 24 267 53402 245 99 5340 35 456 53407 3501109
5340 24 344 53407 240 45 5340 35 511-2 [53407 35572
5340 24 344 53402 245 45 5340 35 512 53407 355|142
5340 24 541 53407 240 42 5340 35 521-2 53407 355112
5340 24 541 53407 245 42 5340 35 533-2 |53407 355111
5340 24 550 53407 240 5340 35 534-1 |53407 355| 29
5340 24 550 53407 245 5340 35 554 53407 350 53
5340 24 560 5340z 240)| 50 5340 35 555 53407 355| 78 |
5340 24 560 53407 245| 50 5340 35 556 53407 355 78
5340 24 564 5340z 240 36 5340 35 557 - 53407 355 78
5340 24 565 53407 245] 36 5340 35 572 53407 355 7
5340 24 570 53407 240 55 5340 35 610 534021 355
5340 24 580 53407 240 57 5340 35 613 53407 355| 36
5340 24 580 53407 245 57 5340 35 620 53407 355
5340 24 611 53407 245 | 34 5340 35 630 534071 355] 58
5340 24 620 53407 245) 55 5340 35 640 53407 355| 35
5340 25 110-1 |53407 250 5340 35 650 53407 355
5340 25 111-1 53407 250! 16 5340 35 651 53407 355[143
5340 25 116 53407 650 9 5340 35 662 53407 355| 18
5340 25 120 53407 650 5340 35 670 53407 355
5340 25 121 5340z 650| 34 5340 35 671 53402 355|145
5340 25 150 5340z 250| 26 5340 35 672 53407 355146
5340 25 160 5340z 250| 30 5340 35 673 53407 355|147
5340 25 211 5340z 250 20 5340 35 674 53407 355 (148
5340 25 212 5340z 250 5 5340 35 675 53407 355149
5340 25 213 5340z 250 3 5340 35 676 5340z 355|150
5340 25-214 5340z 250 8 5340 35 680 53407 355
5340 25 215 5340z 250 4 5340 35 690 53407 355
5340 25 216 5340z 250 33 5340 35 711 53407 355 25
5340 26 230-1 5340z 260 23 |- 5340 35 720 53407 355| 24
5340 29 111-3 |5340z 290 7 5340 35 7202 53407 355|.
5340 29 112-4 |53402 290 1 5340 35 722 5340z 350 64
5340 29 235-1 |5340z 290 27 5340 35 740 5340z 355
5340 29 236 5340z 290 6 5340 35 7402 53407 355
5340 29 237 5340z 290 28 5340 35 760 53407 355|144
5340 29 238 5340z 290 21 5340 35 842-1 |534071 355 61
5340 29 241 5340z 290 29 5340 35 910 53407 355
5340 31 001 53407 315 1 5340 35 920 - |53407 355
5340 31 002-2 |[5340z 315 8 5340 35 921 53407 355131
5340 32 130 5340z 320 60 5340 36 210 53407 360
5340 32 173 5340z 320 71 5340 36 220 53407 360 43
5340 32 174 53407 320 92 5340 36 310 53407 360
5340 32 711 5340z 320 68 5340 36 311 53407 360 18
5340 32 712 5340z 320 72 5340 36 315 53407 360 19
5340 32 713 5340z 320 64 5340 36 340-1 |5340z 360 13
5340 32 714 5340z 320 76 5340 36 344-1 53407 360 27
5340 32 715 5340z 320 77 5340 36 380 53402 360
5340 32 716 5340z 320, 70 5340 36 382 53407 3601 52
5340 32 717 5340z 320 78 5340 36 411-1 |53407 360 59
5340 32 718 5340z 320, 87 5340 36 413-2 |53407 360| 55
5340 32 719 53407 320 69 5340 36 414 53402 360 1
5340 32 719 5340z 880 1 5340 36 417 53407 360, 65
5340 33 121-1 |53407 330| 57 5340 36 420 53407 3601 76




PART NUMBER INDEX
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PART NUMBER SECTION No. ’ . PART NUMBER SECTION No. ’
5340 36 431 53407 360 64 5340 51 095 53406 5111 36
5340 36 432 53407 360 75 5340 51 096 53406 511} 37
5340 36 433 53402 360, 68 5340 51 110 53406 511
5340 36 434 53407 360| 80 5340 51 136 53406 5111 91
5340 36 435-1 153407 360 82 5340 51 140 53406 511 64
5340 36 510 53407 365 5340 51 1401 53406 511
5340 36 510z 53407 365 5340 51 142 53406 511 ] 63
5340 36 511 53407 365| 60 5340 51 150 53406 511 | 80
5340 36 512 5340z 365, 35 5340 51 210-1 (53406 512
5340 36 513 53407 365 42 5340 51 211-1 153406 512 33
5340 36 514 53407 365| 40 5340 51 213 53406 512 | 35
5340 36 515 53407 365 3 5340 51 214-1 [53406 512 | 34
5340 36 516-3 (53401 365 14 5340 51 216 53406 512 40
5340 36 517 53407 365| 37 5340 51 217 53406 5121 39
5340 36 518 53407 365 38 5340 51 219 53406 512 36
5340 36 521 53407 365 | 52 5340 51 232 53406 511 39
5340 36 522-1 534071 365 59 5340 51 2322 53406 511
5240 36 523-1 53407 365} 51 5340 51 300 53406 513
5340 36 524 53407 365 67 5340 51 313-1 53406 511 | 92
5340 36 530 53407 365 5340 51 400 53406 513
5340 36 540 53407 365| 25 5340 51 413 53406 513 | 46
5340 36 550 534071 365 10 5340 51 421 53406 513 | 48
5340 36 555 53407 365 11 5340 51 422 53406 513 | 24
5340 36 561-1 (53407 290 33 5340 51 423 53406 513 17
5340 36 562 534071 290 34 5340 51 425 5340G 513 45
5340 36 563-1 |534071 290 37 5340 51 431-2 |53406 512 | 44
5340 36 571 534071 365 62 5340 51 434 53406 512 48
5340 37 130 53406 370 40 5340 51 435-3 53406 512 41
5340 51 000-5 (53406 511 5340 51 436-2 53406 512 47
5340 51 010-4 |53406 511 5340 51 440 5340G 5131 42
5340 51 011=-2 |53406 511 15 5340 51 442 53406 513 | 44
5340 51 012-2 |5340G 511 4 5340 51 451 5340G 513 | 49
5340 51 013-2 |53406 511 5 5340 51 510-1 [5340G 512 62
5340 51 016 53406 511} 12 5340 51 510-1 53406 513} 10
5340 51 017 53406 511 2 5340 51 521-1 |5340G6 512 7
5340 51 031-3 |53406 511 44 5340 51 521-1 |[53406 513 7
5340 51 040-1 |53406 511 9 5340 51 522-1 (53406 512 6
5340 51 041 53406 511 42 5340 51 522-1 (53406 513 4
5340 51 0411 53406 511 5340 51 523-1 |53406 512 | 29
5340 51 042-3 {53406 511 | 45 5340 51 524~1 |[5340G6 512 30
5340 51 0421-3|53406 511 5340 51 525-1 |[53406 513| 14
5340 51 043-2 |[5340G6 511 7 5340 51 526 53406 512 75
5340 51 044-2 |53406 511 16 5340 51 527 53406 512 63
5340 51 047-1 |53406 511 10 5340 51 530 53406 512
5340 51 048 53406 511| 95 5340 51 531 53406 512 | 69
5340 51 050 53406 511 5340 51 532 53406 512 65
5340 51:051-1 |53406 511 | 40 5340 51 540 53406 512
5340 51 052-1 |53406 511 (124 5340 51 541 53406 512 74
5340 51 053 53406 511| 31 5340 51 550 53406 512 12
5340 51 054 53406 511| 22 5340 51 550 53406 513 13
5340 51 060 53406 511} 27 5340 51 560-1 [53406 512 61
5340 51 060z 53406 511 5340 51 570 53406 512 82
5340 51 070 53406 511 3 5340 51 700 53406 514 45
5340 51 080 53406 511 5340 51 700z 53406 514
5340 51 080 53406 530 5340 51 720 53406 514
5340 51 081 53406 511 19 5340 51 721 53406 514 15
5340 51 090-1 {53406 511| 24 5340 51 820 53406 512
5340 51 090z-1|53406 511 5340 51 821 53406 512 81
5340 51 093-1 |53406 511 25 5340 51 822 53406 512 | 80
5340 51 093-1 53406 530|132 5340 51 823 53406 512 | 79
5340 51 094 53406 511 26 5340 51 830-1 |53406 511
5340 51 094 53406 530(133 5340 51 831 53406 511 96
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PART NUMBER SECTION No. . PART NUMBER SECTION No. :
| 5340 51 832 53406 511 97 5340 52 6041 53407 365 -

5340 51 832z 5340G 511 5340 52 605 53406 520 58
5340 51 840-1 |5340G 511 5340 52 606 53406 520 59
5340 51 841 53406 511 {101 5340 52 606 53406 5301 67
5340 51 842 53406 511|103 5340 52 606 5340z 355| 23
5340 51 850 53406 511108 5340 52 606 53407 365) 55
5340 51 860 53406 511 5340 52 610 53406 520 53
5340 51 870 53406 511 5340 52 6102 53406 520
5340 51 871 53406 5114 99 5340 52 620 53406 520 11
5340 51 872 53406 511|119 5340 52 631 53406 520 1
5340 51 873 53406 5111115 5340 52 632 53406 520 14
5340 51 874 53406 511|122 5340 52 632 53407 380 41
5340 51 875 53406 511113 5340 52 633 53406 5401103
5340 51 876 53406 511116 5340 52 634 53406 520 10
5340 51 880 53406 511117 5340 52 635 53406 520 3
5340 51 891 53406 511|111 5340 52 640 53406 520 7
5340 52 111 53406 514 | 32 5340 52 650 53406 520 6
5340 52 117 5340G 514 41 5340 52 652 53406 520 20
5340 52 130 53406 514 5340 53 120-1 53406 530 7
5340 52 131 53406 514 40 5340 53 1202-1|5340G6 530
5340 52 132 53406 514 39 5340 53 130 53406 530
5340 52 141 53406 514, 31 5340 53 131 53406 5301125
5340 52 161 53406 514 23 5340 53 160-3 53406 530|135
5340 52 200 53406 520 5340 53 170-1 53406 530| 94
5340 52 211 53406 520 51 5340 53 170-1 |534B6 535| 50
5340 52 212 53406 520} 35 5340 53 1702-1}5340G6 530
5340 52 220 53406 520 38 5340 53 170z-1|53406 535
5340 52 240 53406 520 40 5340 53 174 53406 530| 96
5340 52 250-1 |53406 520 49 5340 53 175 53406 512 13
5340 52 260 53406 520 29 5340 53 175 53406 513} 11
5340 52 271-1 [53406 520 27 5340 53 175 53406 530 95
5340 52 280 5340G 540 86 5340 53 175 53406 535| 54
5340 52 290 53406 540104 5340 53 176 52406 530| 95
5340 52 301 53406 520 36 5340 53 176 53406 535 | 54
5340 52 302-1 |53406 540 88 5340 53 182 53406 5301109
5340 52 303 53406 540 84 5340 53 190-2 |53406 530 51
5340 52 304-1 (53406 540[106 5340 53 211 53406 530| 49
5340 52 312 5340G 530 12 5340 53 212-1 53406 530 52
5340 52 313 53406 530 9 5340 53 220-1 |53406 535
5340 52 320 53406 530| 70 5340 53 221 53406 535| 52
5340 52 32012 53406 530 5340 53 222 53406 535 48
5340 52 330 53406 530 5340 53 270 53406 535
5340 52 341 53406 530 81 5340 53 271 53406 535| 63
5340 52 342 53406 530| 86 5340 53 272 53406 535 57
5340 52 350 53406 530 79 5340 53 273 53406 535 59
5340 52 354-1 |5340G6 530 90 5340 53 274 53406 535 61
5340 52 360 53406 530 78 5340 53 275 53406 535, 62
5340 52 371-1 |5340G 530 74 5340 53 280 53406 535| 64
5340 52 3712-1|5340G 530 5340 53 290 53406 535] 56
5340 52 380 53406 530 99 5340 53 311 53406 535| 14
5340 52 500 53406 513 5340 53 312 53406 535 27
5340 52 510 53406 513 61 5340 53 340 53406 535 40
5340 52 516 53406 513| 55 5340 53 3401 53406 535
5340 52 517 53406 513 52 5340 53 341-1 |53406 535 21
5340 52 518 53406 513 64 5340 53 344 53406 535| 18
5340 52 519 - 53406 513| 56 5340 53 361 53406 535 38
5340 52 520 53406 513 5340 53 413-1 |5340G6 535 2
5340 52521 53406 513| 69 5340 53 420 53406 513] 76
5340 52 522 5340G 513 68 5340 54 111-2 [53406 540} 95
5340 52 530 53406 513, 66 5340 54 112 53406 540] 99
5340 52 603 5340z 365 66 5340 54 112~1 53406 540 99
5340 52 604 5340z 365] 65 5340 54 113 53406 540! 96
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5340 54 114 53406 540101 5340 55 119 53406 510 13
5340 54 513-1 53406 540 92 5340 55 121 53406 510 15
5340 54 513-2 153406 540, 92 5340 61 110 53406 611 1
5340 54 514 5340G 540 91 5340 61 120 53406 611 1
5340 54 515 5340G 540122 5340 61 121 53406 611 17
5340 54 516 53406 540 49 5340 61 122 53406 611 18
5340 54 521-1 5340G 540 81 5340 61 123 53406 611 12
5340 54 523-1 53406 5407 79 5340 61 124 5340G 611 17
5340 54 610 53406 540 5340 61 130 5340G 615 1
5340 54 620-2 (53406 540 5340 61 130 534071 614 1
5340 54 621-2 |5340G 540 43 5340 61 130 53407 616 1
5340 54 622-1 53406 540 40 5340 61 130 534071 617 1
5340 54 623 53406 540 27 5340 61 130 53407 618 1
5340 54 626-1 53406 540 37 5340 61 132 53406 615 20
5340 54 627 53406 540 28 5340 61 132 53401 614 | 20
5340 54 628 53406 540 25 5340 61 132 53407 616 20
5340 54 629 53406 540 30 5340 61 132 53407 617 20
5340 54 631 5340G 540 39 5340 61 132 53407 618 | 20
5340 54 632 5340G 540 42 5340 61 134 53406 615| 20
5340 54 633 5340G6 540 33 5340 61 140 5340G 615 1
5340 54 634 5340G 540 | 64 5340 61 141 53406 615 12
5340 54 635 5340G 540 74 5340 61 141 53407 6141 12
5340 54 636 53406 540} 53 5340 61 1471 53407 616 12
5340 54 637-1 5340G 540 70 5340 61 141 53401 617 | 12
5340 54 638-1 53406 540 83 5340 61 141 53407 618 | 12
5340 54 639 53406 540|113 5340 61 142 53406 615 15
5340 54 640-2 |53406 540 5340 61 142 53407 614 15
5340 54 641-2 (53406 540 31 5340 61 142 53407 616 15
5340 54 644-1 53406 540 50 5340 61 142 53407 617 15
5340 54 645 5340G 540114 5340 61 142 53407 618} 15
5340 54 646 5340G 540 76 5340 61 151 53406 110 27
5340 54 651-1 5340G 540 32 5340 61 154 53406 110 29
5340 54 652-1 53406 540 51 5340 61 161 53407 290 11
5340 54 653-1 53406 540 78 5340 61 162 53407 290| 18
5340 54 654-1 53406 540 77 5340 61 163 5340z 290 17
5340 54 655 53406 540 69 5340 61 164 53407 290 26
5340 54 656-1 53406 5401 73 5340 61 211-1 53407 620 31
5340 54 657-1 5340G 540 638 5340 61 212 53407 620 4
5340 54 660-2 [5340G 540 5340 61 213 53407 620 8
5340 54 661-1 5340G 540 35 5340 61 214 53407 620 8
5340 54 662-1 53406 540 41 5340 61 222 53407 620} 21
5340 54 663 53406 540 34 5340 61 224 53407 620 15
5340 54 664 53406 540 29 5340 61 225 53407 620 29
5340 54 670 53406 540 5340 61 226 53407 620 21
5340 54 673-1 53406 540 15 5340 61 230 53402 620
5340 54 674 5340G 540 8 5340 61 231 53407 620| 27
5340 54 675 53406 540| 10 5340 61 232 53407 620 28
5340 54 677 53406 540 12 5340 61 240 53407 620 3
5340 54 678-1 53406 540 17 5340 61 243 53402 620 11
5340 54 680 5340G 540 3 5340 61 244 53407 620 5
5340 54 690 53407 840 5340 61 250 53407 620 33
5340 54 691 53407 840 48 5340 61 251-~1 53406 615| 27
5340 54 692 53407 840 46 5340 61 251-1 53407 614 27
5340 54 693 53407 8401 47 5340 61 251-1 534071 616 | 27
5340 55 111-4 |5340G6 510 10 5340 61 251-1 53407 617 | 27
5340 55 112-4 {53406 510 1 5340 61 251-1 53407 618 27
5340 55 113-1 5340G6 510 11 5340 61 260 53406 615| 48
5340 55 114 53406 510 12 5340 61 411 53407 860 7
5340 55 115 53406 510 14 5340 61 423 53406 110 38
5340 55 116 53406 510 9 5340 61 436 53407 380 57
5340 55 117 53406 510 5 5340 61 437 53407 860 34
5340 55 118 53406 510 8 5340 61 461 53406 110 1
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5340 61 598 53406 611 37 5340 72 040 53406 710 13
5340 61 598 53406 615| 51 5340 72 050 53406 720 | 14
5340 61 599 53406 611 38 5340 73 010-1 |53406 710 2
5340 61 599 53406 615 52 5340 73 015-1 (53406 710 8
5340 61 612 5340z 290 38 5340 73 020-1 |53406 720 4
5340 61 640-3 (53406 611 5340 73 025 53406 720 7
5340 61 641-1 53406 611 5340 73 030-1 (53406 710 -2
5340 61 642-1 (53406 611 13 5340 73 040-1 53406 720 4
5340 61 645-1 |53406 611 4 5340 73 045 53406 720 7
5340 61 647 53406 611 15 5340 73 050 53406 710 40
5340 61 648 53402 620 26 5340 73 052 53406 710 39
5340 61 801~2 153406 611 6 5340 74 111-1 |53406 611 | 22
5340 61 802-1 53406 611 6 5340 74 112-1 [53406 611 22
5340 61 891 53406 630 8 5340 74 125 53406 540 (116
5340 61 892 53406 630 10 5340 74 125 53407 2401|110
5340 61 895 53406 630 5340 74 125 53402 2451110
5340 61 911-1 53406 630 8 5340 75 011 53406 710 16
5340 61 912 53406 630 10 5340 75 111-2 |53406 750 36
5340 61 914~1 |53406 630 9 5340 75 112 53407 755 | 44
5340 61 915-2 [|53406 630 5340 75 113 53401 755 46
5340 61 921-1 |53407 680 5340 75 114 53407 755 33
5340 61 923-1 153407 680 5340 75 115 53402 755 36
5340 61 925 - 53407 680 17 5340 75 116 53407 755 48
5340 61 926 53407 680} 15 5340 75 211-3 53406 750 15
5340 61 931 53407 830| 69 5340 75 211-3 |53407 751 23
5340 61 932 53407 830 70 5340 75 220 53406 750} 16
5340 61 934 53407 830 75 5340 75 220 5340z 751 4
5340 61 935 5340z 830 76 5340 75 311-2 |53406 750 46
5340 61 936 5340z 830} 78 5340 75 320 53406 750 33
5340 61 937 53402 830} 79 5340 75 323 53406 750 30
5340 61 938 53407 830 74 5340 75 324 53406 750 45
5340 61 991 53406 611 21 5340 75 330 53406 750 43
5340 61 992 53406 611 | 21 5340 75 340 53406 750 41
5340 61 993 53406 611 21 5340 75 350 53406 750 48
5340 61 994 53406 611 21 5340 75 411-2 53406 750 4
5340 65 212 53406 652 8 5340 75 420-1 [53406 750 19
5340 65 213 53406 652 3 5340 75 430-1 {53406 7501| 20
5340 65 412 53402 650 5 5340 75 441-3 |5340G6 750 31
5340 66 111 53406 656 | 27 5340 75 442 53406 750 38
5340 66 112 53406 655 2 5340 75 443-2 53406 750 37
5340 66 112 53406 656 6 5340 75 444 53406 750 61
5340 66 113 53406 656 16 5340 75 511-2 |5340z 751 35
5340 66 113-1 |53406 656 16 5340 75 611-3 |53407 751 11
5340 66 114 53406 655 2 5340 75 612-2 |5340z 751 30
5340 71 111 53406 710] 15 5340 75 615 5340z 751 42
5340 71 112 53406 710| 15 5340 75 621 53406 511 94
5340 71 120 53406 710| 19 5340 75 621 5340z 751 | 40
5340 71 130 53406 710| 19 5340 75 710 53402 755 11
5340 71 150 53406 710 24 5340 75 712 5340z 755 16
5340 71 152 53406 710 23 5340 75 713 5340z 755 9
5340 71 160 53406 710| 24 5340 75 714 53407 755 24
5340 71 210-2 |53406 720} 15 5340 75 716 53407 755 43
5340 71 211 53406 720| 35 5340 75 717 5340z 755| 38
5340 71 220-1 |5340G6 720] 18 5340 75 718 53407 755 29
5340 71 230 53406 720| 15 5340 75 719 5340z 755 50
5340 71 240-1 |53406 720| 18 5340 75 720 5340z 755 37
5340 71 250 53406 720 19 5340 75 723 5340z 755 20
5340 71 260 53406 720 19 5340 75 724 5340z 755} 47
5340 71 271-1 |53406 720 11 5340 75 725 53407 755 41
5340 72 020 53406 710 13 5340 75 730 5340z 755 42
5340 72 030 53406 720| 14 5340 75 732 5340z 755 4
5340 72 53406 720] 13 5340 75 733 53402 755 8

032
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5340 75 734 53401 755 3 5340 82 265 53406 825 21
5340 75 740 53407 755 25 5340 82 266 53406 820 57
5340 75 741 5340z 755 30 5340 82 266 53406 825} 19
5340 75 750 53407 755| 32 5340 82 2661 53406 820
5340 75 760 53402 755} 21 5340 82 2661 53406 825
5340 75 770 53407 755 28 5340 82 267 53406 820} 30
5340 75 780 53407 755 27 5340 82 267 53406 825 43
5340 75 781 53407 755| 12 5340 82 301 53406 820 21
5340 75 811 5340z 230) 19 5340 82 3M 53406 825 49
5340 75 820-1 [53407 240 5340 82 310 53406 820 43
5340 75 820-1 53407 245 5340 82 340 53407 828
5340 75 821-1 5340z 240108 5340 82 350 53407 828 9
5340 75 821-1 153407 245|108 5340 82 351 53407 828 5
5340 75 830-1 |5340z 240|104 5340 82 360 53407 828 47
5340 75 830-1 |5340zZ 245104 5340 82 511 5340z 828 22
5340 75 832-1 53406 540| 21 5340 82 512-1 |5340z 828 | 32
5340 75 833-1 |5340Z 240,105 5340 82 513-1 (53407 828 31
5340 75 833-1 |5340Z 245105 5340 82 514 53401 828 34
5340 75 834-1 |53406 540 24 5340 82 520 5340z 828, 21
5340 75 834-1 |53402 240({106 5340 82 523 53407 828 | 48
5340 75 834-1 |53407 245]106 5340 82 524 53407 828 50
5340 75 840-1 |53406 540 5340 82 530-1 (53407 828
5340 75 850-1 53406 540 5340 82 541 53402 828 45
5340 75 851-1 |5340G6 540, 20 5340 82 542 53402 828 12
5340 75 852-1 53406 540,110 5340 82 600 53406 825
5340 75 853-1 53406 540|109 5340 82 650 53406 825
5340 76 001 53406 110 46 5340 82 660 53406 825 3
5340 82 100 53406 820 5340 82 670 53406 325 8
5340 82 110 53407 828, 56 5340 82 680 53406 825 | 67
5340 82 120 53407 828 53 5340 82 690 53406 825 57
5340 82 131 534071 828 23 5340 82 711 53486 820, 19
5340 82 140 53407 828 24 5340 82 712 53406 820} 23
5340 82 160 53406 820 28 5340 82 713 53406 820 3
5340 82 160 53406 825] 56 5340 82 713 53406 825 72
5340 82 170 53406 820 36 5340 82 713Z 53406 820
5340 82 170 53406 825 42 5340 82 7132 53406 825
5340 82 181 53406 820| 16 5340 82 714 53406 820 1
5340 82 181 53406 825 16 5340 82 714 53406 825} 70
5340 82 183 53406 820 66 5340 82 7141 53406 820
5340 82 183 53406 825| 53 53480 82 7141 53406 825
5340 82 184 53406 820 69 5340 82 720 53406 825
5340 82 184 53406 825 30 5340 82 721 53406 825} 75
5340 82 190 53406 820 5340 82 730 53406 825 9
5340 82 191 53406 820 40 5340 82 740 53406 825 28
5340 82 191 53406 825 6 5340 82 750 53407 8238
5340 82 210 53406 820 52 5340 82 760 534017 828 2
5340 82 220 53406 820 42 5340 82 770 53407 828 | 59
5340 82 230 53406 820| 20 5340 82 771 53401 828 51
5340 82 240 53406 820 35 5340 82 780 53407 828 19
5340 82 250 53406 820 72 5340 82 791 53407 828 49
5340 82 250 53406 825| 52 5340 82 792 53407 828 | 61
5340 82 253 53406 820 62 5340 82 793 53407 828 25
5340 82 253 53406 825 31 5340 82 794 5340z 828 57
5340 82 254 53406 820| 33 5340 82 795 53407 828 60
5340 82 254 53406 825| 61 5340 82 796 53407 828 43
5340 82 260 53406 820f 39 5340 82 797 53407 828 41
5340 82 260 53406 825 5 5340 83 275 5340z 830 67
5340 82 263 53406 820 68 5340 83 276 5340z 830 66
5340 82 263 53406 825 46 5340 83 277 53407 830} 73
5340 82 264 53406 820 31 5340 86 211-1 5340z 860| 18
5340 82 264 53406 825| 44 5340 86 212 53402 860 4
5340 82 265 53406 820 59 5340 87 110~2 [5340z 870
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5340 87 111-2 |534071 870 43 5341 31 513 53407 312 6
5340 87 112-1 |53407 870 44 5341 31 514 53407 312 4
5340 87 113-1 |53407 870 24 5341 31 515 53402 312 5
5340 87 115 5340z 870 19 5341 31 516 53402 312 | 14
5340 87 116 53407 365 57 5341 32 140 53407 312} 15
5340 87 116 53407 870 49 5341 32 171 5340z 312 16
5340 87 117 53402 870 7 5341 32 172 53407 312 17
5340 87 118 53401 870 67 5341 33 200-1 |53407 330
5340 87 119 53407 870| 16 5341 33 221-1 |53407 330 25
5340 87 121 5340z 870 17 5341 33 316-1 53407 330! 30
5340 87 123 5340z 870 11 5341 33 317 53407 330 22
5340 87 124 5340z 870 10 5341 35 532 53407 355|151
5340 87 125 53407 -8704 15 5341 35 534-1 |5340Z 355|110
5340 87 126 53407 870 3 5341 35 536 53407 355|187
5340 87 127 5340z 870 6 5341 35 538 5340z 355|103
5340 87 213 53407 870 59 5341 35 539 53407 355 44
5340 87 214 53407 870 54 5341 35 562 53407 355 81
5340 87 215 5340z 870 68 5341 35 742 53407 355152
5340 87 220 534071 870 65 5341 35 750-1 53407 355| 97
5340 87 300-2 |[5340z 872 5341 35 753 53407 355|153
5340 87 321 5340z 872 | 17 5341 35 754 53407 355|154
5340 87 421-1 |5340z7 860! 14 5341 35 761-1 |5340z 355 17
5340 87 422-1 53407 860 33 5341 35 762 5340z 355|155
5340 87 423-1 |53407 860 19 5341 35 770 53407 355 69
5340 87 461 5340z 860 32 5341 35 781 5340z 355 75
5340 87 462 53407 860 | 28 5341 35 782 53407 355 66
5340 87 511 5340z 870 36 5341 35 784 5340Z 355| 65
5340 87 512 5340z 870 35 5341 35 785 5340z 355(157
5340 87 562 5340z 290 32 5341 35 791 5340z 355 | 31
5340 88 122 53406 890! 45 5341 35 793 5340z 355 52
5340 88 150 53407 880 43 5341 35 795 5340z 355 | 37
5340 88 151 5340z 880 61 53417 35 812 53407 355|119
5340 88 232 5340z 880 46 5341 35 821 5340z 355| 63
5340 88 233 5340z 880 60 5341 35 822 5340z 355 82
5340 88 234 5340z 880 18 5341 35 823 5340z 355 | 84
5340 88 240 53407 880 5341 35 824 5340z 3551160
5340 88 241 5340z 880 23 5341 35 843 5340z 355 60
5340 88 260 53406 8%0| 61 5341 35 844 5340z 355} 59
5340 88 270 53406 890 65 5341 35 851 53402 355| 53
5340 89 145 53407 895 5 5341 35 882 53407 355 34
5340 39 146 53407 895 2 5341 35 883 53407 355 | 46
5340 89 147-1 |53407 895 3 5341 35 892 53407 3551158
5340 89 218-1 53406 890 5 5341 35 921 53407 355|159
5340 89 2187-1|53406G6 890 5341 35 924 53407 355|161
5340 89 225~1 (53407 892 32 5341 65 200 53406 652
5340 89 2251-1|53402 892 5341 65 201 5340G 652
5340 89 226-1 (53407 892 7 5341 71 215 53406 720 43
5340 89 2267~1{53407 892 5341 71 255 53406 720 44
5340 89 320 53407 892} 38 5341 89 138-1 |53407 895| 21
5340 89 411 53407 892 41 5346 51 080 53406 511
5340 89 412 53407 892 | 43 5346 51 080 53406 530
5340 89 413 53407 892 | 44 5346 61 211-1 53407 620 31
5340 89 421 53407 892 47 5346 61 240 53407 620 3
5340 89 510 53406 710 5 5346 61 250 53407 620 33
5340 89 520 53406 710 5 5346 65 211-2 53406 652. 6
5340 89 521 53406 720 9 5346 65 212 53406 652 8
5340 89 522 53406 720 9 5346 65 213 53406 652 3
5341 24 214 53407 240 8 5346 65 214 53406 652 5
5341 24 214 53407 245 8 5346 71 111 53406 7101 15
5341 31 510 53402 312 5346 71 120 53406 710| 19
5341 31 511 53407 312 7 5346 71 150 53406 710 24
5341 31 512 53407 312 3 5346 71 152 53406 710 23
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5346 71 153 53406 710 23 5430 83 217 5340z 650 28
5346 71 154 53406 710 41 5430 83 218 53402 650 | 24
5346 71 155 53406 710 42 5480 23 221 5340z 230 3
5346 71 160 53406 7101 24 5480 23 221 53402 365 8
5346 71 210-2 153406 720 15 5480 23 222 5340z 230 10
5346 71 220-1 53406 720 18 5480 23 222 53407 365 7
5346 71 250 53406 720 19 5480 23 223 5340z 230! 11
5346 71 260 53406 720 19 5480 23 223 53407 365 6
5346 72 020 53406 710 13 5480 23 224-1 5340z 230 15
5346 72 030 53406 720 14 5480 23 224-1 (53407 365} 29
5346 72 040 53406 710 13 5480 25 418 53402 7551 19
5346 72 050 53406 720 14 5480 53 126 53406 820 61
5346 73 010-1 |53406 710 2 5480 53 126 53406 825 | 23
5346 73 015-1 (53406 710 8 5480 53 222 53406 530|122
5346 73 020-1 (53406 720 A 5486 42 517 53407 892 17
5346 73 025 53406 720 7 5486 44 174 53406 520 8
5346 73 050 53406 710 40 5486 61 643 53406 710} 32
5346 73 052 53406 7107 39 5486 61 643 53406 720 39
5346 82 100 53406 820 5486 61 933-1 53407 680 12
5346 82 600 153406 825 5486 78 274-1 (53406 720 37
5346 89 510 53406 710 5 5486 78 275-1 53406 720 37
5346 89 521 ° 53406 720 9 5521 55 142 5340G 511|106
56430 11 219 53407 250 21 5521 55 143 53406 511 {107
5430 21 518-1 53406 820 48 5522 45 126 53407 870 27
5430 21 518-1 |5340G6 825| 51 5640 23 136 53406 530 (142
5430 24 124-1 [53407 240 5 5640 23 136 53407 355|164
5430 24 124-1 (53401 245 5 5640 48 107 53401 870 64
5430 24 125 53407 240 4 90072 53406 110 16
5430 24 125 53401 245 4 90072 5340z 250 9
5430 35 212 5340z 350 (107 90101 5340z 170| 19
5430 35 224 5340z 350 28 90102 5340z 170} 19
5430 35 311-1 53407 350 58 90111002 53407 310 15
5430 35 312 5340z 350| 32 1 90164 53406 710 18
5430 35 314 53406 530143 90178 53406 540115
5430 35 314 53407 350 15 90179 5340z 230 13
5430 35 314 53407 355]163 90179 5340z 365 31
5430 35 321-1 |5340z7 350 38 90181 5340z 230 62
5430 35 322 5340z 350 19 90200 53406 511 71
5430 35 323 5340z 350| 20 90200 53406 520 28
5430 35 324 53407 350| 18 90200 53406 530 71
5430 35 332 53407 350 33 90200 5340z 350 90
5430 36 620-1 |53407 355 90200 53407 355 | 47
5430 36 621-1 53407 355117 90200 : 53407 360 14
5430 36 622~1 |53401 355 8 90202 53407 360 3
5430 36 623-1 |5340z 355| 10 90203 53406 535 26
5430 36 624-1 53407 355 9 90203 5340z 872 5
5430 36 640-1 (53407 355 90204 53406 514 27
5430 36 641-1 |53407 355 4 90204 53407 350 61
5430 36 650-1 53407 355 90205 53406 514 3
5430 36 660-1 |53407 355 90207 5340z 250 13
5430 38 414 53406 820| 60 90207 53407 260 21
5430 38 414 53406 825, 22 90207 . |5340z 870 20
5430 39 118 53407 355 57 90211 53406 890 13
5430 39 614 53407 355, 50 90211 5340z 250 6
5430 83 100-1 53407 650 90212 53402 355|116
5430 83 111-1 |53407 650| 31 90214 53407 350 8
5430 83 115-1 |53401 650 33 90214 53407 355|115
5430 83 210-3 |53407 650 90214 5340z 880 45
5430 83 213-2 1534071 650| 25 90218 53407 355 3
5430 83 214-1 [53407 650§ 27 90230 53406 512 | 46
5430 83 215-1 (53407 650 29 90230 53406 513 38
5430 83 216-2 |53407 650| 26 90241 5340G 5301124
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1 90242 53406 890 27 90644 5340z 892 55
90307 5340z 350 46 90651 53406 710 6
90308 53407 3551166 90651 53406 720 26
90315 5340z 870 56 90652 53407 3551 73
90318 53406 512 9 90654 53407 310 18
903318 53406 513 9 90675 53406 820 13
90318 5340z 310} 17 90675 53406 825| 68
920319 5340z 210|104 920679 53406 530, 39
90319 53402 220 31 20688 53406 511|118
920319 5340z 365 50 90688 53407 240 83
90331 53406 511 62 920688 53407 245| 83
90352 5340z 360 40 90690 53407 260 32
90355010 53406 530119 90692 53402 210 62
90355011 53406 511 (102 90692 53407 220 14
90364 53406 514 38 90692 53407 355167
90368 53406 540 54 90693 53406 540105
90371 53406 530|131 90699 534067 230 4
90401 53406 514 62 90699 53402 365 9
90401 5340G 535 47 906700 53407 240| 74
90408 5340z 650 30 90700 53407 245 74
90436 53406 5301129 90701 53406 513 28
90441 53407 230, 39 90701 53406 535 7
90441 5340z 365 45 90703 53406 512 66
90447 53406 520 37 90703 53406 820 58
90461 53406 535| 36 90703 53406 825§ 20
90477 5340z 240 71 90710 53407 260 33
90477 53407 245 71 90720 53406 540 45
90479 53406 540 57 90721 53406 540 46
90480 5340G 540 55 90730 53406 511} 93
90502 5340z 170 54 90730 53407 240| 59
90505 53407 828 38 90730 53407 245 59
90510 53406 511 1 90730 53407 751 41
90512 53407 828! 37 90730 53407 840 40
90514 5340z 330 23 90741 53407 355 5
90576 53406 512 38 907538 53406 520 57
90599 53406 540)| 72 90760 53407 620 22
90601 53406 513 75 90770 53407 880 | 25
90601 53407 892} 49 90773 53407 840 37
90603 53406 540 82 90790 5340z 840 11
90603 5340G 890 57 90802 5340z 895} 17
90603 5340z 320 52 903804 53407 320 28
90604 53406 820 4 90813 53406 710 1
90607 5340z 892 28 90813 53406 720 10
90610 53406 513} 29 90813 53407 360 46
90626 5340z 310, 44 90840 53407 350 80
90627 53406 511| 61 90842 5340z 260, 35
90628 53406 520 16 90843 5340z 880 35
90628 53406 890, 69 90852 5340z 320 29
90628 5340z 210, 48 90852 5340z 350| 81
90628 53407 220|105 90853 5340z 872 25
906238 53402 360 70 90856 5340z 260 36
90628 5340z 380| 36 90856 53407 880 39
90629 5340z 828 15 90890 53406 820 56
90630 5340z 680| 10 90890 53406 825 17
90630 5340z 895 4 90900 53407 240 69
90640 53406 825| 65 90900 53402 245) 69
90643 53406 611 40 90900 53407 250 17
90643 53406 615| 54 90904 53407 170 8
90643 53406 710] 33 90904 534072 365 54
90643 53406 7201 41 90906 5340z 170 8
90643 5340z 365 2 91057 53406 656| 29
90644 53407 880 53 91058 53406 656| 33
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91060 53406 655 28 91324 53401 320 74
91060 53406 656 | 31 91331 53406 655 1
91061 5340G 655 12 91331 53406 656 1
91061 53406 656 15 91338 53406 655 6
91062 53406 655 19 91338 53406 656 5
91063 53406 655 20 91350 53407 880 | 24
91065 53406 6551 29 91375 53406 655 31
91066 53406 655 9 91375 53406 656 14
91066 53406 656 2 91381 53406 656 | 14
91067 53406 656 24 91400 5340z 6507 17
91100-1 5340z 170 91401 53407 650, 18
91137 53406 655 17 91402 5340z 650 20
91150 53407 170 55 91420 53407 650 13
91152 53406 656 | 32 91421 53407 650 14
91160 53406 655 7 91422 5340z 650} 15
91160 53406 656 4 91423 53407 650 16
21161 53406 655 8 91430 53407 650 6
91161 53406 656 3 91431 5340z 650 7
91162 53406 655 21 91442 53407 650 22
91162 53406 656 17 91452 53407 650 6
921165 53406 655) 16 91454 5340z 650) 19
91165 5340G 656 | 34 91470 5340z 620 10
91167 53406 655| 18 91531 53407 650, 10
91169 53406 655| 22 91532-2 53407 650 23
91169 53406 656 18 91551 53407 680 19
91170 53406 655 23 91609 53407 355168
91171 53406 656 26 91620 5340z 240| 89
91172 53406 655 10 91620 53407 245 89
91172 53406 656 11 91621 5340z 230| 52
91173 53406 655 11 91622 5340z 240 25
91173 53406 656| 12 91622 5340z 245| 25
91180 53406 655 14 91623 5340z 240 85
91180 . 53406 656 20 91623 53407 245 85
91186 53406 655| 25 91624 53407 240 32
91186 53406 656 | 30 91624 534027 245, 32
91200 5340z 170} 60 91625 53406 535 60
91203 53406 655| 24 91627 53406 530 93
91203 53406 656| 19 91627 53406 535 49
91211 534072 170 2 91628 53407 240 29
91211 5340z 320| 838 91628 53407 245 29
91211 53407 330 45 91629 53407 240 28
91211 53407 880 2 91629 53407 245) 28
91212 53407 170 49 91630 53407 230 6
91213 53407 330} 53 91630 534072 365 19
91231 5340z 170 37 91631 53407 230 5
91232 53407 170| 59 91631 53407 365| 20
91233 53402 170} 24 91632 53406 540 94
91234 53407 170 35 91633 53406 540|100
91236 5340z 170 31 91706 53406 511{100
91237 5340z 170} 30 91929 53407 355,169
91240 5340z 170 23 95101001 53406 110] 11
91241-1 53407 170} 33 95103002 53406 110 238
91250 53406 370 49 95117 53401 350 3
91250 5340z 360 30 95119 53407 350(108
91251 53401 170} 52 95147 53406 110 40
91254 53406 512 26 95338 5340G6. 750 | 28
91298 5340z 240, 68 95338 53407 751 15
921298 53407 245 638 95338 53407 755 2
91314004 53407 620 16 95511001 53407 614\ 42
91314005 53406 720, 25 96010 53407 650 8
91319007 53407 312 2 96051 53406 110| 28
91321 53406 750 57 96519 5340z 860 6
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196522 53407 620 25 97380 53402 245
96522 53407 860 6 97380 5340z 250
96531 53407 892 6 97381 53407 880
96549 53406 615 26 97501 53406 520
96549 53401 614 26 97602 53406 530
96549 534071 616 | 26 97603 5340z 350
96549 534071 617 | 26 97606-1 53406 520
96549 53407 618 26 97606-1 534071 360
96550 53406 615 24 97628 53406 511
96550 53407 614, 24 97630 53406 890
96550 53407 616| 24 97630 5340z 380
96550 53402 617 | 24 97632 53407 210
96550 53407 618} 24 97632 53401 220
96554 53407 620 20 97657 534071 828
96559 53401 620 17 97702 53406 615
96561 53406 615| 41 97702 53401 617
96561 53407 614\ 41 97703 53406 615
96561 53407 616 41 97703 53407 617
96561 53407 617 | 41 97722 53406 611
96561 53407 618 41 97729-1 53406 615
96562 53406 615 21 97729-1 53407 614
96562 53407 614 21 97729-1 534071 616
96562 53407 616 21 97729-1 53407 617
96562 53402 617 21 97729-1 53407 618
96562 53407 618 21 97812 53406 540
96564 53406 615 25 97823 53407 355
96564 53407 614 25 97825 53407 290
96564 53407 616 25 97837 53402 870
96564 5340z 617 | 25 97864 53406 615
96564 53407 618, 25 97864 53407 614
96564 53407 620 14 97864 53407 616
96589 53407 380 58 97864 53407 617
96589 5340z 860 26 97864 53407 618
96590 5340z 620 25 97974 53406 110
96591 5340z 620 12 97975 53486 110
96592 53407 620} 18 97976 53406 611
96593 53407 620 19 98191 53406 630
96594 53406 615] 22 98303001 53406 750
96594 53407 614 22 98303001 53407 751
96594 53402 616] 22 98334002 53407 620
96594 5340z 617 22 98501 53406 750
96594 5340z 618} 22 98501 53407 240
970634 5340z 170 6 98501 53402 245
97038 53406 110| 11 98501 5340z 751
97054 5340z 170 6 98501 5340z 880
97165 53406 615 7 98737 53406 615
97165 53402 616 7 98737 53402 614
97166 53402 617 7 98737 534071 616
97166 53407 618 7 98737 53401 617
97190 53406 611 16 98737 53407 618
97192 53406 611 14 98784 53406 615
97201 53401 614 7 98784 53407 614
97202 534071 614 46 98784 53407 616
97207 53406 615 47 98784 53407 617
97303 53406 750| 12 98784 534071 618
97303 534071 240 37 98799 53406 615
97303 53402 245 37 98799 53407 614
97303 53407 250 28 98799 53407 616
97303 53407 751 8 98799 534071 617
97313 53407 880 55 98799 53407 618
97332 534071 892 57 98810 53406 611
97380 53407 240] 38 98899 53406 110

No.

38
27
56
46
100
105
19
60
56
71
34
57
104
17
46
46
45
45
10
28
28
28
28
28
61
107
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PART NUMBER INDEX

¥ & & 3 o arES No B & F S triarES O
PART NUMBER SECTION No. ’ PART NUMBER SECTION No. ’
98925 53402 620 24
98926 53406 615 23
98926 53402 614 23
98926 53407 616 23
98926 53407 617 | 23
98926 53407 618 23
98926 53407 620} 13
98947 53406 6151 10
98947 53402 614 10
98947 53402 616 | 10
98947 53402 617 | 10
98947 53407 618| 10
98982 53406 615 19
98982 53407 614 19
98982 53402 616 19
98982 53407 617 19
98982 53407 618 19
99307001 53406 615| 11
99307001 53407 614} 11
99307001 53407 616 11
99308003 53407 614 45
99711001 53406 630 4
99771 53407 617 | 47
99771 53407 618 47
99776 53406 110 42
99779 53406 611 19
99923 53406 720} 23
99928 53406 615 17
99928 53407 614 17
99928 534071 616 | 17
99928 53407 617 17
99928 53407 618 17
99933 53406 615| 16
99933 53402 614 16
99933 53407 616} 16
99933 53407 617 16
99933 53407 618 16
99938 53406 615| 30
99938 53407 614 30
99938 53402 616| 30
99938 53407 617| 30
99938 5340z 618 30
99948 534071 840 27
99953 53406 110 34
99959 53407 290 8
99960 5340z 290 10
99962 5340G 615 42
99962 53407 616 42
99962 534072 617 42
99962 53407 618 42
99963 53406 615| 42
99963 53407 614 42
99963 53407 616| 42
99963 5340z 617 42
99963 534072 618| 42










